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Pharmaceutical composition of pi - razine derivatives

- harmaceutical composition

.‘ u' y of substituted benzhydryl
The present invention relates to a liquid

containing an active substance belonging to the

5 piperazines. ‘

A number of substances belonging to the u y of substituted benzhydryl

piperazines are known to be substances with us

Patent GB 817231, for example, filed in

phannacological properties.

substituted benzhydryi piperazmes having the g eral formula

10

R

N N—— (C 2CHZO )n—CHZCHon

R l

1 5

in which R and R1 independently of one anoth-u iv epresent a hydrogen or halogen
or R and R1 to be in the ortho. meta

or 2, as well as their pharmaceutically
  

 

 
 

 

 
 

atom, an alkyl or alkoxy group. it being possibl- ;I

Or para position, and n stands for the number

acceptable salts. I ‘
20 In particular, these compounds include -[2-[4—[[4-chloropheny])pheny1mefl1y1]—

1—piperazmylleth0xy1ethanol. in particular, also >
: j-vell known for their antihistaminic

own under the name of

hydroxyzine, and its dichlorohydrate. which .

and tranquilljsing properties-

Patent EP 58146. filed in the name of U

25 benzhydryl piperazines having the general fo --
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in which L stands for an —OH or -NI'12 gOup, X .

hydrogen atom. a halogen atom, a linear or b .

hifluoromethyl radical. m equals 1 or 2, n eq .

phan-naceutically acceptable salts.

Of these compounds, 2-[2—[4—[t4—ch10rop nyl)phenylmethy1]—1—

piperazinyllethoxy] acetic acid, also known und ‘ the name of cetirizine, and its
dichlorohydrate are well known for their antihis ‘—

The active substances belonging to the f - ‘ u ‘ y of substituted benzhydryl

- henyllphenylmethyll-1-

—[ [4—cmorophenprhenyhnefl1yll— 1-

[bist4-fluorophenynn1ethyll—1-

; orophenyllphenyhnethyl]44(3-

‘c properties.

mefltylphmyllmethyllpiperazme (meclizine) or 1 ‘

In the pharmaceutical filed, solutions - . - drops are generally produced as

germ-free compositions dun'ng their producfio '

the containers is broken, and the pharmaceufi ‘

closed.

It has now surprisingly been found tha- e active substances belonging to the

family of substituted benzhydryl piperazines p -

solutions.

sess a preservative efi'ect in aqueous

Empf .zeit:]4/U7/20C|4 11:53 Apotex, IsfiprlRRsflifimtOO), Ex. 1016, p. 004
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The purpose of the invention concerns a I. quid pharmaceutical composition

containing an active substance belonging to the ie .. ‘ y of substituted benzhydryl

 
 

piperazines and a reduced amount of preservati ‘- .

’llie present-invention is based on the *cpected recognition that a I

 

 

 

5 pharmacwfical composition comprising an acti Substance belonging to the family of

substituted benzhydryl piperazines and a reduc in amount of preservatives is stable
during a long period of time. Stability means capacity to resists to microbial

contamination. 4
The present invention encompasses a p 7 - eutical composition comprising

10 an active substance belonging to the family of s s-tituted benzhydryl piperazines and

an amount of parahydroxybenzoate esters used ‘ preservatives less than 3 mg/ml of
the composition. a normal concentration to pre rve aqueOus solutions.

The present invention encompasses a p n . ceutical composition comprising
an active substance belonging to the family of s -stituted benzhydryl piperazines and

15 at least One preservative, wherein the amount olpreservative is in the case of
parahydroxy’oenzoate-esters more than 0 and l- 1: than 1.5 mg/ml of the composition,

and in the case of other preservatives correspo {s to the bactericidal effect of a
parahydroxybenzoate esters concentration of mm: c than 0 and less than 1.5 rug/m1.

Generally. the pharmaceutical composi- nn of the invention is liquid and

20 preferably aqueous. :

By active substances belonging to the f. '4' ‘ y of substituted benzhydryl
piperazines, we understand also their Dpficale : tive isomers and their

pharmaceutically acceptable salts.

In the pharmaceutical composition of th invention. the active substance is
25 generally selected from the group of cefirizine, lr‘ ocetjn'zine, hydroxyzine. efletirizine,

meclizine. buclizjne . and their phannaceuh' - E acceptable salts. Preferably, the
active substance is selected from the group of can ' e. levocetirizine. and their

pharmaceutically acceptable salts. I .
The term "cetirizine" refers to the racem. e of [2-[4—[t4

30 chlomphenyllphenylmethyl] -1-piperaainyl]etho E. ]—acetic acid and its dihydrochlonde
salt which is well known as cetirizine dihydro - luride; its levorotatory and

dextrorotatory enantiomers are known as levoc ‘- ‘ ' e and dextrocetirizine; Processes
for preparing cefin‘zine. an individual optical is m yuer thereof or a pharmaceutically

acceptable salt thereof have been described in : ; opean Patent 0 058 146. Great
35 Britain Patent 2.225.320. Great Britain Patent ', 225.321. United States Patent

5,478,941, European Patent application 0 601 4% 8. European Patent Application 0 301
064 and International Patent Application WO 9 ‘- 37982.

EmPf .291 t: 14/07/2004 12:00 Apotex, IBM. 'rRfiilfitQfitOO), EX- 1016, p. 005 
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cetin'zine. More precisely, it means that the acti :

by weight. preferably at least 95% by weight, of o '

cefinzine and at most 10% by weight. preferably -.

5 individual optical isomer of cetin'zine. Each indi .

by conventional means, i.e.. resolufion from the . L-rresponding racernic mixture or by

10 prepared fiom the racemic mixture by enzymafi -iocatalyh‘c resolution. Such as

15 and phosphoric acids and the like, but also its wftal salts (for example sodium or

best results have been obtained with dihydrochl- 'de salts.

International patent application 94/064 describes a method utilising

20 Generally. the pharmaceutical composi -' n of the invention contains an

amount of preservatives selected in the range 0 ‘I .01 and 1.4 mg/ml of the
preservatives selected in the range of

‘ an amount of preservatives selected

in the range of 0.3 and 1 mg/ml. The best resu have been obtained with an amount
25 of 0.375 to 0.75 mg/ml of the composition.

defined by comparison with the amount of p

- amount of the selected preservative is

30 0.2 and 1.125 rug/ml of the pharmaceutical co wposition.

ally substance that inhibits the

- ce. kills them: so antimicrobial
By preservatives we understand a che u

development of microorganisms or. in an ideal

35 a product incubated with a large number‘of ba

period.

Empf.zeit:14/D7/2EIDA 12:00 ApoteX, IgfipflWR;%@1$Lm§r00),EX. 1016, p. 006
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Examples of preservatives are p—hydroxy ‘

parahydroxybenzoate, ethyl parahydroxybenzoa ,-

acn'nol. methyl rosaniline chloride, benzalkoni

cetylpyridinium chloride, cetylpyrodium bromid

alcohoL chlomhutanol, isopropanol. ethanol. ‘

benzoate, sodium benzoate, caICium acetate, c

ethylenediaminetet-aacetate, calcium propionat-.

pyroaarbonate, sulphur dioxide. sodium sulphit-

tetraborate. propionic add, sodium and calci u a

or a mixture therefore. Generally. the preserve: ‘

oate, ethyl parahydroxybenzoate ,

. Ienzoate . Cl—CZO alkyl

nyI the preservative is selected from

hydroxybenzoate esters (methyl parahydroxyb -..

propyl parahydroxybcmzoate , butyl parahydro

parahydroaybenzoate or a mixture thereof. Pref .

the group of sodium benzoate. methyl parahydr

and a mixture of methyl parahydroxybenzoate .

results have been obtained with a mixture of am

parahydroxybenzoate.

By patient, we understand children, ado -

years old. The targeted patients are usually old Ii -m 2 years and more.

A preferred daily dosage provides from a-‘

levocetirizine or a pharmaceutically acceptable + t thereof. per kg of body weight per
pafient. A particularly preferred daily dosage is

kg of body weight per patient. The best results

from about 0.005 to 1 mg per kg of body weight ‘

administered once per day of h-eairuent. or diViI- -

1 to 4 times a day. and preferably 1 to 3 fimes .

24 hours time period to reach a total given dos ;I_

with an administrafion of a composition of the ‘urvention twice a day for infants: and 5

mg once a day for children and adults. The - v: i
are administrated can vary according to the typ

 
t dosages in which the compositions 

 
of use, the mode of use. the
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The pharmaceutical forms according to n‘e present invention may be prepared

according to conventional methods used by ph n 11- — cists. The forms can be

administered together with other components 0 -iologicaly active agents.

pharmaceutically acceptable surfactants, excipi-1 ts. carriers. diluents and vehicles.

5 The pharmaceutical compositions of the ‘ vention include any conventional1

therapeutical inert carrier. The pharmaceutical c ompositions can contain inert as well

 

as pharmacodynamically active additives. Liqui- compositions can for example take
the form of a sterile solution which is miscible "-1 water. FurthermOre, substances

conventionally used as preserving, stabilizing, ..1.isture—retaining. and emulsifying

10 agents as well as substances such as salts for I g the osmotic pressure.
substances for varying pH such as buffers, and -ther additives can also be present. If
desired an antioxidant can be included in the p 11L u aceutical compositions.
Pharmaceutical acceptable excipients or canier- for compositions include saline.

buffered saline. dextrose or water. Composition may also comprise specific stabilizing
15 agents such as sugars, including mannose and :1: - ‘tol. Carrier substances and

diluents can be Organic or inorganic substance 1 far example water. gelatine. lactose.
starch. gum arable. polyalkylene glycol and the I ' - .A prerequisite is that all

adjuvants and substances used in the manufac - of the pharmaceutical

compositions are nontoxic. 1
20 Pharmaceutical compositions can be a- ‘- 'stered byspray inhalation. Any

conventional pharmaceutical composition for s - 1y inhalation administration may be

used. Another preferred mode of administratio . is by aerosol.

The pharmaceutical compositions acco - g to the present invention may also

be administered orally. They may also be a-n-u'11istered by nasal instillation, aerosols.

25 The pharmaceutical compositions which can beused for oral administration is liquid.

for example, in the form of solutions. syrups. drups and the like. '

The pharmaceutical forms, such as dro - nasal drops, are prepared by

conventional pharmaceutical methods. The co --11-0uncls of the present invention are

minced with a solid or liquid, non—toxic and ph 11- . ceutically acceptable carrier and

30 possibly also mixed with a dispersing agent. a s1: nilizing agent and the like. If
appropriate. it is also possible to add preservati .1 - s. sweeteners. coloring agents and
the like. 1

Preferably. the pharmaceuticalcomposii'fn of the invention is administered in
traditional fOrm for oral‘administration, as oral 1quid preparation such as syrup

35 Best results have been obtained with an 1-ral dosage form. in particular liquid

formulations such as, syrup for children. 1

An advantage of the invention is that re- cing the concentration of the

preservative leads to a reduction of the risk of 11 allergic reaction in sensitive patients-

EmpfzeitIIA/DWZUDA 12:01 Apotex, IEEIPK.
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him}: to make easier the

5 Example 1. Preservafive éfi'ect of cetirizine.

An oral solufion and drops containing cetjn‘zine ,

given in table 1-

Cetirizine hydrochloride (mg)

Sorbitol 501. At 70% (mg)

10

Glycerine (mg) 0 250

Propyleneglycol (mg) 350
Sodium saccharinate (mg) 10

15 Banana flavour (mg 754- -

Sodium acetate (mg 10

Acetic acid pH 5 ad pH 5

Purified water (ml) 1 ad 1

20 The anmnicrobial preservative effectiveness tes ‘

25 microorganisms per ml of preparations under t a

given in tables 2 and 3.

EmPf.Zei 1: 14/07/2004 12:01 Apotex, ImpfimRfiDllegOO), EX. 1016, p. 009



Apotex, Inc. (IPR2019-00400), Ex. 1016, p. 010

14.JUL. 2004 11:59 UCB IPD 32 2 5599409 N9644 P. 17

Table 2. — Micro-1211 come t in inoc .tr sam- - of the o . solutio

 

 
 
 

 

 
 

 

 

Time Pseudomonas Escherichia Sta-[ylococcus Candida Aspergillus
(clays) aeruginosa coli — ureus albicans niger

5 Inoculum 5.5 x 105 4.6 x 105 "I1. 2; 105 3.7 x 105 2.3 x 10‘5
o 4.9 x 105 4.7 x 105 ' £1.11: 105 2.6 x 105 1.7 x 106

7 < 100 < 100 < 100 < 100 4.8 x 105

'14 <1 <1 1 <1 2 8.22:103

21 <1 <1 1 <1 <1 5.5x103

10 28 <11 ‘ <1 1 <1 <1 5.0x103
1

Table 3. -Microbial cont nt in inoc_1l ated sam-le of the dro -s

Time Pseudomonas Escherichia Statiylococcus Candida Aspergillus '(days) aeruginosa co albicans niger

15 Inoculum 4.0 x 105 3.4 x 105 '516 1:105 3.5 x 105 1.8 x 10‘3
O _ 3.5 x 105 3.8 x 105 !12 x 105 2.6 x 105 1.6 x 10‘5
7 < 100 < 100 < 100 < 100 < 104

14 < 1 < 1 1 < 1 < 1 <100

21 < 1 < 1 1: < 1 < 1
20 28 < 1 < 1 1 < 1‘ < 1

1

In both cases a rapid disappearance of Pseudo "1onas aeruginosa Escherichia C011.
Staphylococcus aureus and Candida albicans idobserved in the inoculated samples.
For Asperglllus niger. the number of viable spo s is significantly reduced in the oral

25 solution while a rapid disappearance is observe 1 in the drops

Emma 2. Preservativ'e eflect of levocefiriziiw. 1

An oral solution and drops containing 1evoce-' .1 e were prepared. 'me compositions

are given in table 4.

E031 .zeit: 14/07/2004 12:01 Apotexa 1001'£%101%§111§00),EX. 1016, p. 010
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1

i
9 1

1

Tab e 4. - Levocetirizin com-nosi ans

0 II} solution Drops

Levocetirizine hydrochloride (mg) l 0.5 5
MaltitoI—Lycasin 8055 (mg) 1400 —

Glycerine 85 wing) 1235.2 294.1

Propyleneglycol (mg) — 350

Sodium saccharinate (mg) 0.5 10

Tutti frutti flavour (mg) 1 0.15 -

Sodium acetate (mg) 1 3.4 5.7

Acetic acid (mg) 1 0.5 0.53

Puflfied water (r111) ad 1 ad 1

The antimicrobial preservative effectiveness tes- ‘ were realized according to the

15

20

25

30

Empf .zeit:14/07/2004 12:02 APOteXa IEffim‘.

 
1

European Pharmacopoeia (Chap. 5. 1.3.]. Samplp of the oral solution and the drops

were inoculated with bacterial and yeast suspe ions of Pseudomonas aeruginosa

ATCC 9027, Escherichia Coli ATCC 8739, Stap -lococcus aureus ATC 06538. Candida1

albicans ATCC10231 and Aspergillus niger ATC 16404. The number of viable

microorganisms per m1 of preparations under t- 3 t were determined. The reSults are1

given in tables 5 and 6. 1

Table 5. - MiCrobial content in inoculai- - sam-le of the o . solution

Time Pseudomonas Escherichia S 4hy10coccus Candida

(days) aeruginosa coli -ureus albicans

Inoculum 3.6 x 105 1.7 x 105 .7 x -105 3.4 x105

0 3.2): 105 1.8:; 105 '.5x 105 3.9::105

7 150' < 100 . < 100 2.8 x 104

14 < 1 < 1 ' < 1 1.4 x 104

21 < 1 < 1 < 1 2.6 x 102

28 < 1 < 1 < 1 6.2 x 103

 
3.210%991100), EX-

Asperg‘llus

niger

1.7 x 10‘5

1.6 x 105

1.0 x 108

4.8 x 105

2.2 x 105

5.3 x 105

1016,p.011
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Time Pseudomonas Escherichia Sta

  
 
 
 
 
 

  

 

  

 

(days) aemginosa

Inoculum 3.6x105 1.7:: 105 7x 105 3.4:: 105 1.7:: 105

0 3-224105 1.5:: 10511 1:105 1.81; 105 1.72; 105
7 < 100 < 100 < 100 < 100 9.0 x 104

14 < 1 < 1 < 1 < 1 <1000

<1 <1 <121 <1 <1

28 '

- onas aeruginosa. Escherichia C011.

vllus niger is also observed in the

 

 
 

Staphylococcus aureus is observed in the inoc ted samples.

A disappearance of Candida alhicans and Asper

drops.

Exam-1e 3. Effica of antimicrobial IIESEIVatiOn of cetirizine a-ueous solufions bv

g— ‘ygroxzbgnzgate esters- I
Oral solutions and drops containing cetirizine a- ording to example 1 but also

containing mixtures of p-hydroxybenzoate ester (methyl p-hydroxybenzoate/propyl p—

hydroxybenzoate in a ratio of 9/ 1 expressed in [ eight). The total amounts of p-
hydroxybenzoate esters were 0.15 mg/ml. 0.45 J. — ml, 0.75 rug/ml and 1.05 mg/ml.

The efficacy of antlmlcrobialpresewafion of the- ~ solufions and drops was determined

according to the European Pharmacopoeia [C1115]; 5.1.3.). The results of the tests is
given in tables 7 to 14. 1

1

1

Table 7. — Microbial centent in inoculaid sam-le of the oral solution
1

containin- 0.15 m_ m1 of --hI-rovaenzoate esters

Time Pseudomonas Escherichia St uhylococcus Candida Aspergillus

(days) aeruginosa colt ‘ aureus albicans niger

Inoculum 5.5 x 105 4.6 1: 1051.0 3; 105 3.7 x 105 2.3 x 108

0 ' 5.1 x 105 4.5 x 105 -.0 x 105 4-0 x 105 4.1 x 105 

 
14 <1 ' <1

28 <1 <1

1

<1 <1 9.1x103

1 <1 <1 750

1

1
1

Empf .ze11:14/07/2004 12:02 Apotexa 1%{1'112111119P00149001EX- 1016a p- 012
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crobial content in inOCulat ‘. sam -1e If the oral solution1Table 8. -

con ' - 0.45 m- m] of -—h 1E1" benzoate - ters

Time Pseudomonas Escherichia Sta i ylococcus Candida Aspergfllus(days) aeruginosa c011 ‘ aureus albicans niger

hmculum 5.5 x 105 4.5 x 10510 x 105 3.7 x 105 2.3 x 106
O 5.2 x 105 4.9 x 105 i .3 x 105 2.9 x 105 1.2 x 10‘5

14 < 1 9 < 1 ‘ < 1 <100
28 < 1 < 1 i < 1 < 1 2

1
Table 9- - Mi obial cont -t in inoculan-d sam- - of the oral solution

cont.' ' ; 0.75 n; m1 of --h . 'j’ o b-nzoate esters
Time Pseudomonas Escherichia Sta 5' ‘. YIOCOCCuS Candida Aspergfllus

[days] aerug‘nosa c011 aureus albicans niger

Inoculum 5.5 x 105 4.6 x 105 -'$0 In: 105 3.7 x 105 2.3 x 1050 3-9x105 4.4:: 105 1.02: 105 1.9:: 105 1.9}: 10‘3
14 < 1 < 1 ‘< < 1 <100
28 < 1 < 1 < 1 < 1

Table 10. - Mi obial content in mood!' d sam-le o the oral soution
contain'. 1 1.05 m_ ml of --h uro nenzoate esters

Time Pseudonionas Escherichia Stalhylmaoccus Candida Aspergillus
(days) aeruginosa 0011 I aureus albicans niger

InOCulum 5.5 x 105 4.6 x 105 i1o x 105 3.7 x 105 2.3 x 106
0 3.3 x 105 4.1 x 105 C1. 1 x 105 1.4}; 105 1.2 x 10"5

14 < 1 < 1 I < 1 < 1 <10028 < l < 1 5 < 1 < 1 < 1

I
Tabie 11. — Micmbial untent in in- ._ ated sarn n1e 0f the dro -s

containin 0.15 m_ m] of uJ-hd . uenzoate esters

Time Pseudomonas Escherichia S r: u; hylococcus Candida Asperg'dlus
(days) aeruginosa c011 m aureus albicans Inger
Inoculum 4.0 x 105 3.4 x 105 .6- 105 3.5 x 105 1.8 x 106

0 4.3 x 105 4.0 x 105 i 0 x 105 2.5 x 105 1.5 x 103

14 . < 1 < 1 < 1 < 1 <100
28 < 1 < 1 < 1 < 1 < 1

  

Apotex, 11131591113140.2500), EX. 1016, p. 013
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Table 12. - Microbial content in ino t- ated sa I1e of the Iro Is '

contai in_ 0.45 - mi of --h “El: 0. Ienzoate esters
’Dme Pseudomonas Escherichia Sta-[ylococcus Candida Aspergillus

(days) aeruginosa coll 5 aureus albicans niger

Inoculum 4.0 x 105 3.4 x 105 -.*- x 105 3.5 x 105 1.3 x 106

O 3.6 x 105 3.6 x 105 l x 105 . 2.1 x 105 1.4 x 105

14 < 1 < 1 < 1 < 1 <100

28 < 1 < 1 ' 1 < 1 < 1 < 1

r—
Table 13. —— Microbial ontent in ino Iu ate- 5am Ile of the dro Is

containin_ 0.75 ; m1 of I- h 1. o. berm-ate esters

Time Pseudomonas Escherichia Sta g- Iylococcus Candida Aspergillus

(days) aeruginosa coli ‘ aureus albicans niger

Inoculum 4.0 x 105 3.4 x 10516 x 105 3-5 2:105 1.8 x 106
o 4.1:: 105 3.612105 '62: 105 2.5:: 105 1.6x 1o6

14 <1 <1 1 <1 <1 <100
28 < 1 < 1 < 1 < 1 < 11

1
1

Table 14. - Min obial co t t in inom ated 5 dc ofthe dro-s

con . ' ; 1.05 m ml of I-h 91- oz. Ienzoate esters
Time Pseudomonas Escherichia Stall ylococcus Candida Aspergfllus
(days) aeruginosa coli 1 aureus albicans niger
Inoculum 4.0 x 105 3.4 x 105 [.6 x 105 3.5 x 105 1.8 x 108

0 3.9 x 105 3.7 x 105 [.8 x 105 2.2 x 105 1.3 x 106
14 < 1 < 1 1 < 1 < 1 <100
28 < 1 < 1 1 < 1 < 1 < 1

In all cases. the disappearance of Pseudomon - ‘: eruginosa. Escherichia C011.

' observed in the inoculated samples.1

For Aspergjllus niger, the number of viable spo . Is is significantly reduced in. the oral

.1 in the drops.

 
Solution while a rapid disappearance is observe

In all cases the recommended efficacy criteria - [a e achieved.Exam- 7 4. Effica of antimicrob'al IreservafiI 1 of levoc-tirizine a-ueous solutions b
E-hxdrdgbenzoate esters.

Oral solutions and drops containing levoce- m e according to example 2 but also

containing mixtures of p-hydroxybenzoate este (methyl p-hydroxybmzoate/propy1 p—

hydroxybenzoate in a ratio of 9/1 expressed in

 
1
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hydroxy’oenzoate esters were 0.375 mg/ml, 0.75

13

mland 1.125 rug/nu- The

efficacy of antimicrobial preservation of these sol 'ons and drops was determined
according to the European Pharmacopoeia (Chap 5.1.3.). The results of the tests is

given in tables 15 to 20.

Table 15. —- Mia obial .ontent in inocula sam-le of the oral soluti-n >9 ~

ontainin_ 0.375 m_ ml of -— 1E r0 benzoate esters
Time Pseudomonas Escherichia Staplylococms Candida
(days) aemgmosa coli ureus albicans

Inoculum 3-6 x 105 1.7 x 105 97 x 105 3.4 x 105
o 3.7::105 1.3:: 105 ,8x105 3.8:: 105

14 < 1 < 1 9 < 1 1.7 x 104
28 < 1 - < 1 < 1 < 1

9
9

999

9
9
9

ASPergillus

niger

1.7 x 10,6

1.6 x 10‘5

1.6 x 105

<100

Table 16. — Microbial content in me ula -d --amle o the oral solution

can ' ; 0.75 n; ml of —h 1E 02. benzoate esters

Time Pseudomonas Escherichia Sta '2 ylococcus Candida
(days) aeruginosa coli ureus albicans

Inoculum 3.6 x 105 1.7 x 105 [.7 x 105 3.4 x 105
o 3.5 x .105 1.6 x 105 .4 x 105 3.4 x 105

'14 <1 <1 .<1 5.52:102
28 < l < 1 9 < l < 1

Asperglllus

niger

1.7 x 105

1.6 x 106

1.4 x 10‘

<1

Table 17. — Microbial content in me ml: ated sam-le of the oral solution
containin_1.125m ml of -- idrox nenzoate sters

Tlme Pseudornonas Escherichia Sta ll ylococcus Candida
(days) aenzginosa coli 9 aureus albicans
Inoculum 3.6 x 105 1.7 x 105 3 4 x 105

O 3.9 x 105 1.2 x 105 3 5 x 105

14.- < 1 < 1 <10

28 < 1 < 1 < 1

 
Aspergillus

niger

EmPf.zeit:14/D7/2L104 12:00 Apotexa 1%K.'r13%fil%9@§00), Ex. 1016, p. 015
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Table 18. - Microbial content in in- ated sam-le 0f the dro. -

containin_ 0.375 m- m1 of -—h - - nenzoate este

Time Pseudomunas Escherichia Stap ',| lococcus Candida Aspergillus

5 (days) aeruginosa coli 1' eus albicans niger

Inoculum 3.5 x 105 1.7 x 105 J x 105 3.4 x105 1.7 x 108

0 3.1 x 105 1.2 x 105 4 - 1:105 1.7 x 105 ' 1.8 x 10‘5

14 < 1 a 1 < 1 < 1 < 1000

28 < 1 < 1 ‘ < 1 < 1 < 1

10 ‘

Ta- 3 19. — Microbial content in inoc ated sam-le of the dro us

containin- 0.75 n; ml If —h -!o ‘benzoate esters

Time Pseudomonas Escherichia Stat» .9. lacoccus Candida Aspergilius
[days] aerugjnosa coli I aureus albicans niger

15 Inocuium 3.6 x 105 1.7:: 105 A x 105 3.4. x 105 1.7 x 106

0 3.1 x 105 1.0 x 105 '10 x 105 1.8 x 105 1.4:; 103

14- < 1 < 1 1 < 1 < 1 < 1000
28 < 1 < 1 1 < 1 < 1 < 1

l

20 Table 20. — Microbial content in inoc lated sam-le of the dro -s
co_;_tai ' - l. 25 11; n_-__ -f —h 111;- u ---nzat - ers

Time Pseudomonas Escherichia Stap 1!} lococcus Candida Aspergjllus
(days) aeruginosa coli .5 reus A ' albicans niger

Inoculum 3.6 x 105 1.7 x 105 l x 105 3.4 x 105 1.7 x 106

25 o 2.9 x 105 6.9 x 104 1‘ x 105 5.0 x 104 1.5 x 108

14 < 1 < 1 ' < 1 < 1 < 1000l

28 < 1 < 1 i < 1 < 1 < 1

1

In all cases, the disappearance of Pseudomonas . -ruginosa, Escherichia Coli.

30 Staphylococws aureus and Candida albicans is . 1‘“ served in the inoculated samples.
For Aspergillus niger. the number of viable spo - -. is significantly reduced in the oral

solution while a rapid disappearance is observed the drops.

In all cases the recommended efficacy criteria we r achieved.

35
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to the family of substituted benzhydryl pi-

wherein the amount of preservaiive is in

more than 0 and less than 1.5 rug/ml of

razines and at least one preservative.

‘ ‘- case of parahydroxybenzoate esters

composition, and in the case of

‘cidal effect of a

fmore than 0 and less than 1.5

other preservatives corresponds to the ba- -

parahydroxybenzoate esters concentration

rug/m1. ‘

A liquid pharmaceutical cemposition acco

it is an aqueous composition.

parahydroxybenzoate. ethyl parahydroxyb .. oate , propyl parahydroxybenzoate ,

a mixture of methyl parahydrombenzoate

propyl parahydroxybenzoate , and a - ‘

u d ethyl parahydroxyhenzoate 0r

1' of methyl parahydroxybenzoate and

propyl parahydroxybenzoate.

preservatives selected in the range of 0.01 .=‘ d 1.4 mg/ml of the composition.

A liquid pharmaceutical composifiOn aeco

the phannaceutical composition contains .-

the range of 0.2 and 1.125 rug/m1.

A liquid pharmaceutical composition accor ‘ g to claim 6, characterized in that

the pharmaceutical cornposition contains . ‘

the range of 0.3 and 1 mg/ml.

amount of preservatives selected in

the range of 0.375 to 0.75 mg/ml of the co.

A liquid pharmaceutical Composition accar

characterized in that the active substance

amppgmom, Ex. 1016, p. 017
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 ABSTRACT

The present invenfion relates to a liquid ‘ nmpusition containing an active

substance belonging to the family of subsfituted '- enzhydryl piperazines with reduced

amounfs of preservatives.
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Pharmaceutical composition of piperazine derivatives

The present invention relates to a liquid pharmaceutical composition

containing an active substance such as cetin'zine, levocetin'zine and efletin'zine.

A number of substances belonging to the family of substituted benzhydryl

piperazines are known to be substances with useful pharmacological properties.

European Patent EP 58146, filed in the name of UCB, S.A., describes

substituted benzhydryl piperazines having the general formula

X

,—\ //o
N N (CH2)n—CE'm—H2c—c
\_/ \L

X,

in which L stands for an -OH or -NH2 group, X and X’, taken separately, stand for a

hydrogen atom, a halogen atom, a linear or branched alkoxy radical at C1 or C4, or a

trifluoromethyl radical, m equals 1 or 2, n equals 1 or 2, as well as their

pharmaceutically acceptable salts.

Of these compounds, 2-[2-[4-[(4—chloropheny1)phenylmethyl]—l-

piperazinyllethoxy] acetic acid, also known under the name of cetin'zine, and its

dichlorohydrate are well known for their antihistaminic properties.

The active substances belonging to the family of substituted benzhydryl

piperazines specifically include 2-[2—[4—[(4-chloropheny1)phenylmethyl]-1-

piperazinyllethoxyl—acetic acid (cetin'zine), 2—[2-[4—[bis(4-fluorophenyl)methyl]—1-

piperazinyllethoxylacetic acid (efletirizine), their optically active isomers when

applicable, as well as their pharmaceutically acceptable salts.

In the pharmaceutical filed, solutions and drOps are generally produced as

germ—free compositions during their production processes. However, once the seal of

the containers is broken, and the pharmaceutical compositions are completely used

over a period of time, these pharmaceutical compositions are continuously exposed to

ApoteX, Inc. (IPR2019—00400), EX. 1016, p. 019
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the risk of being contaminated by the microorganisms existing in the environment or

the human body, each time the containers are used and their covers are opened or

closed.

It has now surprisingly been found that the active substances belonging to the

family of substituted benzhydryl piperazines possess a preservative effect in aqueous

solutions.

The purpose of the invention concerns a liquid pharmaceutical composition

containing an active substance belonging to the family of substituted benzhydryl

piperazines chosen among cetirizine, levocetirizine and efletirizine, and a reduced

amount of preservatives.

The present invention is based on the unexpected recognition that a

pharmaceutical composition comprising an active substance belonging to the family of

substituted benzhydryl piperazines and a reduced amount of preservatives is stable

during a long period of time. Stability means the capacity to resists to microbial

contamination.

The present invention encompasses a pharmaceutical composition comprising

an active substance belonging to the family of substituted benzhydryl piperazines and

an amount of parahydroxybenzoate esters used as preservatives less than 3 mg/ml of

the composition, a normal concentration to preserve aqueous solutions.

The present invention encompasses a pharmaceutical composition comprising

an active substance chosen among cetirizine, levocetirizine and efletirizine and at least

one preservative, wherein the amount of preservative is in the case of

parahydroxybenzoate esters more than 0 and less than 1.5 mg/ml of the composition,

and in the case of other preservatives corresponds to the bactericidal effect of a

parahydroxybenzoate esters concentration of more than 0 and less than 1.5 mg/ml.

Generally. the pharmaceutical composition of the invention is liquid and

preferably aqueous.

In the pharmaceutical composition of the invention, the active substance is

generally selected from the group of cetirizine, levocetirizine, efletirizine, and their

pharmaceutically acceptable salts. Preferably, the active substance is selected from the

group of cetirizine, levocetirizine, and their pharmaceutically acceptable salts.

The term "cetirizine" refers to the racemate of [2-[4-[(4

chlorophenyl)phenylmethyl] -1-piperazinyl]ethoxy]—acetic acid and its dihydrochloride

salt which is well known as cetin'zine dihydrochloride; its levorotatory and

dextrorotatory enantiomers are known as levocetirizine and dextrocetirizine. Processes

for preparing cetirizine, an individual optical isomer thereof or a pharmaceutically

acceptable salt thereof have been described in European Patent 0 058 146, Great

Britain Patent 2.225.320, Great Britain Patent 2.225.321, United States Patent

Apotex, Inc. (IPR2019—00400), EX. 1016, p. 020
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5,478,941, European Patent application 0 601 028, European Patent Application 0 801

064 and International Patent Application W0 97/37982.

The term "1evocetirizine" as used herein means the levorotatory enantiomer of

cetirizine. More precisely, it means that the active substance comprises at least 90%

by weight, preferably at least 95% by weight, of one individual optical isomer of

cetirizine and at most 10% by weight, preferably at most 5% by weight, of the other

individual optical isomer of cetirizine. Each individual optical isomer may be obtained

by conventional means, i.e., resolution from the corresponding racemic mixture or by

asymmetric synthesis. Each individual optical isomer may be obtained from its

racemic mixture by using conventional means such as disclosed in British patent

application No. 2,225,321. Additionally, each individual optical isomer can be

prepared from the racemic mixture by enzymatic biocatalytic resolution, such as

disclosed in U.S. Patents No. 4,800,162 and 5,057,427.

The term “efletirizine” as used herein refers to 2-[2—[4—[bis(4—

fluorophenyl)methy1]-1-piperazinyl]ethoxy]acetic acid. Efletirizine is encompassed

within general formula I of European patent No. 58146, which relates to substituted

benzhydrylpiperazine derivatives. Efletirizine has been found to possess excellent

antihistaminic properties. It belongs to the pharmacological class of histamine H1-

receptor antagonists and shows in vitro high affinity and selectivity for Hl-receptors.

It is useful as an antiallergic, and antihistaminic agent. Two pseudopolymorphic

crystalline forms of efletirizine dihydrochloride, namely anhydrous efletirizine

dihydrochloride and efletirizine dihydrochloride monohydrate, are described in the

European patent No. 1 034 171, and another pseudopolymorphic form of efletirizine

dihydrochloride is described in the international patent application WO 03/009849.

Processes for preparing efletirizine or a pharmaceutically acceptable salt thereof have

been described in European Patent 1 034 171, and in the international patent

applications WO 97/37982 and W0 03/009849.

The term "pharmaceutically acceptable salts" as used herein refers not only to

addition salts with pharmaceutically acceptable non-toxic organic and inorganic acids,

such as acetic, citric, maleic, succinic, ascorbic, hydrochloric, hydrobromic, sulfuric,

and phosphoric acids and the like, but also its metal salts (for example sodium or

potassium salts] or ammonium salts, the amine salts and the arninoacid salts. The

best results have been obtained with dihydrochloride salts.

By preservatives we understand a chemically substance that inhibits the

development of microorganisms or, in an ideal instance, kills them; so antimicrobial

agent able to limit or avoid the growth of microorganisms such as bacteria, yeast and

moulds in a solution. Preservatives will comply with Eur P. and USP requirements: for

a product incubated with a large number of bacteria and fungi, the preservative must

Apotex, Inc. (IPR2019—00400), EX. 1016, p. 021
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kill and reduce a required amount of bacteria and fungi within a prescribed time '

period.

Examples of preservatives are p-hydroxybenzoate esters (methyl

parahydroxybenzoate, ethyl parahydroxybenzoate , propyl parahydroxybenzoate , butyl

parahydroxybenzoate , C1-C20 alkyl parahydroxybenzoate and their sodium salts),

acrinol, methyl rosaniline chloride, benzalkonium chloride, benzethonium chloride,

cetylpyridinium chloride, cetylpyrodium bromide, chlorohexidine, chlorohexidine

acetate, benzylalcohol, alcohol, chlorobutanol, isopropanol, ethanol, thimerosal,

phenol, sorbic acid, potassium and calcium sorbate, benzoic acid, potassium and

calcium benzoate, sodium benzoate, calcium acetate, calcium disodium

ethylenediaminetetraacetate, calcium propionate, calcium sorbate, diethyl

pyrocarbonate, sulphur dioxide, sodium sulphite, sodium bisulfite, bon‘c acid, sodium

tetraborate, propionic acid, sodium and calcium propionate, sodium thiosulfate, or a

mixture therefore. Generally, the preservative is selected from the group of thimerosal,

chlorohexidine acetate, benzylalcohol, benzalkonium chloride, p-hydroxybenzoate

esters (methyl parahydroxybenzoate, ethyl parahydroxybenzoate , propyl

parahydroxybenzoate , butyl parahydroxybenzoate , C1—C20 alkyl

parahydroxybenzoate or a mixture thereof. Preferably the preservative is selected from

the group of methyl parahydroxybenzoate, ethyl parahydroxybenzoate , propyl

parahydroxybenzoate , a mixture of methyl parahydroxybenzoate and ethyl

parahydroxybenzoate or propyl parahydroxybenzoate , and a mixture of methyl

parahydroxybenzoate and propyl parahydroxybenzoate. Best results have been

obtained with a mixture of methyl parahydroxybenzoate and propyl

parahydroxybenzoate in a ratio of 9/1 expressed in weight.

In a particular embodiment of the invention, the pharmaceutical composition

contains an amount of p-hydroxybenzoate esters (methyl p—hydroxybenzoate/propyl p-

hydroxybenzoate in a ratio of 9/ 1 expressed in weight) selected in the range of 0.0001

and 1.5 mg/ml of the composition. Preferably, it contains an amount selected in the

range of 0.01 and 1.125 mg/ml. More preferably it contains an amount of

preservatives selected in the range of 0.1 and 1 mg/ml.

In a particular embodiment of the invention, the pharmaceutical composition

contains an amount of thimerosal selected in the range of 0.0001 and 0.05 mg/ml of

the composition. Preferably, it contains an amount selected in the range of 0.005 and

0.035 mg/ml. More preferably it contains an amount of preservatives selected in the

range of 0.007 and 0.025 mg/ml.

In a particular embodiment of the invention, the pharmaceutical composition

contains an amount of chlorhexidine acetate selected in the range of 0.0001 and 0.05

mg/ml of the composition. Preferably, it contains an amount selected in the range of
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0.005 and 0.035 mg/ml. More preferably it contains an amount of preservatives

selected in the range of 0.007 and 0.025 mg/ml.

In a particular embodiment of the invention, the pharmaceutical composition

contains an amount of benzylalcohol selected in the range of 0.0001 and 10 mg/ml of

the composition. Preferably, it contains an amount selected in the range of 0.05 and

7.5 mg/ml]. More preferably it contains an amount of preservatives selected in the

range of 1 and 5 mg/ml.

In a particular embodiment of the invention, the pharmaceutical composition

ccntains an 3.43th of henzalkonium chloride selected in the range of 0.0001 and 0.05

mg/ml of the composition. Preferably, it contains an amount selected in the range of

0.005 and 0.035 mg/n11. More preferably it contains an amount of preservatives

selected in the range of 0.01 and 0.025 mg/ml.

The amount of the selected preservative is defined by comparison with the

amount of parahydroxybenzoate ester leading to the same preservative effect. The

optimum amount of preservative used in the invention depends on its nature. The

preferred amount of preservative is such that it gives the same preservative effect as

an amount of parahydroxybenzoate ester in the range of 0.2 and 1.125 mg/ml of the

pharmaceutical composition.

By patient, we understand children, adolescents and adults, preferably of 2

years old. The targeted patients are usually old from 2 years and more.

A preferred daily dosage provides from about 0,0005 mg to about 2 mg of

levocetirizine or a pharmaceutically acceptable salt thereof, per kg of body weight per

patient. A particularly preferred daily dosage is from about 0,001 to about 2 mg per

kg of body weight per patient. The best results have been obtained with a daily dosage

from about 0,005 to 1 mg per kg of body weight per patient. The dosage may be

administered once per day of treatment, or divided into smaller dosages, for examples

1 to 4 times a day, and preferably 1 to 3 times a day, and administrated over about a

24 hours time period to reach a total given dosage. Best results have been obtained

with an administration of a composition of the invention twice a day for infants; and 5

mg once a day for children and adults. The exact dosages in which the compositions

are administrated can vary according to the type of use, the mode of use, the

requirements of the patient, as determined by a skilled practitioner. The exact dosage

for a patient may be specifically adapted by a skilled person in view of the severity of

the condition, the specific formulation used, and other drugs which may be involved.

The pharmaceutical forms according to the present invention may be prepared

according to conventional methods used by pharmacists. The forms can be

administered together with other components or biologicaly active agents,

pharmaceutically acceptable surfactants. excipients, carriers, diluents and vehicles.

Apotex, Inc. (IPR2019—00400), EX. 1016, p. 023



Apotex, Inc. (IPR2019-00400), Ex. 1016, p. 024

10

15

20

25

30

35

The phannaceutical compositions of the invention include any conventional

therapeutical inert carrier. The pharmaceutical compositions can contain inert as well

as pharmacodynamically active additives. Liquid compositions can for example take

the form of a sterile solution which is miscible with water. Furthermore, substances

conventionally used as preserving, stabilizing, moisture-retaining, and emulsifying

agents as well as substances such as salts for varying the osmotic pressure,

substances for varying pH such as buffers, and other additives can also be present. If

desired an antioxidant can be included in the pharmaceutical compositions.

Pharmaceutical acceptable excipients or carriers for compositions include saline,

buffered saline, dextrose or water. Compositions may also comprise specific stabilizing

agents such as sugars, including mannose and mannitol. Carrier substances and

diluents can be organic or inorganic substances, for example water, gelatine, lactose,

starch, gum arabic, polyalkylene glycol, cellulose compounds and the like. A

prerequisite is that all adjuvants and substances used in the manufacture of the

pharmaceutical compositions are nontoxic.

Pharmaceutical compositions can be administered by spray inhalation. Any

conventional pharmaceutical composition for spray inhalation administration may be

used. Another preferred mode of administration is by aerosol.

The pharmaceutical compositions according to the present invention may also

be administered orally. They may also be administered by nasal instillation, aerosols.

The pharmaceutical compositions which can be used for oral administration is liquid,

for example. in the form of solutions, syrups, drops and the like.

The pharmaceutical forms, such as drops, nasal drops, eye drops and ear

drops are prepared by conventional pharmaceutical methods. The compounds of the

present invention are mixed with a solid or liquid, non-toxic and pharmaceutically

acceptable carrier and possibly also mixed with a dispersing agent, a stabilizing agent

and the like. If appropriate, it is also possible to add sweeteners, coloring agents and

the like.

Preferably, the pharmaceutical composition of the invention is administered in

traditional form for oral administration, as oral liquid preparation such as syrup.

Best results have been obtained with an oral dosage form, in particular liquid

formulations such as syrup for children.

An advantage of the invention is that reducing the concentration of the

preservative leads to a reduction of the risk of an allergic reaction in sensitive patients.

Another advantage of the invention is the ability to make easier the

manufacturing process avoiding the solubilization of important amounts of

preservatives not freely soluble in water.

The invention is further defined by reference to the following examples.
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Example 1. Preservative effect of cetirizine.

An oral solution and drops containing cetirizine are prepared. The compositions are

given in table 1.

Table l. — Cetirizine compositions

Oral solution Drops

Cetirizine hydrochloride (mg) 1 10

Sorbitol sol. At 70% (mg) 450 -

Glycerine (mg) 200 250

Propyleneglyccl (mg) 50 350

Sodium saccharinate (mg) l 10

Banana flavour (mg) 0.1754 -

Sodium acetate (mg) 4.2 10

Acetic acid ad pH 5 ad pH 5

Purified water (ml) ad 1 ad 1

The antimicrobial preservative effectiveness tests are realized according to

the European Pharmacopoeia (Chap. 5.1.3.). Samples of the oral solution and the

drops are inoculated with bacterial and yeast suspensions of Pseudomonas aeruginosa

ATCC 9027, Escherichia Coli ATCC 8739, Staphylococcus aureus ATC C6538, Candida

albicans ATCC10231 and Aspergillus niger ATCC 16404. The number of viable

microorganisms per ml of preparations under test are determined. The results are

given in tables 2 and 3.

Table 2. - Microbial content in inoculated sample of the oral solution

 

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 5.5 x 105 4.6 x 105 4.0 x 105 3.7 x 105 2.3 x 105

O 4.9 x 105 4.7 x 105 3.1 x 105 2.6 x 105 1.7 x 105

7 < 100 < 100 < 100 < 100 4.8x 105

14 < l < l < 1 2 8.2 x 103

21 <1 <1 <1 <1 551-1103

28 <1 <1 <1 <1 5.0x103 
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Table 3. — Microbial content in inoculated sample of the drops

 

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus aibicans niger

5 Inoculum 4.0 x 105 3.4 x 105 3.6 x 105 3.5 x 105 1.8 x 106

O 3.5 x 105 3.8 x 105 2.2 x 105 2.6 x 105 1.6 x 106

7 < 100 < 100 < 100 < 100 < 104

14 < 1 < 1 < 1 < 1 <100

21 < 1 < 1 < 1 < 1 < 1

10 28 < 1 < 1 < l < 1 < l 

In both cases, a rapid disappearance of Pseudomonas aeruginosa,

Escherichia Coli, Staphylococcus aureus and Candida albicans is observed in the

inoculated samples.

15 For Aspergillus niger, the number of viable spores is significantly reduced

in the oral solution while a rapid disappearance is observed in the drops.

Exam_p_le 2. Preservative effect of levocetirizine.

An oral solution and drops containing levocetin‘zine are prepared. The compositions

are given in table 4.

20

‘ WW

Oral solution Drops

Levocetin‘zine hydrochloride (mg) 0.5 5

Maltitol-Lycasin 80—55 (mg) 400 —

25 Glycerine 85 %(mg) 235.2 294.1

Propyleneglycol (mg) - 350

Sodium saccharinate (mg) 0.5 10

Tutti frutti flavour (mg) 0.15 —

Sodium acetate (mg) 3.4 5.7

30 Acetic acid (mg) 0.5 0.53

Purified water (ml) ad 1 ad 1

The antimicrobial preservative effectiveness tests are realized according to

the European Pharmacopoeia (Chap. 5.1.3.). Samples of the oral solution and the

drops are inoculated with bacterial and yeast suspensions of Pseudomonas aeruginosa

35 ATCC 9027, Escherichia Coli ATCC 8739, Staphylococcus aureus ATC C6538, Candida

albicans ATCC10231 and Aspergillus niger ATCCl6404. The number of viable

microorganisms per ml of preparations under testis determined. The results are given

in tables 5 and 6.
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Table 5. - Microbial content in inoculated sample of the oral solution

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 3.6 x105 1.7 x 105 2.7 x 105 3.4 x 105 1.7 x 106

O 3.2x 105 1.8x 105 3.5x 105 3.9x 105 1.6x 106

7 150 < 100 < 100 2.8 x 104 1.0 x106

14 < 1 <1 < 1 1.4 x104 4.8 x105

21 <1 < 1 <1 2.6x102 2.2x105

28 < 1 < 1 < 1 6.2 x 103 5.3 x 105

Table 6. - Microbial content in inoculated sample of the drops

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 3.6 x 105 1.7 x105 2.7 x 105 3.4 x 105 1.7 x 106

0 3.2 x 105 1.5 x 105 3.1 x 105 1.8 x 105 1.7 x 106

7 < 100 < 100 < 100 < 100 9.0 x 104

14 < 1 < 1 < 1 < 1 <1000

21 < 1 < 1 < 1 < 1 < l

28 < l < 1 < l < 1 < 1

In both cases, a rapid disappearance of Pseudomonas aeruginosa,

Escherichia Coli, Staphylococcus aureus is observed in the inoculated samples.

A disappearance of Candida albicans and Aspergillus niger is also observed in the

drops.

Example 3. Efficacy of antimicrobial preservation of cetirizine aqueous solutions by

p—hydrozybenzoate esters.

Oral solutions and drops containing cetirizine according to example 1 but

also containing mixtures of p—hydroxybenzoate esters (methyl p-

hydroxybenzoate/propyl p-hydroxybenzoate in a ratio of 9/1 expressed in weight) are

prepared. The total amounts of p—hydroxybenzoate esters are 0.15 mg/ml, 0.45

mg/ml, 0.75 mg/ml and 1.05 mg/ml. The efficacy of antimicrobial preservation of

these solutions and drops is determined according to the European Pharmacopoeia

(Chap. 5.1.3.). The results of the tests are given in tables 7 to 14.
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Table 7. — Microbial content in inoculated sample of the oral solution

containing 0.15 mglrnl of p—hydroybenzoate esters

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruglnosa coli aureus albicans niger

Inoculum 5.5 x 105 4.6 x 105 4.0 x 105 3.7 x 105 2.3 x 106

0 5.1 x 105 4.5 x 105 3.0 x 105 4.0 x 105 4.1 x 106

14 <1 <1 <1 <1 9.1x103

28 < 1 < 1 < l < 1 750

Table 8. — Microbial content in inoculated sample of the oral solution

containing 0.45 mglrnl of p-hydrogbenzoate esters

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aemginosa coli aureus albicans niger

Inoculum 5.5 x 105 4.6 x 105 4.0 x 105 3.7 x 105 2.3 x 106

0 5.2 x 105 4.9 x 105 3.3 x 105 2.9 x 105 1.2 x 106

14 < 1 < 1 < 1 < 1 <100

28 < 1 < 1 < 1 < 1 2

Table 9. — Microbial content in inoculated sample of the oral solution

containing 0.75 mglrnl 0f p-hydrogybenzoate esters

 

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 5.5 x 105 4.6 x 105 4.0 x 105 3.7 x 105 2.3 x 105

0 3.9x 105 4.4x 105 4.0x 105 1.9x 105 1.9x 105

14 < 1 < 1 < 1 < 1 <100

28 < 1 < 1 < 1 < 1 < 1

Table 10. — Microbial content in inoculated sample of the oral solution

containing 1.05 mgiml of p-hydrogybenzoate esters

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aemginosa coli aureus albicans niger

Inoculum 5.5 x 105 4.6 x105 4.0 X 105 3.7 x 105 2.3 x106

0 3.3 x105 4.1 x105 3.1 x 105 1.4 x105 1.2 x106

14 < 1 < 1 < 1 < 1 <100

28 < 1 < 1 < 1 < 1 < l 
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Table 1 1. — Microbial content in inoculated sample of the drops

containing.15 mngl of p-hldrwbenzoate esters

 

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 4.0 x 105 3.4 x 105 3.6 x 105 3.5 x 105 1.8 x 10‘5

0 4.3 x 105 4.0 x105 2.0 x105 2.5 x 105 1.5 x106

14 < 1 < 1 < 1 < 1 <100

28 < 1 < 1 < 1 < 1 < 1 

Table 12. — Microbial content in inoculated sample of the drops

containing 0.45 mgzml of p—hydroybenzoate esters

 

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 4.0 x 105 3.4 x 105 3.6 x 105 3.5 x 105 1.8 x 106

0 3.6 x 105 3.6 x 105 1.7 x 105 2.1 x105 1.4 x 106

14 < 1 < 1 < 1 < 1 <100

28 < 1 < 1 < 1 < 1 < l 

Table 13. — Microbial content in inoculated sample of the drops

containing 0.75 mngl ofp- hydroxybenzoate esters

 

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 4.0 x 105 3.4 x 105 3.6 x 105 3.5 x 105 1.8 x 10‘3

0 4.1 x 105 3.6 x 105 2.6 x 105 2.5 x 105 1.6 x 106

14 < 1 < 1 < 1 < 1 <100

28 < 1 < 1 < 1 < 1 < l 

Table 14. — Microbial content in inoculated sample of the drops

containing 1.05 mgflml of p-hydrogbenzoate esters

 

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 4.0 x 105 3.4 x 105 3.6 x 105 3.5 x 105 1.8 11:106

0 3.9 x 105 3.7 x 105 2.8 x 105 2.2 x 105 1.3 x 106

14 < 1 < 1 < 1 < 1 <100

28 < 1 < 1 < 1 < 1 < 1 
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In all cases, the disappearance of Pseudomonas aeruginosa. Escherichia Coli,

Staphylococcus aureus and Candida albicans is observed in the inoculated samples.

For Aspergillus niger, the number of viable spores is significantly reduced in the oral

solution while a rapid disappearance is observed in the drops.

In all cases the recommended efficacy criteria are achieved.

Example 4. Efficacy of antimicrobial preservation of levocetirizine agueous solutions by

p-hydroxybenzoate esters.

Oral solutions and drops containing levocetirizine according to example 2

but also co‘ntaining mixtures of p-hydroxybenzoate esters (methyl p-

hydroxybenzoate /propy1 p—hydroxybenzoate in a ratio of 9/ 1 expressed in weight) are

prepared. The total amounts of p-hydroxybenzoate esters are 0.375 mg/ml, 0.75

mg/ml and 1.125 mg/ml. The efficacy of antimicrobial preservation of these solutions

and drops is determined according to the European Pharmacopoeia (Chap. 5.1.3.).

The results of the tests are given in tables 15 to 20.

Table 15. — Microbial content in inoculated sample of the oral solution

containing 0.375 ngml of p-hydroybenzoate esters

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 3.6 x 105 1.7 x 105 2.7 x105 3.4 x 105 1.7 x 106

0 3.7x 105 1.3x 105 2.8x 105 3.8x 105 1.6x 106

14 <1 7 .<1 A <1 1.7x104 1.6x105

28 < 1 < 1 < 1 < 1 <100

Table 16. — Microbial content in inoculated sample of the oral solution

containing 0.75 mglml of p—hydroggbenzoate esters

 

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 3.6 x 105 1.7 x 105 2.7 x 105 3.4 x 105 1.7 x 106

0 3.5 x 105 1.6 x 105 2.4 x 105 3.4 x 105 1.6 x 106

14 <1 < 1 < 1 5.5x 102 1.4x 104

28 < 1 < 1 < 1 < 1 < 1 
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Table 17. — Microbial content in inoculated sample of the oral solution

containing 1.125 mglml of p-hydroybenzoate esters

 

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

5 (days) aeruginosa coli aureus albicans niger

Inoculum 3.6 x105 1.7 x 105 2.7 x 105 3.4 x105 1.7 x106

0 3.9 x105 1.2 x105 3.0 x 105 3.5 x 105 1.4 x106

14 < 1 < 1 < 1 <10 < 1000

28 < 1 < 1 < l < 1 < 1

10

Table 18. — Microbial content in inoculated sam_ple of the drops

containing 0.375 mglml of p—hydrogybenzoate esters

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

15 Inoculum 3.6 x105 1.7 x 105 2.7 x 105 3.4 x105 1.7 x108

0 3.1x105 1.2x105 2.6x 105 1.7x 105 1.8x106

14 < 1 < 1 < 1 < 1 < 1000

28 < 1 < 1 < l < 1 ' < 1

20 Table 19. — Microbial content in inoculated sample of the drops

containing_0.75 rpgzml ofphydrogybenzoate esters

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 3.6 x 105 1.7 x 105 2.7 x 105. 3.4 x 105 1.7 x 106

25 0 3.1 x 105 1.0 x105 3.0 x 105 1.8 x105 1.4 x106

14 < 1 < 1 < 1 < 1 < 1000

28 < 1 < 1 < 1 < 1 < 1

Table 20. - Microbial content in inoculated sample of the drops

30 containing 1.125 mggml of p—hydroybenzoate esters

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 3.6 x 105 1.7 x 105 2.7 x105 3.4 x105 1.7 x106

0 2.9 x105 6.9 x104 2.7 X 105 5.0 x104 1.5 x106

35 14 < 1 < 1 < 1 < 1 < 1000

28 < 1 < 1 < 1 < 1 < 1 
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In all cases, the disappearance of Pseudomonas aeruginosa, Escherichia

Coli, Staphylococcus aureus and Candida albicans is observed in the inoculated

samples.

For Aspergillus niger, the number of viable spores is significantly reduced

in the oral solution while a rapid disappearance is observed in the drops.

In all cases the recommended efficacy criteria are achieved.

Example 5. Nasal solution containing cetirizine and benzalkoniurn chloride

A solution containing cetirizine is prepared. The composition is given in

table 21 .

Table 21. — Cetirizine composition

Nasal solution

Cetirizine hydrochloride (mg) 10

Monobasic sodium phosphate (mg) 10.6

Dibasic sodium phosphate (mg) 29

Benzalkonium chlon'de (mg) 0.025

Purified water (ml) ad 1

The efficacy of antimicrobial preservation of this solution is determined

according to the European Pharmacopoeia (Chap. 5.1.3.). The recommended efficacy

criteria are achieved.

Example 6. Nasal solution containing efletirizine and p-hydroxybenzoate esters.

A solution containing efletirizine is prepared. The composition is given in table 22.

Table 22. — Efletirizine composition

Nasal solution 

Efletirizine hydrochloride (mg) 6

Hydroxypropylmethylcellulose (mg) 5

Monobasic sodium phosphate (mg) 8.1

Dibasic sodium phosphate (mg) 6.3

Edeteate disodium (mg) 0.5

Sodium chloride (mg) 1.93

Sodium hydroxide ad pH 6.5

p-hydroxybenzoate esters (mg) 0.375

Purified water (ml) ad 1
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The efficacy of antimicrobial preservation of this solution is determined

according to the European Pharmacopoeia (Chap. 5.1.3.). The recommended efficacy

criteria are achieved.

Example 7. Oral solutions and drops containing levocetirizine and bepglalcohol.

An oral solution and drops containing levocetirizine are prepared. The

compositions are given in table 23.

Table 23. — Levocetirizine compositions

Oral solution Drops

Levocetirizinc hydrochloride (mg) 0.5 5

Maltitol—Lycasin 80-55 (mg) 400 —

Glycerine 85 %(mg) 235.2 294.1

Propyleneglycol (mg) — 350

Sodium saccharinate (mg) 0.5 10

Tutti frutti flavour (mg) 0.15 -

Sodium acetate (mg) 3.4 5.7

Acetic acid (mg) 0.5 0.53

Benzylalcohol (mg) 5.0 5.0

Purified water (ml) ad 1 ad 1

The antimicrobial preservative effectiveness tests are realized according to

the European Pharmacopoeia (Chap. 5.1.3.). In all cases the recommended efficacy

criteria are achieved.

Example 8. Oral solutions and drops containing efletirizine

An oral solution and drops containing efletirizine are prepared. The compositions are

given in table 24.

Table 24. - Efletirizine compositions

 Oral solution Drops

Efletirizine hydrochloride (mg) 1 10

Maltitol—Lycasin 80—55 (mg) 400 —

Glycerine 85 %(mg) 235.2 294.1

Propyleneglycol (mg) - 350

Sodium saccharinate (mg) 0.5 10

Tutti frutti flavour (mg) 0.15 —

Sodium acetate (mg) 4.2 10

Acetic acid (mg) ad pH 5 ad pH 5

p-hydroxybenzoate esters (mg) 0.375 0.375

Purified water (ml) ad 1 ad 1
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The antimicrobial preservative effectiveness tests are realized according to

the European Pharmacopoeia (Chap. 5.1.3.). In all cases the recommended efficacy

criteria are achieved.

Example 9. Eye drops containing efletirizine and thimerosal, chlorhexidine acetate and

p-hydrogbenzoate esters.

Three formulations of eye drops containing efletirizine are prepared. The compositions

are given in table 25.

Table 25. — Efletirizine compositions

Eye drops

Efletirizine hydrochloride (mg) 10 10 h 10

Boric acid (mg) 20 20 20

Sodium hydroxide ad pH 7 ad pH 7 ad pH 7

Thimerosal (mg) 0.05 — -

Chlorhexidine acetate (mg) - 0.05 —

p—hydroxybenzoate esters (mg) - - 0.375

Purified water (ml) ad 1 ad 1 ad 1

The antimicrobial preservative effectiveness tests are realized according to the

European Pharmacopoeia (Chap. 5.1.3.). In all cases the recommended efficacy criteria

are achieved.
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CLAIMS

1. A liquid pharmaceutical composition comprising an active substance chosen
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among cetirizine, levocetirizine and efletin'zine, and at least one preservative,

wherein the amount of preservative is in the case of parahydroxybenzoate esters

more than 0 and less than 1.5 mg/ml of the composition, and in the case of

other preservatives is such that it leads to the same preservative effects as a

parahydroxybenzoate esters concentration of more than 0 and less than 1.5

mg/ml.

A liquid pharmaceutical composition according to claim 1, characterized in that

it is an aqueous composition.

A liquid pharmaceutical composition according to claim 1 or 2, characterized in

that the preservative is selected from the group of methyl parahydroxybenzoate,

ethyl parahydroxybenzoate , propyl parahydroxybenzoate , a mixture of methyl

parahydroxybenzoate and ethyl parahydroxybenzoate or propyl

parahydroxybenzoate , and a mixture of methyl parahydroxybenzoate and propyl

parahydroxybenzoate.

A liquid pharmaceutical composition according to claim 3, characterized in that

the preservatives is a mixture of methyl parahydroxybenzoate and propyl

parahydroxybenzoate in a ratio of 9/ 1 expressed in weight.

A liquid pharmaceutical composition according to claim 1, characterized in that

the pharmaceutical composition contains an amount of p-hydroxybenzoate

esters (methyl p-hydroxybenzoate/propyl p—hydroxybenzoate in a ratio of 9/ 1

expressed in weight) selected in the range of 0.0001 and 1.4 mg/ml of the

composition.

A liquid pharmaceutical composition according to claim 1, characterized in that

the pharmaceutical composition contains an amount of thirnerosal selected in

the range of 0.0001 and 0.05 mg/ml of the composition.

A liquid pharmaceutical composition according to claim 1, characterized in that

the pharmaceutical composition contains an amount of chlorhexidine acetate

selected in the range of 0.0001 and 0.05 mg/ml of the composition.

A liquid pharmaceutical composition according to claim 1, characterized in that

the pharmaceutical composition contains an amount of benzylalcohol selected in

the range of 0.0001 and 10 mg/ml of the composition.

A liquid pharmaceutical composition according to claim 1, characterized in that

the pharmaceutical composition contains an amount of benzalkonium chloride

selected in the range of 0.0001 and 0.05 mg/ml of the composition.
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A liquid pharmaceutical composition according to any of the preceding claims,

characterized in that the active substance is cetirizine.

A liquid pharmaceutical composition according to any of the claims 1 to 12,

characterized in that the active substance is levocetirizine.

A liquid pharmaceutical composition according to any of the preceding claims,

characterized in that the composition is in the form of oral solutions, nasal

drops, eye drops or ear drops.
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ABSTRACT

The present invention relates to a liquid composition containing an active

substance belonging to the family of substituted benzhydryl piperazines with reduced

amounts of preservatives.
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WO 2006/005507 PCT/EP2005/007340

17.80.WO

Pharmaceutical composition of piperazine derivatives

The present invention relates to a liquid pharmaceutical composition

containing an active substance such as cetirizine, levocetirizine and efletirizine.

5 A number of substances belonging to the family of substituted benzhydryl

piperazines are known to be substances with useful pharmacological properties.

European Patent EP 58146, filed in the name of UCB, S.A., describes

substituted benzhydryl piperazines having the general formula

,—\ o

N C(H)n—cfl—H2c—c/
N\__/ \L

15 in which L stands for an -OH or —NH2 group, X and X’, taken separately, stand for a

hydrogen atom, a halogen atom, a linear or branched alkoxy radical at 01 or C4, or a

trifluoromethyl radical, m equals 1 or 2, n equals 1 or 2, as well as their

pharmaceutically acceptable salts.

Of these compounds, 2—[2-[4-[(4—chlorophenyl)phenylmethyl]—1—

20 piperaziny1]ethoxy] acetic acid, also known under the name of cetirizine, and its

dichlorohydrate are well known for their antihistaminic properties.

The active substances belonging to the family of substituted benzhydryl

piperazines specifically include 2—[2—[4—[(4-chlorophenyl)phenyhnethyl]—1—

piperaziny1]ethoxy]-acetic acid (cetirizine), 2—[2—[4—[bis(4—fluorophenyl)methyl]—1—

25 piperazinyl]ethoxy]acetic acid (efletirizine), their optically active isomers when

applicable, as well as their pharmaceutically acceptable salts.

In the pharmaceutical filed, solutions and drops are generally produced as

germ-free compositions during their production processes. However, once the seal of

the containers is broken, and the pharmaceutical compositions are completely used

30 over a period of time, these pharmaceutical compositions are continuously exposed to

ggthiBMNdflimQBJOMOO), EX. 1016, p. 039
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the risk of being contaminated by the microorganisms existing in the environment or

the human body, each time the containers are used and their covers are opened or

closed.

It has now surprisingly been found that the active substances belonging to the

family of substituted benzhydryl piperazines possess a preservative effect in aqueous

solutions.

The purpose of the invention concerns a liquid pharmaceutical composition

containing an active substance belonging to the family of substituted benzhydryl

piperazines chosen among cetirizine, levocetirizine and efletirizine, and a reduced

amount of preservatives.

The present invention is based on the unexpected recognition that a

pharmaceutical composition comprising an active substance belonging to the family of

substituted benzhydryl piperazines and a reduced amount of preservatives is stable

during a long period of time. Stability means the capacity to resists to microbial

contamination.

The present invention encompasses a pharmaceutical composition comprising

an active substance belonging to the family of substituted benzhydryl piperazines and

an amount of parahydroxybenzoate esters used as preservatives less than 3 mg/ml of

the composition, a normal concentration to preserve aqueous solutions.

The present invention encompasses a pharmaceutical composition comprising

an active substance chosen among cetirizine, levocetirizine and efletirizine and at least

one preservative, wherein the amount of preservative is in the case of

parahydroxybenzoate esters more than 0 and less than 1.5 mg/ml of the composition,

and in the case of other preservatives corresponds to the bactericidal effect of a

parahydroxybenzoate esters concentration of more than 0 and less than 1.5 mg/ml.

Generally, the pharmaceutical composition of the invention is liquid and

preferably aqueous.

In the pharmaceutical composition of the invention, the active substance is

generally selected from the group of cetirizine, levocetirizine, efletirizine, and their

pharmaceutically acceptable salts. Preferably, the active substance is selected from the

group of cetirizine, levocetirizine, and their pharmaceutically acceptable salts.

The term "cetirizine" refers to the racemate of [2—[4—[(4

chlorophenyl)phenylmethyl] -1—piperazinyl]ethoxy]—acetic acid and its dihydrochloride

salt which is well known as cetirizine dihydrochloride; its levorotatory and

dextrorotatory enantiomers are known as levocetirizine and dextrocetirizine. Processes

for preparing cetirizine, an individual optical isomer thereof or a pharmaceutically

acceptable salt thereof have been described in European Patent 0 058 146, Great

Britain Patent 2.225.320, Great Britain Patent 2.225.321, United States Patent
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5,478,941, European Patent application 0 601 028, European Patent Application 0 801

064 and International Patent Application W0 97/37982.

The term "levocetirizine" as used herein means the levorotatory enantiomer of

cetirizine. More precisely, it means that the active substance comprises at least 90%

by weight, preferably at least 95% by weight, of one individual optical isomer of

cetirizine and at most 10% by weight, preferably at most 5% by weight, of the other

individual optical isomer of cetirizine. Each individual optical isomer may be obtained

by conventional means, i.e., resolution from the corresponding racemic mixture or by

asymmetric synthesis. Each individual optical isomer may be obtained from its

racemic mixture by using conventional means such as disclosed in British patent

application No. 2,225,321. Additionally, each individual optical isomer can be

prepared from the racemic mixture by enzymatic biocatalytic resolution, such as

disclosed in US. Patents No. 4,800,162 and 5,057,427.

The term “efletirizine” as used herein refers to 2-[2—[4—[bis(4—

fluorophenyl)methyl]-1—piperazinyl]ethoxy]acetic acid. Efletirizine is encompassed

within general formula I of European patent No. 58146, which relates to substituted

benzhydrylpiperazine derivatives. Efletirizine has been found to possess excellent

antihistaminic properties. It belongs to the pharmacological class of histamine H1—

receptor antagonists and shows in vitro high affinity and selectivity for Hl—receptors.

It is useful as an antiallergic, and antihistaminic agent. Two pseudopolymorphic

crystalline forms of efletirizine dihydrochloride, namely anhydrous efletirizine

dihydrochloride and efletirizine dihydrochloride monohydrate, are described in the

European patent No. 1 034 171, and another pseudopolymorphic form of efletirizine

dihydrochloride is described in the international patent application W0 03/009849.

Processes for preparing efletirizine or a pharmaceutically acceptable salt thereof have

been described in European Patent 1 034 171, and in the international patent

applications W0 97/37982 and W0 03/009849.

The term "pharmaceutically acceptable salts“ as used herein refers not only to

addition salts with pharmaceutically acceptable non—toxic organic and inorganic acids,

such as acetic, citric, maleic, succinic, ascorbic, hydrochloric, hydrobromic, sulfuric,

and phosphoric acids and the like, but also its metal salts (for example sodium or

potassium salts) or ammonium salts, the amine salts and the aminoacid salts. The

best results have been obtained with dihydrochloride salts.

By preservatives we understand a chemically substance that inhibits the

development of microorganisms or, in an ideal instance, kills them; so antimicrobial

agent able to limit or avoid the growth of microorganisms such as bacteria, yeast and

moulds in a solution. Preservatives will comply with Eur P. and USP requirements: for

a product incubated with a large number of bacteria and fungi, the preservative must
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kill and reduce a required amount of bacteria and fungi Within a prescribed time

period.

Examples of preservatives are p-hydroxybenzoate esters (methyl

parahydroxybenzoate, ethyl parahydroxybenzoate , propyl parahydroxybenzoate , butyl

parahydroxybenzoate , C1—C20 alkyl parahydroxybenzoate and their sodium salts),

acrinol, methyl rosaniline chloride, benzalkonium chloride, benzethonium chloride,

cetylpyridinium chloride, cetylpyrodium bromide, chlorohedeine, chlorohexidine

acetate, benzylalcohol, alcohol, chlorobutanol, isopropanol, ethanol, thimerosal,

phenol, sorbic acid, potassium and calcium sorbate, benzoic acid, potassium and

calcium benzoate, sodium benzoate, calcium acetate, calcium disodium

ethylenediaminetetraacetate, calcium propionate, calcium sorbate, diethyl

pyrocarbonate, sulphur dioxide, sodium sulphite, sodium bisulfite, boric acid, sodium

tetraborate, propionic acid, sodium and calcium propionate, sodium thiosulfate, or a

mixture therefore. Generally, the preservative is selected from the group of thimerosal,

chloroheXidine acetate, benzylalcohol, benzalkonium chloride, p—hydroxybenzoate

esters (methyl parahydroxybenzoate, ethyl parahydroxybenzoate , propyl

parahydroxybenzoate , butyl parahydroxybenzoate , C1—C20 alkyl

parahydroxybenzoate or a mixture thereof. Preferably the preservative is selected from

the group of methyl parahydroxybenzoate, ethyl parahydroxybenzoate , propyl

parahydroxybenzoate , a mixture of methyl parahydroxybenzoate and ethyl

parahydroxybenzoate or propyl parahydroxybenzoate , and a mixture of methyl

parahydroxybenzoate and propyl parahydroxybenzoate. Best results have been

obtained with a mixture of methyl parahydroxybenzoate and propyl

parahydroxybenzoate in a ratio of 9/ 1 expressed in weight.

In a particular embodiment of the invention, the pharmaceutical composition

contains an amount of p-hydroxybenzoate esters (methyl p-hydroxybenzoate/propyl p-

hydroxybenzoate in a ratio of 9/ 1 expressed in weight) selected in the range of 0.0001

and 1.5 mg/ml of the composition. Preferably, it contains an amount selected in the

range of 0.01 and 1.125 mg/ml. More preferably it contains an amount of

preservatives selected in the range of 0.1 and 1 mg/ml.

In a particular embodiment of the invention, the pharmaceutical composition

contains an amount of thimerosal selected in the range of 0.0001 and 0.05 mg/ml of

the composition. Preferably, it contains an amount selected in the range of 0.005 and

0.035 mg/ml. More preferably it contains an amount of preservatives selected in the

range of 0.007 and 0.025 mg/ml.

In a particular embodiment of the invention, the pharmaceutical composition

contains an amount of chlorhexidine acetate selected in the range of 0.0001 and 0.05

mg/ml of the composition. Preferably, it contains an amount selected in the range of
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0.005 and 0.035 mg/ml. More preferably it contains an amount of preservatives

selected in the range of 0.007 and 0.025 mg/ml.

In a particular embodiment of the invention, the pharmaceutical composition

contains an amount of benzylalcohol selected in the range of 0.0001 and 10 mg/ml of

the composition. Preferably, it contains an amount selected in the range of 0.05 and

7.5 mg/ml. More preferably it contains an amount of preservatives selected in the

range of 1 and 5 mg/ml.

In a particular embodiment of the invention, the pharmaceutical composition

contains an amount of benzalkonium chloride selected in the range of 0.0001 and 0.05

mg/ml of the composition. Preferably, it contains an amount selected in the range of

0.005 and 0.035 mg/ml. More preferably it contains an amount of preservatives

selected in the range of 0.01 and 0.025 mg/ml.

The amount of the selected preservative is defined by comparison with the

amount of parahydroxybenzoate ester leading to the same preservative effect. The

optimum amount of preservative used in the invention depends on its nature. The

preferred amount of preservative is such that it gives the same preservative effect as

an amount of parahydroxybenzoate ester in the range of 0.2 and 1.125 mg/ml of the

pharmaceutical composition.

By patient, we understand children, adolescents and adults, preferably of 2

years old. The targeted patients are usually old from 2 years and more.

A preferred daily dosage provides from about 0,0005 mg to about 2 mg of

levocetirizine or a pharmaceutically acceptable salt thereof, per kg of body weight per

patient. A particularly preferred daily dosage is from about 0,001 to about 2 mg per

kg of body weight per patient. The best results have been obtained with a daily dosage

from about 0,005 to 1 mg per kg of body weight per patient. The dosage may be

administered once per day of treatment, or divided into smaller dosages, for examples

1 to 4 times a day, and preferably 1 to 3 times a day, and administrated over about a

24 hours time period to reach a total given dosage. Best results have been obtained

with an administration of a composition of the invention twice a day for infants; and 5

mg once a day for children and adults. The exact dosages in which the compositions

are administrated can vary according to the type of use, the mode of use, the

requirements of the patient, as determined by a skilled practitioner. The exact dosage

for a patient may be specifically adapted by a skilled person in view of the severity of

the condition, the specific formulation used, and other drugs which may be involved.

The pharmaceutical forms according to the present invention may be prepared

according to conventional methods used by pharmacists. The forms can be

administered together with other components or biologicaly active agents,

pharmaceutically acceptable surfactants, excipients, carriers, diluents and vehicles.
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The pharmaceutical compositions of the invention include any conventional

therapeutical inert carrier. The pharmaceutical compositions can contain inert as well

as pharmacodynarnically active additives. Liquid compositions can for example take

the form of a sterile solution which is miscible with water. Furthermore, substances

conventionally used as preserving, stabilizing, moisture—retaining, and emulsifying

agents as well as substances such as salts for varying the osmotic pressure,

substances for varying pH such as buffers, and other additives can also be present. If

desired an antioxidant can be included in the pharmaceutical compositions.

Pharmaceutical acceptable excipients or carriers for compositions include saline,

buffered saline, dextrose or water. Compositions may also comprise specific stabilizing

agents such as sugars, including mannose and mannitol. Carrier substances and

diluents can be organic or inorganic substances, for example water, gelatine, lactose,

starch, gum arabic, polyalkylene glycol, cellulose compounds and the like. A

prerequisite is that all adjuvants and substances used in the manufacture of the

pharmaceutical compositions are nontoxic.

Pharmaceutical compositions can be administered by spray inhalation. Any

conventional pharmaceutical composition for spray inhalation administration may be

used. Another preferred mode of administration is by aerosol.

The pharmaceutical compositions according to the present invention may also

be administered orally. They may also be administered by nasal instillation, aerosols.

The pharmaceutical compositions which can be used for oral administration is liquid,

for example, in the form of solutions, syrups, drops and the like.

The pharmaceutical forms, such as drops, nasal drops, eye drops and ear

drops are prepared by conventional pharmaceutical methods. The compounds of the

present invention are mixed with a solid or liquid, non—toxic and pharmaceutically

acceptable carrier and possibly also mixed with a dispersing agent, a stabilizing agent

and the like. If appropriate, it is also possible to add sweeteners, coloring agents and

the like.

Preferably, the pharmaceutical composition of the invention is administered in

traditional form for oral administration, as oral liquid preparation such as syrup.

Best results have been obtained with an oral dosage form, in particular liquid

formulations such as syrup for children.

An advantage of the invention is that reducing the concentration of the

preservative leads to a reduction of the risk of an allergic reaction in sensitive patients.

Another advantage of the invention is the ability to make easier the

manufacturing process avoiding the solubilization of important amounts of

preservatives not freely soluble in water.

The invention is further defined by reference to the following examples.
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Example 1. Preservative effect of cetirizine.

An oral solution and drops containing cetirizine are prepared. The compositions are

given in table 1.

Table 1. — Cetirizine compositions

5 Oral solution Drops

Cetirizine hydrochloride (mg) 1 10

Sorbitol sol. At 70% (mg) 450 -

Glycerine (mg) 200 250

Propyleneglycol (mg) 50 350

10 Sodium saccharinate (mg) 1 10

Banana flavour (mg) 0.1754 —

Sodium acetate (mg) 4.2 10

Acetic acid ad pH 5 ad pH 5

Purified water (n11) ad 1 ad 1

15

The antimicrobial preservative effectiveness tests are realized according to

the European Pharmacopoeia (Chap. 5.1.3.). Samples of the oral solution and the

drops are inoculated with bacterial and yeast suspensions of Pseudomonas aeruginosa

ATCC 9027, Escherichia Coli ATCC 8739, Staphylococcus aureus ATC C6538, Candida

20 albicans ATCC10231 and Aspergillus niger ATCC16404. The number of viable

microorganisms per ml of preparations under test are determined. The results are

given in tables 2 and 3.

Table 2. — Microbial content in inoculated sample of the oral solution

 

25 Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 5.5 X 105 4.6 X 105 4.0 X 105 3.7 X 105 2.3 X 106

0 4.9 x 105 4.7 x 105 3.1 X 105 2.6 X 105 1.7 x 106

7 < 100 < 100 < 100 < 100 4.8 X 105

30 14 < 1 < 1 < 1 2 8.2X 103

21 <1 <1 <1 <1 5.5X103

28 <1 <1 <1 <1 5.0X103—_—_—_______—
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Table 3. — Microbial content in inoculated sample of the drops

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

5 Inoculum 4.0 X 105 3.4 X 105 3.6 X 105 3.5 X 105 1.8 X 106

0 3.5 x 105 3.8 X 105 2.2 x 105 2.6 X 105 1.6 X 106

7 < 100 < 100 < 100 < 100 < 104

14 < 1 < 1 < 1 < 1 <100

21 < 1 < 1 < 1 < 1 < 1

10 28 < 1 < 1 < 1 < 1 < 1—-—————————______

In both cases, a rapid disappearance of Pseudomonas aeruginosa,

Escherichia Coli, Staphylococcus aureus and Candida albicans is observed in the

inoculated samples.

15 For Aspergillus niger, the number of viable spores is significantly reduced

in the oral solution While a rapid disappearance is observed in the drops.

Example 2. Preservative effect of levocetirizine.

An oral solution and drops containing levocetirizine are prepared. The compositions

are given in table 4.

20

WW

Oral solution Drops

Levocetirizine hydrochloride (mg) 0.5 5

Maltitol—Lycasin 80—55 (mg) 400 -

25 Glycerine 85 %(mg) 235.2 294.1

Propyleneglycol (mg) - 350

Sodium saccharinate (mg) 0.5 10

Tutti frutti flavour (mg) 0.15 -

Sodium acetate (mg) 3.4 5.7

30 Acetic acid (mg) 0.5 0.53

Purified water (ml) ad 1 ad 1

The antimicrobial preservative effectiveness tests are realized according to

the European Pharmacopoeia (Chap. 5.1.3.). Samples of the oral solution and the

drops are inoculated with bacterial and yeast suspensions of Pseudomonas aeruginosa

35 ATCC 9027, Escherichia Coli ATCC 8739, Staphylococcus aureus ATC C6538, Candida

albicans ATCClO231 and Aspergillus niger ATCC 16404. The number of Viable

microorganisms per ml of preparations under test is determined. The results are given
in tables 5 and 6.
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Table 5. - Microbial content in inoculated sample of the oral solution

 

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 3.6 X 105 1.7 X 105 2.7 X 105 3.4 X 105 1.7 X 106

0 3.2 X 105 1.8 X 105 3.5 X 105 3.9 X 105 1.6 X 106

7 150 < 100 < 100 2.8 X 104 1.0 X 106

14 < 1 < 1 < 1 1.4X 104 4.8X 105

21 < 1 < 1 < 1 2.6 X 102 2.2X 105

28 < 1 < 1 < 1 6.2 X 103 5.3 X 105

Table 6. - Microbial content in inoculated sample of the drops

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 3.6 X 105 1.7 X 105 2.7 X 105 3.4 X 105 1.7 X 106

0 3.2 X 105 1.5 X 105 3.1 X 105 1.8 X 105 1.7 X 106

7 < 100 < 100 < 100 < 100 9.0x 104

14 < 1 < 1 < 1 < 1 <1000

21 < 1 < 1 < 1 < 1 < 1

28 < 1 < 1 < 1 < 1 < 1

In both cases, a rapid disappearance of Pseudomonas aeruginosa,

Escherichia Coli, Staphylococcus aureus is observed in the inoculated samples.

A disappearance of Candida albicans and Aspergillus niger is also observed in the

drops.

Example 3. Efficacy of antimicrobial preservation of cetirizine aqueous solutions by

p—hydroybenzoate esters.

Oral solutions and drops containing cetirizine according to example 1 but

also containing mixtures of p—hydroxybenzoate esters (methyl p—

hydroxybenzoate/propyl p—hydroxybenzoate in a ratio of 9/ 1 expressed in weight) are

prepared. The total amounts of p—hydroxybenzoate esters are 0.15 mg/ml, 0.45

mg/ml, 0.75 mg/ml and 1.05 mg/ml. The efficacy of antimicrobial preservation of

these solutions and drops is determined according to the European Pharmacopoeia

(Chap. 5.1.3.). The results of the tests are given in tables 7 to 14.
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Table 7. — Microbial content in inoculated sample of the oral solution

containing 0.15 ngml of p—hydroXybenzoate esters

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 5.5 x105 4.6 x 105 4.0 x 105 3.7 x 105 2.3 x 106

o 5.1 x 105 4.5 x 105 3.0 x 105 4.0 x105 4.1x 106

14 <1 <1 <1 <1 9.1X103

28 < 1 < 1 < 1 < 1 750_———————_———_——

Table 8. - Microbial content in inoculated sample of the oral solution

containing 0.45 mgzml of p—hydroglbenzoate esters

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 5.5 X 105 4.6 X 105 4.0 X 105 3.7 X 105 2.3 X 106

0 5.2 X 105 4.9 X 105 3.3 X 105 2.9 X 105 1.2 X 106

14 < 1 < 1 < 1 < 1 <100

28 < 1 < 1 < 1 < 1 2 

Table 9. — Microbial content in inoculated sample of the oral solution

containing 0.75 mglml of p-hydroybenzoate esters

 

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 5.5 X 105 4.6 X 105 4.0 X 105 3.7 X 105 2.3 X 106

0 3.9X 105 4.4X 105 4.0X 105 1.9X 105 1.9X106

14 < 1 < 1 < 1 < 1 <100

28 < 1 < 1 < 1 < 1 < 1 

Table 10. — Microbial content in inoculated sample of the oral solution

containing 1.05 ngml of p—hydroybenzoate esters

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 5.5 X 105 4.6 X 105 4.0 X 105 3.7 X 105 2.3 X 106

0 3.3 X 105 4.1 X 105 3.1 X 105 1.4 X 105 1.2 X 106

14 < 1 < 1 < 1 < 1 <100

28 < 1 < 1 < 1 < 1 < 1 
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Table 1 1. — Microbial content in inoculated sample of the drops

containing 0.15 mglml of p-hydroybenzoate esters

 

 

 

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

5 Inoculum 4.0 X 105 3.4 X 105 3.6 X 105 3.5 X 105 1.8 X 106

0 4.3 X 105 4.0 X 105 2.0 X 105 2.5 X 105 1.5 X 106

14 < 1 < 1 < 1 < 1 <100

28 < 1 < 1 < 1 < 1 < 1

10 Table 12. — Microbial content in inoculated sample of the drops

containing 0.45 mglrnl of p—hydroybenzoate esters

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 4.0 X 105 3.4 X 105 3.6 X 105 3.5 X 105 1.8 X 106

15 O 3.6 X 105 3.6 X 105 1.7 X 105 2.1 X 105 1.4 X 106

14 < 1 < 1 < 1 < 1 <100

28 < 1 < 1 < 1 < 1 < 1 

Table 13. — Microbial content in inoculated sample of the drops

 

20 containing 0.75 mglrnl of p- hydrogbenzoate esters

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 4.0 X 105 3.4 X 105 3.6 X 105 3.5 X 105 1.8 X 106

0 4.1 X 105 3.6 X 105 2.6 X 105 2.5 X 105 1.6 X 106

25 14 < 1 < 1 < 1 < 1 <100

28 < 1 < 1 < 1 < 1 < 1 

Table 14. — Microbial content in inoculated sample of the drops

containing 1.05 mglrnl of p-hydroXybenzoate esters

 

30 Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 4.0 X 105 3.4 X 105 3.6 X 105 3.5 X 105 1.8 X 106

0 3.9 X 105 3.7 X 105 2.8 X 105 2.2 X 105 1.3 X 106

14 < 1 < 1 < 1 < 1 <100

35 28 < 1 < 1 < 1 < 1 < 1 
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In all cases, the disappearance of Pseudomonas aeruginosa, Escherichia Coli,

Staphylococcus aureus and Candida albicans is observed in the inoculated samples.

For Aspergillus niger, the number ofviable spores is significantly reduced in the oral

solution while a rapid disappearance is observed in the drops.

In all cases the recommended efficacy criteria are achieved.

Example 4. Efficacy of antimicrobial preservation of levocetirizine agueous solutions by

p-hydroggbenzoate esters.

Oral solutions and drops containing levocetirizine according to example 2

but also containing mixtures of p-hydroxybenzoate esters (methyl p—

hydroxybenzoate/propy1 p-hydroxybenzoate in a ratio of 9/ 1 expressed in weight) are

prepared. The total amounts of p—hydroxybenzoate esters are 0.375 mg/ml, 0.75

mg/H11 and 1.125 mg/ml. The efficacy of antimicrobial preservation of these solutions

and drops is determined according to the European Pharmacopoeia (Chap. 5.1.3.).

The results of the tests are given in tables 15 to 20.

Table 15. - Microbial content in inoculated sample of the oral solution

containing 0.375 mglml of p—hydroggbenzoate esters

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 3.6 x 105 1.7 x 105 2.7 x 105 3.4 X 105 1.7 x 106

0 3.7 x 105 1.3 x 105 2.8 x 105 3.8 x 105 1.6 x 106

14 < 1 <1 < 1 1.7X104 1.6x105

28 < 1 < 1 < 1 < 1 <100—-————————-—_———____—__—_

Table 16. — Microbial content in inoculated sample of the oral solution

containing 0.75 mglml of p—hydrogbenzoate esters

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 3.6 x 105 1.7 x 105 2.7 x 105 3.4 x 105 1.7 x 106

O 3.5x 105 1.6x 105 2.4x 105 3.4x 105 1.6x 106

14 < 1 < 1 < 1 5.5 X 102 1.4x 104

28 < 1 < 1 < 1 < 1 < 1
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Table 17. — Microbial content in inoculated sample of the oral solution

containing 1.125 mglml of p—hydroybenzoate esters

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

5 (days) aeruginosa coli aureus albicans niger

Inoculum 3.6 X 105 1.7 X 105 2.7 X 105 3.4 X 105 1.7 X 105

0 3.9 X 105 1.2 X 105 3.0 X 105 3.5 X 105 1.4 X 105

14 < 1 < 1 < 1 <10 < 1000

28 < 1 < 1 < 1 < 1 < 1

10

Table 18. — Microbial content in inoculated sample of the drops

containing 0.375 ngml of p-hydroglbenzoate esters

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

15 Inoculum 3.6 X 105 1.7 X 105 2.7 X 105 3.4 X 105 1.7 X 106

0 3.1 X 105 1.2 X 105 2.6 X 105 1.7 X 105 1.8 X 108

14 < 1 < 1 < 1 < 1 < 1000

28 < 1 < 1 < 1 < 1 < 1

20 Table 19. — Microbial content in inoculated sample of the drops

containing 0.75 ngml of p-hydrogbenzoate esters

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 3.6 X 105 1.7 X 105 2.7 X 105 3.4 X 105 1.7 X 106

25 0 3.1 X 105 1.0 X 105 3.0 X 105 1.8 X 105 1.4 X 105

14 < 1 < 1 < 1 < 1 < 1000

28 < 1 < 1 < 1 < 1 < 1

Table 20. — Microbial content in inoculated sample of the drops

30 containing 1.125 mglml of p-hydroXybenzoate esters

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 3.6 X 105 1.7 X 105 2.7 X 105 3.4 X 105 1.7 X 106

0 2.9 X 105 6.9 X 104 2.7 X 105 5.0 X 104 1.5 X 106

35 14 < 1 < 1 < 1 < 1 < 1000

28 < 1 < 1 < 1 < 1 < 1

Apotex, Inc. (IPR2019—00400), EX. 1016, p. 051



Apotex, Inc. (IPR2019-00400), Ex. 1016, p. 052

WO 2006/005507 PCT/EP2005/007340

10

15

20

25

3O

35

14-

In all cases, the disappearance of Pseudomonas aeruginosa, Escherichia

Coli, Staphylococcus aureus and Candida albicans is observed in the inoculated

samples.

For Aspergillus niger, the number of viable spores is significantly reduced

in the oral solution while a rapid disappearance is observed in the drops.

In all cases the recommended efficacy criteria are achieved.

Example 5. Nasal solution containing cetirizine and benzalkonium chloride

A solution containing cetirizine is prepared. The composition is given in

table 21.

Table 21. — Cetirizine composition

Nasal solution

Cetirizine hydrochloride (mg) 10

Monobasic sodium phosphate (mg) 10.6

Dibasic sodium phosphate (mg) 29

Benzalkonium chloride (mg) 0.025

Purified water (ml) ad 1

The efficacy of antimicrobial preservation of this solution is determined

according to the European Pharmacopoeia (Chap. 5.1.3.). The recommended efficacy

criteria are achieved.

Example 6. Nasal solution containing efletirizine and p-hydrogbenzoate esters.

A solution containing efletirizine is prepared. The composition is given in table 22.

Table 22. — Efletirizine composition

Nasal solution

Efletirizine hydrochloride (mg) 6

Hydroxypropylmethylcellulose (mg) 5

Monobasic sodium phosphate (mg) 8.1

Dibasic sodium phosphate (mg) 6.3

Edeteate disodium (mg) 0.5

Sodium chloride (mg) 1.93

Sodium hydroxide ad pH 6.5

p-hydroxybenzoate esters (mg) 0.375

Purified water (ml) ad 1
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The efficacy of antimicrobial preservation of this solution is determined

according to the European Pharmacopoeia (Chap. 5.1.3.). The recommended efficacy

criteria are achieved.

Example 7. Oral solutions and drops containing levocetirizine and bepfllalcohol.

An oral solution and drops containing levocetirizine are prepared. The

compositions are given in table 23.

Table 23. — Levocetirizine compositions

 
Oral solution Drops

Levocetirizine hydrochloride (mg) 0.5 5

Maltitol—Lycasin 80—55 (mg) 400 —

Glycerine 85 %(mg) 235.2 294.1

Propyleneglycol (mg) - 350

Sodium saccharinate (mg) 0.5 10

Tutti frutti flavour (mg) 0.15 —

. Sodium acetate (mg) 3.4 5.7

Acetic acid (mg) 0.5 0.53

Benzylalcohol (mg) 5.0 5.0

Purified water (ml) ad 1 ad 1

The antimicrobial preservative effectiveness tests are realized according to

the European Pharmacopoeia (Chap. 5.1.3.). In all cases the recommended efficacy

criteria are achieved.

Example 8. Oral solutions and drops containing efletirizine

An oral solution and drops containing efletirizine are prepared. The compositions are

given in table 24.

Table 24. — Efletirizine compositions

Oral solution Drops

Efletirizine hydrochloride (mg) 1 10

Maltitol—Lycasin 80—55 (mg) 400 -

Glycerine 85 %(mg) 235.2 294.1

Propyleneglycol (mg) — 350

Sodium saccharinate (mg) 0.5 10

Tutti frutti flavour (mg) 0.15 -

Sodium acetate (mg) 4.2 10

Acetic acid (mg) ad pH 5 ad pH 5

p-hydroxybenzoate esters (mg) 0.375 0.375

Purified water (ml) ad 1 ad 1
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The antimicrobial preservative effectiveness tests are realized according to

the European Pharmacopoeia (Chap. 5.1.3.). In all cases the recommended efficacy

criteria are achieved.

Example 9. Eye drops containing efletirizine and thimerosal, chlorhexidine acetate and

p-hydroybenzoate esters.

Three formulations of eye drops containing efletirizine are prepared. The compositions

are given in table 25.

Table 25. — Efletirizine compositions

 Eye drops

Efletin'zine hydrochloride (mg) 10 ‘ 10 10

Boric acid (mg) 20 20 20

Sodium hydroxide ad pH 7 ad pH 7 ad pH 7

Thimerosal (mg) 0.05 - -

Chlorhexidine acetate (mg) — 0.05 -

p-hydroxybenzoate esters (mg) — - 0.375

Purified water (ml) ad 1 ad 1 ad 1

The antimicrobial preservative effectiveness tests are realized according to the

European Pharmacopoeia (Chap. 5.1.3.). In all cases the recommended efficacy criteria

are achieved.
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CLAIMS

1. A liquid pharmaceutical composition comprising an active substance chosen

5 among cetirizine, levocetirizine and efletirizine, and at least one preservative,

wherein the amount of preservative is in the case of parahydroxybenzoate esters

more than 0 and less than 1.5 mg/ml of the composition, and in the case of

other preservatives is such that it leads to the same preservative effects as a

parahydroxybenzoate esters concentration of more than 0 and less than 1.5

10 mg/ml.

2. A liquid pharmaceutical composition according to claim 1, characterized in that

it is an aqueous composition.

3. A liquid pharmaceutical composition according to claim 1 or 2, characterized in

that the preservative is selected from the group of methyl parahydroxybenzoate,

15 ethyl parahydroxybenzoate , propyl parahydroxybenzoate , a mixture of methyl

parahydroxybenzoate and ethyl parahydroxybenzoate or propyl

parahydroxybenzoate , and a mixture of methyl parahydroxybenzoate and propyl

parahydroxybenzoate.

4. A liquid pharmaceutical composition according to claim 3, characterized in that

20 the preservatives is a mixture of methyl parahydroxybenzoate and propyl

parahydroxybenzoate in a ratio of 9/ 1 expressed in weight.

5. A liquid pharmaceutical composition according to claim 1, characterized in that

the pharmaceutical composition contains an amount of p—hydroxybenzoate

esters (methyl p—hydroxybenzoate/propyl p—hydroxybenzoate in a ratio of 9/ 1

25 expressed in weight) selected in the range of 0.0001 and 1.4 mg/ml of the

composition.

6. A liquid pharmaceutical composition according to claim 1, characterized in that

the pharmaceutical composition contains an amount of thimerosal selected in

the range of 0.0001 and 0.05 mg/ml of the composition.

30 7. A liquid pharmaceutical composition according to claim 1, characterized in that

the pharmaceutical composition contains an amount of chlorhexidine acetate

selected in the range of 0.0001 and 0.05 mg/ml of the composition.

8. A liquid pharmaceutical composition according to claim 1, characterized in that

the pharmaceutical composition contains an amount of benzylalcohol selected in

35 the range of 0.0001 and 10 mg/ml of the composition.

9. A liquid pharmaceutical composition according to claim 1, characterized in that

the pharmaceutical composition contains an amount of benzalkonium chloride

selected in the range of 0.0001 and 0.05 mg/ml of the composition.
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10. A liquid pharmaceutical composition according to any of the preceding claims,

characterized in that the active substance is cetirizine.

11. A liquid pharmaceutical composition according to any of the claims 1 to 12,

characterized in that the active substance is levocetirizine.

12. A liquid pharmaceutical composition according to any of the preceding claims,

characterized in that the composition is in the form of oral solutions, nasal

drops, eye drops or ear drops.
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Date
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Reference Application No./Patent No.
057585820 - 2101 PCT/EP2005007340

 Applicant]Proprietor
UCB FARCHIM S.A.

Entry into the European phase before the European Patent Office

These notes describe the procedural steps required for entry into the European phase
before the European Patent Office (EPO). You are advised to read them carefully:
failure to take the necessary action in time can lead to your application being deemed
withdrawn.

1. The above-mentioned international patent application has been given European
application No. 057585820.

2. Applicants without a residence or their principal place of business in an EPC contracting state may
themselves initiate European processing of their international applications, provided they do so before
expiry of the 31st month from the priority date (see also point 6 below).

During the European phase before the EPO as designated or elected Office, however, such
applicants must be represented by a professional representative (Arts. 133(2) and 134(1), (7)
EPC).

Procedural acts performed after expiry of the 31st month by a professional representative who acted
during the international phase but is not authorised to act before the EPO have no legal effect and
therefore lead to loss of rights.

Please note that a professional representative authorised to act before the EPO and who acted
for the applicant during the international phase does not automatically become the
representative for the European phase. Applicants are therefore strongly advised to appoint in
good time any representative they wish to initiate the European phase for them; otherwise, the
EPO has to send all communications direct to the applicant.

3. Applicants with a residence or their principal place of business in an EPC contracting state are not
obliged to appoint, for the European phase before the EPO as designated or elected Office, a
professional representative authorised to act before the EPO.
However, in view of the complexity of the procedure it is recommended that they do so.

4. Applicants and professional representatives are also strongly advised to initiate the European phase
using EPO Form 1200 (available free of charge from the EPO). This however is not compulsory.
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5. To enter the European phase before the EPO, the following acts must be performed.
(N.B.: Failure validly to do so will entail loss of rights or other adverse legal consequences.)

5.1 If the EPO is acting as designated or elected Office (Arts. 22(1)(3) and 39(1) PCT respectively),
applicants must, within 31 months from the date of filing or (where applicable) the earliest priority
date:

a) Supply a translation of the international application into an EPO official language, if the
International Bureau did not publish the application in such a language (Art. 22(1) PCT and
R. 107(1)(a) EPC).
If the translation is not filed in time, the international application is deemed withdrawn
before the EPO (R. 108(1) EPC).
This loss of rights is deemed not to have occurred if the translation is then filed within a
two-month grace period as from notification of an EPO communication, provided a surcharge is
paid at the same time (R. 108(3) EPC).

b) Pay the national basic fee (EUR 170,00) and, where a supplementary European search report
has to be drawn up, the search fee (EUR 720,00 ; R. 107(1)(c) and (e) EPC).

0) If the time limit under Article 79(2) EPC expires before the 31-month time limit, pay the
designation fee (EUR 80,00) for each contracting state designated (R. 107(1)(d) EPC).

d) If the time limit under Article 94(2) EPC expires before the 31 -month time limit, file the written
request for examination and pay the examination fee (EUR 1335,00 ; R. 107(1)(f) EPC).

e) Pay the third-year renewal fee (EUR 400,00) if it falls due before expiry of the 31 -month time
limit (R. 107(1)(g) EPC).

If the fees under (b) to (d) above are not paid in time, orthe written request for examination is not
filed in time, the international application is deemed withdrawn before the EPO, orthe
contracting-state designation(s) in question is (are) deemed withdrawn (R. 108(1) and (2) EPC).
However, the fees may still be validly paid within a two-month grace period as from notification of
an EPO communication, provided the necessary surcharges are paid at the same time (R. 108(3)
EPC). For the renewal fee under (e) above, the grace period is six months from the fee's due date
(Art. 86(2) EPC).

For an overview of search and examination fees, see OJ EPO 11/2005, 577 and 03/2006.

5.2 If the application documents on which the European grant procedure is to be based comprise more
then ten claims, a claims fee is payable within the 31-month time limit under Rule 107(1) EPC for
the eleventh and each subsequent claim (R. 110(1) EPC). The fee can however still be paid within
a one-month grace period as from notification of an EPO communication pointing out the failure to
pay (R. 110(2) EPC).

6. If the applicant had a representative during the application's international phase, the present notes will
be sent to the representative, asking him to inform the applicant accordingly.

All subsequent communications will be sent to the applicant, or - if the EPO is informed of his
appointment in time - to the applicant's European representative.
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7. For more details about time limits and procedural acts before the EPO as designated and elected Office,
see the EPO brochure

How to get a European patent
Guide for applicants - Part 2
PCT procedure before the EPO - "Euro-PCT"

This brochure, the list of professional representatives before the EPO, Form 1200 and details of the
latest fees are now all available on the Internet under

http://www.eu ropean-patent—office.org
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Date

12.1 2.06

Reference Application No./Patent No.
057585820 - 2101

 Applicant]Proprietor
UCB FARCHIM S.A.

The international search report, or the declaration under Article 17(2)(a) PCT, has been published under
Article 21 (3) and Rule 48 PCT on 07.12.06. That publication takes the place of the mention of publication of
the European search report (Art. 157(1) EPC).

The request for examination must be filed within six months from the above date (Art. 94(2) in conjunction
with Art. 157(1) EPC). It is not deemed to have been filed until the examination fee has been paid.
However, under Article 22 or 39 PCT in conjunction with Article150(2) and Rule 107(1) EPC, the time limit
for filing it does not expire before the end of the 31st month from the filing date (or earliest priority date).
Payment of the designation fees must also be made within the above-mentioned period (R. 107(1) EPC).
The same applies also for the extension fees.

If the request for examination is not filed in due time, and at least one designation fee is not paid, the
European patent application is deemed to be withdrawn (Art. 94(3), 79(3) and R. 108(1) EPC).

For more details see the Guide for applicants Part 2: PCT proceedings before the EPO-"Euro-PCT".
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as PCT receiving Otfice expressly
includes the European phase.

Die bein-l EPA als PCT-Anmeldeamt
eingereichte Vollmacht schlieBt aus‘
drucklich die europaische Phase ein.

4. Frflfungsantrag 4. Requestfor examination 4.

Hiermit wird die Prufung der Anmel— 4.1
dung gemalil Art. 94 EPU beantragt
Die Prtlfungsgebtlhr wird (wurde)entrichtet.

4.1 Examination of the application under
Art. 94 EPC is hereby requested.
The examination tee Is being (has
been. will be) paid.

Prdfungsantrag in einer zugelassenen
Nichtamtssprache
(siehe Merkblatt ill, 79.2):

Request for examination in an
admissible non-EPO language
(see Notes Hi. 79.2):   H— -.: 

TelefaxlFaKlTéléfa‘x. 

 

—o- mm—M—nm-w—o—o—w—omw

N9 940 P. 3

Mandataire

Nom et adresse professionnelle
(N‘indiquer qu‘un seul mandataire. qui
sera inscrit au Registre europeen des
brevets et auqu el signification sera
faite)

WWWFWi

+32 2 559 9409 Lem.
Autreis) mandataire(s) sur une teuille
additionl’lelle

Pouvoir

Un pouvoir estjoint.

Un pouvoir general est enregistresous le n“ :

w i
,_... ...___.,..._me

Un pouvoir general 2: ate depose.
rnais n‘est pas encore enregistre.

Le pouvoir depose a I‘OEB agissant
en qualite d'office recepteur au titre
du PCT inclut espresso-men: la phase
europeenne.

Rectuéte en BXEIITIGI'I

Il est demands par la presents que
soit examines Ia demands de brevet
conformement a l‘ar't. 94 CBE. ll est
(a ete, sera) procede au paiement dela taxe d'examen.

Requete en examen dans une langue
non officielle autorisee
(voir notice [it 79.2) :

_M#_.._._s__l

i "Si richiede di esaminare Ia demands ai sensi dell'art.94" 1i WLhli—FI—I—IMM mm W 

Auf die Auftorderung naoh Art. 96 ('l)
EPU, zu erklaren, ob die Anmeldung
aufrechterhalten wird, wird verzichtet.

4.2 The applicant waives his right to
an invitation under Art. 96(1) EPC
to indicate whether he wishes to

proceed further with the application.

5. Abschriften 5. Copies 5.

Zusatzliche Abschriftien) der im er-
ganzenden europaischen Rechercherl-
bericht angefdhrten Schrifisttlcke wird
(warden) beantragt.

Additional copy (copies) of the docu-
ments cited in the supplementary
European search report is (are)
requested.

Anzahl der zustitzlichen Sstze von
Abschrii’terl

ii

Number oF additional sets of copies

  

WWW—.MWWWMWWWWW_

EPAIEPOIDEE Form 1200.2 GE 05 Earthen daaVartratertRa ‘ fBflG
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4.2 La demandeur renonce a etre invite.
conformerrlent 9. Ian. 96 (1) GEE. a
declarer s‘ii maintient sa demande.

Copies

Priere de fournir une ou piusieurs
copies supplementaires desdocuments cites dans Ie rapport

complementaire de recherche
europeenne.

Nombre dejeux supplémentaires
do copiesW

i

i
ww—WMW—ume—l
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E. For das Vertahren \ror dem EPA 6.
bestimmte Unterlagen

6.1 Dem Veriahren vor dem EPA ais 6.1
Bestirnmungsamt (PCT l] sind fol-
gende Unterlagen zu Grunde zu legen:

die vorn lnternationaien Euro ver-
dfientlichten Ahmeldungsunter—
Iagen (mit allen AnsprL'ichen,
Eleschreibung und Zeichnungenl.
gegebenenfalls mit den geanderten
Ansprdchen nach Art. 19 PCT

soweit sie nicht ersetzt werden
durch die beigef'ugten
Andcrungen.

Fails noting sind Klarsteiiungen auf
einem Zusatzblatt einzurelchen,

6.2
6.2 Dem Verfahren vor dem EPA als

ausgewiihltcm Amt (PCT ll) sind fol-
gende Unterlagen zu Grunde zu legen:

die darn internationalen vorliiufigan
Priifungsbericht zu Gruhde gelegten
Unterlagen, einschlieiillich seiner even~
tueilen Anlagen

D soweit sic nicht ersetzt warden
_durch die beigel’tigten
Anderungen.

Fairs notig, sino' Kiarsteiiungen auf
einern Zusatzbiatt einzureicnen.

Sind dem EPA als mit der internatio-
nalen vorlaufigen Prdrung beaul'tragten
Behorde Versuchsherichfe zugegan-

gen. ddrr'en diese dem Veri’ahren vor
dem EPA to Grunde gelegt werden.

7. Uberaetzungen 1.

Beigefbgt sind die nachfolgend an-
gekreuzten Ubersetzungen in einer
der Amtssprac‘nen des EPA [Deutsch,
Englisch. Franzdsisch):

a) lm Verfanren vor dem EPA als (a)
Bosfimmungsamt odor
ausgewa'hl'tom Amt (PCTi + H):

Ubersetzung der internationalcn An- 7.1
meldung in der urspriinglich einge-
reichton Fassung (Beschreibung, Anr
spruche, etwaige Textbeatandteile in .
den Zeichnungen), der uerol’ientlichten
Zusarnmenfassung und etwaiger An-
gaben tiber biologisches Material nach
Regel 13bis.3 und13ois.4 PCT

Ubersetzung der prioritiaitebegriin- 7.2denden Anrneldungleni

Es wird hieri'riit erklal't, dass die 7.3
internationals Anmeidung in ihrer ur-
sprdnglich eingereicnten Fassung eine
vollstandige Ubersetzung der Fruheren
Anmeldung ist (Regal 33 [5) EPl'J).

EPAIEPOIDEE Form 1200.35 05.06
Zeitnan lies threriiara
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Documents intended for
proceedings before the EPD

Proceedings before the EPO as
designated Office (PCT I) are to be
based on the following documents:

the application documents
published by the International Bureau
(with all claims, description and
drawings), where applicable with
amended claims under Art. 19 PCT

unless replaced by the amendu
ments enclosed.

For Further details see additional
sheet

Proceedings before the EPC) as
elected Office (PCT ii) are to be based
on the following documents:

the documents on which the
international preliminary
examination report is based.
including any annexes

unless replaced by the
amendments enclosed.

For further details see additional
sheet.

if the EPO as International Preliminary
Examining AUthority has received test
reports. these may be used as the
basis or proceedings before the EPO.

Translations

Translations in one of the official
languages of the EPO (English,
French, German) are enclosed as
crossed below:

in proceedings before the EPD
as designated or elected Ofiice
(PCT! e ii):

Translation of the international
application (description. claims. any
text in the drawings) as originally
filed. ofthe abstract as published and
ofany indication under Rule 13ois.3
and 13bis_4 PCT regarding biologicalmaterial

Translation of the priority
applicationlsl

It is hereby declared that the
international application as originally
filed is a complete translation of the
previous application (RUIB 33(5) EPW-

5.1

5.2

7.1

7.2

7.3

gflmOWW
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Pisces destin ees a la procedure
devant I'OEB

La procedure devant I'OEEi aglssant
en qualite d'office déaigné (PCT l)
doit se fender sur les pieces suivantes :

ies piizcca de la demands publiées par
Ie Bureau international (avec toutes
les revendications. Ia description
et ies dessins). eventueilement
avec ies revendications modifiees
coniormement a i'art. 19 PCT

dans la mesure ou elles ne sont

pas remplacees par les modifi-
cationsjointes.

Le css echcant, des expiications
o'oivent etrejointes sur une i'euiiie
additionneiie.

La procedure devant I'DEB agissant
en qualite d’office élu (PCT ll) doit se
fender sur les pieces suivantes :

Ies pieces sur lesquelles so fonde
le rapport d’ea-tamen preliminaire
international, y con'lpris ses annexes
eventuelles

dans la mesure on eiies ne
sont pas remplacees par les
modifications jointes.

Le cas acne-ant. des expiications
doivent errejointes sur une reuilie
additionneil'e.

Si I'OEB, agissant en qualite
d'administration chargee de i'examen
preliminaire international. a recu des
rapports d’essaie. ceuir-ci peuvent
constituer la base de la procedure
devant I'OEB.

Traductions

Vous trouverez. oi-joint. ies traductions
cochees ci-apres dans I’une des
langues officialles de I'OEB [allemand
anglais. francais) -.

Dans la procedure devant i’OEB
agissant en qualite d’cffice
ddsigine‘ cu diu {PCTi‘ + H):

Traduction de la demahde
internationale telle que ddpoaee
initialement (description.
revendioations, tEXtBs figurant
eventueIIement dans les dessins).
de I‘abrege publle. et de toutes
indications visees aux regles 13bis.3
et 13bis.4 PCT concernant ie materiel
biologique

Traduction de la (des) demandels)
dont la priorite est revendiquee

II est declare par la presents que
la demands internationals telle
oue deposee initiaiement est une
traduction integrale de la demande
anterieure (ragle 38(5) CBE).

3
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EDD

El 9.1

l:| 9.2

Zuedtzl'ich irn Verfanren vor dem
EPA sis Bestr'mmtmgsamt (PCT l):

Ubersetzung der nach Art. 19 PCT ge-
snderten Ansprfi'che nebst Erltlarung.
falls diese dern Verl’ahren vor dem EPA
2U Grunde gelegt werden soilen (siehe
Feld 6)

Zesetzlich fm Verfahren vor dem
EPA ale ausgewdhlfem Amt
(PC-‘1'”);

Ubersetzung der Anlagen zum
internationalen vorlaufigen
Prlifungsberioht

Biologisches Material

Die Erl'indung bezieht slch auf bzw
verwendet biclogisches Material, das
nach Regel 28 EPU hinterlegl: wordenist.

Die Angeben nach Regal 23(1) cl
EPU (falls noch nicht bekannt, die
Hinterlegungsstelle und das (die) Ele-
zugezeichen [Nummen Symbole usw.]
dos Hinterlegers) sind in der internati-
onalen Verbffentlichung Oder in der ge-
malil Fold 7 eingereicnten Ubersetzung
enthalten aut Seite(n) I Zeile(n):

1"7_WcW.—mu....,_....,,.__u......._ m,v.._._._.__,—..—— 

Die Empfangabeschcinigunglenl der
Hinterlegungssteile

ist (sind) beigeftigt

wird (warden) nachgereicht

Verticht auf die Verpflichtung des
Antragstellers naon Regal 23 (3) EPU
auf gesondertern Schrit‘tstuck

Nucleotid- und Amines-Eure-
sequenzen

Die nach den Regeln 5.2 und 13ter
PCT sowie den Regain 27a und 111 (3)
EPCl eri’orderlichen Unterlagen liegen
dern EPA bereits vor.

Des schril‘tliche Sequenzprotokoll wird
enliegend nachgereicht.

El Das Sequsnzprotokoll gent nichtCuber den lnhait tier Anrneldung
in der ursprunglich eingereichten
Fassung hihaus.

Der vorgeschriebene Datentrtlger
ist beigefllgt.

El Die auf dem Datentrager gespeidcherte Information stimmt mit
dem sc'nriftlichen Sequcnzproto-
Kcll Uberein.

EPNEPDICJEB Form 1200.4 05.06

lb)

7.4

it?)

7.5

9.1

9.2

9.3

Flt
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in addition, in proceedings before
the EPO as designated Office
(PCT l):

Translation of amended claims and
any statement under Art. 19 PCT, ii” the
claims as amended are to Form the
basis for the proceedings before the
EPO (see Section 6)

In addition, in proceedings before
the EPO as eiected Office (PCT H):

Translation of any annexes to
the international preliminary
examination report

Biological material

The invention relates to and/or uses
biological material deposited underRule 28 EPC.

The particulars referred to in
Rule 23(1)ch EPG [if not yet known.
the depository institution and the
identification referencels) [numben

symbols, etc] of the depositor) are
given in the international publication
or in the translation submitted under
Section 7 on page(s)! linels):

The receiptlsl of deposit issued by
the depositary institution

is (are) enclosed

will be filed at a later date

Waiver ofthe right to an undertaking
from the requester pursuant to
Rule 23(3) EPC‘. attached

Nucleotide and amino acid
sequences

The items pursuant to Rules 5.2 and
13ter PCT, Rules 27a and 111(3) EPC
are already with the EPO.

The written sequence listing is
furnished herewith.

The sequence listing does not
include matter which goes
beyond the content of the
application as filed.

The prescribed data carrier is
enclosed.

The information recorded on the
data carrier is identical to the

written sequence listing.

Ztithan use Vtmcteni

‘téfit‘tiflnd7 -

b)

7.4

7.5

9.1

9,2

9.3

N9 940 P. 5

He plus. dens la procedure devanl:
l’OEB agissarlt en qualite d'offiee
de’signé {PCT l) :

Traduction des revendications
modifiées et de la declaration
faite conformement a l'art. 19 PCT,
si la procedure devant l'DEEl dcit
etre fondee sur les revendications
modifiees (voir la mbrique 6)

De plus. dans la procedure devanl:
l‘DEB agissant en qualire d’office
dlu (PC-'1' ll) :

Traductioh dea annexes do rapport
d’eaarncn préliminaire international

Matiero biologique

L‘invention concerns etfou utilise
de la matiere biologique. deposee
conformernent a la regle 28 CBE.

Les indications visees a la
riagle 23min) CBE (si non encore
connues, l‘eutorite de depot et la
(lee) referencels) d'identification
[nurnero ou symboles etc] do
deposant) figurent dans la publication
internationale ou dans une traduction
produite conformement a la rubrique 7
a la 1 aux page(s) I Iignels) : 

tuMWWfiM—J
LEGS] récépisséls) de dépfit dEIinéE‘.)
par l‘autorite the depot

est (sont)_joint(5)

sera (seront) produitis) ulterieurernent

Renonoietion, sur document distinct.
a l‘engagement du requerant au titre
de la regle 28(31CBE

sequences de nucleotides
at d‘acides amines

Les pieces requises conformernent
aux regles 5.2 et 13ter PCT at out
regles 27bls et 111(3) CBE ont deja ete
deposees aupres de l‘DEB.

La liste de sequences ecrite est
produite ci-joint.

La liste de sequences ne contient
pas d‘elements s'etendant au-dela du contenu de la demande
telle qu‘elle a ete deposee.

Le support de données prescrit
estjoint.

L‘inforrnetion figurant sur Ie
support de données est identique
a celle que contient la liste de
sequences ecrite.
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1 0. Benennungsgebflhren

E 10.1 Es ist derzeit beabsichtigt, den sie-
' henfachen Betrag einer Benennungs-

gebuhr zu entriehten. Darnit gelten
die Benennungsgebuhren Ftir afle
Vertragsstaaten ties EF'U1 als ent-
richtet (Art. 2 Nr. 3 GebO). soweit sic
in der internationelen Anmeldung
bestimmt sindz.

10.2 Abweichend von der Erklarung in Nr.
10.1 let derzeit beabsichtigt. wenieer
als sieben Benennungsgebuhren
for I’olgende in der internationalen
Anmeldung hesfltimmfe Vertrags-
etaaten des am2 to entrichten:

El Soweit untcr Nr. 10.2 Vertrags-
staaten aufgefuhrt sind, wird
beantragt, for die dort nicht aur-
gefdhrten Vertragsstaaten von der
Zustellung einer Mitteilung nach
Regel 10E! (3) EPU abzusehen.

E 10.3 Wird ein automatischerAbbuchungsrauftrag er'teilt (Feld 122), so wird
das EPA beauftragt, bei Ablaufder
Grundfrist nach Regel 107 (1) d) EPU
den siebenfacnen Betrag der Benen-
nungsgebt‘lhr abzubuchen. Sind unter
Nr. 10.2 Staaten angegeben. so sollen
die Benennungsgebtlhrcn nor for die
dort angegebenen Vertragsstaaten
abgebucht Werden. soFern dem EPAnicht vor AblauF der Grundfrist ein
anderslautender Auftrag tugeht.

11. Erstreeitung ties europaischenPatents

Diese Anmeldung gilt auch als Er-
strecltungsantrag for die in der inter-
nationalen Anmeldung bestimmten
“ Erstreckungsstaaten”. Er giltjedoch
als zurtlckgenommen, wenn die Er-
streckungsgebdhr nicht fristgerecht
entrichtet wird.
Es ist beabsichtigt. diese Gebdhden)
F0: folgende 511301200 zu entrichten:
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10. Designation fees

10.1 it is currently intended to pay seven
times the amount of the designation
fee. The designation fees For all the
EPC contracting states‘ designated
in the international application2 are
thereby deemed to have been paid
(Art. 2 No. 3 IFiFees).

10.2 The declaration in No. 10.1 does
not apply. instead. it is currently
intended to pay fewer than seven
designation fees for the following EPC
contracting states2 designated in
the international application:

if contracting states are indicated
under No. 10.2. it is requested
that no communication under
Rule 103(3) EPC- be iSSIJed for
contracting states not thus
indicated.

10.3 lf an automatic debit order has
been issued (Section 12), the EPO
is authorised. on expiry oFthe basic
period under Rule 107(1)(d) EPC,
to debit seven times the amount
of the designation fee. If states are
indicated under No. 10.2. the EPO
is authorised to debit designation
Fees only for those states. unless
instructed otherwise before expiry
of the basic period.

11. Extension of the European patent

This application is also deemed to
be a request For extension to all the
“extension states": designated in the
international application. However.
the request is deemed withdrawn if
the extension fee is not paid within
the prescribed time limit.
It is intended to pay the fee(5) for the
following states:

N9 940 P. 6

10. Texas (Is désignation

1 0.1 Il est actuellement envisage de
payer un montant correspondent
a sect fois la taxe de designation.
Les taxes do designation sont ainsi
reputees payees pour tous les Etats
contractants dc la CBE" désignés
clans la demands internationale2
(art. 2, point 3 RRT).

10.2 Contrairernent a ce qui est indique
au n9 101, il est actuellement

envisage de payer mains dc sept
taxes the designation pour les Etats
contractants de la ttlE'uE2 suivants
dasignés dans la demande
internationale :

 

 

 

Si des Etats contractants sont
mentionnes au n°10.2, more do
ne pas precede: a la signification
d‘une notification prevue par
la régle108(3) CElE pour les
Etats contractants n‘y eta nt
pas mentionnes.

10.3 Si un ordre do prélévernent auto-
matique est donne (rubrique 12).
il est demands a I‘OEB de prslever.
a l'expiraticn du delai normal vise
a la regle 107(110) CBE. on montant
correspondent a sept I’ois Ia tase
de designation. Si des Etats sont
mentionnes au n° 10.2, les taxes de
designation ne sont a prelever que
pour les Etats contractants gui y sont
indiques. sauf instruction contraire
recue par I'DEB avant I‘expiration du
delai normal.

11. Extension des efiets du brevet
européen

La presents demande est egale-
rnent reputiae atre une requete on
extension a tous les “Etats autorisant
I'emtension"a designes dans la
demande internationale. Toutefois. si
la taxe d‘extension n‘est pas acquittee
erI temps utile. cette requete est
reputee retiree.
ll est envisage de payer la taxe
(les taxes) d'extension pour les
Etats suivants:

 

El AL Albanien Albania Albanie
MK Ehernaiigejugoslawische Former Yugoslav Republic Ancienne Republique yougoslave

Republis Mazedonien of Macedonia de Macedoine
IE HR Kroatien Croatla Croatie
E YU Serbian and Montenegro Serbia and Montenegro Serbia-et-Montenegro
[El BA Bosnien und Herzegowina Bosnia and Herzegovina Bosnia-Herzegovine

LT Litauen Lithuania Lituanie
El LV Lettland Latvia Lettonie

El __ .

EPA/EPDIOEB Form 1200.5 05.06 Zaitnentesvcnrstem 5
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12.

El

14.

1 Stand 0611 Drutntgung: 31 Vermeer-team. Lind zwar'. I Status whena savorr- AT Daterreiah I Austrla I Autricne.
Suisae at L|ocntonstein, CY Zypern I Cyprus I Chypre. 02 Tacheonische a

otlandI EstoniaI Estonia. ES Spanlen I 593i" I 53135909-
Grlecheniand I Graato I Great. Ho UnoarnI Hungaryf Honarla.

Donn-Land Danernarlt. EE E
United ngb’ornI Royaumc-UIIII GR

Automatischer Abbuohungsauftrag
(Nor mdglich ft'ir Inhaber von beim
EPA gefflhrten laufen'tifen Kantian}

Des EPA wird heauftragt, nach Mab-
gape der Vorschriften Liber das auto-
matisohe Abpuonungstedahren fallige
Gebuhren und Auslagen vom untenate—
nenden iaufenden Konto abzubuchen.
In Bezug aurdie Benennun‘gege-
bfihren wird auf Feld 10.3 verwiesen.
Des EF‘A wird ferner beaurtragt, die
Erstrecltungsgehflhren Furjeden in
Fold 11 engekreuzten “ Erstrecltungs-
ataat" bei Ablauf der Grundfrist fur
ihre Zahlung abzubuchen. sofern inm
nicht bis oahin ein andsrslautender
Auftrag zugeht.

Nummer und Kontoinhaber 

MWWM_,_I.

Eventuelle Hfickzahlungen auf doe
heim EPA geftihrte laufende Konto

Nurnmer und Kontoinhaber Wfl 

UnterschriftIenI des (der)
Anmelder(s) oder Vertretera 

1.3,.“ I Datum
  

Nan-rem) do: [def] Untafialchnctcn bittEI In Druckn
fichril't wlederholan. Eeijuriatischan PerdanE‘n bitta
auch ale stoilung oes (can Untcrzeicnnetan II'IHBF-
non: dor Geaallachal‘t In Drutlflchrifi 90983912"-

Far Angestellte IArt. 133 131 EPEI)
mit allgemeiner Vollmacht Nr.:Mumm—u

I
E..—
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W

2302 0032 - UCB SA. — IPD Dptmam—WWW 

qumW-fl-fl-minMI-l-fi—

2002 0032 — UCB SA. - IPD Dpt

‘1’“

L ._._...www—WAWN m

Brussels, December 18, 2006
 

.W_Wm.—-WWWM——

,_,_. .... 1"'—4_waminrnw—

BE BelglenI Belgium I Belgi no,

12. Automatio debit order
(for EFO deposit account holders
only)

The EPO is hereby authorised. under
the Arrangements for the automatic
deplting procedure, to debit from the
deposit account below any fees and
costs Falling clue. For designation
fees. see Section 10.3. The EF'CI is
also authorised, on expiry of the
basic period for paying the extension
fees, to debit those fees for each
of the “extension states" marked
with a cross in Section 11, unless
instructed otherwise before the said
period expires.

Number and account holder

13. Any reimbursement to EPD depositaccount

Number and account holder 

 

14. Signaturelsl or applicands] or
representative

 

mew-w 

 

12.

N9 940 P. 7

6

Ordre de prélevement automatique
Ioniquement possible pour Ies
titulaires do oomptes cements-
ouverts eoprea de I'DEB)

Par Ia presente, il est demande a
I'OEB de prelever clu compte courant
ci-dessoue lea taxes et Frais venant a
echeance. conformement a la regle-
mentatlon relative a la procedure de
prelevement automatioue. Pour lea
taxes de designation. se reporter a la
rubrique 10.3. Il est en outre demande
a I'DEE‘. de prelever. a I'expiration
du delai normal prevu pour Ieur paie-
ment. lea taxes d’extension pour
cheque “ Etat autorisant I'eatension"
coche a la rubrique 11, sau‘i‘ instruction
contraire recue avant I‘expiration de ce
delai.

Numero et titulaire du compte
 

13. Remboursements éventuels a

 

 

efieetuer sur le eempte courent
ouvert auprés de I'OEE

Numero et titulaire du compte

I
#WWPJ

1e. Signs-totals) du (ties) demandeur(s)ou du mandataire

 WWI
Monique LECHIEN

Place I Date

Please print namels) under aignatureta). In the case
onegal persona, the pnsltlcln ol’tho aignatoryilea)wronn the company snould also be printed.

For employees (Art. 133(3) EPC)
with general authorisation No; 

 

thls form was printed: 31 contracting states. normal
313 Butgarlen I EulgariaI Bulgaria, CH I LI

puoIIltIczach Republic I Ropublique Echflql-IFl Flnnlond I Finland I Finlande, FR

  

Lieu I Date
 

La ab 11:: noms do cu do: aignataires oolvont etra
lnoioues an caracterea d‘irnprlmcrie. E‘il s'aglt
d‘une paraonne morale. Ia position GGC-UFcL‘ au sein
do called our lo bu lea algnatalres clout Egaiement
etre Inolquoo en caractares d‘irnprlrrierie.

Pour les employee (art. 133(3) GEE)
disposant d‘un pouueir general n” :.—WMWM_—r—wmmwmw—Mmm_w—g

##J
Isltuotlon a la date u‘u-npression : 31 Etata contractants.

cnwoe one Liechtenstein I SMtzerland and LiecntanatairII
e, DE Deutschland I Germany I Aliamagne. 0K Dansmariu
Frankrulch I FranceI Franco, GB Verelnlgtes Konigreich I

IE Irland I Ireland I Irlande, 15 Island I Iceland ,I lounge, rr ltalren I ItaIyI Italle,

LT UtauanI Lithuania I Lituonle. Lu Luxemburg I LummbOurQI Luxembourg. LV Lettlano I LatvlaI Lettonlo. M0 Monaco I Monaco! Monaco. NL Nleclerlande I NetherlanosIPays-Eds, FL PolenI Pbiand I Polo n
5K Slowaklscnc Republiit I SIDVok

2 Farrel anne Scooten nur mdglich. ralla
per 20 I1, Lettlano 1. Juli 2005. I POSEIDIB ror the I'oilowm
1 November 2004, Lithuania'l DetambcIZDOII. Lama 1
dates auwantes : 1" more 2004 pour la Pologne. 1" nwembra 2004 pour l'lalande.

3 Nur moglich. r9115 oor Steal! ln tler internatlcnalcn Anhatraflandcn Staat in Kraft war. cl. h. ftir Albanian ab 1. Februar199

1995 on. ao. Junl zoos. IPosolbIe only into state we: designated In an International minute
the former Yugoslav Republic or Macedonia From "| Nouomber1991‘.

gmoor 2004, Limuania from 5 JuIy1QQfl to :10 November 2004. and Lawla mom
a la demande Internetldnalc ait EEE 116129509 P000501 '5 990953 “‘3'

o 1Ir novernbra 1 997 pour I'anoienne Republlquo yougoslav
1"' deccmbre 2004 pour la Bosnia-Herzegovina. du 5jui

Item 'I F90mary 1396r
Herzegowna from 1 Decdone. la demands: Internationale BI: tit-I
co 1' Iovrier 1996 pour I‘Albanle. B Dam!" 9
200*1 pour la Serbia-et-Montenegm. a partir 110
2005 pour la Lettonle.

4 Pratt fur Staaten. mil: dance Eratrmkungsabkflmflfien 030“ DWCKIEQUI'IQ 57359
States with which extension agreements Enter Into force aItar this form has be
cl::quel3 des accords o'ettenaion antreront an vlpueur 99035 “WWW-“SSW" I1” DI'Q

a. PT Portugal I Portugal I Portugal, RD
pooh: I Ropuollquo slovaoue. TR T0rltc| I TurkayI Turqula

states onty If they are designated "'1 the internai'or‘fil 3PPHCW
ply zoos. I Fosslble pour les Etats out-rants uniquement s'ils o'l-decembre 2004 pour la Lituanie at 1Ir

Rumonlen I Romania I Roomante, 5F. scnweoen I Sweden I Suede. 5| Slowenlen I Slovenia I Sieve-me,

In der internatlonolan Anmeldung am odor oath darn rolgonocn Tag oestimmt: Polen 1. M91: 2.001. Island 1. November 2004. thaucn 1. Dezem—on on or otter the babe specified: Poland 1 March 2004. Iceland
at one designes clans Ia demanoe Internationale a partir 005

julllet 2005 pour la Lettbnle.

-tln-n-nt wurde uno ole Internationale Anmcldung aingaralcht \M-Irdc. wahrend on: Eratrecltunsaabknmn‘len mitdam
5. for tile ohernalioejuaoslawlache RBDUDIIK Macedonian ab 1. November 1997. tor Kmatten ab 1. April 200-1. for

Serbian untl Montenegro ab 1. Novomoor 2004. rur Bosnian und Herzegowina ab 1. Detamber 200-1. I’Llr Litauen vein 5. .Jull 1994 Die 30. November 200-1 one Mr Lcttland Warn 1 Mai

e do Maoedoine.

Zaitilantlas Vsnrcltra
a . T.

_ i 151 t —Received at the EPO on Dec 18, 2006 13:52:05. Pa§?§0§% m1
EPI-VEPOIOEE Form 1200.6 05.05

non med while the extension agreement with the state concn‘ned was In fart-2: Albania
Croatia Irorn'i April 2004. Sorbla and Montenegro from 1 November 2004. Baanlo and

1 May1995 to 30 June 2005. IFosalbIc uniquament 5| I‘Etat a ate bananal'accord d‘axtcnslun etait en \Ilgucur avoo I'Ewt canccrna. c'aat-a-dlrn a partir
a partlr a... 1wavri| zoo: pour la Croatia. a partir du 1" nwembrc

"6:1904 3.; an novembre 2004 pour la thuanie lat du ‘1'“ mai 1935 au SDjuin

a Formalatts in ltrart traton unit are in ear Inwnationalan Anmciduna beetimmtwmfi I 513999 It"
en printed and when were oaalgnalcd In the Internatlonal application I Prévu PM 665 Elm a "-9999!went rorn-luiaire at qui not are designas can: la oarnande Internationale.
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J HIMF J UCB S.A./N.V. - Departement Propriete lntellectuelle — Allee de la Recherche 60, 8-1070 Bron-tellers

lntellectuele Eigendom Departement - Researehdreef 50, 0-1070 Brussel
Intellectual Property Department - Allée de la Recherche 60, 0-1070 Brussels

 
EUROPEAN PATENT OFFICE

iii-30898 MUNCHEN (Germany)

Cornet: C353 17..80EP (W0)

lF'DI'OG12-D5O  
Brussels. December 13, 2005

Your rat:

Re: Patent Application No PCTIEP20051007340

Entry into the European phase
 

Dear Sirs.

Please find herewith enclosed the following documents:

- Form 1200 “Entry into the European phase" (6 pages), duly completed and signed;

- The first page of the International Patent Application published with the Publication
No. WC) 20061005507 (Priority date: 14 July 2004 (1 page);

— General Authorization 40375.

Best regards,

Mme
Monique LECHIEN
European Patent Attorney

Enclosures

Tel. (322) 559 99 99 - Fax (322)éf§§%mflgg§fimfigm© Ci-Cllg;0fi“filfi©€alltgo_efioa680Received at the EPO on Dec 18, 2006403905065: P’El'g
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Kopie ffir den Elevollmac....g.en
To be returned to authorises
Co - ie destinée au mandataire ,

1 ALLG EM El N E V0 LLM ACHT AV Nr. (bitte bei jeder Korreepondenz angeben}. GA No. (please qu te 'n all correapo dance
GEN ERAL AUTHO F“ SAT]0N PG n“ (priere oe mantilonner clans 10:13 correspondence)
PGUVOIR GENERAL

2 lch (Wir) II (We) Ne (Nous)
l— '_|

UCB FARCHIM, 3A..

2.1. de F'Ianchy
Ch. de Croix Blanche, 10
GP. 411

(DH—1630 ElLJLLE (SulSSE)

l_. _l

3 bevellmfichtigem) hiermit [do hereby authorise lautorise (autorisons) par la presents

Monique LEGHlEN
uce, SA.
Allée de la Recherche 60

8-1070 ElFlUXELLES, Elelgique

mich (uhs) in den durch das Europaische Patentubereinkommen geschafienen Verfahren in alien meinen (uneeren) Patentangelegenheiten zu
vertreten. alle Handlungen ft'lr mich (uns) vorzunehn‘len und Zahlungen ltlr mich (one) in Empfang zu nehmen.
to represent rne (us) in all proceedings established by the European Patent Convention and to act for me (us) in all patent transactions and to
receive payments on my (our) behalf.

a me (nous) représenter pour ce qui concerns toutes mes (nos) affeires de brevet clans touts procedure instituee par la Convention sur le
brevet europeen at, a ce titre. a agir en mon (notre) nom eta recevoir des paiernehts pour mon (notre) compte.

Die Vollrnaoht gilt such ler Verfahren nach dem Vertrag fiber die internationals Zusammenarbeit aut dern Gebiet des Petentwesens.
A This authorisation shall also apply to the same extent to any proceedings established by the Patent Cooperation Treaty.

Ce pouvoir s'applique egalement a toute procedure instituee perleTraile de cooperation on matiere de brevets.
Weitere Vertreter sind aui einem gesondenen Blatt angegebenJ Additional representatives indicated on supplementary sheet.
Les eutres mandataires sont mentionnes sur une feuiile supplémentaire.

5 Untervollrnacht kann erteilt warden. [Sub-authorisation may be given. I Le pouvoir pourra etre delegue.

Bitle die gelbe Kopie. erganzt um die Nr. der allgemeinen Vollrnaoht. an den Vollrnachtgeber zuriicltsenden.

  
 
 
 
 

6 Please return the yellow copy. supplemented by the General Authorisation Non to the authorisor.
Priere de renvoyer la copie jaune au mandant, n'lunie du n“ du pouvoir general.

Crt/PlaceiLieu Elruxeltes Datum.l Date IE 16 avril 1999
Unterschrift(en) lSignature(s)

l’
Gilles C . '* *‘A-roxy and legal Representative / fonde de pouvoir.

7 Des Formal-art mufi vom (von den) Vullmachtg -_r.;- (be ristischen Personen vom Unterechnnsbercchligten) eigenhandig unterzeichnet scin. Mach dsr Unterscnritt Dineden (die) Nemen des (der) Unterzeichneton rhi Schrsibaschine wleoerholsn tbei IUHBIIBGHEFI FBFSOM“ die SHIN-“19 W5 ”filerfid‘flfisbflefluglfln Innerhelb ”9r 695*"39'13"angoben).

The term must bear the personal signature(3) oft = authorisarls). (tn the ease ol lapel persona. that at the officer empowered to sign)- Alter the Blonalufe- PIEESB We ““0
name(a) of the signstoryfles) adding. in the case -5 legal persons. his (their) position wtthin the company.
Le lurmulaire doit elre signé de la propre mai (deal mandenl(s) (clans he cas de Deraonnos morales. de la personne event uualité POI-Ir Ell'QF'E-‘rl- VE-‘uillez Blower $15 machin‘
spree ta signature. Ie (lee) nom(s) nu (dos) : gnataire(s) en an'fiO at. da : is see 5' ’n'. =_-n-e_ us. Is .. e. s(l“u fem-tons eu ssin do Ia societa'

_ ‘II" . " I'-II‘II X '0 Iv9 . . o
Recelved at teeflemeeemosaeaa _ sees: saw: eases?) ’ ’ p
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(12) INTERNATIONAL APPLICATION PUBLISHED UNDER THE PATENT COOPERATION TREATY (PCT)

(19) World Intellectual Property Organization
Intemafioual Bureau

(43) International Publication Date

19 Januaryr 2006 (19.01.2006)

 1' lllll'lllllllllllllllllllllllllllllllIlllIllIlllllll||||[l]|||Illllllllllllllllllllllllllllllll
(10) International Publication Number

WO 2006/005507 A2
_________.._._,—_——-——-————

(51) International Patent Classification:
CWD 4857/04 (2006.01)

(21) International Application Number:PCTIEPZOOSIOO7340

(2.2.) International Filing Date: 7 Jul)‘ 2005 (07.07.2005)

(25) Filing Language: English

(26) Publication Language: English

(30) Priority Data:
040165193 14 July 2004 (14.07.2004) B?

(‘71) Applicant (for oil designated States except US}: UCB
FARCHEM SA [CH/CH], ZI. Planchy, Chemiu do Croix
Blanche 1o, CF. 411, cat—1630 Eulle (Cl-I).

(‘72) Inventors; and
(‘75) Inventors/Applimnta (for US only): FANABA,

Domenico [IT/BE]; Rue Pont de Soleil, 2A, 3-4520
Wanze (BE). SCOUVART, Jean [BEBE]; Tir aux Pi-
geons, 72. 3-1150 Brussels (BE). POULAIN, Claire
[FRJBE]; 23 rue de Jcanker, 3—1060 Brussels (BE). DEEL-
ERS, Michel [BEE/BE]; Square des braves, 12, 3-1630
Linkebeek (BE).

(74) Agent: LECHIEN, Monique; UCB. S.A., Allée de la
Recherche 60, B-1070 Bruxelles (BE).

(51) Designated States (unless otherwise indicated, for every
kind afnaiianai promotion available}: AE, AG, AL, AM
AT, AU, AZ, BA, BB. BG, BR, BTV, BY, BZ, CA, CH, CN,
CO, CR, CU, CZ, DE. DK, DM, DZ, EC. EE, EG, ES, PI.
GB, GD, GE, GH, GM, HR, HU, ID, IL, IN, IS, JP, ICE,
KG, KM, ICP, KR, KZ. LC, LK LR, LS, LT, LU, LV, MA,
MD. MG, MK, MN, MW, MX, MZ, NA. NG, NI, NO, NZ.
OM, PG, PH, PL, PT, RO, RU, SC, SD, SE, SG, SK, SL,
SM, SY, TJ, TM, TN, TR, TT, TZ, UA, UG, US, UZ, VC,
V'N, YU, ZA, ZM, ZW.

(84) Designated States (unless otherwise indicated for every
a kind afregioml protection available): ARIPO (EMT, GH,

GM, KB, LS, MW, MZ, NA, SD, SL, 32., TI, UG, ZM,
2W), Eurasian (AM, AZ, BY: KG, KZ, MD, RU, TJ, TM),
European (AT, BE, BG, CH. CY, CZ, DE, DK, EE, ES, FI,
FR, GB, GR, HU, IE, IS, IT, LT, LU, LV, MC, NL, PL, PT,
RO, SE, SI, SK, TR), OAT-‘1 (BF, BJ, CF, CG, CI, CM, GA,
GN, GQ. GW, ML, MR, NE. SN, TD, TG).

Published:

without intentntt‘onoi search report and to he republished
upon receipt of that report

For two-letter codes and other abbreviations. refer Io the "Guid-
ance Notes on Codes nrszbbrs-w‘ations" appearing or the begin-

ning ofeanh regular issue ofthe PCT Gazette.

__——_'___—,__—._._—.—-———-—-—

(54) Title: PHARMACEUTICAL COWOSI’HON OF PEERAZINE DERIVATIVES

(5'7) Abstract: The present invention relates to a liquid composition containing an acdve substance belonging to the family of
substituted benzhydry] piperazines with reduced amounts of preservatives.

of10Received at the EPO on Dec 18, 2006 13:52:05. PagéEOteX’ Inc. (11311201900400), EX. 1016’ p' 082
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iNTELLBCTUAL ’ .
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cleaners-anon

Home in Services PatentEicooe Patent Search

Search result: 1 oft 

(WOI2006100550?) PHARMACEUTICAL COMPOSITION OF PIPERAZINE DERIVATIVES

. ails. oat; treatise" _; Claims 5""r'vaiic3'HQi'FiiaaEE" Notlces ”teasers“...l

Latest bibliographic data on file with the International BureauWWWF—flwmm WWW—mm
  _M-wwwm   umwmww v- MW wwwmm

Publication Number: WO/2006f005507 International Application No.: PCTIEP20051007340
' Publication Date: 19.01.2006 International Filing Date: 07.07.2005

Int. Class: A61K 31/495 (2006.01). A61K 9/03 (2000.01)

Applicants: UCB FARCHIM SA [CHICH]; Z.l. Planchy. Chemin de Crolx Blanche ‘10. GP. 411. CH—‘IBBO Bulle (CH:
(All Except US).
FANARA. Domenico [IT/BE]; Rue Pont cle Soleil, 2A. 3-4520 Wanze (BE) (US Only).
SCOUVART. Jean [BEIBE]: Tir aux Pigeons. 72. B-1150 Brussels (BE) (US Only).
POULAIN, Claire [FR/BE]; 23 rue de Jonker. 3-1060 Brussels (BE) (US Only).
DELEERS, Michel [BEIBE]; Square des braves. 12. 5—1630 Linkebeek (BE) (US Only).

Inventors: FANARA. Domenico [ITIBE]; Rue Pont de Soleil. 2A. B4520 Wanze (BE).
SCDUVART, Jean [BEIBE]; Tir aux Pigeons, 72. El-1150 Brussels (BE).

; POULAIN, Claire [FRIBE]: 23 rue de Jonker. B-1060 Brussels (BE).
« DELEERS. Michel [BEIBE]: Square des braves. 12. 311030 Linkebeek (BE).

Agent: LECHIEN, Monique; UCB. S_A.. Allee cle la Recherche 60. B-1070 Bruxelles (BE).

Priority Data: 040165193 14.07.2004 EP

Title: PHARMACEUTICAL COMPOSITION OF PIPERAZINE DERIVATIVES

Abstract: The present invention relates to a liquid composition containing an active substance belonging to the
family of substituted benzhydryl niperazines with reduced amounts of preservatives.

Designated AE. AG. AL. AM, AT. AU. AZ. BA. BB, BG. BR. BW. BY. BZ. CA. CH. CN. CO. CR. CU. CZ. DE. DK. DI
States: DZ. EC. EE. EG. ES. Fl. GB. GD. GE. GH. GM. HR. HU. ID. IL. IN. IS. JP. KE. KG. KM. KP. KR. KZ. LC

LK, LR. LS. LT. LU. LV. MA. MD. MG. MK. MN, MW. MX. MZ. NA. NG. NI. NO. NZ. OM. PG. PH. PL, P
RO. RU. SC. SD. SE. SG. SK. SL. SM. SY. TJ. TM. TN, TR. 'l'l'. TZ. UA. UG. US. UZ. VC. VN. YU. ZA.

-' ZM. 2W.

l African Regional Intellectual Property Org. (ARIPD) (BW. GH. GM. KE. LS. MW. MZ. NA. SD. SL. SZ.
5 T2. us. ZM. ZW)

Eurasian Patent Organization (EAPO) (AM. AZ. BY. KG. KZ. MD. RU. TJ. TM)
European Patent Office (EPO) (AT. BE. BG. CH. CY, CZ. DE. DK. EE. ES. FI. FR. GB. GR. HU. IE. IS.
IT.'LT. LU. LV. MC. NL. PL. PT. RO, SE. SI. SK. TR)
African Intellectual Property Organization (OAPI) (BF. BJ, CF. CG. CI, CM. GA. GN. GQ. GW. ML. MR,
NE. sN. TD. Tc).

Publication Language: English (EN)

Filing Language: English (EN)
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EPO - Munich
59

Z 1. Dez. 2006
An das Europaische Patentamt
To the European Patent Office
A I’Office européen des brevets

 
 

Nur fur amtlichen Gebrauch/For official use only!
Cadre reserve a l‘administralion

 

Eintritt in die Entry into the Entrée dans la

europaische Phase European phase phase européenne

(EPA als Bestimmungsamt (EPO as designated or (I’OEB agissant en qualité

oder ausgewahltes Amt) elected Office) d’of‘fice désigné ou élu)

Europaische Anmeldenummer oder, falls European application number, or, if not Numero de la demande de brevet europeen
nicht bekannt, PCT‘Aktenzeichen oder known, PCT application or publication ou, a defaut, numero de dep0t PCT ou de
PCT-Veroffentlichungsnummer number publication PCT

I PCT/EP2005/OO734O ' l
Zelchen des Anmelders oder Veitreters Applicant‘s or representative‘s reference Reference du demandeur ou du mandataire
(max. 15 Positionen) (max. 15 characters including spaces) (15 caracteres ou espaces au maximum)

17.80.EP (W0)

1. Anmelder 1. Applicant 1. Demandeur

Die Angaben uber den (die) Anmelder Indications concerning the Les indications concernant le(s)
sind in der internationalen Veroffentli~ applicant(s) are contained in the demandeur(s) figurent dans la
chung enthalten oder vom lnternatio- international publication or recorded publication internationale ou ont
nalen Bijro nach der internationalen by the International Bureau after the eté enregistrees par le Bureau
Veroffentlichung vermerkt worden. international publication. international apres la publication

internationale.

Anderungen, die das internationale Changes which have not yet been Les changements qui n‘ont pas
BUro noch nicht vermerkt hat, sind recorded by the international Bureau encore ete enregistres par le Bureau
auf einem Zusatzblatt angegeben. are set out on an additional sheet. international sont indiques sur une

feuille additionnelle.

Fehlende Angaben Uber den oder die Indications missing for the applicant(s) Les indications manquantes
Anmelder sind auf einem Zusatzblatt are given on an additional sheet. concernant un ou plusieurs
angegeben. demandeurs sont mentionnees

sur une feuille additionnelle.

Zustellanschrift . Address for correspondence Adresse pour la correspondance
(siehe Merkb/att II, 7) (see Notes 7/, 7) (voir notice II, 7)

 
 

 UCB S.A. - lPD Department

60, Allée de la Recherche

B-1070 Brussels (Belgium)
 

 

Zeichen des Venreiers

EPA/EPO/OEB Form 1200.1 05.06 17.80.EP (W0) 1Representative's reference
Reference (in mandataire

Apotex, inc. (IPRZiilg—iiiizliim, EX. IUI6, p. 084
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Vertreter 2. Representative 2. Mandataire

Name und Geschaftsanschrift Name and address of place Nom et adresse professionnelle
(Nur einen Vertreter angeben, der in of business (Name only one (N‘indiquer qu'un seul mandataire, qui
das europaische Patentregister einge- representative who will be listed in sera inscrit au Registre européen des
tragen und an den zugestellt wird) the Register of European Patents and brevets et auquel signification sera

to whom notification will be made) faite) 

Monique LECHIEN

UCB S.A. - IPD Dpt

60, Allée de la Recherche

B—1070 Brussels (Belgium) 
Telefon/Telephone/Téléphone +32 2 559 9374 Telefax/Fax/Téléfax +32 2 559 9409 

 

Weitere(r) Vertreter auf Zusatzblatt Additional representative(s) on Autre(s) mandataire(s) sur une feuille
additional sheet additionnelle

Vollmacht 3. Authorisation 3. Pouvoir

Vollmacht ist beigefugt. Authorisation is attached Un pouvoir estjoint.

Allgemeine Vollmacht ist registriert General authorisation is registered Un pouvoir general est enregistre
unter Nummer: under No: sous Ie n" :

I 40375 !
Allgemeine Vollmacht ist eingereicht, A general authorisation has been filed, Un pouvoir general a ete deposé,
aber noch nicht registriert. but not yet registered. mais n‘est pas encore enregistre.

Die beim EPA als PCT-Anmeldeamt The authorisation filed with the EPO Le pouvoir depose a l‘OEB agissant
eingereichte Vollmacht schlieBt aus- as PCT receiving Office expressly en qualite d‘office recepteur au titre
er'icklich die europaische Phase ein, includes the European phase. du PCT inclut expressement Ia phase

europeenne.

Prfifungsantrag 4. Request for examination 4. Requéte en examen

Hiermit wird die Prufung der Anmel- 4.1 Examination of the application under 4.1 Il est demande par la presente que
dung gemaB Art, 94 EPU beantragt. Art. 94 EPC is hereby requested. soit examinee Ia demande de brevet
Die Prufungsgebuhr wird (wurde) The examination fee is being (has conformement a I‘art. 94 CBE. || est
entrichtet. been, will be) paid. (a ete, sera) procede au paiement de

la taxe d‘examen.

Prufungsantrag in einer zugelassenen Request for examination in an Requete en examen dans une langue
Nichtamtssprache admissible non-EPO language non officielle autorisee
(siehe Merkblatt III, 79.2): (see Notes III, 79.2): (voir notice III, 79.2) :

  "Si richiede di esaminare Ia domanda ai sensi dell'an.94"

Auf die Aufforderung nach Art. 96 (1) 4.2 The applicant waives his right to 4.2 Le demandeur renonce a etre invite,
EPU, zu erklaren, ob die Anmeldung an invitation under Art. 95(1) EPC conformement a l‘art. 96 (1) CBE, a
aufrechterhalten wird, wird verzichtet. to indicate whether he wishes to declarer s‘il maintient sa demande.

proceed further with the application.

 

5. Abschriften 5. Copies 5. Copies

I: Zusatzliche Abschrift(en) der im er- Additional copy (copies) of the docu- Priere de fournir une ou plusieurs
ganzenden europaischen Recherchen- ments cited in the supplementary copies supplementaires des
bericht angefuhrten Schriftstflcke wird European search report is (are) documents cites dans le rapport
(werden) beantragt. requested. complementaire de recherche

europeenne.

Anzahl der zusatzlichen Satze von Number of additional sets of copies Nombre dejeux supplémentaires
Abschriften de copies

/ B F 12002 0505 Zeichen des Venreters
EPA/EPC OE orm fiepreseniative's reference 1 780. EP (W0) 2flélérence du mandataire

Apotex, Inc. {IPRZUlg—WWWL EX. IUIE, p. (385
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6. Fiir das Verfahren vor dem EPA 6. Documents intended for 6. Pieces destinées a la procédure
bestimmte Unterlagen proceedings betore the EPO devant I'OEB

6.1 Dem Verfahren vor dem EPA als 6.1 Proceedings before the EPO as 6.1 La procedure devant I'OEB agissant
Bestimmungsamt (PCT I) sind fol- designated Office (PCT I) are to be en qualite d’office désigné (PCT l)
gende Unterlagen zu Grunde zu legen: based on the following documents: doit se fonder sur les pieces suivantes :

g die vom Internationalen BUro ver— the application documents les pi‘eces de la demande publiees par
éfientlichten Anmeldungsunter- published by the International Bureau le Bureau international (avec toutes
lagen (mit allen AnsprUchen, (with all claims, description and les revendications, Ia description
Beschreibung und Zeichnungen), drawings), where applicable with et les dessins), eventuellement
gegebenenfalls mit den geanderten amended claims under Art. 19 PCT avec les revendications modifiees
AnsprUchen nach Art. 19 PCT conformement a l'art. 19 PCT

soweit sie nicht ersetzt werden unless replaced by the amend- dans la mesure ou elles ne sont
gurch die beigeft'igten ments enclosed. pas remplacees par les modifi-
Anderungen. cationsjointes.

Falls notig, sind Klarstel/ungen auf For further details see additional Le cas echeant, des explications
einem Zusatzbiatt einzureichen. sheet. doivent etrejointes sur une feui/Ie

additionneile.

6.2 Dem Verfahren vor dem EPA als 6.2 Proceedings before the EPO as 6.2 La procedure devant l'OEB agissant
ausgewahltem Amt (PCT ll) sind fol- elected Office (PCT ll) are to be based en qualite d’office élu (PCT ll) doit se
gende Unterlagen zu Grunde zu legen: on the following documents: fonder sur les pieces suivantes :

IE die dem internationalen vorlautigen the documents on which the les pieces sur lesquelles se tondePriifungsbericht zu Grunde gelegten international preliminary - le rapport d’examen préliminaire
Unterlagen, einschlieBlich seiner even- examination report is based, international, y compris ses annexes
tuellen Anlagen ' including any annexes i eventuelles

soweit sie nicht ersetzt werden unless replaced by the i dans la mesure 00 elles ne
gurch die beigeft'igten amendments enclosed. sont pas remplacees par les
Anderungen. modificationsjointes.

Falls notig, sind Klarstellungen auf For further details see additional Le cas echéant, des exp/ications
einem Zusatzblatt einzureichen. sheet. doivent etrejointes sur une feuille

additionnelie.

g Sind dem EPA als mit der internatio- lfthe EPO as International Preliminary Si l‘OEB, agissant en qualitenalen vorlaufigen Prufung beauftragten Examining Authority has received test d’administration chargee de l'examen
BehOrde Versuchsberichte zugegan- reports, these may be used as the préliminaire international, a recu des
gen, dUrfen diese dem Verfahren vor basis of proceedings before the EPO. rapports d'essais, ceux-ci peuvent
dem EPA zu Grunde gelegt werden. constituer la base de la proceduredevant I'OEB.

7. Ubersetzungen 7. Translations 7. Traductions

Beigeft‘igt sind die nachfolgend an- Translations in one of the official Vous trouverez, ci-joint, les traductions
gekreuzten Ubersetzungen in einer languages of the EPO (English, cochees ci-apres dans l’une des
der Amtssprachen des EPA (Deutsch, French, German) are enclosed as langues officielles de I'OEB (allemand,
Englisch, Franzosisch): crossed below: anglais, francais) :

a) Im Verfahren vor dem EPA als (a) In proceedings before the EPO a) Dans la procedure devant I'OEB
Bestimmungsamt oder as designated or elected Office agissant en qua/ite d ’office
ausgewéhltem Amt (PCTI + II): (PCTI + II): désigné ou élu (PCTI + ll) :

D 7.1 Ubersetzung der internationalen An- 71 Translation of the international 7.1 Traduction de la demande
meldung in der ursprl’inglich einge- application (description, claims. any internationale telle que déposee
reichten Fassung (Beschreibung, An- text in the drawings) as originally initialement (description,
sprUche, etwaige Textbestandteile in K filed. of the abstract as published and revendications. textes figurant
den Zeichnungen), der veroffentlichten of any indication under Rule 13bis.3 eventuellement dans les dessins),
Zusammenfassung und etwaiger An and 13bis.4 PCT regarding biological de l'abrege publie, et de toutes
gaben uber biologisches Material nach material indications visees aux regles 13bis.3
Regel 13bis.3 und 13bis.4 PCT et 13bis.4 PCT concernant le materiel

biologique

I: 7.2 Ubersetzung der prioritéitsbegriin- 72 Translation of the priority 7.2 Traduction de la (des) demandels)
denden Anmeldunglen) applicationls) dont la priorite est revendiquée

l: 7.3 Es wird hiermit erklart, dass die 7.3 It is hereby declared that the 7.3 Il est declare par la presente que
internationale Anmeldung in ihrer ur- international application as originally la demande internationale telle
sprt‘mglich eingereichten Fassung eine filed is a complete translation of the que deposee initialement est une
vollstandige Ubersetzung der fruheren previous application (Rule 38(5) EPC). traduction integrale de la demande
Anmeldung ist (Regel 38 (S) EPU). anterieure (regle 38(5) CBE).

p / p / F 1 00.3 05.05 Zeichen des Venreters
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b)

EDD

E] 9.3

Zusa'tzlich im Verfahren vor dem

EPA a/s Bestimmungsamt (PCT I):

Ubersetzung der nach Art, 19 PCT ge-
anderten Anspriiche nebst Erklarung,
falls diese dem Verfahren vor dem EPA

zu Grunde gelegt werden sollen (siehe
Feld 6)

Zusatzlich im Verfahren vor dem
EPA als ausgewfihltem Amt
(PCT ll):

Ubersetzung der Anlagen zum
internationalen vorlaufigen
Prififungsbericht

Biologisches Material

Die Erfindung bezieht sich auf bzw.
verwendet biologisches Material, das
nach Regel 28 EPU hinterlegt wordenist.

DieuAngaben nach Regel 28(1) c)
EPU (falls noch nicht bekannt, die
Hinterlegungsstelle und das (die) Be-
zugszeichen [Nummer Symbole usw.]
des Hinterlegers) sind in der internati-
onalen Veroffentlichung oder in der ge-
maB Feld 7 eingereichten Ubersetzung
enthalten auf Seiteln) l Zeile(n):
 

(b)

7.4

(C)

7.5

In addition, in proceedings before
the EPO as designated Office
(PC T I):

Translation of amended claims and
any statement under Art. 19 PCT, if the
claims as amended are to form the

basis for the proceedings before the
EPO (see Section 6)

In addition, in proceedings before
the EPO as elected Office (PCT II):

Translation of any annexes to
the international preliminary
examination report

Biological material

The invention relates to and/or uses
biological material deposited under
Rule 28 EPC.

The particulars referred to in
Rule 28(1)(c) EPC (if not yet known,
the depository institution and the
identification reference(s) [number,
symbols, etc.) of the depositor) are
given in the international publication ’
or in the translation submitted under

Section 7 on page(s) / line(s):

17)

7.4

C)

7.5

De plus, dans la procedure devant
l’OEB agissant en qua/ire d'office
de'signé (PCT l) :

Traduction des revendications
modifiées et de la declaration
faite conformement a l'art. 19 PCT,
si la procedure devant l'OEB doit
etre fondee sur les revendications
modifiées (voir Ia rubrique 6)

De plus, dans la procedure devant
' I’OEB agissant en qua/ire d’office
élu (PC T ll) :

Traduction des annexes du rapport
d'examen préliminaire international

Matiere biologique

L‘invention concerne et/ou utilise

de la matiere biologique, deposee
conformement a la regle 28 CBE.

Les indications visées a la
regle 28(1)c) CBE (si non encore
connues, I‘autorite de depOt et la
(les) referencels) d‘identification
[numero ou symboles etc.] du
deposant) figurent dans la publication
internationale ou dans une traduction

produite conformément a la rubrique 7
a la / aux page(s) / Iigne(s) :WW W

Die Empfangsbescheinigunglen) der
Hinterlegungsstelle

ist (sind) beigefugt

wird (werden) nachgereicht

Verzicht auf die Verpflichtung des
Antragstellers nach Regel 28 (3) EPU
auf gesondertem SchriftstUck

Nucleotid- und Aminosaure-
sequenzen

Die nach den Regeln 5.2 und13ter
PCT sowie den Regeln 27a und 111 (3)
EPU erforderlichen Unterlagen liegendem EPA bereits vor.

Das schriftliche Sequenzprotokoll wird
anliegend nachgereicht.

Das Sequenzprotokoll geht nicht
Uber den Inhalt der Anmeldung
in der ursprtinglich eingereichten
Fassung hinaus.

Der vorgeschriebene Datentrager
ist beigergt.

Die auf dem Datentrager gespei-cherte Information stimmt mit

dem schriftlichen Sequenzproto-
koll Uberein.

EPA/EPO/OEB Form 1200.4 05.06

9.1

9.2

9.3

The receiptls) of deposit issued by
the depositary institution

is (are) enclosed

will be filed at a later date

Waiver of the right to an undertaking
from the requester pursuant to
Rule 28(3) EPC attached

Nucleotide and amino acid
sequences

The items pursuant to Rules 5.2 and
13ter PCT, Rules 27a and 111(3) EPC
are already with the EPO.

The written sequence listing is
furnished herewith.

The sequence listing does not
include matter which goes
beyond the content of the
application as filed.

The prescribed data carrier is
enclosed.

The information recorded on the
data carrier is identical to the

written sequence listing.

Zeichen des Venreters
Representatives reference 17.80.EP (W0)Reference du mandataire
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9.1

9.2

9.3

Le(s) récépisséls) de depot delivré(s)
par l‘autorite de depot

est (sont)joint(s)

sera (seront) produit(s) ulterieurement

Renonciation, sur document distinct,
a l'engagement du requerant au titre
de la regle 28(3) CBE

Séquences de nucleotides
et d'acides aminés

Les pieces requises conformement
aux regles 5.2 et13ter PCT et aux
regles 27bis et111(3)CBE ont deja ete
deposees aupres de l‘OEB.

La liste de sequences ecrite est
produite cij’oint.

La liste de sequences ne contient
pas d‘éléments s‘étendant au-
dela du contenu de la demande

telle qu‘elle a ete deposee,

Le support de donnees prescrit
estjoint.

L‘information figurant sur Ie
support de données est identique
a celle que contient Ia liste de
sequences ecrite.
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10. Benennungsgebiihren

E 101 Es ist derzeit beabsichtigt, den sie-
benfachen Betrag einer Benennungs-
gebuhr zu entrichten Damit gelten
die Benennungsgebuhren for alle
Vertragsstaaten des EPlJ1 als ent~
richtet (Art. 2 Nr. 3 GebO), soweit sie
in der internationalen Anmeldung
bestimmt sindz.

10.2 Abweichend von der Erkla‘rung in Nr.
101 ist derzeit beabsichtigt, weniger
als sieben Benennungsgebuhren
fIZIr folgende in der internationalen
Anmeldung bes__timmte Vertrags-
staaten des EPU2 zu entrichten:

m

m

[:1

(:1 Soweit unter Nr. 102 Vertrags-
staaten aufgefuhrt sind, wird
beantragt, ftJr die dort nicht auf—
gefuhrten Vertragsstaaten von der
Zustellung einer Mitteilung nach
Regel 108 (3) EPU abzusehen.

E 10. 3 Wird ein automatischer Abbuchungs-

11.

El[8888188E

auftrag erteilt (Feld 12), so wird
das EPA beauftragt, bei Ablauf der
Grundfrist nach Regel107 (1) d) EPU
den siebenfachen Betrag der Benen-
nungsgebuhr abzubuchen. Sind unter
Nr. 10.2 Staaten angegeben, so sollen
die Benennungsgebuhren nur fL‘ir die
dort angegebenen Vertragsstaaten
abgebucht werden, sofern dem EPA
nicht vor Ablauf der Grundfrist ein

andersiautender Auftrag zugeht.

Erstreckung des européiischen
Patents

Diese Anmeldung gilt auch als Er-
streckungsantrag ft'Jr die in der inter-
nationalen Anmeldung bestimmten
“Erstreckungsstaaten”. Er giltjedoch
als zuru‘ckgenommen, wenn die Er»
streckungsgebuhr nicht fristgerecht
entrichtet wird.

Es ist beabsichtigt, diese Gebuhr(en)
ft‘Jr folgende Staaten zu entrichten:

AL Albanien

MK Ehemaligejugoslawische
Republik Mazedonien

HR Kroatien

YU Serbien und Montenegro

BA Bosnien und Herzegowina
LT Litauen
LV Lettland

10. Designation fees

10.1 It is currently intended to pay seven
times the amount of the designation
fee, The designation fees for all the
EPC contracting states‘ designated
in the international application2 are
thereby deemed to have been paid
(Art. 2 No. 3 RFees).

102 The declaration in No. 101 does

not apply. Instead, it is currently
intended to pay fewer than seven
designation fees for the following EPC
contracting statesz designated in

the international application:

If contracting states are indicated
under N0. 10.2, it is requested
that no communication under

Rule 108(3) EPC be issued for
contracting states not thusindicated.

10.3 If an automatic debit order has

11.

been issued (Section 12), the EPO
is authorised, on expiry of the basic
period under Rule 107(1)(d) EPC,
to debit seven times the amount

of the designation fee, If states are
indicated under N0. 10.2, the EPO
is authorised to debit designation
fees only for those states, unless
instructed otherwise before expiry
of the basic period.

Extension of the European patent

This application is also deemed to
be a request for extension to all the
“extension states"3 designated in the
international application. However,
the request is deemed withdrawn if
the extension fee is not paid within
the prescribed time limit.
It is intended to pay the fee(s) for the
following states:

Albania

Former Yugoslav Republic
of Macedonia

Croatia

Serbia and Montenegro

Bosnia and Herzegovina
Lithuania

Latvia
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10. Taxes de designation

10.1 II est actuellement envisage de
payer un montant correspondant
a sept fois la taxe de designation.
Les taxes de designation sont ainsi
reputees payees pour tous les Etats
contractants de la CBE1 désignés
dans la demande internationale2

(art. 2, point 3 RRT).

10.2 Contrairement a ce qui est indique
au n° 10.1, il est actuellement
envisage de payer moins de sept
taxes de designation pour les Etats
contractants de la CBE2 suivants
désignés dans la demande
internationale :

Si des Etats contractants sont

mentionnes au n°10.2, priere de
ne pas proceder a la signification
d‘une notification prevue par
la regle 108(3) CBE pour les
Etats contractants n‘y etant
pas mentionnes,

10.3 Si un ordre de prelevement auto-

11.

matique est donne (rubrique 12),
il est demande a I‘OEB de prelever,
a l'expiration du delai normal vise
a la regle 107(1)d) CBE, un montant
correspondant a sept fois la taxe
de designation. Si des Etats sont
mentionnes au n“ 10.2, les taxes de

designation ne sont a prelever que
pour les Etats contractants qui y sont
indiques, sauf instruction contraire
recue par I‘ OEB avant |expiration du
delai normal.

Extension des effets du brevet
européen

La presente demande est egale-
ment reputee etre une requete en
extension 3 tous les “Etats autorisant

I'extension"3 designes dans la
demande internationale. Toutefois, si

la taxe d‘extension n‘est pas acquittee
en temps utile, cette requete est
reputee retiree.
Il est envisage de payer la taxe
(les taxes) d’extension pour les
Etats suivants :

Albanie

Ancienne Republique yougoslave
de Macedoine
Croatie

Serbie-et-Montenegro

Bosnie-Herzegovine
Lituanie

Lettonie
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t.

12. Automatischer Abbuchungsauftrag

 

14. Unterschriftlen) des (der)

,ut

(Nur méglich ft'J'r Inhaber von beim
EPA geftihrten Iaufenden Konten)

Das EPA wird beauftragt, nach MaB-
gabe der Vorschriften uber das auto-
matische Abbuchungsverfahren fallige
Gebuhren und Auslagen vom untenste<henden Iaufenden Konto abzubuchen.

in Bezug auf die Benennungsge-
biihren wird auf Feld 10.3 verwiesen.

Das EPA wird ferner beauftragt, die
Erstreckungsgebiihren fUrjeden in
Feld 11 angekreuzten "Erstreckungs
staat" bei Ablauf der Grundfrist fUr

ihre Zahlung abzubuchen. sofern ihm
nicht bis dahin ein anderslautender

Auftrag zugeht.

Nummer und Kontoinhaber

12. Automatic debit order

(for EPO deposit account holders
only}

The EPO is hereby authorised, under
the Arrangements for the automatic
debiting procedure, to debit from the
deposit account below any fees and
costs falling due. For designation
fees, see Section 10.3. The EPO is
also authorised, on expiry of the
basic period for paying the extension
fees, to debit those fees for each
of the “extension states" marked
with a cross in Section 11, unless
instructed otherwise before the said

period expires.

Number and account holder

2802 0032 - UCB S.A. - IPD Dpt

12.

6

0rdre de prélevement automatique
(uniquement possible pour les
titulaires de comptes courants
ouverts auprés de I’OEB)

Par la presente, il est demande a
I'OEB de prelever du compte courant
ci-dessous les taxes et frais venant a

echeance, conformement a la regle-
mentation relative a la procedure de
prelevement automatique. Pour les
taxes de designation, se reporter a la
rubrique 10.3. ll est en outre demande
a I'OEB de prelever, a l'expiration
du delai normal prevu pour leur paie-
ment, les taxes d’extension pour
chaque “ Etat autorisant l'extension"
coche a la rubrique 11, sauf instruction
contraire recue avant I‘expiration de ce
delai.

Numero et titulaire du compte

  

Eventuelle Ruckzahiungen auf das
beim EPA gefiihrte Iaufende Konto

Nummer und Kontoinhaber

Anmelder(s) oder Vertreters

Brussels, December 18, 2006
' Ort 1 Datum

Nameln) des (der) Unterzeichneten bitte in Druck-
schrift wiederholen. Beijuristischen Personen bitte
auch die Stellung des (der) Unter‘teichneten inner-
halb der Gesellschaft in Druckschrift angeben.

Ft'ir Angesteilte (Art. 133 (31 EPUI
mit allgemeiner Vollmacht Nr.:

13.

14.

Any reimbursement to EPO deposit
account

Number and account holder

2802 0032 - UCB S.A. - iPD Dpt

Signatureis) of applicantls) or
representative

13.

14.

Remboursements éventuels a

effectuer sur Ie compte courant
ouvert aupres de I’OEB

Numero et titulaire du compte

 
Signatureisl du (des) demandeur(s)
ou du mandataire

Monique LECHIEN
Lieu / DatePlace / Date

Please print name(s) under signature(s). In the case
of legal persons, the position of the signatory(ies)
within the company should also be printed.

For employees (Art. 133(3) EPC)
with general authorisation No.:

 
Le ou les noms du ou des signataires doivent etre
indiques en caracteres d‘imprimerie. S‘ii s'agit
d‘une personne morale. la position occupee au sein
de celIe-ci par le ou les signataires dolt egalement
etre indiquee en caracteres d‘imprimerie.

Pour les employés iart. 133(3) CBEI
disposant d'un pouvoir général n° :

1 Stand bei Drucklegung: 31 Vertragsstaaten, und zwar: / Status when this form was printed: 31 contracting states. namely I Situation a la date d‘impression: 31 Etats contractants.
a savoir: AT Osterreich / Austria IAutriche, BE Belgien I Belgium I Belgique, BG Bulgarienl Bulgaria / Bulgarie. CHI LI Schweiz und Liechtenstein I Switzerland and LiechtensteinI
Suisse et Liechtenstein, CV Zypern I Cyprus / Chypre, CZ Tschechische Republik/ Czech Republic I Repubiique tcheque, DE Deutschland / Germany I Allemagne, DK Danemarkl
Denmark I Danemark. EE Estland I Estonia I Estonie, ES Spanien I Spain / Espagne, Fl Finnland I Finland I Finlande, FR Frankreicn / France I France, GB Vereinigtes Kenigreichl
United Kingdom I Royaume-Uni, GR Griechenland I Greece/Grece, HU Ungarn I Hungary I Hongrie, IE lrland I Ireland I Irlande, IS island I Iceland I lslande. IT Italien I ItaIyI Italie,
LT Litauen I Lithuania I Lituanie, LU Luxemburg I Luxembourg I Luxembourg, LV Lettland I Latvial Lettonie. MC Monaco] Monaco I Monaco, NL Niederlande I Netherlands/
Pays-Has, PL Polen I Poland I Pologne. PT Portugal I Portugal I Portugal, R0 Rumanien IRomaniaI Rournanie, SE Schweden I Sweden I Suede, SI Slowenien I Slovenia/ Slovenie,
SK Slowakische Republikl Slovak Republicl Republique slovaque. TR Turkei I Turkey/Turquie

2 Fur folgende Staaten nur meglich, falls in der internationalen Anmeldung am oder nach dem folgenden Tag bestimmt: Polen 1. Marz 2004, Island 1. November 2004, Litauen 1. Dezem-
ber 2004, Lettland 1. Juli 2005. IPossible for the following states only if they are designated in the international application on or after the date specified: Poland 1 March 2004, Iceland
1 November 2004, Lithuania 1 December 2004. Latvia 1 July 2005. I Possible pour les Etats suivants uniquement s'ils ont ete designes dans la demande internationale a partir des
dates suivantes : 1" mars 2004 pour la Pologne, 1" novembre 2004 pour I‘lslande, ‘I' decembre 2004 pour la Lituanie et 1‘ juillet 2005 pour la Lettonie.

3 Nur meglich, falls der Staat in der internationalen Anmeldung bestimmt wurde und die internationale Anmeldung eingereicht wurde, wahrend das Erstreckungsabkommen mit dem
betreffenden Staat in Krait war, d. h. fur Albanien ab 1. Februar 1996, fur die ehemaligejugoslaWische Republik Mazedonien ab 1. November 1997, for Kroatien ab 1. April 2004, for
Serbien und Montenegro ab 1. November 2004. Itir Bosnien und Herzegowina ab 1. Dezember 2004, for Litauen vom 5. Juli 1994 bis 30. November 2004 und for Lettland vom 1. Mai
1995 bis 30. Juni 2005. I Possible only If the state was designated In an International application filed while the extension agreement with the state concerned was in force: Albania
from 1 February 1996. the former Yugoslav Republic of Macedonia from 1 November 1997, Croatia from 1 April 2004, Serbia and Montenegro from 1 November 2004. Bosnia and
Herzegovina from 1 December 2004. Lithuania from 5 July 1994 to 30 November 2004. and Latvia from 1 May 1995 to 30 June 2005. IPossible uniquement si l‘Etat a ete designe
dans la demande internationale et que la demande internationale ait ete deposee pendant Ia periode ou I'accord d'extension etait en vigueur avec I'Etat concerne, c'est-adire a partir
du 1" revrier i996 pour I‘Albanie, a partir du 1" novembre 1997 pour I'ancienne Republique yougoslave de Macedoine, a partir du 1" avril 2004 pour la Croatie. a partir du 1" novembre
2004 pour la Serbie-et-Montenegro. a partirdu 1" decembre 2004 pour la Bosme-Herzegovine. du Sjuiliet 1994 au 30 novembre 2004 pour la Lituanie et du immai 1995 au 30juin
2005 pour la Lettonie.

4 Platz fur Staaten. mit denen Erstreckungsabkommen nach Drucklegung dieses Formbiatts in Kraft treten und die in der internationalen Anmeldung bestimmt waren. I Space for
States with which extension agreements enter into force after this form has been printed and which were designated in the international application. I Prevu pour des Etats a l'egard
desquels des accords d'extension entreront en vigueur apres I'impression du present Iormuiaire et qui ont ete designes dans la demande internationale.
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:::::

r 1h 17.80.EP (WO)
JH/MF J UCB S.A./N.V. - Département Propriété lntellectuelle - Allée de la Recherche 60, B—1070 Bruxelles

Intellectuele Eigendom Departement - Researchdreef 60, B-1070 Brussel
Intellectual Property Department - Allée de la Recherche 60, B-1070 Brussels

FACSIMILE & REGISTERED MAIL

Confirmation of tax EUROPEAN PATENT OFFICE

Transmitted on .EgembaJsii/bsc 0-30393 MUNcHEN (Germany)
to (tax No.) .4}.k.9..3.9.z.ififl.k.kéi’

Ourref.: Case 17H80EP (W0)

lPD/0612-050  
Brussels, December 18, 2006

Your ref:

Re: Patent Application No PCT/EP2005l007340

Entry into the European phase

Dear Sirs,

Please find herewith enclosed the following documents:

- Form 1200 “Entry into the European phase" (6 pages), duly completed and signed;

- The first page of the international Patent Application published with the Publication

No. WO 2006/005507 (Priority date: 14 July 2004 (1 page);

- General Authorization 40375.

Best regards,

%
Monique LECHIEN
European Patent Attorney

Enclosures

Tel. (322) 559 99 99 — Fax (322) 559 94 09 — RPM/RPR 0403051608 - Bank 210-00408§U;§BZWO_aasdoc

Headquarters :-Allée fifiéiffifffiéoamfgLWWOl Ex_ 1016, p. 090
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PATENT COOPERATION TREATY

PCT

INTERNATIONAL PRELIMINARY REPORT ON PATENTABILITY

(Chapter I of the Patent Cooperation Treaty)

(PCT Rule 44bis)

Applicant’ s or agent’s file reference FOR FURTHER ACTION See item 4 below
17.80.WO

International application No. International filing date (day/month/year) Priority date (day/month/year)
PCT/EP2005/007340 07 July 2005 (07.07.2005) 14 July 2004 (14.07.2004)

International Patent Classification (8th edition unless older edition indicated)
See relevant information in Form PCT/ISA/237

Applicant
UCB FARCHIM SA

This international preliminary report on patentability (Chapter I) is issued by the International Bureau on behalf of the
International Searching Authority under Rule 44 bis.1(a).

This REPORT consists of a total of 6 sheets, including this cover sheet.

In the attached sheets, any reference to the written opinion of the International Searching Authority should be read as a reference
to the international preliminary report on patentability (Chapter I) instead.

This report contains indications relating to the following items:

& Box \Io. I Basis of the report

. H Priority

. HI Non—establishment of opinion with regard to novelty, inventive step and industrial
applicability

. IV Lack of unity of invention

. V Reasoned statement under Article 35(2) with regard to novelty, inventive step or industrial
applicability; citations and explanations supporting such statement

. VI Certain documents cited

. VH Certain defects in the international application

 
Certain observations on the international application

4. The International Bureau will communicate this report to designated Offices in accordance with Rules 44bis.3(c) and 93bis.1 but
not, except where the applicant makes an express request under Article 23(2), before the expiration of 30 months from the priority
date (Rule 44bis .2).

Date of issuance of this report
16 January 2007 (16.01.2007)

The International Bureau of WIPO Authorized officer
34, chemin des Colombettes
1211 Geneva 20, Switzerland

Facsimile No. +41 22 338 82 70 e—mail: pt06@wipo.int

Form PCT/IB/373 (January 2004)

Agnes Wittmann-Regis
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From the

INTERNATIONAL SEARCHING AUTHORITY

FlEC’D 89 FEB Zlilifi
ummm’war-z. ,

PATENT COOPERATION TREAT ’  

 
i

   mm 
 

PCT

WRITTEN OPINION OF THE

INTERNATIONAL SEARCHING AUTHORITY

(PCT Rule 43bis.1)

see form PCT/ISA/220

  
 
  
 

Date of mailing ———-l
(day/month/j/ear) see form PCT/ISA210 (second sheet)

Applicant's or agent's file reference FOR FURTHER ACTION
see form PCT/ISA/‘ZZO See paragraph 2 below

International application No. International filing date (day/inonth/year) Priority date (day/month/year) ——l
PCT/EP2005/007340 07.07.2005 14.07.2004
 

International Patent Classification (IPC) or both national classification and IPC

A61 K9/08, A61 K31 /495
 

UCB FARCHIM SA
l_

Applicant

 
 

1. This opinion contains indications relating to the following items:

Box No. l Basis of the opinion

El Box No. II Priority

l:l Box No. III Non-establishment of opinion with regard to novelty, inventive step and industrial applicability

l:l Box No. IV Lack of unity of invention

Box No. V Reasoned statement under Rule 43bis.1(a)(i) with regard to novelty, inventive step or industrial
applicability; citations and explanations supporting such statement

l:l Box No. Vl Certain documents cited

l:l Box No. VIl Certain defects in the international application

Box No. VIII Certain observations on the international application

2. FURTHER ACTION

If a demand for international preliminary examination is made, this opinion will usually be considered to be a
written opinion of the International Preliminary Examining Authority (“IPEA"). HOWever, this does not apply where
the applicant chooses an Authority other than this one to be the IPEA and the chosen IPEA has notifed the
International Bureau under Rule 66.1bis(b) that written opinions of this International Searching Authority
will not be so considered.

If this opinion is, as provided above, considered to be a written opinion of the IPEA, the applicant is invited to
submit to the IPEA a written reply together, where appropriate, with amendments, before the expiration of three
months from the date of mailing of Form PCT/ISA/22O or before the expiration of 22 months from the priority date,
whichever expires later.

For further options, see Form PCT/ISA/220.

3. For further details, see notes to Form PCT/ISA/220.

  

 

 
L

Name and mailing address of the ISA: Authorized Officer
a,

European Patent Office . ' : i:02) D-80298 Munich VIIIa Riva, A 0 :
—— Tel. +49 89 2399 — 0 Tx: 523656 epmu d ”0 §

Fax: +49 89 2399 - 4465 Telephone No. +49 89 2399-8404 Mum-f

 
Form (PCT/ISA/‘237) (Cover Sheet) (January 2004)
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WRITTEN OPINION OF THE international application No.
INTERNATIONAL SEARCHING AUTHORITY PCT/EP2005/007340
________________’____.___—————————————

_’________________________-——’—————-—————
Box No. I Basis of the opinion

1. With regard to the language, this opinion has been established on the basis of the international application in
the language in which it was filed, unless otherwise indicated under this item.

III This opinion has been established on the basis of a translation from the original language into the following
language , which is the language of a translation furnished for the purposes of international search
(under Rules 12.3 and 23.1(b)).

nucleotide and/or amino acid sequence disclosed in the international application and2. With regard to any
laimed invention, this opinion has been established on the basis of:necessary to the c

a. type of material:

C! a sequence listing

El table(s) related to the sequence listing

b. format of material:

CI in written format

E! in computer readable form

0. time of filing/furnishing:

El contained in the international application as filed.

El filed together with the international application in computer readable form.

[I furnished subsequently to this Authority for the purposes of search:

3. III in addition, in the case that more than one version or copy of a sequence listing and/or table relating thereto
has been filed or furnished, the required statements that the information in the subsequent or additional
copies is identical to that in the application as filed or does not go beyond the application as filed, as
appropriate, were furnished.

4. Additional comments:

Form PCT/ISA/237 (January 2004)
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WRITTEN OPINION OF THE International application No.
INTERNATIONAL SEARCHING AUTHORITY PCT/EP2005/007340
_________________,__________————————————

_________________________—__————————————-————
Box No. V Reasoned statement under Rule 43bis.1(a)(i) with regard to novelty, inventive step or
ndustrial applicability; citations and explanations supporting such statement__i_______________.___..__—————————-———

1 . Statement

Novelty (N) Yes: Claims 3—7,11
No: Claims 1,2,8—10,12

Inventive step (IS) Yes: Claims 3-5
No: Claims 1,2,8—12

Industrial applicability (lA) Yes: Claims 1—12
No: Claims

2. Citations and explanations

see separate sheet

__________________________—————————————————-
Box No. Vlll Certain observations on the international application

__’______’_____________——————————————

The following observations on the clarity of the claims, description, and drawings or on the question whether the
claims are fully supported by the description, are made:

see separate sheet

Form PCTASA/ 237 (January 2004)
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WRITI'EN OPINION OF THE International application No.
INTERNATIONAL SEARCHING

AUTHORITY (SEPARATE SHEET) PCT/EP2005/007340

Re Item V

Reasoned statement with regard to novelty, inventive step or industrial applicability;
citations and explanations supporting such statement

Reference is made to the following documents :

D1 : WO 2004/004705 A , diclosing ready to drink compositions comprising an active
substance and sodium benzoate as a preservative. The active substance may be cetirizine

(selection from a list of 5 active substances).
D2: US 5 504 113 A , disclosing cetirizine preparations comprising benzalkonium chloride

as a preservative;

D3: US 6 319 927 B1, disclosing cetirizine hydrochloride nasal sprays with benzalkonium

chloride / benzyl alcohol as preservatives
D4: US 6 432 961 B1, wherein a passage mentions a syrup containing cetirizine Hcl,
methyl- and propylparaben, saccharinum, and water in undefined quantities.
D5: EP 0 605 203 A, wherein ex 5 discloses an ophthalmic composition comprising 3

mg/ml cetirizine, 2 mg/ml methylparaben and 1 mg/ml propylparaben.

Unless otherwise indicated, reference is made to the relevant passages emphasized in the
International Search Report.

D1 —D3 all disclose cetirizine solutions with different preservatives in amounts which fall
within the claimed ranges (where clear, see point Vlll below). Hence, the subject—matter of
claims 1,2,8-10,12 cannot be considered novel under Art. 33(1) and (2) PCT.

Claims 3-7, 11 appear to be novel. For claims 3-5 the closest prior art is D5; the difference
is the specific (lower) amounts and ratios of the preservatives; some effect appears to be
shown in the application, and the reduction of the paraben amount while maintaining
antimicrobial activity is certainly advantageous. Claims 3-5 appear to be inventive over D5
(Art. 33(1) and (3) PCT).
For claims 6,7 and 11 any of D1-D3 can be chosen as closest prior art; the difference is
the choice of the preservative (6,7) and the optical isomer of the active principle (11);
in this case the presence of an inventive step is doubtful; the preservatives choosen are
well known ones among those available to the skilled person whishing to provide a liquid
pharmaceutical formulation; the effect of preservatives is the same on both optical isomers

Form PCT/l8A/237 (Separate Sheet) (Sheet 1) (EPO-January 2004)
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WRITTEN OPINION OF THE International application No.

INTERNATIONAL SEARCHING

AUTHORITY (SEPARATE SHEET) PCT/EP2005/007340

of cetirizine.

Re Item VIII

Certain observations on the international application

The amount of preservative in the case of other preservatives (than parahydroxy-benzoate
esters) as defined in claim 1, namely which “corresponds to the bacterial effect of a
parahydroxybenzoate esters concentration of more than 0 and less than 1,5 mg/ml.” does
not enable the skilled person to determine which technical features are necessary to

perform the stated function.

‘ Moreover, claim 1 attempts to define the subject-matter in terms of the result to be
achieved (preservative efficacy), which merely amounts to a statement of the underlying
problem, without providing the technical features necessary for achieving this result.
Therefore claim 1 does not meet the requirements of Article 6 PCT in that the matter for

which protection is sought is not clearly defined.

Form PCT/lSA/237 (Separate Sheet) (Sheet 2) (EPO-January 2004)
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European patent office Europaisches European Ofiice européenPostbus 5818 Patentamt Patent Office des brevets
2280 HV RIJSWIJK
NETHERLANDS
Tel.: +31 70 340 2040
Fax: +31 70 340 3016

llllllllllllllllllllllIlllllllllIllllllllllllllllllllll
UCB, S.A.,

Intellectual Property Department
Allée de la Recherche 60
1070 Brussel

BELGIQUE Tel.: +31 (0)70 340 45 00

Date

05-03-2007

Reference Application No./Patent No.

17.80.EP (WO) 05758582.0 - 2108 PCT/EP2005007340

EPO Customer Services

 Applicant]Proprietor
UCB FARCHIM S.A.

Communication pursuant to Rules 109 and 110 EPC

(1) Amendment of application documents, especially the claims (R. 109 EPC)

The above mentioned international (Euro-PCT) application has entered the European phase, or can do so,
once the necessary conditions are fulfilled.

Under Articles 28, 41 PCT, Rules 52, 78 PCT and Rule 86(2) to (4) EPC, the applicant may amend the
application documents after receiving the international search report.

Whether or not he has already done so, he now has a further opportunity to file amended claims or
other application documents within a non-extendable time limit of one month after notification of
the present communication (R. 109 EPC).

The claims applicable on expiry of the above time limit, i.e. those filed on entry into the European phase or
in response to the present communication, will form the basis for the calculation of any claims fee to be paid
(see page 2) and for any supplementary search to be carried out under Article 157(2) EPC (R. 109 EPC).

--2/
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Date Sheet 2 Application No. 057585820

(2) Claims fees under Rule 110 EPC

If the application documents on which the European grant procedure is to be based comprise more than ten
claims, a claims fee shall be payable for the eleventh and each subsequent claim within the period provided
for in Rule 107(1) EPC.

El Based on the application documents currently on file, all necessary claims fees have already been paid
(orthe documents do not comprise more than 10 claims).

E All necessary fees will be/have been debited automatically according to the automatic debit order.

CI The claims fees due for the claims ............ to ............ were not paid within the above-mentioned
pefiod.

Any non-paid claims fee, either based on the current set of claims or on any amended claims to be filed
pursuant to Rule 109 EPC (see page 1), may still be validly paid within a non-extendable period of grace of
one month after notification of this communication.

If a payment is made for only some of the claims, it must be indicated for which claims it is intended. If a
claims fee is not paid in due time, the claim concerned is deemed to be abandoned (R. 110(4) EPC).

lf claims fees have already been paid, but on expiry of the above-mentioned time limit there is a new set of
claims containing fewer fee-incurring claims than previously, the claims fees in excess of those due under
Rule 110(2), 2nd sentence, EPC will be refunded (R. 110(3) EPC).

You are reminded that any supplementary search under Article 157(2) EPC will relate only to the last set of
claims applicable on expiry of the above time limit AND will be confined to those fee-incurring claims for
which fees have been paid in due time.

The fee for the eleventh and each subsequent claim is EUR 45,00.

Receiving Section
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European patent office Europaisches European Ofiice européenPostbus 5818 Patentamt Patent Office des brevets
2280 HV RIJSWIJK
NETHERLANDS
Tel.: +31 70 340 2040
Fax: +31 70 340 3016

llllllllllllllllllllllIlllllllllIllllllllllllllllllllll
UCB, S.A.,

Intellectual Property Department

$338 (Bifuksaszfcr‘emhe 60 EPO Customer Services
BELGIQUE Tel.: +31 (0)70 340 45 00

Date

07.03.07

Reference Application No./Patent No.

17.80.EP (WO) 05758582.0 - 2108 PCT/EP2005007340

 Applicant]Proprietor
UCB FARCHIM S.A.

Notification of European publication number and information on the application of Article 67(3) EPC

The provisional protection under Article 67(1) and (2) EPC in the individual contracting states becomes
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information brochure of the European Patent Office "National Law relating to the EPC" and additional
information in the Official Journal of the European Patent Office).
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See Official Journal 1-2/1994 for further information on provisional protection.

Pursuant to Article 158(1) EPC the publication under Article 21 PCT of an international application for which
the European Patent Office is a designated Office takes the place of the publication of a European patent
application.

The bibliographic data of the above-mentioned Euro-PCT application will be published on 04.04.07 in
Section H of the European Patent Bulletin. The European publication number is 1768649.
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The following fee was paid in respect of the application 057585820:
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Applicant
UCB FARCHIM S.A.   

Communication pursuant to Article 94(3) EPC

The examination of the above-identified application has revealed that it does not meet the requirements
of the European Patent Convention for the reasons enclosed herewith. If the deficiencies indicated are
not rectified the application may be refused pursuant to Article 97(2) EPC.

You are invited to file your observations and insofar as the deficiencies are such as to be rectifiable, to
correct the indicated deficiencies within a period

of 4 months

from the notification of this communication, this period being computed in accordance with Rules 126(2)
and 131(2) and (4) EPC.

One set of amendments to the description, claims and drawings is to be filed within the said period on
separate sheets (R. 50(1) EPC).

Failure to comply with this invitation in due time will result in the application being deemed to be
withdrawn (Art. 94(4) EPC).

VILLA RIVA, A

Primary Examiner
for the Examining Division
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Datum Blatt Anmelde-Nr.:

Date 25. 02 .2008 Sheet 1 ApplicationNo.: O5 758 582 . 0Date Feuille Demande n°:

 

The examination is being carried out on the following application documents:

The examination is being carried out on the following application documents:

Description, Pages

1-16 as published

Claims, Numbers

1-12 as published

Reference is made to the following documents :

D1: WO 2004/004705 A , diclosing ready to drink compositions comprising an active

substance and sodium benzoate as a preservative. The active substance may be cetirizine

(selection from a list of 5 active substances).

D2: US 5 504 113 A, disclosing cetirizine preparations comprising benzalkonium chloride

as a preservative;

D3: US 6 319 927 B1, disclosing cetirizine hydrochloride nasal sprays with benzalkonium

chloride / benzyl alcohol as preservatives

D4: US 6 432 961 B1, wherein a passage mentions a syrup containing cetirizine Hcl,

methyl- and propylparaben, saccharinum, and water in undefined quantities.

D5: EP 0 605 203 A, wherein ex 5 discloses an ophthalmic composition comprising 3

mg/ml cetirizine, 2 mg/ml methylparaben and 1 mg/ml propylparaben.

Unless otherwise indicated, reference is made to the relevant passages emphasized in the

International Search Report.

D1 -D3 all disclose cetirizine solutions with different preservatives in amounts which fall

within the claimed ranges (where clear, see point V||| below). Hence, the subject-matter of

claims 1,2,8-10,12 cannot be considered novel under Art. 54(1) and (2) EPC.

Claims 3-7, 11 appear to be novel. For claims 3-5 the closest prior art is D5; the difference

is the specific (lower) amounts and ratios of the preservatives; some effect appears to be

shown in the application, and the reduction of the paraben amount while maintaining

antimicrobial activity is certainly advantageous. Claims 3-5 appear to be inventive over D5

(Art. 56 EPC).
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Datum Blatt Anmelde-Nr.:

Date 25. 02 .2008 Sheet 2 ApplicationNo.: O5 758 582 . 0Date Feuille Demande n°:
 

For claims 6,7 and 11 any of D1 -D3 can be chosen as closest prior art; the difference is

the choice of the preservative (6,7) and the optical isomer of the active principle (11);

in this case the presence of an inventive step is not acknowledged ; the preservatives

choosen are well known ones among those available to the skilled person wishing to

provide a liquid pharmaceutical formulation; the effect of preservatives is the same on both

optical isomers of cetirizine.

The amount of preservative in the case of preservatives other than parahydroxy-benzoate

esters as defined in claim 1, namely which “corresponds to the bacterial effect of a

parahydroxybenzoate esters concentration of more than 0 and less than 1,5 mg/ml.” does

not enable the skilled person to determine which technical features are necessary to

perform the stated function and to reproduce it (Art. 83 EPC).

Moreover, claim 1 attempts to define the subject-matter in terms of the result to be

achieved (preservative efficacy), which merely amounts to a statement of the underlying

problem, without providing the technical features necessary for achieving this result.

Therefore claim 1 does not meet the requirements of Article 84 EPC in that the matter for

which protection is sought is not clearly defined.

The applicant is invited to file new claims which take account of the above comments.

In order to facilitate the examination of the conformity of the amended application with the

requirements of Article 123(2) EPC, the applicant should clearly identify the amendments

made, irrespective of whether they concern amendments by addition, replacement or

deletion, and indicate the passages of the application as filed on which these amendments

are based (see Guidelines E-ll, 1).
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EUROPEAN PATENT OFFICE

D-BDSQB MI‘JNcHEN (Germany)

[turret Case 17H30EP (W0)

lPD/DBOS-DO‘I  
Brussels, March 3, 2003

Your ref;

Re: European application No 05 753 582.0 — 2112 - UCB Farchim SA - Reply to

communication pursuant to Article 94 (3) EPC, dated February 25, 2003
 

Dear Site,

This is a response to the communication pursuant to Art. 94 (3) EPC dated February 25.
2003.

Please find attached a set of amended claims with tracked changes and a clean copy of the
amended set of claims.

Amended claims do not contain any subject matter extending beyond the content of the

application as filed and thus fulfill Article 123(2) EF'C‘. as detailed hereafter:

Pending claims 6-9 have been cancelled. The claims have been renumbered
accordingly.

Amended claim 1: the content of claim 3 has been introduced in claim 1. The second

part of claim 1 has been deleted.

Applicants believe that they have dealt with all outstanding objections and request that the
application proceed to grant.

Yours faithfully.

r/ale
Monique LECHIEN
European Patent Attorney

Enclosures: — Set of amended claims with tracked changes
— Set of amended claims (clean copy)
- Form 1037 (acknowledge of receipt)

Tel; (322) 599 99 99 - Fax: (322) 55 94 9 - PM/RP ' 'l _ — nk: 210-0045962-35
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CLAIMS

1. A liquid pharmaceutical composition comprising an active substance chosen among

cetirizine, levocetirizine and efletiriszine, and at least one preservative, wherein the

amount of preservative is in the case of parahydroxybenzoate esters more than 0 and
less than 1.5 mg/ml of the composition, the preservative being selected from the

group of methyl parahydroxybenzoate, ethyl parahydroxybenzoate , propyl

parahydroxybenzoate , a inn-Eture of methyl parahydroxybenzoate and ethyl
parahydroxybenzoate or propyl parahydroxybenzoate , and a mixture of methyl

parahydroxybenzoate and propyl parahydroxybenzoate.

2. A liquid pharmaceutical composition according to claim 1, characterized in that it is

an aqueous composition.

3. A liquid pharmaceutical composition according to claim 1 or 2, characterized in that
the preservatives is a mixture of methyl parahydroxybenzoate and propyl
parahydroxybenzoate in a ratio of 9 / 1 expressed in weight.

4. A liquid pharmaceutical composition according to claim 1 or 2, characterized in that
the pharmaceutical composition contains an amount of p-hydroxybenzoate esters

(methyl p—hydroxybenzoate/propy1 p-hydroxybenzoate in a ratio of 9/ 1 expressed in
weight) selected in the range of 0.0001 and 1.4 mg/ml of the composition.

5. A liquid pharmaceutical composition according to any of the preceding claims,
characterized in that the active substance is eetirizine.

6. A liquid pharmaceutical composition according to any of the claims 1 to 4,
characterized in that the active substance is levocetirizine.

7. A liquid pharmaceutical composition according to any of the preceding claims,
characterized in that the composition is in the form of oral solutions, nasal drops, eye

drops or ear drops.

Received at the EPO on Mar 03, 2008 16:37:03. Pagéggftgx’ Inc. (IPR2019_00400)’ EX' 1016’ p‘ 109
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CLAIMS

1. A liquid phannaceutical composition comprising an active substance chosen among
cetirizine, levocetirizine and efletirjzine, and at least one preservative, wherein the
amount of preservative is in the case of parahydroxyhenzoate esters more than 0 and
less than 1.5 mg/ml of the composition,W

 
from the group of methyl psit-allydrogbenzoate2 ethyl parahydroflbenzoate , propvl
parahzdrogyhenzoate : a mixture of methyl parahgdrogbenzoate and ethyl
parahgdrogbenzoate or prowl pgshydroxyhenzoate = and a mixture of methyl
parahydrogybenzoate and propil parahydroybenzoate.

2. A liquid pharmaceutical composition according to claim 1 , characterized in that it is
an aqueoue composition.

  
4—.3. A liquid pharmaceutical composition according to claim 1 or 23, characterized in that

the preservatives is a mixture of methyl parahydroxyhenzoate and propyl

parahydroxyhenzoate in a ratio of 9 / 1 expressed in weight.

54. A liquid pharmaceutical composition according to claim 1 or 2, characterized in that 

the pharmaceutical composition contains an amount of p-hydrosqrbenzoate esters
[methyl p—hydroxybenzoate /propy1 p-hydroxyhenzeate in a ratio of 9/ 1 expressed in
weight) selected in the range of 0.0001 and 1.4 mg/ml of the composition.
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5. A liquid pharmaceutical composition according to an}r of the preceding claims,
characterized in that the active substance is cetirizine.

‘ 6. A liquid phannaceutical composition according to any of the claims 1 to 3.4—2,
characterized in that the active substance is levocetirizine.

4—27

7. A liquid pharmaceutical composition according to any of the preceding claims,
characterized in that the composition is in the form of oral solutions, nasal drops, eye

I drops or car drops.

Received at the EPO on Mar 03, 2008 16:37:03. Pagéfgftgx’ Inc. (IPR2019_00400)’ EX' 1016’ p‘ 111
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our "5": Case 17-80- EP (W0) -) Please quote in all

| p D/08O3_001 correspondence

Brussels. March 3, 2008

 
Your ref;

Re: European application No 05 758 582.0 - 2112 - UCB Farchim SA - Reply to

communication pursuant to Article 94 (3) EPC, dated February 25, 2008

Dear Sirs,

This is a response to the communication pursuant to Art. 94 (3) EPC dated February 25,
2008.

Please find attached a set of amended claims with tracked changes and a clean copy of the
amended set of claims.

Amended claims do not contain any subject matter extending beyond the content of the

application as filed and thus fulfill Article 123(2) EPC as detailed hereafter:

— Pending claims 6-9 have been cancelled. The claims have been renumbered

accordingly.

- Amended claim 1: the content of claim 3 has been introduced in claim 1. The second

part of claim 1 has been deleted.

Applicants believe that they have dealt with all outstanding objections and request that the

application proceed to grant.

Mu
Monique LECHIEN
European Patent Attorney

Yours faithfully,

Enclosures:- Set of amended claims with tracked changes

- Set of amended claims (clean copy)
- Form 1037 (acknowledge of receipt)

Tel.: (322) 599 99 99 - Fax: (322) 5599409 - RPM/RPR: 0403 096 168 - Bank: 210—0045962-36
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CLAIMS

1.
A liquid pharmaceutical composition comprising an active substance chosen among

cetirizine, levocetirizine and efletirizine, and at least one preservative, wherein the

amount of preservative is in the case of parahydroxybenzoate esters more than 0 and

less than 1.5 mg/ ml of the composition, the preservative being selected from the

group of methyl parahydroxybenzoate, ethyl parahydroxybenzoate , propyl

parahydroxybenzoate , a mixture of methyl parahydroxybenzoate and ethyl

parahydroxybenzoate or propyl parahydroxybenzoate , and a mixture of methyl

parahydroxybenzoate and propyl parahydroxybenzoate.

A liquid pharmaceutical composition according to claim 1, characterized in that it is

an aqueous composition.

A liquid pharmaceutical composition according to claim 1 or 2, characterized in that

the preservatives is a mixture of methyl parahydroxybenzoate and propyl

parahydroxybenzoate in a ratio of 9/ 1 expressed in weight.

A liquid pharmaceutical composition according to claim 1 or 2, characterized in that

the pharmaceutical composition contains an amount of p—hydroxybenzoate esters

(methyl p-hydroxybenzoate/propyl p-hydroxybenzoate in a ratio of 9/ 1 expressed in

weight) selected in the range of 0.0001 and 1.4 mg/ml of the composition.

A liquid pharmaceutical composition according to any of the preceding claims,

characterized in that the active substance is cetirizine.

A liquid pharmaceutical composition according to any of the claims 1 to 4,

characterized in that the active substance is levocetirizine.

A liquid pharmaceutical composition according to any of the preceding claims,

characterized in that the composition is in the form of oral solutions, nasal drops, eye

drops or ear drops.

Apotex, Inc. (IPR2019—00400), EX. 1016, p. 113
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CLAIMS

1. A liquid pharmaceutical composition comprising an active substance chosen among

cetirizine, levocetirizine and efletirizine, and at least one preservative, wherein the

amount of preservative is in the case of parahydroxybenzoate esters more than 0 and

 
comm-ammu— the preservative being selected

from the group_ of methyl parahydrogbenzoate, ethyl parahydroybenzoate , propyl

parahydrogbenzoate , a mixture of methyl parahydroybenzoate and ethyl

parahydrogbenzoate or propyl parahydroybenzoate , and a mixture of methyl

parahydroxybenzoate and propyl parahydrogbenzoate.

2. A liquid pharmaceutical composition according to claim 1, characterized in that it is

an aqueous composition.

 
4-.3. A liquid pharmaceutical composition according to claim 1 or 23, characterized in that

 

the preservatives is a mixture of methyl parahydroxybenzoate and propyl

parahydroxybenzoate in a ratio of 9/ 1 expressed in weight.

574. A liquid pharmaceutical composition according to claim 1 or 2, characterized in that
 

the pharmaceutical composition contains an amount of p-hydroxybenzoate esters

(methyl p-hydroxybenzoate/propyl p-hydroxybenzoate in a ratio of 9/ 1 expressed in

weight) selected in the range of 0.0001 and 1.4 mg/ ml of the composition.
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7.

A liquid pharmaceutical composition according to any of the preceding claims,

characterized in that the active substance is cetirizine.

A liquid pharmaceutical composition according to any of the claims 1 to 3-1-2,

characterized in that the active substance is levocetirizine.

A liquid pharmaceutical composition according to any of the preceding claims,

characterized in that the composition is in the form of oral solutions, nasal drops, eye

drops or ear drops.

Apotex, Inc. (IPR2019—00400), EX. 1016, p. 115
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wo 2006/005507 PCT/EP2005/00734o

 
The present invention relates to a liquid pharmaceutical composition

containing an active substance such as cetirizine, levocetirizine and efletirizine.

5 A number of substances belonging to the family of substituted benzhydryl

piperazines are known to be substances with useful pharmacological properties.

European Patent EP 58146, filed in the name of UCB, S.A., describes

substituted benzhydryl piperazines having the general formula

10

x

,—x ‘ o

N N (CH2)n—§lm—H2c—c//
\__/ \L

x'

15 in which L stands for an -OH or -NH2 group, X and X’, taken separately, stand for a

hydrogen atom, a halogen atom, a linear or branched alkoxy radical at C1 or C4, or a

trifluoromethyl radical, m equals 1 or 2, n equals 1 or 2, as well as their

pharmaceutically acceptable salts.

Of these compounds, 2-[2-[4—[(4-chloropheny1)phenylmethy1]-l-

20 piperazinyllethoxy] acetic acid, also known under the name of cetirizine, and its

dichlorohydrate are well known for their antihistaminic properties.

The active substances belonging to the family of substituted benzhydryl

piperazines specifically include 2-[2-[4-[(4—chlorophenyl)phenylmethyll—l—

piperazinyllethoxyl-acetic acid (cetirizine), 2-[2-[4- [bis(4-fluorophenyl)methyl]-1—

25 piperazinyllethoxylacetic acid (efletirizine), their optically active isomers when

applicable, as well as their pharmaceutically acceptable salts.

In the pharmaceutical filed, solutions and drops are generally produced as

germ-free compositions during their production processes. However, once the seal of

the containers is broken, and the pharmaceutical compositions are completely used

30 over a period of time, these pharmaceutical compositions are continuously exposed to

2 W0),EX. 1016, p. 11619/01/2006,



Apotex, Inc. (IPR2019-00400), Ex. 1016, p. 117

Printed: 18/06/2007 A2PAMPHLET 05758582

wo 2006/005507 PCT/EP2005/007340

2

the risk of being contaminated by the microorganisms existing in the environment or

the human body, each time the containers are used and their covers are opened or

closed.

It has now surprisingly been found that the active substances belonging to the

5 family of substituted benzhydryl piperazines possess a preservative effect in aqueous

solutions.

The purpose of the invention concerns a liquid pharmaceutical composition

containing an active substance belonging to the family of substituted benzhydryl

piperazines chosen among cetirizine, levocetirizine and efletirizine, and a reduced

10 amount of preservatives.

The present invention is based on the unexpected recognition that a

pharmaceutical composition comprising an active substance belonging to the family of

substituted benzhydryl piperazines and a reduced amount of preservatives is stable

during a long period of time. Stability means the capacity to resists to microbial

15 contamination.

The present invention encompasses a pharmaceutical composition comprising

an active substance belonging to the family of substituted benzhydryl piperazines and

an amount of parahydroxybenzoate esters used as preservatives less than 3 mg/ml of

the composition, a normal concentration to preserve aqueous solutions.

20 The present invention encompasses a pharmaceutical composition comprising

an active substance chosen among cetirizine, levocetirizine and efletirizine and at least

one preservative, wherein the amount of preservative is in the case of

parahydroxybenzoate esters more than 0 and less than 1.5 mg/ml of the composition,

and in the case of other preservatives corresponds to the bactericidal effect of a

25 parahydroxybenzoate esters concentration of more than 0 and less than 1.5 mg/ml.

Generally, the pharmaceutical composition of the invention is liquid and

preferably aqueous.

In the pharmaceutical composition of the invention, the active substance is

generally selected from the group of cetirizine, levocetirizine, efletirizine, and their

30 pharmaceutically acceptable salts. Preferably. the active substance is selected from the

group of cetirizine, levocetirizine, and their pharmaceutically acceptable salts.

The term "cetirizine" refers to the racemate of [2-[4—[(4

chlorophenyl)pheny1methyl] -1—piperazinyl]ethoxy]-acetic acid and its dihydrochloride

salt which is well known as ceiirizine dihydrochloride; its levorotatory and

35 dextrorotatory enantiomers are known as levocetirizine and dextrocetirizine. Processes

for preparing cetirizine, an individual optical isomer thereof or a pharmaceutically

acceptable salt thereof have been described in European Patent 0 058 146, Great

Britain Patent 2.225.320, Great Britain Patent 2.225.321, United States Patent

3 ApoteX, Inc. (11311201900400), EX. 1016, p. 11719/01/2006.
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5,478,941, European Patent application 0 601 028, European Patent Application 0 801

064 and International Patent Application WO 97/37982. $1:

The term "levocetlrizine" as used herein means the levorotatory enantiomer of

cetlrizine. 'More precisely, it means that the active substance comprises at least 90%

5 by weight. preferably at least 95% by weight, of one individual optical isomer of

cetlrizine and at most 10% by weight, preferably at most 5% by weight, of the other

individual optical isomer of cedrizine. Each individual optical isomer may be obtained

by conventional means, i.e., resolution from the corresponding racemic mixture or by

asymmetric synthesis. Each individual optical isomer may be obtained from its

10 racemic mixture by using conventional means such as disclosed in British patent

application No. 2,225,321. Additionally. each individual optical isomer can be

prepared from the racemic mixture by enzymatic biocatalytic resolution. such as

disclosed in U.S. Patents No. 4,800, 162 and 5,057,427.

The term “efleflrizine” as used herein refers to 2-[2—[4-[bis(4- .

15 fluorophenyl]methyl]-1-piperazinyl]ethoxy]acetlc acid. Efletirizine is encompassed

within general formula I of European patent No. 58146, which relates to substituted

benzhydrylpiperazine derivatives. Efletlrizine has been found to possess excellent

antihistaminic properties. It belongs to the pharmacological class of histamine H1-

receptor antagonists and shows in vitro high affinity and selectivity for Hl—receptors.

20 It is useful as an antiallergic, and aniihistaminic agent. Two pseudopolymorphic

crystalline forms of efletlrizine dihydrochlorlde, namely anhydrous efletirizine

dihydrochlorlde and efletirizine dihydrocthride monohydrate, are described in the

European patent No. l 034 171, and another pseudopolymorphic form of efletlrizine

dihydrochlorlde is described 'in the international patent application W0 03/009849.

25 Processes for preparing efletirizine or a pharmaceutically acceptable salt thereof have

been described in European Patent 1 034 171, and in the international patent

applications W0 97/37982 and W0 03/009849.

The term "pharmaceutically acceptable salts" as used herein refers not only to

addition salts with pharmaceutically acceptable non—toxic organic and inorganic acids,

30 such as acetic, citric, maleic, succinic, ascorbic, hydrochloric, hydrobromic, sulfuric.

and phosphoric acids and the like, but also its metal salts (for example sodium or

potassium salts) or ammonium salts, the amine salts and the aminoacid salts. The

best results have been obtained with dihydrochlorlde salts.

By preservatives we understand a chemically substance that inhibits the

35 development of microorganisms or, in an ideal instance, kills them; so antimicrobial

agent able to limit or avoid the growth of microorganisms such as bacteria, yeast and

moulds in a solution. Preservatives will comply with Eur P. and USP requirements: for

a product incubated with a largenumber of bacteria and fungi, the preservative must

9?? opgwwg‘m combos: {-st wtffi enh‘n‘e in e as OM
4 cud—we. imagine; MO! #0410th 9.$ keseonld'UQfiQ/m/goog

a at da' sdo seal M stheégficmazgiQ—om ), EX. 1016, p. 118



Apotex, Inc. (IPR2019-00400), Ex. 1016, p. 119

Printed: 18/06/2007 A2PAMPHLET 05758582

wo 2006/005507 PCT/EP2005/007340

4

kill and reduce a required amount of bacteria and fungi within a prescribed time

period.

Examples of preservatives are p-hydroxybenzoate esters (methyl

parahydroxybenzoate, ethyl parahydroxybenzoate , propyl parahydroxybenzoate , butyl

5 parahydroxybenzoate , Cl-CZO alkyl parahydroxybenzoate and their sodium salts).

acrinol, methyl rosaniline chloride, benzalkonium chloride, benzethonium chloride.

cetylpyridinium chloride, cetylpyrodium bromide, chlorohexldine, chlorohexidine

acetate, benzylalcohol, alcohol, chlorobutanol, isopropanol, ethanol, thimerosal.

phenol. sorbic acid, potassium and calcium sorbate, benzoic acid, potassium and

10 calcium benzoate, sodium benzoate, calcium acetate, calcium disodium

ethylenediarninetetraacetate, calcium propionate, calcium sorbate, diethyl

pyrocarbonate, sulphur dioxide, sodium sulphite, sodium bisulfite, boric acid, sodium

tetraborate, propionic acid, sodium and calcium propionate, sodium thiosulfate, or a

mixture therefore. ‘ - - .nv, I' - o - - ., .'- ' -- -- -; . . - g'oipo i’rr aw:--..,

15 chlorohexidine acetate, benzylalcohol, benzalkonium . = *'- ‘ , p-hydroxybenzoate

esters (methyl parahydroxybenz . s2. -' y parahydroxybenzoate , propyl

parahydro - a 'r o . e , butyl parahydroxybenzoate , C1-C20 alkyl

: __ . - - - .. n - - - . - . — -. .. - - - a: . Preferably the preservative is selected from

the group of methyl parahydroxybenzoate, ethyl parahydroxybenzoate , propyl

20 parahydroxybenzoate , a mixture of methyl parahydroxybenzoate and ethyl

parahydroxybenzoate or propyl parahydroxybenzoate , and a mixture of methyl

parahydroxybenzoate and propyl parahydroxybenzoate. Best results have been

obtained with a mixture of methyl parahydroxybenzoate and propyl

parahydroxybenzoate in a ratio of 9/ 1 expressed in weight.

25 In a particular embodiment of the invention, the pharmaceutical composition

contains an amount of p-hydroxybenzoate esters (methyl p-hydroxybenzoate/propyl p-

hydroxybenzoate in a ratio of 9/ 1 expressed in weight) selected in the range of 0.0001

and 1.5 mg/ml of the composition. Preferably, it contains an amount selected in the

range of 0.01 and 1. 125 mg/ml. More preferably it contains an amount of

30 preservatives selected in the range of 0.1 and 1 mg/ml.

. u}. I. I .I 'I Illll " : ..“. .‘ ‘.‘:;‘ u " l .I I . ‘II .I ‘6“::- 9-

contains an amount of thimerosal selected in the range 0 I e = a and 0.05 mg/rnl of

the composition. Preferably, it con ' ..- .u‘uount selected in the range of 0.005 and

0.035 mg/ml. Mo - = ' , --ra1y it contains an amount of preservatives selected in the

35 reliaijOj... .uno .,

«_ ! .,.__ ,_ 3593:; _--~ ; _-- ,. -_. .. _. 3 = - ;.—- , -. . ,. .1.,...."m___;,,

contains an amount of c . - :.<: - . e . e selected in the range of 0.0001 and 0.05

I“'!' 3 _.- ."_..".. '--.- ' a. _l _-__-.=_- -_.. -;'I I- J :6.
-
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selected in the range of 0.007 and 0.025 mg/ml.

In a particular embodiment of the invention, the pharmace cal composition

contains an amount of benzylalcohol selected in the range 0 5 .0001 and 10 mg/ml of

5 the composition. Preferably, it contains an amount se - ed in the range of 0.05 and

7.5 mg/ml. More preferably it contains an amo .. of preservatives selected in the

range of 1 and 5 mg/ml.

In a particular embodime . the invention, the pharmaceutical composition

contains an amount of b -, .1 onium chloride selected in the range of 0.0001 and 0.05

10 mg/ml of the co -- . sition. Preferably, it contains an amount selected in the range of

0.005 . 0.035 mg/ml. More preferably it contains an amount of preservatives

.:.;I- -- '_- _-: :. 3‘ : 5.: _.. I I --; ‘u.

I--___--:_- : _,----"*;.-,--~-‘.:_,,-_:;-_--.n |.'.,_' ._.“'I .3

amount of parahydroxybenzoate ester leading to the same prese — -' - - sect. The

15 optimum amount of preservative used in th '- - - n depends on its nature. The

preferred amount of pre - - -: u e is such that it gives the same preservative effect as

an amo - o parahydroxybenzoate ester in the range of 0.2 and 1.125 mg/ml of the

By patient, we understand children, adolescents and adults, preferably of 2

20 years old. The targeted patients are usually old from 2 years and more.

A preferred daily dosage provides from about 0,0005 mg to about 2 mg of

levocetirizine or a pharmaceutically acceptable salt thereof, per kg of body weight per

patient. A particularly preferred daily dosage is from about 0,001 to about 2 mg per

kg of body weight per patient. The best results have been obtained with a daily dosage

25 from about 0,005 to 1 mg per kg of body weight per patient. The dosage may be

administered once per day of treatment, or divided into smaller dosages, for examples

1 to 4 times a day, and preferably 1 to 3 times a day, and administrated over about a

24 hours time period to reach a total given dosage. Best results have been obtained

with an administration of a composition of the invention twice a day for infants; and 5

30 mg once a day for children and adults. The exact dosages in which the compositions

are administrated can vary according to the type of use, the mode of use, the

requirements of the patient, as determined by a skilled practitioner. The exact dosage

for a patient may be specifically adapted by a skilled person in view of the severity of

the condition, the specific formulation used, and other drugs which may be involved.

35 The pharmaceutical forms according to the present invention may be prepared

according to conventional methods used by pharmacists. The forms can be

administered together with other components or biologicaly active agents,

pharmaceutically acceptable surfactants, excipients, carriers, diluents and vehicles.

6 Apotex, Inc. (11311201900400), EX. 1016, p. 12019/01/2006
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The pharmaceutical compositions of the invention include any conventional

therapeutical inert carrier. The pharmaceutical compositions can contain inert as well

as pharmacodynamically active additives. Liquid compositions can for example take

the form of a sterile solution which is miscible with water. Furthermore, substances

5 conventionally used as preserving. stabilizing, moisture—retaining, and emulsifying

agents as well as substances such as salts for varying the osmotic pressure,

substances for varying pH such as buffers, and other additives can also be present. If

desired an antioxidant can be included in the pharmaceutical compositions.

Pharmaceutical acceptable excipients or carriers for compositions include saline,

10 buffered saline, dextrose or water. Compositions may also comprise specific stabilizing

agents such as sugars, including mannose and mannitol. Carrier substances and

diluents can be organic or inorganic substances, for example water, gelatine, lactose,

starch, gum arabic, polyalkylene glycol, cellulose compounds and the like. A

prerequisite is that all adjuvants and substances used in the manufacture of the

15 pharmaceutical compositions are nontoxic.

Pharmaceutical compositions can be administered by spray inhalation. Any

conventional pharmaceutical composition for spray inhalation administration may be

used. Another preferred mode of administration is by aerosol.

The pharmaceutical compositions according to the present invention may also

20 be administered orally. They may also be administered by nasal instillation, aerosols.

The pharmaceutical compositions which can be used for oral administration is liquid,

for example, in the form of solutions, syrups. drops and the like.

The pharmaceutical forms, such as drops, nasal drops, eye drops and ear

drops are prepared by conventional pharmaceutical methods. The compounds of the

25 present invention are mixed with a solid or liquid, non—toxic and pharrnaceutically

acceptable carrier and possibly also mixed with a dispersing agent, a stabilizing agent

and the like. If appropriate, it is also possible to add sweeteners, coloring agents and

the like.

Preferably, the pharmaceutical composition of the invention is administered in

30 traditional form for oral administration, as oral liquid preparation such as syrup.

Best results have been obtained with an oral dosage form, in particular liquid

formulations such as syrup for children.

An advantage of the invention is that reducing the concentration of the

preservative leads to a reduction of the risk of an allergic reaction in sensitive patients.

35 Another advantage of the invention is the ability to make easier the

manufacturing process avoiding the solubilization of important amounts of

preservatives not freely soluble in water.

The invention is further defined by reference to the following examples.

7 ApoteX, Inc. (IPR2019—00400), EX. 1016, p. 12119/01/2006
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Example 1. Preservative effect of cetirizine.

An oral solution and drops containing cetirizine are prepared. The compositions are

given in table 1.

Table 1. - Cetirizine compositions

 5 Oral solution Drops

Cetirizlne hydrochloride (mg) 1 10

Sorbitol sol. At 70% (mg) 450 -

Glycerine (mg) 200 250

Propyleneglycol (mg) 50 350

10 Sodium saccharinate (mg) 1 10

Banana flavour (mg) 0.1754 -

Sodium acetate (mg) 4.2 10

Acetic acid ad pH 5 ad pH 5

Purified water (ml) ad 1 ad 1

15

The antimicrobial preservative effectiveness tests are realized according to

the European Pharmacopoeia (Chap. 5.1.3.). Samples of the oral solution and the

drops are inoculated with bacterial and yeast suspensions of Pseudomonas aeruginosa

ATCC 9027, Escherichia Coli ATCC 8739, Staphylococcus aureus ATC 06538, Candida

20 albicans ATCClOZ31 and Aspergillus niger ATCCIG404. The number of viable

microorganisms per ml of preparations under test are determined. The results are

given in tables 2 and 3.

Table 2. — Microbial content in inoculated sample of the oral solution

 

25 Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruglnosa coli aureus albicans niger

Inoculum 5.5 x 105 4.6 x 105 4.0 x 105 3.7 x 105 2.3 x 106

0 4.9 x 105 4.7 x 105 3.1 x 105 2.6 x 105 1.7 x106

7 < 100 < 100 < 100 < 100 4.8 x 105

30 14 < 1 < 1 < 1 2 8.2 x 103

21 <1 <1 <1 <1 5.5x103

28 <1 <1 <1 <1 5.0x103 
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Table 3. - Microbial content in inoculated sample of the drops

 

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

5 Inoculum 4.0 x 105 3.4 x 105 3.6 x 105 3.5 x 105 1.8 x 106

0 3.5 x 105 3.8 x 105 2.2 x 105 2.6 x 105 1.6 x 106

7 < 100 < 100 < 100 < 100 < 104

14 < 1 < 1 < 1 < 1 <100

21 < 1 < 1 < 1 < 1 < 1

10 28 < 1 < 1 < 1 < 1 < 1 

In both cases, a rapid disappearance of Pseudomonas aeruginosa,

Escherichia Coli, Staphylococcus aureus and Candida albicans is observed in the

inoculated samples.

15 For Aspergillus niger, the number of viable spores is significantly reduced

in the oral solution while a rapid disappearance is observed in the drops.

Example 2. Preservative effect of levocetirizine.

An oral solution and drops containing levocetirizine are prepared. The compositions

are given in table 4.

 

20

WW

Oral solution Drops

Levocetirizine hydrochloride (mg) 0.5 5

Maltitol-Lycasin 80-55 (mg) 400 -

25 Glycerine 85 %(mg) 235.2 294.1

Propyleneglycol (mg) - _ 350

Sodium saccharinate (mg) 0.5 10

Tutti frutti flavour (mg) 0. 15 -

Sodium acetate (mg) 3.4 5.7

30 Acetic acid (mg) 0.5 0.53

Purified water (ml) ad 1 ad 1

The antimicrobial preservative effectiveness tests are realized according to

the European Pharmacopoeia (Chap. 5. 1.3.). Samples of the oral solution and the

drops are inoculated with bacterial and yeast suspensions of Pseudomonas aeruginosa

35 ATCC 9027, Escherichia Coll ATCC 8739, Staphylococcus aureus ATC 06538. Candida

albicans ATCC 10231 and Aspergillus niger ATCC 16404. The number of viable

microorganisms per ml of preparations under test is determined. The results are given

in tables 5 and 6.
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Table 5. - Microbial content in inoculated sample of the oral solution

 

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

5 Inoculum 3.6 x 105 1.7 x 105 2.7 x 105 3.4 x 105 1.7 x 106

0 3.2 x 105 1.8 x 105 3.5 x 105 3.9 x 105 1.6 x 106

7 150 < 100 < 100 2.8 x 104 1.0 x 106

14 < 1 < 1 < 1 1.4 x 104 4.8x 105

21 < 1 < 1 < 1 2.6 x 102 2.2 x 105

10 28 < 1 <1 < 1 6.2x103 5.3x105 

Table 6. — Microbial content in inoculated sample of the drops

 

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

15 Inoculum 3.6 x 105 1.7 x 105 2.7 x 105 3.4 x 105 1.7 x 106

O 3.2 x 105 1.5x 105 3.1 x 105 1.8 x 105 1.7 x 106

7 < 100 < 100 < 100 < 100 9.0 x 104

14 < 1 < 1 < 1 < 1 <1000

21 < 1 < 1 < 1 < 1 < 1

2O 28 < 1 < 1 < 1 < 1 < 1 

In both cases, a rapid disappearance of Pseudomonas aeruginosa,

Escherichia Coli, Staphylococcus aureus is observed in the inoculated samples.

A disappearance of Candida albicans and Aspergillus niger is also observed in the

25 drops.

Example 3. Efficacy of antimicrobial preservation of cetirizine agueous solutions by

p-hydroybenzoate esters.

Oral solutions and drops containing cetirizine according to example 1 but

30 also containing mixtures of p-hydroxybenzoate esters (methyl p-

hydroxybenzoate/propyl p—hydroxybenzoate in a ratio of 9/ 1 expressed in weight) are

prepared. The total amounts of p-hydroxybenzoate esters are 0.15 mg/ml, 0.45

mg/ml, 0.75 mg/ml and 1.05 mg/ml. The efficacy of antimicrobial preservation of

these solutions and drops is determined according to the European Pharmacopoeia

35 (Chap. 5. 1.3.). The results of the tests are given in tables 7 to 14.
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Table 7. — Microbial content in inoculated sample of the oral solution

containing 0.15 ngml of p-hydrogrybenzoate esters

 

 

 

 

 

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

5 (days) aeruginosa ooli aureus albicans niger

Inoculum 5.5 x 105 4.6 x 105 4.0 x 105 3.7 x 105 2.3 x 106

0 5.1 x 105 4.5 x 105 3.0 x 105 4.0 x 105 4.1 x 106

14 <1 <1 <1 <1 9.1x103

28 < 1 < 1 < 1 < 1 750

10

Table 8. — Microbial content in inoculated sample of the oral solution

containing 0.45 mgflnl of p-hydroggbenzoate esters

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

15 Inoculum 5.5 x 105 4.6 x 105 4.0 x 105 3.7 x 105 2.3 x 106

0 5.2 x 105 4.9 x 105 3.3 x 105 2.9 x105 1.2 x 106

14 < 1 < 1 < 1 < 1 <100

28 < 1 < 1 < 1 < 1 2

20 Table 9. — Microbial content in inoculated sample of the oral solution

containing 0.75 mglml of p-hydroybenzoate esters

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 5.5 x 105 4.6 x 105 4.0 x 105 3.7 x 105 2.3 x 106

25 o 3.9 x 105 4.4 x 105 4.0 x 105 1.9 x 105 1.9 x 106

14 < 1 < 1 < 1 < 1 <100

28 < 1 < 1 < 1 < 1 < 1

Table 10. — Microbial content in inoculated sample of the oral solution

30 containing 1.05 mgirnl of p—hydroggbenzoate esters

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 5.5 x 105 4.6x 105 4.0 x 105 3.7 x 105 2.3 x 106

0 3.3 x 105 4.1 x 105 3.1x 105 1.4 x105 1.2 x 106

35 14 < 1 < 1 < 1 < 1 <100

28 < 1 < 1 < 1 < 1 < 1 
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Table 11. - Microbial content in inoculated sample of the dr0ps

containing 0.15 mglml of p-hydrogbenzoate esters

 

 

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

5 Inoculum 4.0 x105 3.4 x 105 3.6 x 105 3.5 x 105 1.8 x 106

0 4.3 x105 4.0 x 105 2.0 x 105 2.5 x105 1.5 x 106

14 < 1 < 1 < 1 < 1 <100

28 < 1 < 1 < 1 < 1 < 1

10 Table 12. — Microbial content in inoculated sample of the drops

containing 0.45 mglml of p-hydrogbenzoate esters

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 4.0 x 105 3.4 x 105 3.6 x 105 3.5 x 105 1.8 x 106

15 0 3.6 x 105 3.6 x 105 1.7x 105 2.1 x105 1.4 x 106

14 < 1 < 1 < 1 < 1 <100

28 < 1 < 1 < 1 < 1 < 1

Table 13. - Microbial content in inoculated sample of the drops

20 containing 0.75 mglml of p- hydroybenzoate esters

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 4.0 x105 3.4 x 105 3.6 x 105 3.5 x 105 1.8 x 106

0 4.1 x 105 3.6 x 105 2.6 x 105 2.5 x105 1.6 x 106

25 14 < 1 < 1 < 1 < 1 <100

28 < 1 < 1 < 1 < 1 < 1

Table 14. — Microbial content in inoculated sample of the drops

containing 1.05 mglml of p-hydrogybenzoate esters

 

30 Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 4.0 x105 3.4 x 105 3.6 x 105 3.5 x 105 1.8 x 105

0 3.9 x 105 3.7 x105 2.8 x 105 2.2 x 105 1.3 x 106

14 < 1 < 1 < 1 < 1 <100

35 28 < 1 < 1 < 1 < 1 < 1
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In all cases. the disappearance of Pseudomonas aeruginosa, Escherichia Coli,

Staphylococcus aureus and Candida albicans is observed in the inoculated samples.

For Aspergillus niger, the number of viable spores is significantly reduced in the oral

solution while a rapid disappearance is observed in the drops.

5 In all cases the recommended efficacy criteria are achieved.

Example 4. Efficagg of antimicrobial preservation of levocetirizine aqueous solutions by

p-hydroybenzoate esters.

Oral solutions and drops containing levocetirizine according to example 2

but also containing mixtures of p-hydroxybenzoate esters (methyl p-

10 hydroxybenzoate/propyl p-hydroxybenzoate in a ratio of 9/ 1 expressed in weight) are

prepared. The total amounts of p-hydroxybenzoate esters are 0.375 mg/ml, 0.75

mg/ml and 1. 125 mg/ml. The efficacy of antimicrobial preservation of these solutions

and drops is determined according to the European Pharmacopoeia (Chap. 5.1.3.).

The results of the tests are given in tables 15 to 20.

 

 

 

15

Table 15. — Microbial content in inoculated sample of the oral solution

containing 0.375 mggml of p-hydrogbenzoate esters

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

20 Inoculum 3.6 x 105 1.7 x 105 2.7 x 105 3.4 x 105 1.7 x 106

0 3.7 x 105 1.3 x 105 2.8 x 105 3.8 x 105 1.6 x 106

14 <1 <1 <1 1.7x 104 1.6x105

28 < 1 < 1 < 1 < 1 <100

25 Table 16. - Microbial content in inoculated sample of the oral solution

containing 0.75 mglml of p-hydroybenzoate esters

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 3.6 x 105 1.7 x 105 2.7 x 105 3.4 x 105 1.7 x 106

30 0 3.5 x 105 1.6 x 105 2.4 x 105 3.4 x 105 1.6 x 106

14 < 1 < 1 < 1 5.5 x 102 1.4 x 104

28 < 1 < 1 < 1 < 1 < 1 
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Table 17. — Microbial content in inoculated sample of the oral solution

containing 1.125 mglml of p—hydroybenzoate esters

 

 

 

 

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

5 (days) aeruginosa coli aureus albicans niger

Inoculum 3.6 x 105 1.7 x 105 2.7 x 105 3.4 x 105 1.7 x 106

0 3.9 x 105 1.2 x 105 3.0 x 105 3.5 x 105 1.4 x 106

14 < 1 < 1 < 1 <10 < 1000

28 < 1 < 1 < 1 < 1 < 1

10

Table 18. — Microbial content in inoculated sample of the drops

containing 0.375 mgzml of p-hydrogbenzoate esters

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

15 Inoculum 3.6 x 105 1.7 x 105 2.7 x 105 3.4 x 105 1.7 x 106

0 3.1 x 105 1.2 x 105 2.6 x 105 1.7 x 105 1.8 x 106

14 < 1 < 1 < 1 < 1 < 1000

28 < 1 < 1 < 1 < 1 < 1

20 Table 19. - Microbial content in inoculated sample of the drops

containing 0.75 mglml of p-hydrogybenzoate esters

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 3.6 x 105 1.7 x105 2.7 x 105 3.4 x 105 1.7 x 106

25 0 3.1 x 105 1.0 x 105 3.0 x105 1.8 x 105 1.4 x 106

14 < 1 < 1 < 1 < 1 < 1000

28 < 1 < 1 < 1 < 1 < 1

Table 20. — Microbial content in inoculated sample of the drops

30 containing 1. 125 mglml of p-hydroggybenzoate esters

Time Pseudomonas Escherichia Staphylococcus Candida Aspergillus

(days) aeruginosa coli aureus albicans niger

Inoculum 3.6 x 105 1.7 x 105 2.7 x 105 3.4 x 105 1.7 x 106

0 2.9 x 105 6.9 x 104 2.7 x105 5.0 x 104 1.5 x 106

35 14 < 1 < 1 < l < 1 < 1000

28 < 1 < 1 < l < 1 < 1 
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In all cases, the disappearance of Pseudomonas aeruginosa, Escherichia

Coli, Staphylococcus aureus‘ and Candida albicans is observed in the inoculated

samples.

For Aspergillus niger. the number of viable spores is significantly reduced

5 in the oral solution while a rapid disappearance is observed in the drops.

In all cases the recommended efficacy criteria are achieved.

Example 5. Nasal solution containing cetirizine and benzalkonium chloride

A solution containing cetirizine is prepared. The composition is given in

 

 

table 2 1.

10

Table 21 . — Cetirizine composition

Nasal solution

Cetirizine hydrochloride (mg) 10

15 Monobasic sodium phosphate (mg) 10.6

Dibasic sodium phosphate (mg) 29

Benzalkonium chloride (mg) 0.025

Purified water (ml) ad 1

20 The efficacy of antimicrobial preservation of this solution is determined

according to the European Pharmacopoeia (Chap. 5.1.3.). The recommended efficacy

criteria are achieved.

Example 6. Nasal solution containing efletirizine and p-hydrogbenzoate esters.

A solution containing efletirizine is prepared. The composition is given in table 22.

25

Table 22. — Efletirizine composition

Nasal solution

Efletirizine hydrochloride (mg) 6

30 Hydroxypropylmethylcellulose (mg) 5

Monobasic sodium phosphate (mg) 8.1

Dibasic sodium phosphate (mg) 6.3

Edeteate disodium (mg) 0.5

Sodium chloride (mg) 1.93

35 Sodium hydroxide ad pH 6.5

p-hydroxybenzoate esters (mg) 0.375

Purified water (ml) ad 1

15 Apotex, Inc. (IPR2019—00400), EX. 1016, p. 12919/01/2006



Apotex, Inc. (IPR2019-00400), Ex. 1016, p. 130

Printed: 18/06/2007 A2PAMPHLET 05758582

WO 2006/005507 PCT/EP2005/007340

15

The efficacy of antimicrobial preservation of this solution is determined

according to the European Pharmacopoeia (Chap. 5. 1.3.). The recommended efficacy

criteria are achieved.

flag-UAW“ Cl. Example 7. Oral solutions and drops containing levocetirizine and bemlalcohol.
5 An oral solution and drops containing levocetirizine are prepared. The

compositions are given in table 23.

Table 23. — Levocetirizine compositions

 Oral solution Drops

Levocetirizine hydrochloride (mg) 0.5 5

10 Maltitol-Lycasin 80-55 (mg) 400 -

Glycerine 85 %(mg) 235.2 294.1

Propyleneglycol (mg) - 350

Sodium saccharinate (mg) 0.5 10

Tutti frutti flavour (mg) 0.15 -

15 _ Sodium acetate (mg) 3.4 5.7

Acetic acid (mg) 0.5 0.53

Benzylalcohol (mg) 5.0 5.0

Purified water (ml) ad 1 ad 1

20 The antimicrobial preservative effectiveness tests are realized according to

the European Pharmacopoeia (Chap. 5.1.3.). In all cases the recommended efficacy

criteria are achieved.

Example 8. Oral solutions and drops containing efletirizine

An oral solution and dr0ps containing efletirizine are prepared. The compositions are

25 given in table 24.

Table 24. — Efletirizine compositions

 Oral solution Drops

Efletirizine hydrochloride (mg) 1 10

30 Maltitol-Lycasin 80-55 (mg) 400 -

Glycerine 85 %(mg) 235.2 294.1

Propyleneglycol (mg) - 350

Sodium saccharinate (mg) 0.5 10

Tutti frutti flavour (mg) 0.15 —

35 Sodium acetate (mg) 4.2 10

Acetic acid (mg) ad pH 5 ad pH 5

p-hydroxybenzoate esters (mg) 0.375 0.375

Purified water (ml) ad 1 ad 1

16 Apotex, Inc. (11311201900400), EX. 1016, p. 13019/01/2006
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The antimicrobial preservative effectiveness tests are realized according to

the European Pharmacopoeia (Chap. 5.1.3.). In all cases the recommended efficacy

criteria are achieved.

Example 9. Eye drops containing efletirizine and thimerosall chlorhexidine acetatgland
5 p-hydroybenzoate esters.

Three formulations of eye drops containing efletirizine are prepared. The compositions

are given in table 25.

Table 25. — Efletirizine compositions

 10 Eye drops

Efletirizine hydrochloride (mg) 10 . 10 10

Boric acid (mg) 20 20 20

Sodium hydroxide ad pH 7 ad pH 7 ad pH 7

Thimerosal (mg) 0.05 - -

15 Chlorhexidine acetate (mg) - 0.05 -

p-hydroxybenzoate esters (mg) — - 0.375

Purified water (ml) ad 1 ad 1 ad 1

The antimicrobial preservative effectiveness tests are realized according to the

20 European Pharmacopoeia (Chap. 5.1.3.). In all cases the recommended efficacy criteria

are achieved.

17 Apotex, Inc. (IPR2019—00400), EX. 1016, p. 13119/01/2005,
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1. A liquid pharmaceutical composition comprising an active substance chosen among
ccu'rizine, levocetirizine and efletin'zn'ne, and at least one preservative, wherein the

amount of preservative is in the case of parahydroxybenzoate esters more than 0 and
less than 1.5 mg/ml of the composition, the preservative being selected from the

group of methyl par-ahydroxybenzoate, ethyl parahydroxybenzoate , propyl
parahydroxybenzoate, a mixture of methyl parahydroxybenzoate and ethyl
parahydroxybenzoate or propyl parahydroxybenzoate, and a mixture of methyl
parahydroxybenzoate and propyl parahydroxybenzoate.

2. A liquid pharmaceutical composition according to claim 1, characterized in that it is
an aqueous composition.

3. A liquid pharmaceutical composition according to claim 1 or 2, characterized in that
the preservatives is a mixture of methyl parahydroxybenzoate and propyl
parahydroxybenzoate in a ratio of 9/ 1 expressed'm weight.

4. A liquid pharmaceutical composition according to claim 1 or 2, characterized in that
the pharmaceutical composition contains an amount of p——hydroxybenzoate esters
(methyl p—hydroxybenzoate/propy1 p--hydroxybenzoate in a. ratio of 9/ 1 expressed in
weight) selectedIn the range of 0.0001 and 1.4 mg/ml of the composition.

5. p A liquid pharmaceutical composition according to any of the preceding claims,
characterized in that the active substance is cetirizine. '.

6. A liquid pharmaceutical composition according to any of the claims 1 to 4,
4 characterized in that the active substance is levoceu'iizine.

7. A liquid pharmaceutical composition according to any of the preceding claims,
characterized in that the composition is in the form of oral solutions, nasal drops, eye

drops or car drops.

Rec-i"
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IV.2. Patent classification

The classification indicated on the published patent application remains unchanged. It is as follows:
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The title indicated on the published patent application remains unchanged. It reads as follows:
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Patentamt European Patent Office

80298 MUNICHEuropean Patent Office GERMANY

Office européen Tel: +49 89 2399 0des brevets Fax: +49 89 2399 4465

      

 

   

r 7 Formalities Officer
Name: Hutterer, Georg

or call

LeChien Monique +31 (0)70 340 45 00
UCB, S.A.,

Intellectual Property Department
Allee de la Recherche 60
1070 Brussel
BELGIQUE

L J

Application No. Ref. Date

05 758 582.0 - 2112 17.80.EP (WO) 27.04.2009

Applicant
UCB FARCHIM S.A.   

Communication under Rule 71(3) EPC

You are informed that the Examining Division intends to grant a European patent on the basis of the above
application with the text and drawings as indicated below:

In the text for the Contracting States:
AT BE BG CH CY CZ DE DK EE ES FI FR GB GR HU IE IS IT LI LT LU LV MC NL PL PT RO SE SI SK TR

Description, Pages

1-16 as published

Claims, Numbers

1-7 filed with telefax on 03.03.2008

With the following amendments to the above-mentioned documents by the examining division

Description, Pages 3*, 4,5,15,16”

Comments

* R42(1)(b) reference to closest prior art added
** adaptation of the description to the claims

A copy of the relevant documents is enclosed
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Date 27.04.2009 Sheet 2 Application No.: 05 758 582.0

The title of the invention in the three official languages of the European Patent Office, the international patent
classification, the designated Contracting States, the registered name of the applicant and the bibliographic
data are shown on the attached EPO Form 2056.

You are requested within a non-extendable period of four months of notification of this communication

1. to file 1 set of translations of the claim(s) in the two other EPO official languages;

EUR

2a. to pay the fee for grant including the fee for printing up to and including 35 pages;
Reference 007 790.00

2b. to pay the printing fee for the 36th and each subsequent page;
number of pages: 0

Reference 008 0.00

3. to pay the additional claim fee(s) (R. 71(6) EPC);
number of claims fees payable:

Reference 016 0.00

Total amount 790.00

The mention of the grant of the patent shall be published in the European Patent Bulletin as soon as possible
after the requirements concerning the translation of the claims and the payment of the fees for grant and
printing, claims fees, designation fees and renewal fees as laid down in Rule 71 (3), (4), (6) and (8) and (9)
EPC are fulfilled.

Any divisional applications relating to this European patent application must be filed directly at the European
Patent Office in Munich, The Hague or Berlin in accordance with Article 76(1) and Rule 36 EPC before the
date on which the European Patent Bulletin mentions the grant of the patent (see Guidelines for Examination
in the EPO,A-IV,1.1.1).

If you do not approve the text intended for grant but wish to request amendments or corrections, the
procedure described in Rule 71 (4) EPC is to be followed.

If this communication is based upon an auxiliary request, and you reply within the time limit set that you
maintain the main or a higher ranking request which is not allowable, the application will be refused (Art. 97(2)
EPC).

If the enclosed claims contain amendments proposed by the Examining Division, and you reply within the time
limit set that you cannot accept these amendments, refusal of the application under Article 97(2) EPC will
result if agreement cannot be reached on the text for grant.

In all cases except those of the previous two paragraphs, if the fees for grant and printing or claims fees are
not paid, or the translations are not filed, in due time, the European patent application will be deemed to be
withdrawn (R. 71(7) EPC).

For all payments you are requested to use EPO Form 1010 or EPO Form 1010E or to refer to the relevant
reference number.

After publication, the European patent specification can be downloaded free of charge from the EPO
publication server https[publications.european-patent-officeorg or ordered from the Vienna sub-office upon
payment of a fee (OJ EPO 2005, 126).
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Date 27.04.2009 Sheet 3 Application No.: 05 758 582.0

Upon request in writing each proprietor will receive the certificate for the European patent together with one
copy of the patent specification provided that the request is filed within the time limit of Rule 71 (3) EPC. If
such request has been previously filed, it has to be confirmed within the time limit of Rule 71(3) EPC. The
requested copy is free of charge. If the request is filed after expiry of the Rule 71(3) EPC time limit, the
certificate will be delivered without a copy of the patent specification (R.74 EPC, Decision of the President of
the EPO, Special edition No.3, OJ EPO 2007, D2).

Note on payment of renewal fees

If a renewal fee falls due between notification of the present communication and the proposed date of
publication of the mention of the grant of the European patent, publication will be effected only after the
renewal fee and any additional fee have been paid (R. 71 (9) EPC).

Under Article 86(2) EPC, the obligation to pay renewal fees to the European Patent Office terminates with the
payment of the renewal fee due in respect of the year in which the mention of the grant of the European
patent is published.

Filing of translations in the Contracting States

As regards translation requirements prescribed by the Contracting States under Article 65(1) EPC, please
consult the website of the European Patent Office

www.epo.org “Patents -’Law "Legal texts "National law relating to the EPC

www.epo.org “Patents -’Law "Legal texts "London Agreement

In case of a valid extension

As regards translation requirements prescribed by the Extension States, please consult the website of the
European Patent Office

www.epo.org “Patents -’Law "Legal texts "National law relating to the EPC

Failure to supply a prescribed translation in a Contracting State or an Extension State may result in
the patent being deemed to be void ab initio in the State concerned (Article 65(3) EPC).

Important note to users of the automatic debiting procedure

The fees for grant and printing and also any additional claims fees due under Rule 71 (6) EPC will be debited
automatically on the date of filing of the translation of the (relevant) claims, or on the last day of the period of
this communication. However, if the designation fees become due as set out in Rule 71 (8) EPC and/or a
renewal fee becomes due as set out in Rule 71(9) EPC, these should be paid separately by another permitted
means of payment in order not to delay the publication of the mention of grant. The same applies in these
circumstances to the payment of extension fees. For further details see the Arrangements for the automatic
debiting procedure (AAD) and accompanying Information from the EPO concerning the automatic debiting
procedure (Annexes A1 and A2 to the Arrangements for deposit accounts (ADA) in Supplement to OJ EPO
3/2009).

 

Registered Letter

EPOF°M°°412°7CSX Apotex, Inc. (IPR2019—00400), EX. 1016, p. 136



Apotex, Inc. (IPR2019-00400), Ex. 1016, p. 137

Date 27.04.2009 Sheet 4 Application No.: 05 758 582.0

Examining Division:

Chairman: Kardas-Llorens, Eyiip
2nd Examiner: Sproll, Susanne
1st Examiner: Villa Riva, A
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Hutterer, Georg
For the Examining Division
Tel. No.: +49 89 2399 - 8066

Enclosure(s): Form 2056
17 Copies of the relevant documents
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Europfiisches .
Patentamt European Patent Office
European 80298 MUNICHPatent Office GERMANY

Tel: +49 89 2399 0Office européen
des brevets Fax: +49 89 2399 4465 

Annex to EPO Form 2004, Communication pursuant to Rule 71(3) EPC

Bibliographical data of European patent application No. 05 758 582.0

For the intended grant of the European patent, the bibliographical data are set out below, for information:

Title of invention: — PHARMAZEUTISCHE ZUSAMMENSETZUNG VON
PIPERAZINDERIVATEN

- PHARMACEUTICAL COMPOSITION OF PIPERAZINE DERIVATIVES
- COMPOSITION PHARMACEUTIQUE DE DERIVES DE PIPERAZINE

Classification: INV. A61 K9/08 A61K31/495

Date of filing: 07.07.2005

Priority claimed: EP /14.07.2004 / EPA04016519

Contracting States*
for which fees have

been paid: AT BE BG CH CY CZ DE DK EE ES FI FR GB GR HU IE IS IT LI LT LU LV MC
NL PL PT RO SE SI SK TR

Extension States*
for which fees have

been paid: AL BA HR MK YU

Applicant(s)**: UCB FARCHIM S.A.
Z.|. Planchy
Chemin de Croix Blanche, 10
OR 411
CH-1630 Bulle
CH

lnventor(s): FANARA, Domenico
Rue Pont de Soleil, 2A
B-4520 Wanze
BE

SCOUVART, Jean

Tir aux Pigeons, 72
B-1150 Brussels
BE

POULAIN, Claire
23 rue de Jonker
B-1060 Brussels
BE

DELEERS, Michel

Square des braves, 12
B-1630 Linkebeek
BE
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Eurapfiisches .
European Patent Office

Patentamt

European . 80298 MUNICHPatent Office GERMANY
. . Tel: +49 89 2399 0Off
"5 5mm" Fax: +49 89 2399 4465 des brevets

 
*) If the time limit for the payment of designation fees according to Rule 39(1) EPC has not yet

expired and the applicant has not withdrawn any designation, all Contracting
States/Extension States are currently still deemed to be designated. See also Rule 71 (8) EPC
and, if applicable, the above Note to users of the automatic debiting procedure.

**) If two or more applicants have designated different Contracting States, this is indicated here.
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05 758 582.0

UCB PHARCHIM SA.

PATENTANSPRUCHE

1. Fliissige~ pharmazeutische Zusammensetzung, umfassend eine aktive Substanz, ausgewéhlt

aus Cetirizin, Levocetirizin und Efletirizin, und mindesfens ein Konservierungsmittel, wobei

die Mcnge an Konservierungsmittel im Falle von Parahydroxybenzoatestern mehr als 0 und

weniger als 1,5 mg/ml der Zusammensetzung betréigt, wobei das Konservierungsmittel aus

der Gruppe von Methylparahydroxybenzoat, Ethylparahydroxybenzoat, Propylparahydroxy—

benzoat, einem Gemjsch aus Methylparahydroxybenzoat und Ethylparahydroxybenzoat Oder

Propylparahydroxybenzoat und einem Gemisch aus Methylparahydroxybenzoat und Propyl-

parahydroxybenzoat ausgewéihlt ist.

2. Flfissige pharmazeutische Zusammensetzung nach Anspruch 1, dadurch gekennzeichnct,

dass sic eine wéisserige Zusammensetzung ist.

3. Flfissige pharmazeutische Zusammensetzung nach Anspruch 1 Oder 2, dadurch gekenn—

zeichnet, dass das Konservierungsmittel ein Gemisch aus Methylparahydroxybenzoat und

Propylparahydroxybenzoat in einem Verhéltnis von 9/1, ausgedriickt in Gewicht, ist.

4. Flfissige pharmazeutische Zusammensetzung nach Anspruch 1 Oder 2, dadurch gekenn-

zeichnet, dass die pharmazeutische Zusammensetzung cine Menge an p—Hydroxybenzoat-

estern (Methyl-p-hydroxybenzoat/Propyl-p-hydroxybenzoat in einem Verhéiltnis von 9/ 1,

ausgedrfickt in Gewicht) im Bereich von 0,0001 bis 1,4 mg/ml der Zusammensetzung enthéilt.

5. Fliissige pharmazeutische Zusammensetzung nach einem der vorstehenden Anspriiche,

dadurch gekennzeichnet, dass die aktive Substanz Cetirizin ist.

6. Fliissige pharmazeutische Zusammensetzung nach einem der Anspriiche 1 bis '4, dadurch

gekennzeichnct, dass die aktive Substanz Levocetirizin ist.

Apotex, Inc. (IPR2019—00400), EX. 1016, p. 140
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7. Fliissige pharmazeutische Zusammensetzung nach einem der vorstehenden Ansprfiche,

dadurch gekennzeichnet, dass die Zusammensetzung in Form oraler Lésungen, Nasentropfen,

Augentropfen Oder Ohrentropfen vorliegt.
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R E V E N D I C A T I O N S

1. Composition pharmaceutique liquids comprenant une substance

active choisie parmi la cétirizine, la lévocétirizine et

l’éflétirizine et au moins un conservateur, dans laquelle la

quantité du conservateur est, dans le cas de

parahydroxybenzoate, supérieure a 0 et inférieure a 1,5 mg/ml

de la composition, 1e conservateur étant choisi dans le groupe

du parahydroxybenzoate de méthyle, du parahydroxybenzoate

d’éthyle, du parahydroxybenzoate de propyle, d’un mélange de

parahydroxybenzoate de méthyle et de parahydroxybenzoate

d’éthyle ou de parahydroxybenzoate de propyle et d’un mélange

de parahydroxybenzoate de méthyle et de parahydroxybenzoate de

propyle.

2. Composition pharmaceutique liquide suivant la revendication

1, caractérisée en ce que c’est une composition aqueuse.

3. Composition pharmaceutique liquide suivant 1a revendication

1 ou 2, caractérisée en ce que les conservateurs sont un

mélange de parahydroxybenzoate de méthyle et de

parahydroxybenzoate de propyle dans un rapport de 9/1 exprimé

en poids.

4. Composition pharmaceutique liquide suivant la revendication

1 ou 2, caractérisée en ce que la composition pharmaceutique

contient une quantité de p—hydroxybenzoate (p—hydroxybenzoate

de méthyle/p—hydroxybenzoate de propyle en un rapport de 9/1

exprimé en poids) choisie dans la plage comprise entre 0,0001

et 1,4mg/ml de la composition.

5. Composition pharmaceutique liquide suivant l’une quelconque

des revendications précédentes, caractérisée en ce que la

substance active est la cétirizine.

6. Composition pharmaceutique liquide suivant l’une quelconque

des revendications 1 a 4Ap8tae§?‘ifi§.rdf>fiezo‘16—0%%0851,QE%.31031%3%F391‘?
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active est ia lévocétirizine.

7. Composition pharmaceutique liquide suivant l’une quelconque
1
.1. Q)

des revendications précédentes, caractérisée en ce que

composition est sous la forme de solutions orales, de gouttes

nasales, de collyres ou de gouttes auriculaires.

Apotex, Inc. (IPR2019—00400), EX. 1016, p. 143
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r ] 17.80_EP (WO)
’ L UCB Pharma SA - Département Propriétélntellectuelle - Allée de la Recherche 60 - B-107O Bruxelles

ML/MC lntellectuele Eigendom Departement - Rechearchdreef 60 - B-107O Brussel
Intellectual Property Department - Allée de la Recherche 60 - 8-1070 Brussels

VlA REGISTERED MAlL

EUROPEAN PATENT OFFICE EPC ~2|l6lunlch
D-80298 MUNICH (Germany) 21 Juni 2009

Our ref.: Case 17.80_EP (W0) .
—) Please quote 111 all

I PD/OQOG-OGO correspondence

Your ref.:

Brussels. June 19, 2009

Reference: European Patent Application No.05 758 582.0-2112

In the Name of UCB Farchim SA.

Dear Sirs,

Reference is made to the Official Communication pursuant to R. 71(3) EPC dated

April 27, 2009, issued in respect ofthe above-identified patent application.

In accordance with R. 71(3) EPC, you may find enclosed herewith the translation of

the allowed claims of the present application in the two other official languages, i.e. in

German and French language.

The grant fee is to be paid by debiting our current account No 28020128 (see our

automatic debit order).

Yours faithfully

y/w)
Monique LECHIEN
European Patent Attorney

Enclosures: Translation of the claims in German language (2 pages)

Translation of the claims in French language (2 pages);

Acknowledgement of receipt Form 1037

Te|.:(322) 559 99 99 - Fax: (322) 559 94 09 - RPM/RPR: 0403 096168 - Bank: 210-0045962-36

Headquanm Alée Wptsttsxbelch: HPRWTQBWLWO), EX. 1016, p. 144
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Lechien, Monique
UCB, S.A.,

Intellectual Property Department
Allée de la Recherche 60
1070 Brussel
BELGIQUE

       this communication:

Te|.:+31 (0)70 340 45 00

Date

27.08.09

Reference Application No./Patent No.

17.80.EP (WO) 05758582.0 - 2112/ 1768649
Applicant]Proprietor

UCB FARCHIM S.A.

Decision to grant a European patent pursuant to Article 97(1) EPC

 

Following examination of European patent application No. 057585820 a European patent with the title
and the supporting documents indicated in the communication pursuant to Rule 71 (3) EPC dated
27.04.09 is hereby granted in respect of the designated Contracting States.

Patent No. : 1768649

Date of filing : 07.07.05
Priority claimed : 14.07.04/EPA 04016519

Designated Contracting States
and Proprietor(s) 1 AT BE BG CH CY CZ DE DK EE ES FI FR GB GR HU IE IS IT LI LT LU

LV MC NL PL PT RO SE SI SK TR
UCB FARCHIM S.A.

Z.I. Planchy
Chemin de Croix Blanche, 10
GP. 411
CH-1630 Bulle/CH

This decision will take effect on the date on which the European Patent Bulletin mentions the grant
(Art. 97(3) EPC).

The mention of the grant will be published in European Patent Bulletin 09/39 of 23.09.09.

Examining Division

Villa Riva A Sproll S Kardas-Llorens E

Registered 'etter Apotex, Inc. (1PR2019—00400),tEEP<P0989tieM$= 21-08-09EPO Form 2006A 12.07 21.08.09
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ANMERKUNG ZUR_ENTSCHEIDUNG UBER DIE ERTEILUNG
EINES EUROPAISCHEN PATENTS (EPA Form 2006)

EPA Informationsbroschure "Nationales Recht zum EPU"
Diese Broschl‘Jre enthalt nutzliche Informationen zu den formalen Erfordernissen und den Handlungen, die vor den Patentbehérden der
Vertragsstaaten vorzunehmen sind, um Rechte in diesen Staaten zu erlangen. Da diese Handlungen einem standigen Wandel unterworfen
sind, sollte immer nur die neueste Ausgabe der Broschl‘Jre benutzt werden. Nachtragliche Informationen werden im Amtsblatt veréffentlicht.

Ubersetzung der europaischen Patentschrift nach Artikel 65 (1) des Europaischen Patentubereinkommens
Sie werden erneut darauf hingewiesen, dass bestimmte Vertragsstaaten nach Artikel 65 (1) EPU eine Ubersetzung _der europaischen
Patentschrift verlangen; hierauf wird in der Mitteilung gemaB Regel 71 (5) EPU verwiesen. Die Nichteinreichung dieser Ubersetzung kann
zur Folge haben, dass das Patent in dem betreffenden Staat/in den betreffenden Staaten als von Anfang an nicht eingetreten gilt. Weitere
Einzelheiten entnehmen Sie bitte der oben genannten Broschl‘Jre.

Zahlung von Jahresgebuhren fur europaische Patente
Nach Artikel 141 EPU kénnen "nationale" Jahresgebuhren fl'Jr das europaische Patent fl'Jr die Jahre erhoben werden, die an das Jahr
anschlieBen, in dem der Hinweis auf die Erteilung des europaischen Patents im "Europaischen Patentblatt" bekanntgemacht wird. Weitere
Einzelheiten entnehmen Sie bitte der oben genannten Broschl‘Jre.

NOTE RELATING TO THE DECISION TO GRANT A

EUROPEAN PATENT (EPO Form 2006)

EPO Information Brochure "National law relating to the EPC"
This brochure provides useful information regarding formal requirements and the steps to be taken before the patent authorities of the
Contracting States in order to acquire rights in those states. Since the necessary steps are subject to change the latest edition of the
brochure should always be used. Subsequent information is published In the Official Journal.

Translation of the European patent application under Article 65(1) of the European Patent Convention
Your attention is again drawn to the requirements regarding translation of the European patent specification laid down by a number of
Contracting States under Article 65(1) EPC, to which reference is made in the communication under Rule 71(5) EPC. Failure to supply
such translation(s) may result in the patent being deemed to be void "ab initio" in the State(s) in question. For further details you are
recommended to consult the above-mentioned brochure.

Payment of renewal fees for European patents
Under Article 141 EPC "national" renewal fees in respect of a European patent may be imposed for the years which follow that in which the
mention of the grant of the European patent is published in the "European Patent Bulletin". For further details you are recommended to
consult the above—mentioned brochure.

REMARQUE RELATIVE A LA DECISION DE DELIVRANCE

D'UN BREVET EUROPEEN (OEB Form 2006)

Brochure d'information de I'OEB "Droit national relatif ‘a la CBE"

Cette brochure fournit d‘utiles renseignements sur les conditions de forme requises et sur les actes a accomplir aupres des offices de
brevet des Etats contractants aux fins d‘obtenir des droits dans les Etats contractants. Etant donné que les actes indispensables sont
susceptibles de modifications, il serait bon de toujours consulter la derniere édition de la brochure. Toute information ultérieure est publiée
au Journal Officiel.

Traduction du fascicule du brevet européen en vertu de l'article 65(1) de la Convention sur le brevet européen
Votre attention est de nouveau attirée sur l‘obligation faite par certains Etats contractants, en vertu de l‘article 65(1) CBE, da fournir une
traduction du fascicule du brevet européen, a laquelle il est fait référence dans la notification établie conformément a la regle 71 (5) CBE. Si
la(les) traduction(s) n‘est(ne sont) pas fournie(s), le brevet européen peut, des l‘origine, etre réputé sans effet dans cet(ces) Etat(s). Pour
plus de détails, nous vous renvoyons a la brochure susmentionnée.

Paiement des taxes annuelles pour le brevet européen
Conformément a l‘article 141 CBE des taxes annuelles "nationales" dues au titre du brevet européen peuvent etre percues pour les années
suivant celle au cours de laquelle la mention de la délivrance du brevet européen est publiée au "Bulletin européen des brevets. Pour plus
de détails, nous vous renvoyons a la brochure susmentionnée.
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FIELD OF THE INVENTION

The present invention relates to an antiallergic composition for ophthalmic or nasal use, and more partic-

ularly, it relates to a cetirizine-containing antiallergic composi tion which is useful for the treatment of allergic

diseases in the fields of ophthalmology and otorhinology.

BACKGROUND OF THE INVENTION

Cetirizine is an antiallergic compound ofthe formula:

Cl

m

CH— N N- CH2CH20CH2COOH ,

the chemical name of which is [2-[4-[(4-chlorophenyl)phenylmethyl]—1-piperazinyl]—ethoxy]acetic acid.

Cetirizine is well known to have an antiallergic effect, for example, by oral administration, and it is partic-

ularly useful as an antiallergic agent with significant specificity to histamine (see, e.g., JP-B 63-11353).

In the ophthalmic or nasal allergic diseases, taking the former as an example, systemic symptoms are fre-

quently associated with ophthalmic symptoms, in which case the oral administration of an antiallergic agent

is effective for their treatment. There are, however, some cases where no systemic abnormality can be de-

tected even if marked changes are found in the eyes, and in particular, lesions found only in the eyes are not

always accompanied by systemic abnormality. In such cases, topical therapy is preferred to systemic therapy

because of its safety and effectiveness. This relationship between the systemic and topical symptoms holds

true even in the field of otorhinology.

As an ophthalmic solution containing cetirizine, there is disclosed an anti allergic and antihistaminic com-

position (see, e.g., JP-A4-9339). This composition comprises an antiallergic agent and an antihistaminic agent

capable of exhibiting effective antihistaminic action when used in combination with the antiallergic agent. Ce-

tirizine is exemplified as such an antihistaminic agent that is one ofthe essential ingredients ofthe composi-
tion.

However, no report has hitherto been made ofan effect attained by the ophthalmic application of an an-

tiallergic composition containing cetirizine as only one active ingredient.

Cetiridine has, although it is readily soluble in water, a disadvantage that a solution of cetirizine at low

concentrations (below 1 w/v%) may cause the deposition of insoluble matter with the lapse of time, thereby

decreasing the stability as an aqueous solution. This seems because cetirizine is one ofthe diphenylmethane

derivatives capable of forming molecular aggregates (see, e.g., Masayuki Nakagaki (ed.), "Bussei-Butsuri (Ma-

terial Science)," Nankodo, Tokyo, 1986, pp. 238-239). On the other hand, a solution of cetirizine at high con-

centrations where no insoluble matter will be deposited has strong irritating properties when applied in oph-

thalmic or nasal use, and it cannot be used as an ophthalmic or nasal solution. For this reason, there have

not yet been developed an antiallergic composition for practical use containing cetirizine as the main active

ingredi ent, which can be applied as an ophthalmic or nasal solution.

In general, it is difficult in most cases to prepare an ophthalmic or nasal solution with satisfactory safety

and stability from a drug having irritating properties or capable of forming molecular aggregates, although it

depends on the kind of the drug used.

Cyclodextrin compounds are well known to have a property of taking various drugs into their central por-

tion to form clathrate compounds of these drugs because they are cyclic sugars. Therefore, cyclodextrin com-

pounds have hitherto been used for the purpose of making a solution of various slightly-soluble drugs or im-

proving the stability ofdrugs. However, when a cyclodextrin compound is blended with a certain drug, it be-

comes difficult in most cases to exhibit the efficacy of the drug, and this problem is particularly serious for

external preparations.
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SUMMARY OF THE INVENTION

Under these circumstances, the present inventors have intensively studied to develop a cetirizine-con-

taining ophthalmic or nasal solution with satisfactory safety and stability, which can overcome the above-

described disadvantages of cetirizine and which has no irritating properties to eyes and nasal mucosae. As

the result, they have found that the addition of a cyclodextrin compound to an aqueous solution of cetirizine

can reduce the deposition of insoluble matter even at low concentrations where molecular aggregates of ce-

tirizine will be found in conventional cases. They have also found that an aqueous solution of cetirizine blended

with a cyclodextrin compound can suppress the irritation of cetirizine to eyes or nasal mucosae even at high

concentrations where such an irritation will be found in conventional cases, and that such an aqueous solution

can maintain a sufficient inhibitory effect on allergic diseases of ocular or nasal portions. Further, they have

found that the addition ofa surfactant and/or a water-soluble polymer to an aqueous solution of cetirizine blend-

ed with a cyclodextrin compound can prevent the association of cetirizine in the aqueous solution for a long

period oftime. Thus, they have completed the present invention.

That is, the present invention provides an antiallergic composition for oph thalmic or nasal use, charac-

terized in that it comprises cetirizine or a salt thereof as an active ingredient. It may further contain a cyclo-

dextrin compound, as well as a surfactant and/or a water-soluble polymer.

The antiallergic composition ofthe present invention has almost no irritation to eyes and nasal mucosae,

and it can be effectively used as a prophylactic and therapeutic agent for allergic diseases in the fields ofoph-

thalmology and otorhinology, such as allergic conjunctivitis (e.g., conjunctival pollinosis), vernal conjunctivitis,

uveitis and allergic rhinitis.

DETAILED DESCRIPTION OF THE INVENTION 

The antiallergic composition of the present invention contains cetirizine or a salt thereof as an active in-

gredient. Examples of the salt of cetirizine are inorganic acid salts such as hydrochloride, sulfate, nitrate and

phosphate; and organic acid salts such as acetate, citrate, tartrate and maleate.

The antiallergic composition of the present invention may further contain a cyclodextrin compound, as

well as a surfactant and/or a water-soluble polymer.

Typical examples of the cyclodextrin compound are a—cyclodextrin, fi-cycledextrin, y-cyclodextrin, hydrox-

ypropyl [l-cyclodextrin, dimethyl [l-cyclodextrin, maltosyl fi-cyclodextrin and fi-cyclodextrin sulfate. Particular-

ly preferred are a—cyclodextrin, fi-cyclodextrin and y-cyclodextrin. These cyclodextrin compounds may be used
alone or in combination.

The amount of cyclodextrin compound to be used may vary with its solubility and the concentration of

cetirizine. It is, however, desirable that the amount of cycle dextrin compound is 0.5 to 3.0 times, preferably
1.0 to 2.0 times, as much as the mole of cetirizine.

The surfactants are preferably of the non-ionic type. Typical examples of the non-ionic surfactant are poly-

sorbate 80, polyoxyethylene hydrogenated castor oil 50 and polyoxyethylene hydrogenated castor oil 60.

These surfactants may be used alone or in combination.

The water-soluble polymer includes cellulose derivatives, vinyl polymers and polyols. Examples of the cel-

lulose derivative are alkylcelluloses such as methylcellulose and carboxymethylcellulose; and hydroxyalkyl-

celluloses such as hydroxypropylcellulose and hydroxyethylcellulose. Typical examples of the vinyl polymer

are polyvinyl pyrrolidone and polyvinyl alcohol. Typical examples of the polyol are a series of macrogol 200 to

6000. These water-soluble polymers may be used alone or in combination.

The amount of surfactant or water-soluble polymerto be used may vary with its kind and the concentration

of cetirizine. It is, however, desirable that the amount of surfactant is 0.01 to 1.0 time, preferably 0.05 to 0.5

times, as much as the weight of cetirizine, and the amount of water-soluble polymer is 0.01 to 10.0 times, pre-

ferably 0.02 to 5.0 times, as much as the weight of cetirizine.

The antiallergic composition ofthe present invention can be used within the pH range adopted for ordinary

ophthalmic or nasal solutions, and it is usually adjusted to pH 4.0 to 9.0, preferably pH 5.0 to 8.0.

The antiallergic composition of the present invention may further contain any conventional additives in

suitable amounts, which are used in ordinary ophthalmic or nasal solutions, e.g., preservatives such as p-hy-

droxybenzoates, benzalkonium chloride and chlorobutanol; chelating agents such as disodium edetate and so-

dium citrate; agents for making isotonic solutions, such as sodium chloride, sorbitol and glycerin; buffer agents

such as phosphates, boric acid and citrates; and pH controlling agents such as hydrochloric acid, acetic acid

and sodium hydroxide. The amount of additive to be used can be determined by those skilled in the art within

the same range as adopted for ordinary ophthalmic or nasal solutions.

The antiallergic composition of the present invention may further contain any therapeutic ingredients

3
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otherthan cetirizine in suitable amounts, so long as the excellent advantages attained by the present invention
are not deteriorated.

The antiallergic composition ofthe present invention may have various dosage forms which are pharma-

ceutically acceptable in the field ofophthalmology or otorhinology, such as solutions, suspensions, emulsions,

gels and ointments. It may also be prepared, for example, in aqueous solution form and then lyophilized in

powder form, which is reconstructed into an aqueous solution with distilled water at the time of use.

The concentration of cetirizine in the antiallergic composition ofthe present invention may vary with the

administration route and allergic symptoms. It is, however, usually in the range of about 0.01 to 4.0 w/v%, pre-

ferably about 0.05 to 2.0 w/v%. For example, when used as an ophthalmic solution for adult patients, the an-

tiallergic composi tion of the present invention is preferably administrated about 3 to 6 times a day in a dose

ofone to several drops at each time. When used as a nasal solution, the antiallergic corn position ofthe present

invention is preferably atomized and inhaled about 3 to 6 times a day in a dose of 1 to 2 sprays at each time

into the nasal cavity with an atomizer.

The present invention will be further illustrated by way ofthe following test examples and working exam-

ples, which are not to be construed to limit thereof.

Test Example 1: Eye irritation test in rabbits

(Method)

Using male Japanese white rabbits without any abnormality in the anterior parts of their eyes (4 groups

of 3 rabbits), Composition C, D, E or F prepared in solution form according to the formulation shown in Table

1 was instilled into the right eyes ofthe rabbits in the corresponding group and only the vehicle into their left

eyes 8 times a day at 1-hour intervals in a dose of one drop at each time for 5 days. For evaluation, a macro

scopic examination ofthe anterior parts ofthe eyes and a corneal fluorescein staining assay were performed

before the first instillation on day 1, 30 minutes afterthe last instillation on each ofdays 1, 3 and 5 oftreatment,

and on day 6.

TABLE 1
 

Ingredient (w/v%) Compositions 

A B C D E F G H J K 

Active ingredient

Cetirizine hydro-
chloride

0.25 0.4 0.5 1.0 1.0 1.0 1.0 1.0 1.0 2.0

Additional ingredients

a—Cyclodextrin _ - _ - 2_1 - - - - _

[l-Cyclodextrin - - - - - 2,45 - _ - 4_g

y-Cyclodextrin - - _ _ _ _ 2.81 _ _ _

Polyvinyl pyrroli-
done ' ' ' ' ' ' ' 2'05 ' '

Chlorobutanol — - — - - - - - 0.3 _

Vehicle

Con. glycerin 2.0 2.0 2.0 2.0 2.0 2.0 2.0 2.0 2.0 2.0

Boric acid 0.4 0.4 0.4 0.4 0.4 0.4 0.4 0.4 0.4 0.4

Sodium hydroxide q.s. q.s. q.s. q.s. q.s. q.s. q.s. q.s. q.s. q.s.
 

            
PH 7.0 7.0 7.0 7.0 7.0 7.0 7.0 7.0 7.0 7.0
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(Results)

In the groups of rabbits topically dosed with Solution C or D, redness was observed on the palpebral con-

junctiva and nictitating membrane afterthe last instillation on day 1. Particularly, in the group of rabbits given

Solution D, their symptoms were so severe that individual blood vessels to be clearly observed on the normal

palpebral conjunctiva were not definitely discernible. In addition, bulbar conjunctival vasodilation and palpe-

bral conjunctival edema were observed. The redness as mentioned above was still observed even 16 hours

after the last administration on day 1 and up to the beginning of instillation on day 2. The observation on day

3 of treatment also found redness ofthe conjunctiva as in the observation afterthe last instillation on day 1

butwith an increased severity in both groups, indicating that cetirizine has a strong irritating effect on the con-

junctiva. In the corneal fluorescein stain assay performed at the completion ofinstillat ion treatment, dye spots

were observed overthe entire corneal area in both groups, indicating that cetirizine also irritates the corneal

epithelium. Judging that the rabbit eyes could not tolerate further instillation, the treatment with Solution C

or D was discontinued on day 3.

In the group of rabbits given Solution E containing a cyclodextrin compound, slight redness was observed

on the palpebral and bulbar conjunctivae after the last instillation on day 1, while very small amounts of dis-

charge were found in some rabbits of the group dosed with Solution F. However, neither the redness northe

eye discharge as found on day 1 was no longer observed on and after day 3. Even in the corneal fluorescein

staining assay done at the end of treatment, no change was found from the condition before the treatment

and all the findings were invariably within the normal range, clearly indicating that a reduction in ocular irri-

tation can be attained by the addition of a cyclodextrin compound to a composition of cetirizine hydrochloride.

The eyes treated with the vehicle showed no sign of irritation caused by the vehicle.

Test Example 2: Toxicity test by instillation into rabbit eyes

(Method)

Using male Japanese white rabbits in good health without any abnormality in the ophthalmological ex-

amination (2 groups of 5 rabbits), ophthalmic composition F or K prepared in solution form according to the

formulation shown in Table 1 was instilled into both eyes ofthe rabbits in the corresponding group 8 times a

day in a dose ofone drop at each time for 28 days. The rabbits were examined forthe general condition, food

con sumption, body weight and ophthalmological items (macroscopic observation of the anterior part of eyes,

observation ofthe corneal stained spots and fundus oculi, measurement ofthe intraocular tension) with the

lapse of time for 28 days, after which they were subjected to urinalysis, hematological examination, blood

chemical examination, autopsy, organ weight measurement, histopathological examination ofthe eyeball and

electron microscopic examination of the cornea.

(Results)

With respect to the instillation of Solution F or K, no abnormality was found in the ophthalmological ex-

amination, general condition and other examinations.

Test Example 3: Effect on rat histamine-induced conjunctivitis

(Method)

Male Wistar rats of about 100 g in weight were injected subconjunctivally each with 50 pl of 0.1 w/v% his-

tamine at the upper eyelid. Each of the following test ophthalmic compositions in solution form was instilled

into both eyes of the rats in the corresponding group at a dose of 3 pl for each eye 40 and 20 minutes before

the histamine injection. The rats were sacrificed one hour after the histamine injection. The palpebral con-

junctival edema weight was measured, and the edema inhibition rate was calculated using the edema weight

of the physiological saline group as the maximal response. As the test ophthalmic solutions, a solution pre-

pared by dissolving cetirizine hydrochloride in the vehicle (2.0 w/v% conc. glycerin, 0.4 w/v% aqueous boric

acid and sodium hydroxide (q.s.); pH 7.0) to have a specified final concentration (hereinafter referred to as

CE ophthalmic solution), a solution prepared by dissolving equimolar amounts of cetirizine hydrochloride and

either u— or fi-cyclodextrin in the vehicle at a specified final concentration (hereinafter referred to as CE + or-

CD ophthalmic solution and CE + [i-CD ophthalmic solution, respectively) and a solution prepared by dissolv-

ing diphenhydramine hydrochloride in the vehicle (hereinafter referred to as DPH ophthalmic solution) were

5
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used.

(Results)

In the rat model of histamine-induced conjunctivitis, cetirizine hydrochloride exhibited an inhibition rate of

about 88.8% at the concentration of 0.5 W/V%, indicating that cetirizine hydrochloride has a sufficient antihis-

taminic effect even when topically used in the field of ophthalmology.

To compare the efficacy against histamine-induced conjunctivitis of cetirizine hydrochloride when formu-

lated with a— or p-cyclodextrin, the cetirizine hydrochloride concentration (mM) of each ophthalmic solution

which exhibited a 50% inhibition ofthe edema (I050) was determined using the edema rate ofthe physiological

saline-instilled rat group as a control. The I050 values obtained for the test ophthalmic solutions are shown in
Table 2.

_ . TABLE;

Inhibitog Effect of Cetirizine on Histamine-induced Conjunctivitis“a

Test ophthalmic solution 1C50*
M

CE 205 mM

CE + a-CD 1.97

CE + B-CD 2.76

DPH 120.0
a

*: The concentration of cetirizine hydrochloride
which gives 50% inhibition of histamine-
1nduced rat conjunctivitis.

As shown in Table 2, the IC50 value of CE ophthalmic solution was 2.05 mM (about 0.1 w/v%), indicating

that cetirizine hydrochloride has an antihistaminic effect to a certain extent even below irritating concentra-

tions. The groups of rats treated with CE or CE + cx-CD ophthalmic solution gave substantially equal I050 val-

ues, indicating that, in this experimental system, a—cyclodextrin does not substantially affect the efficacy of

cetirizine hydrochloride. The I050 value in the group of rats treated with CE + fi-CD ophthalmic solution was

somewhat higher than that found in the group ofrats treated with CE ophthalmic solution (containing cetirizine

hydrochloride alone). This fact suggests that the addition of fi-cyclodextrin to a composition of cetirizine hy-

drochloride causes a slight decrease in the efficacy of cetirizine hydrochloride in this experimental system but

the degree of decrease is so small that the efficacy of cetirizine hydrochloride can be well maintained.

Test Example 4: Eye irritation test in humans

(Method)

There is some difference in irritation response between the human and animal eyes when an ophthalmic

solution is instilled thereinto. In addition, some subjective factors such as a feeling after the use should be

considered in case ofhuman eyes. It is, therefore, be concluded that ophthalmic solutions without any irritation

to human eyes are more preferred, and any strongly irritative composition cannot be put to practical use. In

this regard, Compositions A, B. D, E, F, G, H, J and K in solution form as shown in Table 1 were evaluated for

the feeling aftertheir use when instilled into the eyes of human subjects (I, II, III and IV). The results are shown
in Table 3.
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. . TABLE 3
Imtation to Human Eves
N

5 Ophthalmic Human subjects
composmon H

I II III IV
l

A — + — +

m B + -r- ++ ++
D +++ +++ +++ +++
E _ _ _ _

F _ _ _. _

G _ _ _ _

15 H +++ ++ +++ +++
J +++ +++ +++ +++
K _ _ _ _
M

—: No irritation or discomfort
+2 Slight irritation20 _ . . . .

++. Moderate mutation (pam)
+++: Strong irritation

(Results)
25

Among the cyclodextrin-free ophthalmic compositions, i.e., Compositions A, B and D in solution form, Sol-

ution Acontaining 0.25 w/v% cetirizine hydrochloride gave slight irritation only to two offour subjects, indicating

that the irritation of cetirizine hydrochloride to human eyes is significantly reduced at relatively low concen-

trations. In contrast, Solutions B and D both having a cetirizine hydrochloride concentration of 0.4 w/v% or

30 more gave irritation to all the subjects, and in particular, Solution D was so much irritative that it has no prac-
tical use.

On the other hand, Solutions E, F, G and K each containing a—, [l— or y—cyclodextrin caused no ocular irri-

tation, although their cetirizine hydrochloride concentrations were as high as 1 w/v%. It was, therefore, clear

that the addition of a cyclodextrin compound to a composition of cetirizine hydrochloride can reduce the irri-

35 tation response of eyes to cetirizine hydrochloride and the resulting composition in solution form can be used

safely as an ophthalmic solution.

Solution H containing polyvinyl pyrrolidone which caused no ocular irritation but has the property of form-

ing complexes with many different substances, and Solution J containing chlorobutanol which has local anes-

thetic action and is usually used for reducing the local pain caused by an injection, gave strong ocular irritation,

40 indicating that neither polyvinyl pyrrolidone nor chlorobutanol is suitable as an additional ingredient for the ob-

ject of the present invention, that is, for suppressing ocular irritation caused by cetirizine or salts thereof.

Test Example 5: Human Nasal Mucosal Irritation Test

45 (Method)

It can also be said that nasal solutions without any irritation to human noses are more preferred as is true

of ophthalmic solutions, and any strongly irritative composition cannot be put to practical use. In this regard,

Solutions C, D and F were evaluated for the feeling after their use when sprayed into the noses of human sub-

50 jects (I, II and Ill). The results are shown in Table 4.
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TABLE 4_1
Imitation to Human Noses
M

Ophthalmic Human subjects
composition
 

I II III

“U0 4.+ +++ +++

—: No irritation or discomfort

+z Slight irritation

++: Moderate irritation (pain)
+++z Strong imitation

(Results)

When Solution C was sprayed into the nose, one ofthree subjects felt it irritative. When Solution D was

applied, all the subjects felt strong irritation which persisted fora fairly long time, indicating that a composition

containing only cetirizine hydrochloride in the vehicle is also irritative to nasal mucosae.

On the other hand, Solution F containing fl-cyclodextrin gave slight irritation only to one ofthree subjects,

although the cetiridine hydrochloride concentration thereof was the same as that of Solution D giving strong
irritation. Moreover, the irritation from Solution F disappeared in a brief time. It is, therefore, clear that the

addition ofa cycle dextrin compound to a composition of cetirizine or a salt thereof can suppress the irritation

to nasal mucosae and such a composition in solution form can be used as a nasal solution.

E Example 6: Stability E

(Method)

Compositions A and K shown in Table 5, and Compositions L to N and P to R shown in Table 5 were pre-

pared in solution form. Each ofthe solutions was filtered through a membrane filter of0.45 pm mesh, followed

by filling into a glass ampoule. These ampoules were stored at room temperature for 6 months, during which

they were subjected to macroscopic observation for the presence of insoluble matter with the lapse of time.
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flé

Ingredient (w/v%) Compositions

L M N P Q R

Active ingredient

Cetirizine hydrochloride 0.25 2.0 2.0 2.0 2.0 2.0

Additional ingredients

B-Cyclodextrin 0.61 4.9 4.9 4.9 4.9 4.9

Hydroxypropylmethylcellulose - 0.2 - - - -

Polyvinyl alcohol - - 0.2 - - _

Polysorbate 80 - - - 0.2 — _

Polyvinyl pyrrolidone - - - - 2.0 _

Macrogol 4000 - - - - - 1.0

Vehicle

Conc. glycerin 2.0 2.0 2.0 2.0 2.0 2.0

Boric acid 0.4 0.4 0.4 0.4 0.4 0.4

Sodium hydroxide q.s. q.s. q.s. q.s. q.s. q.s.

pH 7.0 7.0 7.0 7.0 7.0 7.0

        
 

(Results)

The deposition of insoluble matter was observed in the ampoule of Solution Aafter one day from the be-

ginning ofthe storage at room temperature. The ampoules of Solution K and L exhibited a slight deposition of

insoluble matter after six months. In contrast, no deposition of insoluble matter was found in the ampoules of
Solution M, N and P to R even after six months.

It was, therefore, found that the addition of a cyclodextrin compound to a composition of cetirizine hydro-

chloride can reduce the association of cetirizine and the addition of a surfactant or a water-soluble polymer

to a composition of cetirizine hydrochloride and a cyclodextrin compound can prevent the association of ce-

tirizine, thereby making it possible to obtain an antiallergic composition in stable solution form. It was also found

that a combination of cetiridine hydrochloride only with a surfactant or a water-soluble polymer cannot prevent

the deposition of insoluble matter.

Example 1

An ophthalmic composition was prepared in lyophilized powder form according to the following formula-
tion:  

 

   
 

Ingredient Amount

Cetirizine hydrochlon'de 0.5 g

Boric acid 5.0 g

Sodium hydroxide q.s.

Distilled water ad 100 ml

9
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Cetirizine hydrochloride and boric acid are dissolved in about 80 ml ofdistilled water, and the solution is

adjusted to pH 7.0 by the addition of aqueous sodium hydroxide, to which distilled water is further added to

have a total volume of 100 ml. The solution thus obtained is sterilized by filtration, and dispensed in 2 ml por-

tions, which are then lyophilized, resulting in an ophthalmic composition. At the time of use, the ophthal mic

composition is dissolved in 5 ml of distilled water for injection.

Example 2

An ophthalmic composition was prepared in solution form according to the following formulation: 

 Ingredient Amount

Cetirizine hydrochloride 1.0 g

a—cyclodextrin 2.1 g

Boric acid 2.0 g

Sodium hydroxide q.s.

Distilled water ad 100 ml

   
 

Cetirizine hydrochloride, a—cyclodextrin and boric acid are dissolved in about 80 ml of distilled water, and

the solution is adjusted to pH 7.0 by the addition of aqueous sodium hydroxide, to which distilled water is fur-

ther added to have a total volume of 100 ml, resulting in an ophthalmic composition.

Example g

An ophthalmic composition was prepared in solution form according to the following formulation: 

 Ingredient Amount

Cetirizine hydrochloride 1.0 g

a—cyclodextrin 2.1 g

Hydroxypropylmethylcellulose 0.1 g

Boric acid 2.0 g

Sodium hydroxide q.s.

Distilled water ad 100 ml

   
 

About 80 ml ofdistilled water is heated to about 90°C, in which hydroxy-propylmethylcellulose is uniformly

dispersed. The dispersion is stirred in an ice-water bath so that the hydroxypropylmethylcellulose is dissolved.

After warming to room temperature, cetirizine hydrochloride, a—cyclodextrin and boric acid are dissolved in the

solution. The solution thus obtained is adjusted to pH 7.0 by the addition ofaqueous sodium hydroxide, to which

distilled water is further added to have a total volume of 100 ml, resulting in an ophthalmic composition.

Example 1

A nasal composition was prepared in solution form according to the following formulation:

10
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 Ingredient Amount

Cetirizine hydrochloride 2.0 g

fi-cyclodextrin 4.93 g

Hydroxypropylmethylcellulose 0.2 g

Boric acid 2.5 g

Disodium edetate 0.02 g

Sodium hydroxide q.s.

Distilled water ad 100 ml

   
 

About 80 ml of distilled water is heated to about 90°C, in which hydroxy-propylmethy|ce||u|ose is uniformly

dispersed. The dispersion is stirred in an ice-water bath so that the hydroxypropylmethylcellulose is dissolved.

After warming to room temperature, cetirizine hydrochloride, [i-cyclodextrin, boric acid and disodium edetate

are dissolved in the solution. The solution thus obtained is adjusted to pH 7.0 by the addition of aqueous sodium

hydroxide, to which distilled water is further added to have a total volume of 100 ml, resulting in a nasal com-

position.

Example §

An ophthalmic composition was prepared in solution form according to the following formulation: 

 

 
Ingredient Amount

Cetirizine hydrochloride 0.3 g

a—cyclodextrin 0.8 g

Polyvinyl alcohol 0.2 g

Sodium acetate 0.1 g

Propylene glycol 2.0 9

Methyl paraben 0.2 g

Propylparaben 0.1 g

Sodium hydroxide q.s.

Distilled water ad 100 ml

  
 

About 80 ml of distilled water is heated to about 90°C, in which polyvinyl alcohol, methylparaben and pro-

pylparaben are dissolved. After cooling to room temperature, cetirizine hydrochloride, a—cyclodextrin, sodium

acetate and propylene glycol are dissolved in the solution. The solution thus obtained is adjusted to pH 7.0 by

the addition of aqueous sodium hydroxide, to which distilled water is further added to have a total volume of

100 ml, resulting in an ophthalmic composition.

Example g

A nasa| composition was prepared in solution form according to the following formulation:

11
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 Ingredient Amount

Cetirizine hydrochloride 1.0 g

fi-cyclodextrin 2.47 g

Hydroxypropylmethylcellulose 0.1 g

Boric acid 1.25 g

Disodium edetate 0.01 g

Sodium hydroxide q.s.

Distilled water ad 100 ml

   
 

About 80 ml of distilled water is heated to about 90°C, in which hydroxy-propylmethy|ce||u|ose is uniformly

dispersed. The dispersion is stirred in an ice-water bath so that the hydroxypropylmethylcellulose is dissolved.

After warming to room temperature, cetirizine hydrochloride, [i-cyclodextrin, boric acid and disodium edetate

are dissolved in the solution. The solution thus obtained is adjusted to pH 7.0 by the addition of aqueous sodium

hydroxide, to which distilled water is further added to have a total volume of 100 ml, resulting in a nasal com-

position.

Example 7

A nasa| composition was prepared in solution form according to the following formulation: 

 

 
Ingredient Amount

Cetirizine hydrochloride 0.5 g

Hydroxypropyl fi-cyclodextrin 1.6 g

Polyvinyl pyrrolidone 1.0 g

Macrogol 4000 1.0 9

Potassium dihydrogenphosphate 0.1 g

Mannitol 5.1 g

Benzalkonium chloride 0.005 9

Potassium hydroxide q.s.

Distilled water ad 100 ml

  
 

Cetirizine hydrochloride, hydroxypropyl [i-cyclodextrin, polyvinyl pyrrolidone, macrogol 4000, potassium

dihydrogenphosphate, mannitoI and benzalkonium chloride are dissolved in about 80 ml of distilled water. The

solution thus obtained is adjusted to pH 7.5 by the addition of aqueous potassium hydroxide, to which distilled

water is further added to have a total volume of 100 ml, resulting in a nasal composition.

Example g

A nasal composition was prepared in solution form according to the following formulation:

12
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 Ingredient Amount

Cetirizine hydrochloride 1.0 g

a—cyclodextrin 1.0 g

[i-cyclodextrin 1.5 g

Sodium citrate 0.05 g

Sodium chloride 0.9 9

Potassium hydroxide q.s.

Distilled water ad 100 ml

   
 

Cetirizine hydrochloride, a—cyclodextrin, B—cyclodextrin, sodium citrate and sodium chloride are dissolved

in about 80 ml of distilled water. The solution thus obtained is adjusted to pH 6.5 by the addition of aqueous

potassium hydroxide, to which distilled water is further added to have a total volume of 100 ml, resulting in a
nasal composition.

Claims

1. An antiallergic composition for ophthalmic or nasal use, comprising a compound of the formula:

Cl

/_\

CH- N N- CH2CH20CH2COOH

or a salt thereof as an active ingredient.

2. An antiallergic composition according to claim 1, further comprising a cyclodextrin compound.

3. An antiallergic composition according to claim 2, wherein said cyclode xtrin compound is selected from

the group consisting of a—cyclodextrin, B-cyclodextrin and y—cyclodextrin.

4. An antiallergic composition according to claim 2, further comprising a surfactant.

5. An antiallergic composition according to claim 2 or 4, further comprising water-soluble polymer.

6. An antiallergic composition according to claim 4, wherein said surfactant is of the non-ionic type.

7. An antiallergic composition according to claim 6, wherein said non-ionic surfactant is selected from the

group consisting of polysorbate 80 and polyoxyethylene hydrogenated castor oil.

8. An antiallergic composition according to claim 5, wherein said water soluble polymer is selected from cel-

lulose derivatives, vinyl polymers and polyols.

9. An antiallergic composition according to claim 8, wherein said cellulose derivatives include alkylcelluloses

and hydroxyalkylcelluloses.

10. An antiallergic composition according to claim 9, wherein said a|ky| celluloses include methylcellulose and

13
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An antiallergic composition according to claim 9, wherein said hydroxy-alkylcelluloses include hydroxy-

propylmethylcellulose and hydroxyethylcellulose.

An antiallergic composition according to claim 8, wherein said vinyl polymers include polyvinyl alcohol

and polyvinyl pyrrolidone.

An antiallergic composition according to claim 8, wherein said polyols include macrogol 4000.

Use ofa compound orsaltthereof, as defined in claim 1,forthe manufacture ofan antiallergic medicament

for ophthalmic or nasal use.

14
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1
OPHTHALMIC AND AURAL

COMPOSITIONS CONTAINING
DICLOFENAC POTASSIUM

This application claims priority to European Patent
Application No. 95/03844, filed on Sep. 28, 1995.

The present invention describes an ophthalmic compo-
sition comprising diclofenac potassium, the use of said
composition as a medicament for treating inflammatory
conditions of the eye, for treating glaucoma or for treating
ear inflammatory and/or painful conditions (otitis), as well
as the use of diclofenac potassium in the preparation of a
pharmaceutical composition for treating any inflammatory
condition of the eye, for treating glaucoma or for treating ear
inflammatory and/or painful conditions (otitis).

Hitherto, predominantly corticosteroids have been used
for the treatment of relatively severe acute or chronically
recurrent inflammatory symptoms in the eye. The immuno-
suppressant action of these substances, however, conceals
the risk of a deterioration in the clinical picture as a result of
a bacterial or viral infection. Therefore, considerable efforts
are still made, to develop potent non-steroidal anti-
inflammatory agents and to introduce them into ophthalmo-
logical therapy.

EP 242 328 describes for example a medicament for the
treatment of inflammations of the eye, which medicament
comprises sodium 2-[(2,6-dichlorophenyl)amino]—phenyl
acetate, known as diclofenac sodium.

Diclofenac-potassium, is chemically described as potas-
sium 2-[(2,6-dichlorophenyl)amino]-phenyl acetate. It is
known as a non-steroidal anti-inflammatory drug (NSAID).
A Norwegian publication, Cephalalgia 13, 117—123(1993),
describes for example the use of diclofenac potassium in the
acute treatment of migraine.

A stabilized aqueous solution of pharmaceutically
acceptable salts of 2-[(2,6-dichlorophenyl)amino]—phenyl
acetic acid for ophthalmic use is disclosed in US. Pat. No.
4,960,799. Diclofenac potassium is not specifically dis-
closed in said application. Accordingly, all claims and
working examples of said application disclose either
diclofenac sodium or its free acid as a pharmaceutically
active ingredient. Hence, said application is clearly directed
towards the provision of a stable aqueous solution of a
pharmaceutically acceptable salt of 2-[(2,6-dichlorophenyl)
amino]—phenyl acetic acid containing an effective amount of
a pharmaceutically acceptable salt of ethylenediamine tet-
raacetic acid.

Surprisingly it was found, that the potassium salt of
2-[(2,6-dichlorophenyl)amino]-pheny1 acetic acid,
diclofenac potassium, is especially suitable to treat inflam-
matory ocular processes in general. It has been demonstrated
that for example the ocular penetration of diclofenac potas-
sium is much superior in comparison to the corresponding
diclofenac sodium. In addition to said advantage, pharma-
cological studies show a much better topical tolerance, e.g.
ocular tolerance, and efficacy of diclofenac potassium in
comparison to diclofenac sodium and also a surprisingly
short onset of action as well a long lasting duration of action
e.g. in the eye.

Therefore the present invention relates to an ophthalmic
composition for treating inflammatory ocular conditions, for
treating glaucoma or for treating ear inflammatory and/or
painful conditions (otitis), which composition comprises a
therapeutically effective amount of diclofenac potassium
and a carrier.

The present invention relates also to an ophthalmic
composition for treating inflammatory conditions of the eye,
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which composition comprises a therapeutically effective
amount of diclofenac potassium and a carrier.

The present invention relates also to an ophthalmic
composition, which comprises a therapeutically effective
amount of diclofenac potassium, a carrier and a stabilizer.

The present invention relates also to an ophthalmic
composition, which comprises a therapeutically effective
amount of diclofenac potassium, a carrier and a solubilizer.

The present invention relates also to an ophthalmic
composition, which comprises a therapeutically effective
amount of diclofenac potassium, a carrier, a stabilizer and a
solubilizer.

The present invention relates also to an ophthalmic
composition, which comprises a therapeutically effective
amount of diclotenac potassium, a carrier, a solubilizer, a
stabilizer and a complexing agent.

The present invention relates also to an ophthalmic
composition, which comprises a therapeutically effective
amount of diclofenac potassium, a carrier, a solubilizer, a
stabilizer, a complexing agent and a tonicity enhancing
agent.

The present invention relates also to an ophthalmic
composition, which comprises a therapeutically effective
amount of diclofenac potassium, a carrier, a solubilizer, a
stabilizer, a complexing agent, a tonicity enhancing agent
and a buffer.

The present invention relates also to an ophthalmic
composition, which comprises a therapeutically effective
amount of diclofenac potassium, a carrier, a solubilizer, a
stabilizer, a complexing agent, a tonicity enhancing agent, a
buffer and a preservative.

The present invention relates also to an ophthalmic
composition, which comprises a therapeutically effective
amount of diclofenac potassium and a carrier, and is further
comprising one or more of the excipients selected from the
group consisting of buffers, complexing agents, tonicity
enhancing agents, preservatives and fillers.

The present invention relates also to an ophthalmic
composition, which comprises a therapeutically effective
amount of diclofenac potassium, a carrier and a stabilizer,
and is further comprising one or more of the excipients
selected from the group consisting of buffers, complexing
agents, tonicity enhancing agents, preservatives and fillers.

The present invention relates also to an ophthalmic
composition, which comprises a therapeutically effective
amount of diclofenac potassium, a carrier and a solubilizer,
and is further comprising one or more of the excipients
selected from the group consisting of buffers, complexing
agents, tonicity enhancing agents, preservatives and fillers.

The present invention relates also to an ophthalmic
composition, which comprises a therapeutically effective
amount of diclofenac potassium, a carrier, a solubilizer and
a stabilizer, and is further comprising one or more of the
excipients selected from the group consisting of buffers,
complexing agents, tonicity enhancing agents, preservatives
and fillers.

Another aspect of the present invention is the use of
diclofenac potassium and a carrier in the preparation of a
pharmaceutical composition for treating inflammatory ocu-
lar conditions, for treating glaucoma or for treating ear
inflammatory and/or painful conditions (otitis).

The present invention relates also to the use of diclofenac
potassium and a carrier in the preparation of a pharmaceu-
tical composition for treating inflammatory ocular pro-cesses.

The present invention relates also to the use of diclofenac
potassium, a carrier and a stabilizer in the preparation of a
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pharmaceutical composition for treating inflammatory ocu-
lar conditions, for treating glaucoma or for treating ear
inflammatory and/or painful conditions (otitis).

The present invention relates also to the use of diclofenac
potassium, a carrier, a stabilizer and a solubilizer in the
preparation of a pharmaceutical composition for treating
inflammatory ocular conditions, for treating glaucoma or for
treating ear inflammatory and/or painful conditions (otitis).

Still another aspect of the present invention is a method
of treating inflammatory ocular conditions, which method
comprises administering topically to the eye of a patient
requiring such treatment a therapeutically effective amount
of an ophthalmic composition comprising diclofenac potas-
sium and a carrier.

The present invention relates also to a method of treating
inflammatory ocular conditions, which method comprises
administering topically to the eye of a patient requiring such
treatment a therapeutically effective amount of an oph-
thalmic composition comprising diclofenac potassium, a
carrier and a stabilizer.

The present invention relates also to a method of treating
inflammatory ocular conditions, which method comprises
administering topically to the eye of a patient requiring such
treatment a therapeutically effective amount of an oph-
thalmic composition comprising diclofenac potassium, a
carrier, a stabilizer and a solubilizer.

In the present invention, treating inflammatory ocular
conditions means, treating all ophthalmological diseases
involving inflammatory processes, whatever the causes are.

Examples for such causes are e.g. allergic or non-allergic
inflammation, immune and non-immune processes, acute or
chronic disease. Examples for such treatments of ocular
inflammations are the inhibition of miosis during ocular
surgery, prevention or treatment of ocular pain during these
processes or consequent upon surgery, inhibition of
photophobia, treatment of uveitis or ocular inflammation of
any cause and the like. Post operative inflammations are for
example, of the type associated with cataract removal or
photorefractive surgery or incisional refractive surgery, tra-
beculectomy and combined procedures thereof, painful eye-

conditions (including photophobia and post-operative pain),
pain associated with trauma or foreign bodies, prevention
and treatment of macular edema (idiopathic or associated
with surgical interventions or diabetes) and inhibition of
miosis.

According to the present invention an ophthalmic com-
position may also be used for treating glaucoma in connec-
tion with non-inflammatory induced elevated intraocular
pressure associated with administered or endogenous glu-
cocorticoids.

According to the present invention an ophthalmic com-
position may also be used for treating ear inflammatory
and/or painful conditions (otitis).

According to the present invention an ophthalmic com-
position may preferably be used for treating inflammatory
ocular conditions.

According to the invention an ophthalmic composition is
advantageously applied topically to the eye, especially in the
form of a solution, a suspension, an ointment, a gel or a solid
insert. Such compositions comprise the active ingredient, for
example, in a range of from approximately 0.000001 to
approximately 5.0% by weight, preferably from approxi-
mately 0.001 to approximately 1.0% by weight, or more
preferably in the range of from approximately 0.01 to
approximately 0.5% by weight and most preferably in the
range of from 0.025 to 0.1% by weight. The dose of the
active ingredient may depend on various factors, such as
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mode of administration, requirement, age and/or individual
condition. Analogously an above ophthalmic composition
may be also topically applied to an ear.

There are used for a corresponding ophthalmic compo-
sition customary pharmaceutically acceptable excipients and
additives known to the person skilled in the art, for example
those of the type mentioned below, especially carriers,
stabilizers, solubilizers, tonicity enhancing agents, buffer
substances, preservatives, thickeners, complexing agents
and other excipients. Examples of such additives and excipi-
ents can be found in US. Pat. Nos. 5,134,124 and 4,906,613.
Such compositions are prepared in a manner known per se,
for example by mixing the active ingredient with the cor-
responding excipients and/or additives to form correspond-
ing ophthalmic compositions. The active ingredient is pref-
erably administered in the form of eye drops, the active
ingredient being conventionally dissolved, for example, in a
carrier. The solution is, where appropriate, adjusted and/or
buffered to the desired pH and, where appropriate, a
stabilizer, a solubilizer or a tonicity enhancing agent is
added. Where appropriate, preservatives and/or other excipi-
ents are added to an ophthalmic composition.

Carriers used in accordance to the present invention are
typically suitable for topical or general administration, and
are for example water, mixtures of water and water-miscible
solvents, such as C1- to C7-a1kanols, vegetable oils or
mineral oils comprising from 0.5 to 5% by weight
hydroxyethylcellulose, ethyl oleate,
carboxymethylcellulose, polyvinylpyrrolidone and other
non-toxic water-soluble polymers for ophthalmic uses, such
as, for example, cellulose derivatives, such as
methylcellulose, alkali metal salts of
carboxymethylcellulose, hydroxymethylcellulose,
hydroxyethylcellulose, methylhydroxypropylcellulose and
hydroxypropylcellulose, acrylates or methacrylates, such as
salts of polyacrylic acid or ethyl acrylate, polyacrylamides,
natural products, such as gelatin, alginates, pectins,
tragacanth, karaya gum, xanthan gum, carrageenin, agar and
acacia, starch-derivatives, such as starch acetate and hydrox-
ypropyl starch, and also other synthetic products, such as
polyvinyl alcohol, polyvinylpyrrolidone, polyvinyl methyl
ether, polyethylene oxide, preferably cross-linked poly-
acrylic acid, such as neutral Carbopol, or mixtures of those
polymers. Preferred carriers are water, cellulose derivatives,
such as methylcellulose, alkali metal salts of
carboxymethylcellulose, hydroxymethylcellulose,
hydroxyethylcellulose, methylhydroxypropylcellulose and
hydroxypropylcellulose, neutral Carbopol, or mixtures
thereof. The concentration of the carrier is, for example,
from 1 to 100 000 times the concentration of the active

ingredient.
The solubilizers used for an ophthalmic composition of

the present invention are, for example, tyloxapol, fatty acid
glycerol poly-lower alkylene glycol esters, fatty acid poly-
lower alkylene glycol esters, polyethylene glycols, glycerol
ethers vitamin E and vitamin E derivatives, such as Vitamin

E Tocopherol Polyethylene Glycol 1000 Succinate (TPGS)
or mixtures of those compounds. A specific example of an
especially preferred solubilizer is a reaction product of
castor oil and ethylene oxide, for example the commercial
products Cremophor EL® or Cremophor RH 40®. Reaction
products of castor oil and ethylene oxide have proved to be
particularly good solubilizers that are tolerated extremely
well by the eye. Another preferred solubilizer is tyloxapol.
The concentration used depends especially on the concen-
tration of the active ingredient. The amount added is typi-
cally suflicient to solubilize the active ingredient. For
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example, the concentration of the solubilizer is from 0.1 to
5000 times the concentration of the active ingredient.

According to the present invention lower alkylene means
linear or branched alkylene with up to and including 7
C-atoms. Examples are methylene, ethylene, 1,3-propylene,
1,2-propylene, 1,5-pentylene, 2,5-hexylene or 1,7-
heptylene.

Lower alkylene is preferably linear or branched alkylene
with up to and including 4 C-atoms.

Examples of buffer substances are acetate, ascorbate,
borate, hydrogen carbonate/carbonate, citrate, gluconate,
lactate, phosphate, propionate and TRIS (tromethamine)
buffers. Tromethamine and borate buffer are preferred buff-
ers. The amount of buffer substance added is, for example,
that necessary to ensure and maintain a physiologically
tolerable pH range. The pH range is typically in the range of
from 5 to 9, preferably from 6 to 8.2 and more preferably
from 6.8 to 8.1.

Tonicity enhancing agents are, for example, ionic
compounds, such as alkali metal or alkaline earth metal
halides, such as, for example, CaClz, KBr, KCl, LiCl, Nal,
NaBr or NaCl, or boric acid. Non-ionic tonicity enhancing
agents are, for example, urea, glycerol, sorbitol, mannitol,
propylene glycol, or dextrose. For example, suflicient tonic-
ity enhancing agent is added to impart to the ready-for-use
ophthalmic composition an osmolality of approximately
from 50 to 1000 mOsmol, preferred from 100 to 400
mOsmol, more preferred from 200 to 400 mOsmol and even
more preferred from 280 to 350 mOsmol.

Examples of preservatives are quaternary ammonium
salts, such as cetrimide, benzalkonium chloride or benzoxo-
nium chloride, alkyl-mercury salts of thiosalicylic acid, such
as, for example, thiomersal, phenylmercuric nitrate, phe-
nylmercuric acetate or phenylmercuric borate, parabens,
such as, for example, methylparaben or propylparaben,
alcohols, such as, for example, chlorobutanol, benzyl alco-
hol or phenyl ethanol, guanidine derivatives, such as, for
example, chlorohexidine or polyhexamethylene biguanide,
or sorbic acid. Preferred preservatives are cetrimide, benza-
lkonium chloride, benzoxonium chloride and parabens.
Where appropriate, a sufficient amount of preservative is
added to the ophthalmic composition to ensure protection
against secondary contaminations during use caused by
bacteria and fungi.

The ophthalmic compositions may comprise further non-
toxic excipients, such as, for example, emulsifiers, wetting
agents or fillers, such as, for example, the polyethylene
glycols designated 200, 300, 400 and 600, or Carbowax
designated 1000, 1500, 4000, 6000 and 10 000. Other
excipients that may be used if desired are listed below but
they are not intended to limit in any way the scope of the
possible excipients. They are especially complexing agents,
such as disodium-EDTA or EDTA, antioxidants, such as
ascorbic acid, acetylcysteine, cysteine, sodium hydrogen
sulfite, butyl-hydroxyanisole, butyl-hydroxytoluene or
a-tocopherol acetate; stabilizers, such as a cyclodextrin,
thiourea, thiosorbitol, sodium dioctyl sulfosuccinate or
monothioglycerol vitamin E and vitamin E derivatives, such
as Vitamin E Tocopherol Polyethylene Glycol 1000 Succi-
nate (TPGS); or other excipients, such as, for example,
lauric acid sorbitol ester, triethanol amine oleate or palmitic
acid ester, Preferred excipients are complexing agents, such
as disodium-EDTA and stabilizers, such as a cyclodextrin.
The amount and type of excipient added is in accordance
with the particular requirements and is generally in the range
of from approximately 0.0001 to approximately 90% by
weight.
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A cyclodextrin as is referred to within the present inven-
tion is either an 0L-, [3- or y- cyclodextrin itself, a derivative
thereof, e.g. a partially etherified derivative as e.g. a
hydroxyalkyl ether or a mixture thereof. Examples of cyclo-
dextrin derivatives are alkylated, hydroxyalkylated, car-
boxyalkylated or alkyloxycarbonyl-alkylated 0L-, B- or y-
cyclodextrins. Other typical examples are carbohydrate
derivatives of cyclodextrins such as mono- or diglycosyl-OL-,
[3- or y- cyclodextrin, mono- or dimaltosyl-a-, [3- or y-
cyclodextrin or panosylcyclodextrin. Another parameter
which describes the substitution pattern of a cyclodextrin
derivative is the degree of substitution (d.s.). A cyclodextrin
is composed of several glucose units which have three free
hydroxy groups per glucose. Accordingly the d.s. may vary
from 0.125 up to 3. In the latter case all free (y-cyclodextrin
has 24) hydroxy groups may be substituted, while in the
former case only 1 may be substituted. Preferably the d.s.
may vary from 0.125 to 1.5 and more preferably from 0.125
to 0.5.

Preferred cyclodextrins are [3- and y- ciclodextrin, deriva-
tives and mixtures thereof.

Strongly preferred cyclodextrins are hydroxypropyl-B-
ciclodextrin, hydroxypropyl-chclodextrin, dimethyl-B-
cyclodextrin and dimethyl-y- ciclodextrin.

The amount of a cyclodextrin used in accordance with
the present invention may preferably range from 0.01—20%
by weight, more preferably from 0.1—15 % by weight and
even more preferably from 1—10% by weight.

The present invention relates also to an ophthalmic
composition, which comprises a therapeutically effective
amount of diclofenac potassium, a carrier, a solubilizer and
another therapeutically effective pharmaceutical agent
which may be, for example, an antibiotic, an antiallergic, an
anesthetic, another antiphlogistic, a corticosteroide, an agent
suitable for lowering intra-ocular pressure, or another drug.

Several animal models are used for the demonstration of

the claimed therapeutic efficacy of the ophthalmic compo-
sitions comprising diclofenac potassium. In each animal
model several ophthalmic reference drugs are administered
for comparison.

In a first animal model, the ocular distribution and lens
penetration of diclofenac potassium and diclofenac sodium
is determined after multiple topical ocular administration of
a corresponding eye drop composition. Hence 14C labelled
eye drop material is topically administered to the eyes of
chinchilla pigmented rabbits (5 instillations, 50 Ml each,
within 20 minutes). At regular intervals post-instillation
(0.5, 1.5, 2.0 hours), the animals are sacrificed and both eyes
are removed. Said eyes are microdissected and the ocular
distribution of the radioactivity is measured by a standard
scintillation beta counting method. The highest concentra-
tions are found in the cornea, and in descending order in the
aqueous humor, in the iris ciliary body and in the vitreous.
According to this experimental setup, the diclofenac potas-
sium treated animals clearly displayed higher levels of
radioactivity in the aforementioned areas than the diclofenac
sodium treated animals.

Another animal model is used for the comparison of the
ocular anti-inflammatory eflicacy of diclofenac potassium in
comparison to diclofenac sodium, which model is the
arachidonic acid induced uveitis in pigmented rabbits.
Repeated instillations of arachidonic acid into the eye of
rabbits induce an ocular inflammation, which inflammation

significantly increases the flare level in the anterior chamber
of rabbits. A laser cell flare meter (LCFM) is used for the
quantification of said flare levels. This method is described
by e.g. M. Kuchle et al., Ophthalmologe 91, 219(1994), and
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is a non-invasive method. It has been demonstrated, that the
flare determination by LCFM reflects the amounts of pro-
teins comprised in the aqueous humor. These proteins are
commonly used as markers in assessing the degree of an
inflammation. For the non-invasive evaluation of the efli-

cacy of an anti-inflammatory drug, said drugs are adminis-
tered by using two instillations one hour and 45 minutes
before the induction of an arachidonic acid induced inflam-

mation as described above. A control group of animals is
treated with a single instillation of non-preserved saline
(Unilarm®). The inflammation process is monitored during
6 hours post-inflammation by the above described LCFM
measurements.

In a further animal model the ocular anti-inflammatory
efficacy of diclofenac potassium is determined with a trau-
matic uveitis model. Uveitis is induced in said model by an
argon laser iris photocoagulation in pigmented rabbits. Said
iris photocoagulation is induced by 500 ,um argon laser burns
(power 750 mW, duration 0.1 sec). The inflammatory pro-
cesses resulting therefrom are measured every 30 minutes
after the laser induced photo-coagulation, by using the laser
cell flare meter (LCFM) technique. For the evaluation of the
eflicacy of an anti-inflammatory drug, said drugs are again
administered by two instillations, one hour and 45 minutes
prior to the induction of an inflammation as described above.
A control group of animals is treated with instillations of
non-preserved saline (Unilarm®). Again the inflammation
process is monitored during 6 hours.

In addition to the non invasive LCFM evaluation of the

above mentioned animal model, an invasive evaluation is
carried out. Therefore the rabbits are sacrificed one hour and

in regular intervals after which said eyes have been sub-
jected to the traumatic uveitis by photocoagulation, and the
aqueous humor of said rabbit eyes is sampled. The aqueous
protein levels, cell counts and prostaglandins (PGE2, PGD2,
6-keto PGF10L) which represent the degree of an inflamma-
tion are biochemically investigated and quantified.

Another animal model is used for the induction of a

traumatic uveitis. It is the induction of a uveitis by the
paracentesis of the anterior chamber of the rabbit eye. In
analogy to the previously described laser induced uveitis
model, drugs to be tested, are again administred prior to the
paracentesis challenge. In this animal model, the animals are
again sacrificed at regular intervals, and the inflammatory
process is investigated by sampling the aqueous humor of
the challenged rabbit eyes. The aqueous protein levels are
again analyzed, quantified and then correlated with the
degree of an inflammation.

In all the aforementioned animal models, there is clear
evidence that animals which are treated with diclofenac

potassium benefit from a better efficacy compared to the
animals treated with diclofenac sodium.

Typical experimental procedures which illustrate the
present invention, but are not intended to limit it in any way,
are described below.

EXAMPLE 1

Formulation of diclofenac potassium eye drops (0.1%)

diclofenac potassium 1.00 mg/ml
thiomersal 0.04 mg/ml
boric acid 19.0 mg/ml
cremophor EL® (polyoxyl 35 castor oil) 50.0 mg/ml
tromethamine 6.0 mg/mldeion. water ad. 1.0 ml
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EXAMPLE 2

Formulation of diclofenac potassium eye drops (0.05%)

diclofenac potassium 0.50 mg/ml
benzalkonium chloride 0.05 mg/ml
disodium edetate 1.0 mg/ml
tyloxapol 1.0 mg/ml
Y—cyclodextrin 20.0 mg/ml
tromethamine 1.0 mg/ml
hydrochloric acid 10% 1.3 mg/ml
sorbitol 46.0 mg/ml
deion. water ad. 1.00 ml

EXAMPLE 3

Formulation of non-preserved uni-dose diclofenac potas-
sium eye drops (0.1%)

diclofenac potassium 1.00 mg/ml
disodium edetate 1.0 mg/ml
tyloxapol 0.1 mg/ml
dimethyl-[S-cyclodextrin 40.0 mg/ml
tromethamine 1.0 mg/ml
hydrochloric acid 10% 1.3 mg/ml
sorbitol 41.0 mg/ml
deion. water ad. 1.00 ml

EXAMPLE 4

Formulation of oily eye drops

diclofenac potassium 0.50 mg/ml
benzalkonium chloride 0.1 mg/ml
cremophor RH 40 ®, (polyoxyl 40 hydrogenated 20.0 mg/ml
castor oil)
castor oil ad. 1.00 ml

EXAMPLE 5

Formulation of an eye gel

diclofenac potassium 0.50 mg/g
thiomersal 0.04 mg/g
boric acid 1.8 mg/g
cremophor EL ® (polyoxyl 35 castor oil) 4.0 mg/g
tromethamine 13.0 mg/g
carbomer 980 4.0 mg/g
deion. water ad. 1.00 g

EXAMPLE 6

Formulation of an eye gel

diclofenac potassium 1.00 mg/g
benzalkonium chloride 0.1 mg/g
tyloxapol 1.0 mg/g
mannitol 30.0 mg/g
hydrochloric acid 10% 1.0 mg/g
disodium edetate 0.5 mg/g
chitosan 10.0 mg/g
deion. water ad. 1.00 g
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EXAMPLE 7

Formulation of an eye ointment

diclofenac potassium 1.00 mg/g
phenylethyl alcohol 5.0 mg/g
tyloxapol 1.0 mg/g
disodium edetate 0.5 mg/g
y-cyclodextrin 20.0 mg/g
deion. water 140 mg/g
cetylstearyl alcohol 22.0 mg/g
liquid paraffin 207 mg/g
white petrolatum 462 mg/g
wool fat 141.5 mg/g

EXAMPLE 8

Formulation of diclofenac potassium eye drops (0.05%)

diclofenac potassium 0.5 mg/ml
cremophor RH ® (polyoxyl 40 hydrogenated castor oil) 0.6 mg/ml
tromethamine 1.0 mg/ml
disodium edetate 0.5 mg/ml
sorbitol 49.0 mg/ml
benzalkonium chloride 0.15 mg/ml
hydrochloric acid 1N 5.1 mg/ml
water for injections ad 1.0 ml
pH 7.53
osmolality (mOsmol): 317

EXAMPLE 9

Formulation of diclofenac sodium eye drops (0.1%)

diclofenac sodium 1.0 mg/ml
cremophor RH ® (polyoxyl 40 hydrogenated castor oil) 0.6 mg/ml
tromethamine 1.0 mg/ml
disodium edetate 0.5 mg/ml
sorbitol 49.0 mg/l
benzalkonium chloride 0.15 mg/ml
hydrochloric acid 1N 5.52 mg/ml
water for injections ad 1.0 ml
pH 7.49
osmolality (mOsmol): 308

EXAMPLE 10

Formulation of an eye drop vehicle

cremophor RH ® (polyoxyl 40 hydrogenated castor oil) 0.6 mg/ml
tromethamine 1.0 mg/ml
disodium edetate 0.5 mg/ml
sorbitol 49.0 mg/ml
benzalkonium chloride 0.15 mg/ml
hydrochloric acid 1N 5.0 mg/ml
water for injections ad 1.0 ml
pH: 7.53
osmolality (mOsmol): 301

EXAMPLE 11

Formulation of diclofenac potassium eye drops (0.1%)

diclofenac potassium 1.0 mg/ml
cremophor RH ® (polyoxyl 40 hydrogenated castor oil) 0.6 mg/ml
tromethamine 1.0 mg/ml
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-continued

disodium edetate 0.5 mg/ml
sorbitol 49.0 mg/ml
benzalkonium chloride 0.15 mg/ml
hydrochloric acid 1N 5.7 mg/ml
water for injections ad 1.0 ml
pH: 7.35
osmolality (mOsmol): 314

EXAMPLE 12

Changes in aqueous flares (expressed as the area under the
kinetic curves (AUC)) for the arachidonic acid induced
uveitis model, carried out in pigmented rabbits.

The drugs listed infra (including placebo) are applied
topically (30 yl each) to the left eye of pigmented rabbits
(chinchilla pigmented female rabbits) one hour before
arachidonic acid instillations. Each opposite eye is instilled
for control with 30 ul of the vehicle formulation of example
10. Before the instillation of arachidonic acid, the animals

are anesthetized with intramuscular injections of 35 mg/kg
ketamine (Imalgene 1000®, Rhone Merieux) and 15 mg/kg
xylazine (Rompun-Bayer). Arachidonic acid (0.5% aqueous
solution, freshly prepared before use) is then instilled into
both eyes of the rabbits with a Hamilton syringe (twice 50
Ml). A time interval of 5 minutes is kept between each
instillation. The flares are then measured hourly, using an
LCFM over a total period of 6 hrs after the arachidonic acid
challenge. Before each measurement, the animals are freshly
anesthetized with intramuscular injections of 35 mg/kg
ketamine (Imalgene 1000®, Rhone Mérieux) and 15 mg/kg
xylazine (Rompun-Bayer), in order to completely immobi-
lize the eyes. The LCFM method is similar to a slit lamp
microscopy examination. The laser beam of a Kowa
FC-1000 LCFM is scanning vertically within a distance of
0.6 mm towards the center of the anterior chamber. Each
measurement lasts about 0.5 seconds. Such a measurement

is repeated five times for each eye and the average of the
photon counts is then calculated and plotted versus the
observation time, which lasts in total 6 hours calculated from
the induction of the inflammation. The results are summa-

rized below, which show the integrated photon counts of the
treated and of the control eyes (AUC(treated) and AUC
(control)), representing the overall degree of said induced
inflammation over said 6 hours. Accordingly a high AUC
number represents a strong inflammation, whereas a low
AUC number represents a low degree of inflammation.

The ratio, AUC(treated) divided by AUC(control), is
calculated as well. A low ratio value represents a strong
anti-inflammatory eflicacy, whereas a ratio value of about 1
reflects the substantial absence of an anti-inflammatory
effect.

Ratio

AUC(t)reated AUC(c)ontrol AUC(t)/AUC(c)
Drug Mean 1 SEM Mean 1 SEM Mean 1 SEM

placebo group 1616 1 130 1793 1 171 0.93 I 0.09
(Unilarm ®)
diclofenac potas- 99 = 20 1043 t 186 0.1 = 0.02
sium Example 8
diclofenac sodium 558 1 141 1462 1 270 0.46 I 0.12

Example 9

The AUC(treated) values show the superior eflicacy of
diclofenac potassium (example 8) in comparison to the
eflicacy of diclofenac sodium (example 9). The inflamma-
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tion in the animal group receiving diclofenac potassium is
almost totally suppressed. Taking into account the fact that
the drug concentration of diclofenac sodium (example 9) is
twice the concentration of diclofenac potassium (0.1% ver-
sus 0.05%), diclofenac potassium is considered to have more
than five fold efficacy of diclofenac sodium.

EXAMPLE 13

Lens penetration and ocular distribution of diclofenac
potassium and diclofenac sodium were determined after
multiple topical ocular administration of corresponding
14-C labelled eye drop composition into the conjunctival sac
of the right eye of pigmented rabbits.

At 0.5, 1.5, 2 hours post-instillation, 5 animals for each
time-point and each treatment group were sacrificed and the
radioactivity content (in ng-Eq/g of structure) in the cornea,
aqueous humor, iris-ciliary body, vitreous, whole blood and
plasma was measured. At 2 hours post-instillation, the left
eyes were removed and the ocular distribution was measured
by a standard scintillation beta counting method. The right
lenses were used for autoradiography.

The areas under the curve (AUC: ng—Eq/g of structure
versus time) were calculated and statistically compared.

The results indicated that the ocular penetration of
diclofenac potassium is much superior in comparison to
diclofenac sodium:

Sampling AUC: (ng-Eq/g)
time (hour) Mean = 5 SEM

Example 8 0.5 58978 19724
14—C-diclofenac 1.5 34385 3669
potassium 2.0 23114 4093
Example 9 0.5 30342 5721
14—C-diclofenac sodium 1.5 20201 5061

2.0 13840 3497

Example 8

14-C-diclofenac potassium

AUC: (ng—Eq/g) * hour
Mean = 5 SEM

61056 9131

Example 9

14-C-diclofenac sodium

AUC: (ng—Eq/g) * hour
Mean = 5 SEM

33782 3826

The highest concentration were found for both studied
drugs in the cornea and in descending order in aqueous
humor, iris-ciliary body and vitreous.
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EXAMPLE 14

Eye drop formulations

diclofenac potassium 1.00 mg 0.5 mg
tromethamine 1.00 mg 1.00 mg
propylene glycol 20.5 mg 20.5 mg
hydroxypropyl-y—cyclodextrin 20.0 mg 20.0 mg
disodium edetate 1.00 mg 1.00 mg
benzalkonium chloride 0.06 mg 0.06 mg
hydrochloric acid 1N qs qs
water for injec ions ad 1.00 ml 1.00 ml
pH 7.90 7.90
osmolality (mOsmol) 296 296
preservative e icacy (Ph. Eur.) A A    

The European Pharmacopoeia (Ph. Eur.) describes an
efficacy test for antimicrobial preservation. Accordingly a
preserved solution is inoculated with micro-organisms, char-
acterized in that 105 to 106 micro-organisms are contained in
one milliliter of the challenged preparation. The inoculum
used does not exceed 1% of the total volume of said

preparation. Five micro-organisms are used for the
challenge, each separately namely, pseudomonas
aeruginosa, staphylococcus aureus, candida albicans and
aspergillus niger. The challenged solutions are kept at room
temperature and protected from light. At regular time inter-
vals samples are removed and the number of viable micro-
organisms is determined either by plate count or by mem-
brane filtration. For ophthalmic preparations the European
Pharmacopoeia recommends criteria “A”, which require e.g.
that the bacterial micro-organisms are reduced by a factor of
1000, 24 hours after the challenge. Criteria “B” are still
acceptable according to the recommendations of the Euro-
pean Pharmacopoeia, and require e.g. that the bacterial
micro-organisms are reduced by a factor of 10, 24 hours
after the challenge (for details refer to the European
Pharmacopoeia, 1994). Accordingly, whenever the preser-
vative efficacy recommendations of the European Pharma-
copoeia are referred to herein, this relates to the 1994
version.

EXAMPLE 15

Diclofenac potassium eye drop formulations

diclofenac potassium 1.00 mg 0.5 mg
tyloxapol USP 1.00 mg 1.00 mg
tromethamine 1.00 mg 1.00 mg
propylene glycol 19.0 mg 19.0 mg
hydroxypropyl-y—cyclodextrin 20.0 mg 20.0 mg
disodium edetate 1.00 mg 1.00 mg
benzalkonium chloride 0.05 mg 0.05 mg
hydrochloric acid 1N qs qs
water for injections ad 1.00 ml 1.00 ml
pH 7.96 7.98
osmolality (mOsmol) 305 303

EXAMPLE 16

Eye gel formulation comprising diclofenac potassium

diclofenac potassium 1.00 mg 1.00 mg
tyloxapol USP 1.00 mg 1.00 mg
tromethamine 6.50 mg 6.50 mg
propylene glycol 19.0 mg
sorbitol 40.0 mg
hydroxypropyl-y—cyclodextrin 20.0 mg 20.0 mg
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disodium edetate 1.00 mg 1.00 mg
benzalkonium chloride 0.05 mg 0.05 mg
carbopol 980 3.50 mg 3.50 mg
water for injections ad 1.00 ml 1.00 ml
pH 8.06 8.00
osmolality (mOsmol) 298 308
viscosity (mPa s) 450 380

EXAMPLE 17

Eye drops SDU (single dose units, non-preserved)

 

 

diclofenac potassium 1.00 mg 0.5 mg
tyloxapol USP 1.00 mg 1.00 mg
tromethamine 1.00 mg 1.00 mg
propylene glycol 19.0 mg 19.0 mg
hydroxypropyl-Y-cyclodextrin 20.0 mg 20.0 mg
disodium edetate 1.00 mg 1.00 mg
hydrochloric acid 1N qs qs
water for injections ad 1.00 ml 1.00 ml
pH 7.95 7.98
osmolality (mOsmol) 301 300

EXAMPLE 18

Preservative efficacy

diclofenac sodium 1.00 mg 1.00 mg —
diclofenac potassium — — 1.00 mg
2-hydroxypropyl-B-cyclodextrin 15.0 mg 20.0 mg 15.0 mg
2-hydroxyethyl-|3-cyclodextrin 15.0 mg 20.0 mg 15.0 mg
hydroxypropyl-Y-cyclodextrin — — —
boric acid 13.0 mg 13.0 mg 13.0 mg
borax 8.6 mg 8.6 mg 8.6 mg
methylparabene 0.26 mg 0.26 mg 0.26 mg
propylparabene 0.14 mg 0.14 mg 0.14 mg
sodium hydroxide 0.1N 8.0 mg 6.0 mg —
water for injec ions ad 1.0 ml 1.0 ml 1.0 ml
pH: 7.80 7.86 7.89
Osmolality (mOsmol) 332 325 308
preservative e icacy Ph. Eur. r.n.m. r.n.m. r.n.m.   
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-continued

r.n.m.(recommendations not met), the preservative eflicacy of the correspond-
ing composition does not meet the recommendations of the European
Pharmacopoeia.

EXAMPLE 19

Preservative efficacy

diclofenac sodium — — 1.00 mg
diclofenac potassium 1.00 mg 1.00 mg —
2-hydroxypropyl-[S—cyclodextrin 20.0 mg — —
2-hydroxyethyl—[S—cyclodextrin 20.0 mg — —
hydroxypropyl-Y-cyclodextrin — 20.0 mg 20.0 mg
boric acid 13.0 mg 13.0 mg 13.0 mg
borax 8.6 mg 8.6 mg 8.6 mg
methylparabene 0.26 mg 0.26 mg 0.26 mg
propylparabene 0.14 mg 0.14 mg 0.14 mg
sodium hydroxide 0.1N 2.0 mg 0.3 mg 0.4 mg
water for injections ad 1.0 ml 1.0 ml 1.0 ml
pH: (8 I 0.3) 7.90 7.89 7.92
Osmolality (mOsmol), (300 1 30) 323 288 285
preservative eflicacy Ph. Eur. r.n.m. r.n.m. r.n.m.

We Claim:

1. Amethod of treating inflammatory ocular conditions, or
glaucoma, which method comprises administering topically
to the eye of a patient requiring such treatment a therapeu-
tically effective amount of an ophthalmic composition com-
prising diclofenac potassium and a carrier.

2. The method of Claim 1 wherein said ophthalmic com-
position further comprises a stabilizer.

3. The method of Claim 1 wherein said ophthalmic com-
position further comprises a solubilizer.

4. The method of Claim 1 wherein said ophthalmic com-
position further comprises a stabilizer and a solubilizer.

5. The method of claim 2 wherein said stabilizer is a

cyclodextrin.
6. The method of claim 1 wherein said ophthalmic com-

position comprises from 0.000001 to 5% by weight of
diclofenac potassium.
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The opposed patent EP 1 768 649 Bl, herein after referred to as Bl,

has been filed on 07.07.2005 and claims priority from a European

patent application EP04016519 filed on 14.07.2004.

Cited documents

D1 EP 0 605 203 A2 (publ. 6 July 1994)

D2 US 5,891,913 A (publ. 6 April 1999)

D3 KIBBE A.H., “Handbook of Pharmaceutical Excipients”, 3. edition

2000, American Pharmaceutical Association, pages 340, 450.

D4 WANG D.Y., “Effect of cetirizine, levocetirizine, and

dextrocetirizine on histamine-induced nasal response in healthy

adult volunteers”, Allergy 56, (2001), pages 339-343

D5 Marketing authorization for ZODAC®G'I'I' in Slovakia

D6 Marketing authorization for ZODAC®SIR in Slovakia

D7 Marketing authorization for ZODAC®G'I'I' in the Czech Republic

D8 Marketing authorization for ZODAC®SIR in the Czech Republic

D9 Summary of product characteristics for ZODAC®G'I'I'

D10 Summary of product characteristics for ZODAC®SIR

D11 Thomson Reuters Newport Premium: Launched Drug Forms

Detail
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Claim 1 — independent claim

Claim 1 discloses a liquid pharmaceutical composition comprising an

active substance chosen among cetirizine, levocetirizine and

efletirizine, and at least one preservative being selected from the

group of methyl parahydroxybenzoate, ethyl parahydroxybenzoate,

propyl parahydroxybenzoate, a mixture of methyl parahydroxy-

benzoate and ethyl parahydroxybenzoate or propyl parahydroxy-

benzoate, and a mixture of methyl parahydroxybenzoate and propyl

parahydroxybenzoate. The amount of preservative is said to be more

than 0 and less than 1.5 mg/ml.

Levocetirizine is the levorotatory enantiomer of cetirizine, cetirizine

being the racemate of [2-[4-[(4-chlorophenyl)pheny|methyl]-1-

piperazinyl]ethoxy]-acetic acid. Efletirizine is 2-[2-[4-[bis(4-

fluorophenyl)methyl]-1-piperazinyl]ethoxy]acetic acid. All these active

substances are substituted benzhydryl piperazines. The preservatives

are all parahydroxybenzoate esters, i.e. parabens.

As indicated in the description of Bl (paragraph [0014]) the processes

for preparing cetirizine, an individual optical isomer thereof or a

pharmaceutically acceptable salt thereof have been described in

EP 0058146, GB 2225320, GB 2225321, US 5478941, EP 0601028,

EP 0801064 and WO 97/37982. The preparation of levocetirizine is

described in GB 2225321, US 4800162 and US 5057427 (B1,

paragraph [0015]) and processes for preparing efletirizine and

pharmaceutically acceptable salt thereof have been described in

EP1034171, WO97/37982 and WOO3/009849 (paragraph [0016]).

Lack of Novelty — Art. 54(1) and (2) EPC — Public prior use

Claim 1 lacks novelty based on public prior use of two products named

ZODAC®G'I'I' and ZODAC®SIR.
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The marketing authorizations for these products were granted on 29

November 2000 in Slovakia (D5 and D6) and 18 April 2001 in the

Czech Republic (D7 and D8) for the company Leciva. The company

Leciva has later become the opponent Zentiva. When the marketing

authorizations had been granted the information for the patient

information leaflets, the summary of product characteristics (SmPC’s)

(D9 and D10) were published, i.e. well before the priority date of Bl.

ZODAC®G'I‘I' and ZODAC®SIR were launched in the Czech Republic

the launch took place on 31 October 2001 and in Slovakia on 30

September 2002, Le. also before the priority date of Bl. The launch

dates can be found from the Thomson Reuters Newport Premium:

Launched Drug Forms Detail —list (D11).

ZODAC®G'I'I' is a cetirizine product in the form of drops. According to

the SmPC (D9) the composition of ZODAC®G'I'I' comprises 1.35

mg/ml of methylparaben and 0.15 mg/ml of propylparaben.

ZODAC®SIR is a cetirizine product in the form of syrup. According to

the SmPC (D10) the composition of ZODAC®G'I'I' comprises 1.35

mg/ml of methylparaben and 0.15 mg/ml of propylparaben.

Independently of whether the information on the amounts of parabens

of ZODAC®G'I'I' and ZODAC®SIR was published at the priority date of

Bl or not, the compositions of the products were part of the state of

the art after the launch of the products since the composition of the

products could be analyzed without undue burden. This is confirmed

by T406/86 and 61/92.

Further evidence of the public prior use and the products ZODAC®G'I'I'

and ZODAC®SIR being publicly on the market will be provided later if

needed. Translations of the marketing authorizations will be filed in

accordance with the Implementing Regulations.
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The margin of experimental error of a numerical range

From D9 to D11 it is evident that both the ZODAC®G'I'I' and

ZODAC®SIR, publicly used before the priority date of Bl, comprise a

total amount of 1.5 mg/ml of methylparaben and propylparaben.

Claim 1 of Bl, comprises a range of “more than 0 and less than 1.5

IIImg/m of parahydroxybenzoates. Thus, the question is whether the

claimed upper limit “lower than 1.5 mg/ml” is novel over the prior use

value 1.5 mg/ml.

In T 594/01 the claimed subject matter was distinguished from a

specific experimental value disclosed in the prior art only in the terms

of an upper limit to be required to be “lower than” the specific value.

In this decision the board stated that it is common general knowledge

that experimental measurements cannot be dissociated from the

margin of uncertainty attached to the measurement and therefore the

claimed subject matter in this case was not distinguishable from the

prior art within the margin of experimental error. Therefore the upper

limit distinguished only by the terms “lower than” was not considered

novel. Thus, since there is always a tolerance area around a certain

value the upper end point of the claimed range “lower than 1.5

IIImg/m is not novel over the public prior use of 1.5 mg/ml.

Thus, all the features of claim 1 have been disclosed during the public

prior use and therefore claim 1 lacks novelty.

Lack of Inventive Step — Art. 56 EPC — D1 and D3

D1 is considered to be the closest prior art, since D1 relates to a

composition comprising cetirizine or a salt thereof as an active

ingredient and parahydroxybenzoate esters as preservatives.

More in detail D1 discloses a liquid pharmaceutical composition

comprising an active ingredient cetirizine and thereto as preservatives

methylparaben (i.e. methyl parahydroxybenzoate) and propylparaben
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(i.e. propyl parahydroxybenzoate) (Page 11, Example 5). D1 therefore

discloses the preservative being methylparaben, propylparaben or a

mixture of these and thereto D1 generally states that

p-hydroxybenzoates are used as preservatives (page 3, |. 52).

D1 does not disclose;

i) the amount of the parahydroxybenzoate ester being more

than 0 and less than 1.5 mg/ml but discloses the amount

of the parabens (i.e. the parahydroxybenzoate esters)

being 2 mg/ml of methyl paraben and 1 mg/ml of propyl

parahydroxybenzoate (Page 11, Example 5). Thereto it is

indicated in D1 (page 3, |. 56-57) that the amount of

additive (for example the amount of preservative) to be

used can be determined by those skilled in the art within

the same range as adopted for ordinary ophthalmic and

nasal solutions.

ii) the alternatives where the active substance is

levocetirizine or efletirizine

iii) the alternatives where the paraben is ethyl

parahydroxybenzoate or a mixture of methyl

parahydroxybenzoate and ethyl parahydroxybenzoate.

The effect of the first missing feature i) is achieving the recommended

efficacy criteria of antimicrobial preservation for different uses of the

composition. The problem to be solved is thus how to achieve a useful

composition having this recommended efficacy of antimicrobial

preservation.

In a Handbook of Pharmaceutical Excipients (D3) the person skilled in

the art finds information regarding the concentrations of

methylparabens and propylparabens that should be used for different

USES.
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D3 discloses using 0.15-2 mg/ml methylparabens and/or 0.05-0.1

mg/ml propylparabens in ophthalmic preparations, 0.15-2 mg/ml

methylparabens and/or 0.1-0.2 mg/ml propylparabens in oral

solutions and suspensions and 0.33 mg/ml methylparabens and/or

0.17 mg/ml propylparabens in nasal solutions.

According to D3 the amount of methylparabens should be 0.15-2

mg/ml and/or the amount of propylparabens 0.05-0.1 mg/ml in an

ophthalmic composition, as the one disclosed in D1 (Page 11, Example

5). Three of the explicitly disclosed points (0.15, 0.05 and 0.1) of the

overlapping prior art ranges falls in the claimed range “more than 0

and less than 1.5 mg/ml”.

D1 indicates that the amount of preservatives to be used can be

determined by those skilled in the art within the same range as

adopted for ordinary ophthalmic and nasal solutions. In a relevant

handbook relating to excipients in pharmaceuticals (D3) the person

skilled in the art finds different concentrations for different uses of

parabens.

For the person skilled in the art preparing a liquid composition it is

obvious to have the preservatives on the lowest possible level. Thereto

a person working with pharmaceuticals and parabens before and at

the time of the priority date of Bl was certainly aware of the

controversial discussions going on about parabens. This controversial

scientific discussion regarding the safety and toxicology of parabens

used as preservatives especially in cosmetics, but also in

pharmaceuticals, gave a further incentive for the person skilled in the

art to consider the amount of preservatives to be used carefully, for

example by consulting a handbook.

Thus, the skilled person had a reason to consider the amount of

preservative carefully and would without an inventive step have

arrived at an embodiment where the amount of paraben is chosen
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within the claimed range. Since three of the explicitly disclosed points

of D3 falls in the claimed range, claim 1 lacks inventive step based on

D1 and D3 when the active compound is chosen to be cetirizine and

the preservatives are methyl parahydroxybenzoate, propyl

parahydroxybenzoate or a mixture thereof.

As defined above D1 does further not disclose (point ii)) the

alternatives of the active substance being levocetirizine or efletirizine.

However, according to the description of Bl all the mentioned active

substances are substituted benzhydryl piperazines and the invention

relates to the finding of an active substance belonging to the family of

substituted benzhydryl piperazines giving the alleged effect of the

invention (Bl, [0009]). Bl does not mention any special technical

effect of levocetirizine or efletirizine. See additional argumentation

regarding levocetirizine for claim 6 below.

D1 does not either disclose (point iii)) the alternatives of the paraben

being ethyl parahydroxybenzoate or a mixture of methyl

parahydroxybenzoate and ethyl parahydroxybenzoate. Ethyl

parahydroxybenzoate is however, a common paraben widely used as

preservative. The description of Bl does further not mention any

special technical effect of ethyl parahydroxybenzoate or the mixture of

methyl parahydroxybenzoate and ethyl parahydroxybenzoate. Thereto

D1 (page 3, |. 52-53) generally mentions the use of

parahydroxybenzoates and D11 mentions the use of methylparaben in

combination with other parabens (page 340, point 7).

Thus the use of the levocetirizine or efletirizine as the active substance

and ethyl parahydroxybenzoate or a mixture of methyl

parahydroxybenzoate and ethyl parahydroxybenzoate as preservatives

in the pharmaceutical composition of the invention are obvious

alternatives to the use of cetirizine and methyl- and propylparabens of

D1 and D3.
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Claims 2I 3I 5I 7 — dependent from claim 1 to 4

Lack of Novelty — Art. 54(1) and (2) EPC — public prior use

The additional features disclosed in claims 2, 3, 5 and 7 (the oral

solution) only lists further features of the ZODAC compositions of the

public prior use according to D5 to D11.

As shown above claim 1 lacks novelty over the prior use and also the

additional features disclosed in claims 2, 3, 5 (dependent on claim 1-

3) and 7 (partially, dependent on claim 1-3 and 5) lack novelty over

the public prior use.

Lack of Inventive Step — Art. 56 EPC — D1 and D3

The additional features disclosed in claims 2, 3, 5 and 7 only lists

further features already disclosed in D1 and/or D3.

D1 is considered to be the closest prior art for these dependent claims

since D1 already discloses the features mentioned for claim 1 above

and thereto further discloses the liquid pharmaceutical composition

being an aqueous composition and the active substance being

cetirizine (D1, Page 11, Example 5). Further many of the different

forms of compositions of claim 7 are also disclosed in D1. D1 mentions

the whole field of ophthalmology and otorhinology and especially

ophthalmic solutions and nasal solutions (page 4, |. 3-11).

D3 discloses using a mixture of 0.18 % methylparaben and 0.2 %

propylparaben, i.e. in a ratio of 9/1. Thereto D3 discloses the use of

methylparaben in nasal solutions, ophthalmic preparations, oral

solutions and suspensions as well as in topical preparations.

According to D2 ophthalmic compositions comprising parabens and

used for example for allergic inflammations may be used for treating

ear inflammatory conditions or topically applied to an ear (paragraph
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3, 51-52 and paragraph 4, |. 2-3). Thus, the composition of the

invention in the form of ear drops is implicitly comprised in both D1

and D3 both relating to ophthalmic solutions or preparations. D3

thereto also discloses topical preparations.

It should be noted that Claim 7 only defines the form of the

composition, but does not bring any other new features, and Bl

contains no support that these more specific forms of the composition

would involve an inventive step. On the contrary, according to the

description of Bl ([0027]) these pharmaceutical forms are prepared

by conventional pharmaceutical methods.

As shown above claim 1 lacks inventive step over D1 and D3 and

based on the above also the additional features disclosed in claims 2,

3, 5 (dependent on claim 1-3) and 7 (dependent on claim 1-3 or 5)

lack inventive step over D1 combined with D3.

Claim 4 dependent from claims 1 or 2 and claims 5 and 7 —

dependent from claim 4

Lack of Inventive Step — Art. 56 — D1 and D3

D1 is considered to be the closest prior art for dependent claim 4 since

D1 already discloses the features mentioned for claim 1 above and

thereto the use of a mixture of methylparaben and propylparaben

(Page 11, Example 5).

D1 does not disclose the ratio 9/1 of methylparaben/propylparaben

expressed in weight nor the total amount of p-hydroxybenzoate esters

in the range of 0.0001 and 1.4 mg/ml of the composition.

However, for the same reason as for claim 1 the person skilled in the

art would find D3, Le. a handbook disclosing explicit points (0.15, 0.05

and 0.1) of the overlapping prior art ranges falling in the claimed

range and thereto an indication that methylparaben and
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propylparaben have been used in the ratio 9/1 for parenteral

formulations. Based on the teaching in D3 a person skilled in the art

would use between 0.5 mg/ml and 1.0 mg/ml of the mixture of

methylparaben and propylparaben in the ratio 9/1 for ophthalmic

preparations. The total amount is 0.05+0.45=0.5 mg/ml of

propylparaben/methylparaben when the lower end point 0.05 mg/ml

of propylparaben in ophthalmic preparations (D3, page 450, point 7) is

used and 0.1+0.9=1.0 mg/ml when the higher end point 0.1 mg/ml of

propylparaben is used. Both 0.5 mg/ml and 1.0 mg/ml fall within the

claimed range of 0.0001 to 1.4 mg/ml, therefore making claim 4 not

inventive.

Thus, the additional features of claim 4 are obvious for a person skilled

in the art based on the teaching of D1 and D3, and therefore claim 4

lacks inventive step. Further, based on the above also claims 5 and 7

dependent from claim 4 only comprises further features already

comprised in D1 and/or D3 and thus lacks inventive step over D1 and

D3.

Claim 6 — dependent from claims 1 to 4

Lack of Inventive Step — Art. 56 — D1 and D3

The additional feature of claim 6 is that the active substance is

levocetirizine. Thus claim 6 comprises no additional features compared

to claim 1 already comprising the active substance being

levocetirizine.

As showed above claim 1 lacks inventive step based on D1 and D3

when the active compound is chosen to be cetirizine and the

preservatives are methyl parahydroxybenzoate, propyl

parahydroxybenzoate or a mixture thereof.

Since levocetirizine is the levorotatory enantiomer of cetirizine it is

implicitly disclosed in cetirizine. Thereto based on D4 it is clear that
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using levocetririze as an alternative to cetirizine is favorable because a

smaller amount of the active substance is sufficient. D4 is a

comparison of the effect of levocetirizine, dextrocetirizine and racemic

cetirizine in a study of healthy volunteers. In the discussion (page

342, left column, last paragraph) it has been found that 5 mg

levocetirizine is equivalent to 10 mg racemic cetirizine. No effect has

been observed with the other enantiomer dextrocetirizine (page 342

right column first paragraph).

The use of a levocetirizine enantiomer instead of the racemic cetirizine

for a pharmaceutical composition of the invention is therefore obvious

based on D4.

Conclusion

It has been shown that claims 1, 2, 3 and 5 lack novelty and that all

the claims 1 to 7 lack an inventive step. Therefore it is requested that

the opposed patent is revoked entirely based on Art. 100(a) EPC.

If the Opposition division would for some reason decide not to revoke

the opposed patent entirely, then oral proceeding are kindly

requested.
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- it does not involve an inventive step (Art. 52(1); IXArt. 56 EPC)

- patentability is excluded on other grounds, namely
articles Fl 

(b) the patent opposed does not disclose the invention in a I:manner sufficiently clear and complete for it to be carried
out by a person skilled in the art (Art. 100(b) EPC; see Art.
83 EPC).

(c) the subject-matter of the patent opposed extends beyond Dthe content of the application/of the earlier application as
filed (Art. 100(c) EPC, see Art. 123(2) EPC).

Vll. Facts (Rule 76(2)(c) EPC)

presented in support of the opposition are submitted herewith IEon an attached document

Vlll. Other requests:
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C-7 3. Other evidence Registrace Zodac gtt 20010418 CZ.pdf Other-evidence-3.pdf
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Methylparaben

1. Nonproprietary Names

BP: Methyl hydroxybenzoate
JP: Methyl parahydroxybenzoate
PhEur: Mcthylis parahydroxybcnzoas
USP: Methylparaben

2. Synonyms

E218; 4-hydroxybenzoic acid methyl ester; Methyl Chemnsepr;
methyl p-hydroxybemoate; Methyl Parasept; Nipagin M; Snlbml
M; Tegosept M.

3. Chemical Name and CAS Registry Number

Methyl 47hydroxybcnzoate [997673]

4. Empirical Formula Molecular Weight
CHI-[go3 |52.15

5. Structural Formula

u
c—ocn3

OH

6. Functional Category
Antimicrobial preservative.

7. Applications in Pharmaceutical Formulation or
Technology

Mcthylparaben is widely used as an antimicrobial preservative
in cosmetics, food products. and pharmaceutical formulations.
It may be used either alone. in combination with other para—
bens. or with other antimicrobial agents. In cosmetics, meth—
ylparaben is the most frequently used antimicrobial
preservative“?

The parabens are effective over a wide pH range and have a
broad spectrum of antimicrobial activity although they are
most effective against yeasts and molds. Antimicrobial activity
increases as the chain length of the alkyl moiety is increased;
aqueous solubility however decreases. A mixture of parabens
is thus frequently used to provide effective preservation. Pre-
servative efficacy is also improved by the addition of 25%
propylene glycol, or by using parabens in combination with
other antimicrobial agents such as imidurea, see Section 10.

Due to the poor solubility of the parabens. paraben salts, par~
ticularly the sodium salt, are frequently used in formulations.
However, this raises the pH of poorly buffered formulations.

SEM: l
Excipicnl; Mcthylparuhen
Supplier: Bate Chemical Co Ltd
Magnification: filmx

 
Methylparaben (0.18%) together with propylparabcn (0.02%)
has been used for the preservation of various parenteral phar~maceutical formulations. see Section 14.

Use Concentration (‘70; 
IM. IV. SC injectionsm
Inhalation solutions

0.0657025
0.0254107

lntradennal inicetions 0.10
Nasal solutions 0. 33
Ophthalmic preparations”) {HHS-(1.2
Oral solutions and suspensions 0.0] 5-0 2
Rectal preparations 0.l~().ll<
Topical preparations 0.024).}
Vaginal preparations 0.10. l s 

“‘7 See Section l4.

8. Description

Methylparaben occurs as colorless crystals or a white crysi
talline powder. It is odorless or almost odorless and has a
slight burning taste.

9. Pharmacopeial Specifications
 
Test JP l’hEur USP 
Identification + t +
Characters + l i
Melting range l25-128°C [ZSAIZXCC 125 128%
Acidity — l +
Loss on drying S 0.5% i S t) 5%
Residue on ignition s” 0 it 9% i s: t) 05%
Snlfated ash — 110.19? ~
Chloride 3 0.03504 7 i 
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Propylparaben

1.. Nonproprietary Names

BP: Propyl hydroxybenzoate
JP: Propyl parahydroxybenzoate
PhEur: Propylis parahydroxybenzoas
USP: Propylparaben

2. Synonyms

Chemocide PK; E216; 4-hydroxybenzoic acid propyl ester;
Nipasol M; propagin; Propyl chemosept; propyl p—hydroxy—
benzoate; Propyl parasept; Solbml P; Tegosept P.

3. Chemical Name and CAS Registry Number

Propyl 4-hydroxybenzoate [94-13-3]

4. Empirical Formula

C 101-I 1 203

Molecular Weight
180.20

5. Structural Formula

‘1?
c— O—CHz—CHz—CH3

OH

6. Functional Category

Antimicrobial preservative.

7. Applications in Pharmaceutical Formulation or
Technology

Propylparaben is widely used as an antimicrobial preservative
in cosmetics, food products, and pharmaceutical formulations.
It may be used alone, in combination with other parahen es-
ters, or with other antimicrobial agents. In cosmetics it is the
second most frequently used preservative“)

The parabens are effective over a wide pH range and have a
broad spectrum of antimicrobial activity although they are
most effective against yeasts and molds, see Section 10.

Due to the poor solubility of the parabens, paraben salts, par-
ticularly the sodium salt, are frequently used in formulations.
This may cause the pH of poorly buffered formulations to
become more alkaline.

Propylparaben (0.02%) together with methylparaben (0.18%)
has been used for the preservation of various parenteral phat.
maceutical formulations, see Section 14.

See Methylparaben for further information.
 

 Use Concentration (‘79)

IM, IV, SC injections 0.005-0.2
Inhalation solutions 0.015
Intradermal injections 0.02-0.26
Nasal solutions 0.017
Ophthalmic preparations ODDS—0.01
Oral solutions and suspensions 0.01—0.02
Rectal preparations 0.02—0.01
Topical preparations 0.01-0.6
Vaginal preparations 002—0.] 

8. Description

Propylparaben occurs as a white, crystalline, odorless, and
tasteless powder.

9. Pharmacopeial Specifications
 

 Test JP PhEur USP

Identification + + +
Characters + + —
Melting range 96~99°C 96-99°C 95-98°C
Acidity — + +
Loss on drying S 0.5% — S 0.5%
Residue on ignition S 0.1 — S 0.05%
Sulfated ash —— S 0.1% 7
Appearance of solution — + —
Chloride 5 0.035% — —
Sulfate S 0.024% a —
Heavy metals 5 20 ppm — —
Related substances + + -—
Readily carbonizable + — —-

substances
Organic volatile impurities — — +
Assay (dried basis) 2 99.0% 990100.596 990100.596 

10. Typical Properties
Antimicrobial activity: propylparaben exhibits antimicrobial

activity between pH 4—8. Preservative efficacy decreases
with increasing pH due to the formation of the phenolate
anion. Parabens are more active against yeasts and molds
than against bacteria. They are also more active against
Gram—positive than against Gram-negative bacteria. The
activity of the parabens increases with increasing chain
length of the alkyl moiety; solubility however decreases.
Activity may be improved by using combinations of para—
bens since additive effects occur. Propylparaben has thus
been used with methylparaben in parenteral preparations
and is used with combinations of other parabens in topical
and oral formulations. Activity has also been reported to
be improved by the addition of other excipients, see Meth-
ylparaben for further information.

Reported minimum inhibitory concentrations (MICs) for
propylparaben are shown in Table 1:“)

Boiling point: 295°C
Density (bulk): 0.426 g/cm3m
Density (tapped): 0.706 g/cm3“)
[)ensity(true): 1.288 glam“)
Dissociation constant: pKa = 8.4 at 22°C
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Effect of cetirizine, levocetirizine, and dextrocetirizine on

histamine-induced nasal response in healthy adult volunteers

Background: Cetirizine, an effective Hl-receptor antagonist, is a racemate
mixture of two enantiomers: levocetirizine (R enantiomer) and dextrocetin'zine
(S enantiomer).
Methods: To investigate the pharmacologic activity of the two enantiomers of
cetirizine, we conducted a randomized, double—blind, four-way, crossover study
to assess the effect of treatment with 5 mg levocetirizine, 5 mg dextrocetirin'ne,
and 10 mg cetirizine and matched placebo, on histamine—induced changes in the
nasal airways of 24 healthy volunteers. Four hours after a single oral intake, all
subjects were challenged by nasal aerosol application with increasing doubling
concentrations (from 0.25 to 32 mg/ml) of histamine in both nostrils. Nasal
resistance was measured by passive anterior rhinomanometry (PAR), and
changes in histamine threshold were calculated together with the absolute
number of sneezes after each challenge.
Results: Both levocetirizine and cetirizine significantly attenuated the histamine-
induwd increase in nasal airway resistance by nearly 50% (from a median
resistance of 2.51 Pa per ems/s to 1.29 and 1.31 Pa per cm’ls, respectively) at the
maximal concentration, and they concomitantly increased the histamine
threshold by fourfold (from 8 to 32 mg/ml), compared with placebo. Sneezing
was also attenuated by both levocetirizine and cetirizine. However, these
antihistaminic effects were not seen with dextrocetirin'nc.
Conclusions: This study shows a similar activity of levocetirizinc and cetirizine on
the inhibition of histamine-induced increase in nasal resistance, indicating that
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the antihistaminic properties of cetjn'zine are probably attributable to
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M

The role of histamine has been well documented in the

pathophysiology of allergic airway diseases (1-3). An
increased understanding, over the last few decades, of
the pathogenic role of histamine in allergic diseases has
been associated with the development of Specific and

highly efficacious Iii-receptor antagonists for sympto-
matic relief of allergic disease, particularly seasonal and
perennial allergic rhinitis and urticaria (4—6). The H1-
receptor antagonists, generally called antihistamines,
have broadly been classed into two categories, the
first- and second-generation antihistamines. The first-
generation antihistamines have been associated with
central nervous system and anticholinergic sidc~effects,

particularly sedation and impaired psychomotor activ-
ity (7), and are therefore not much used currently. In
contrast, the newer second-generation antihistamines,
such as cetirizine, loratadine. and fcxofenadine, exhibit
fewer sedative and anticholinergic effects and have a

rapid onset of action, making them ideal for symptm
matic relief of the allergic disease.
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Controlled trials in patients with seasonal and
perennial rhinitis have demonstrated that cctirizine is
effective in attenuating nasal and/or ocular symptoms
resulting from experimental or natural allergen cxpo~
sure (8—1 1). However, eetirizine is a racemate mixture of
two enantiomers: levocetirizine (R enantiomer) and
dextrocetirizine (S enantiomer). The aim of this study
was to investigate the activity of these two enantiomers
on histamine-induced changes in nasal resistance and
sneezing in healthy volunteers, and then to compare
these effects with those of cetirizine and placebo.

Material and milled:

Subjects

Twenty-eight healthy nonallergic volunteers were enrolled in this
study. Of them, 24 subjects (nine males and 15 females) aged 20—38
years (mean age 29 years) completed the study. They were symptom-
free and had normal findings on routine hematologic and
biochemical blood test parameters. None of the volunteers smoked
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more than five cigarettes a day or had a history of allergy or
hypersensitivity to piperazines. They did not take any medication,
except oral contraceptives during the 2 weeks prweding enrollment.
All volunteers gave written informed consent prior to the study. This
study was approved by the ethics committee of the university
hospital, Free University of Brussels (Acadernisch Zieltenhuis, Vrije
Universiteit Brussel), Belgium;

Study design
This was a randomized, double-blind, placebo—controlled, fourvway,
crossover study. Each volunteer was entered into a randomized
schedule to receive a single dose of 5 mg levocetirizine, 5 mg
dextrocetirizine, 10 mg oetirizine, and matched placebo. Four hours
after each intake, all subjects were challenged by nasal aerosol
application with increasing doubling concentrations (from 0.25 to
32 mglml) of histamine in both nostrils. Nasal airway resistance was
measured by passive anterior rhinomanornetry (PAR), and changes
in histamine threshold (concentration that induces 100% increase in
unilateral nasal resistance at the baseline) were calculated together
with the absolute number of sneezes after each challenge.

To minimize the influence of the existing conditions of nasal
obstruction and nasal hyperresponsiveness to the control solution, a
standardized protocol for PAR and histamine challenge was
maintained throughout all visits (12, 13). An inclusion criterion
was applied to all volunteers who had a baseline nasal airway
resistance of <2.8 Pa per cm°ls that did not increase by more than
30% from baseline value after application of the control solution.
Nasal challenges with control solution and increasing doubling
concentrations of histamine were then performed. Volunteers who
demonstrated a 100% increase in nasal resistance at histamine
concentrations of <8 mg’ml were randomized to receive the study
medication. In our experience, most healthy volunteers are eligible by
this criterion. If the volunteers were disqualified by this criterion at
any treatment visit, they were withdrawn from this study.

Volunteers were assessed for general well-being and any adverse

events before and after nasal provocation, and1 all being well, they
were given appointments to attend the clinic for the next visit after a
washout period of 7—-14 days.

Measurement of nasal resistance

Nasal resistance was measured by PAR (Heyer, Bad Ems. Germany),
as previously described (14). Briefly, a fixed airflow of 250 chIs was
blown through a nozzle into one nostril. The pressure induced by the
nasal airway resistance to this airflow at a given level of the nozzle
was measured. The measurements were expressed in Pa per cm’ls, as
recommended by the International Committee on Standardization of
Rhinomanometry (15). In this study, nasal airway resistance was
measured in each nostril l min and 5 min after each challenge, and
the mean value of the two time measurements was calculated. The
higher value of mean resistance from one of the nostrils was
subsequently used in the final efficacy analysis.

Histamine nasal provocation test
Histamine solutions of 0.25, 0.5, l, 2, 4, 8, 16, and 32 mglml were
purchased (from HALAB Allergy Service, Brussels, Belgium) and
equilibratcd at 30°C. The control solution (diluent of histamine
solution) was composed of s-aminocaproic acid (EACA; 13.1 mg),
disodium phosphate (9.1 mg), sodium phosphate (1.2 mg), human
serum albumin (HSA; 0.3 mg), and phenol (5 mg) in 1.0 ml water for
injection.

Nasal provocation was carried out by nasal aerosol application
with a Hcyer nebulizer (Heyer, Bad Ems, Germany) (12, 13). The
nebulizer contained the challenge solution and was aerosolized for
introduction into the voluntccr’s nostrils through a noule. The nasal
mucosa was consecutively provoked six times for 10 5 (three times
for each nostril alternately). with the study subject being in complete
apnea after a full inspiration, in order to prevent the provocation
solution from entering the bronchial tree. The same challenging
procedures with increasing concentrations of histamine were

Table 1. Comparison of effect oi treatment for 4 h with 10 mg eeririzine. 5 mg levotstirizlne, and 5 my dsnmmtirizins compared wlth placebo on histamineinduced changes in nasal
airway resistance lunit=Pa per cm°ls n=24 healthy volunteers) 

Nasal airway msistams Pa per urns/s 

 

 

Histamine cancwtrarlon {mg/ml: Placebo lmedianl Cetirizine [madam lewcetirlzine lmsdisnl Derrmoetirlzina (median) Friedman test‘ P

1 0.78 0.79 0.75 0.04 0.831
2 0.94 0.83 use 0.54 0,099
4 1.12 0.88 0.87 1.12 0.047

l _+l’l I
a 1.44 1.01 1.11 1.26 0.031

15 1.82 1.14 1.17 1.38 0002

32 2.51 l 31 1.28 215 0.002

 
'Glubal evaluation with Friedman test.
'Whm global evaluation was statistically significant [P<0.05l, M-hy-Ma comparison of treatment was done. Only comparisons with Ps 0.10 are mentioned in tables:*U.OS<P<0.10
'0.I125 < R11.05
"11.01 < P<11.025
""0003 <P<0.01.

340

Apotex, Inc. (IPR2019—00400), EX. 1016, p. 191



Apotex, Inc. (IPR2019-00400), Ex. 1016, p. 192

a Antihistaminic properties of levocetirizine

Table 2. Comparison of effect of treatment for 4 h with 10 mg catirizine. 5 mg levocetinzlne. and 5 mg dextrooetirizine compared with placebo on histamine threshold concentration, based
on frequency of volunteers demonstrating 100% increase in mean nasal resistance ln=24 healthy volunteerslW

Ntmbar of volunteers 

Histamine threshold concentration (mg/mil PlaceboW

0.5 0
1 1
2 5
4 4
8 5
16 l
32 5
>32 2
Median of histamine threshold concentration 8

Results at comparisons

Cetirizine Levocatirizine Daxtrocetirizlne

i [l i
ll 2 3
i D 2
D i l
5 2 E
2 3 2
5 5 5

10 11 a
32 32 8

Statistics were done on difference between logarithms iin base 2} of threshold concentration batman each pair of treatments. For these calculations, threshold of > 32 was replaced by
64 log/ml.
Madman test

Global evaluation P-=0.l101
Two-by-nw comparisons
Lavocetirizine vs dextrooetitizlne 0.025 < P5 0.05
Levoaatirizirla vs celiririne P> 0‘10
Levocetirizlne vs placebo 0.014: Ps 0.025
Dextrocetirizina vs cetirizloe 0.05 < PS 010
Daxtrocetirizine vs placebo P>0.1lJ
Cetirizina vs placebo 0.025 < Ps 0.05.

performed, allowing an interval of l min afier the last PAR
measurement (which was 5 min after the beginning of the previous
histamine administration).

Statistical analysis

The sample size was estimated by a power calculation done on the
basis of a previous study (data on file). On this basis, it was estimated
that, after treatment with active drug, at least 24 volunteers were
required to dewct a significant doubling in histamine threshold at
90% power level with an alpha error of 5%; consequently, 28 eligible
individuals were recruited into the study to allow for dropouts.

All data were expressed as median values, and the overall
significance of changes in histamine threshold, nasal resistance,
and the number ofsneezcs resulting from any treatment was assessed
by the Friedman test. Multiple comparisons between all pair
treatments were performed with the normal approximation of the
multiple comparison procedure based on the Friedman rank sums
test (16). All statistical tests were performed with the SAS' statistical
package (Version 6.08) on an IBM-compatible microcomputer. Two-
sided tests were used, and values of P<0.05 were regarded as
significant.

nostrils

Of the 28 volunteers recruited into the study, results for

four subjects were not included in the overall efficacy
analysis. One subject suffered from an episode of
bronchitis after visit 4 and prior to receiving the last
treatment at visit 5, and therefore did not complete the
entire study protocol. The other three subjects, despite
the fact that they were eligible, failed to react to
histamine, showing a histamine threshold concentration
of >32 mg/ml at every treatment visit. Their results
were therefore considered to be not evaluable, and these
volunteers were replaced.

Effect of treatment on nasal resistance

Measurement of nasal airway resistance under placebo
demonstrated that this was increased by histamine
administration in a dose—dependent manner (Table 1).
Treatment with both cetirizine and lcvocctirizine

significantly attenuated the histamine-induced increascs
in nasal airway resistance at the maximal concentration
of 32 rug/ml with almost 50% reduction over placebo
(Table 1). Both cetirin‘ne and levocctirizine were found
to attenuate significantly the effects of histamine at
concentrations of 28 and 216 mglml, respectively. In
contrast, treatment with dextrocetirizine did not show
any significant effect on histamine-induced increase in
nasal airway rosistance as compared to placebo.

Effect of treatment on histamine threshold concentration

After treatment with placebo, 16/24 (67%) subjects
demonstrated a. histamine threshold concentration of

$8 mg/ml. Treatment with cctirizine, levocatirizine,
and dextrocetirizine decreased the number of subjects

demonstrating a histamine threshold concentration of
58 mg/ml to 7/24 (29%), 5/24 (21%), and 13/24 (54%),
respectively. The histamine threshold concentration
was significantly increased fourfold from a median
value of 8 mg/ml after treatment with placebo to a
median value of 32 mglml after treatment with
cctirizinc (P<0.05) or levocetirizine (P<0.025)
(Table 2). In contrast, dcxtrocetirizine was not found
to alter significantly the histamine threshold concentra-
tion as compared to placebo, as the number of subjects
with a threshold concentration below 8 mg/ml was 13
out of 24. Levocatirizine was found to be significantly
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Figure I. Effect of treatment for 4 h with placebo, 10 mg cetirizine, 5 mg levocetirizine, and 5 mg dextrocetirizine on histamine—induced sneezes.

(P<0.05) more effective than dextrocetirizine in
increasing the histamine threshold concentration. A
comparison between cetirizine and lcvocetiiizine, how-
ever, did not show a significant difference between them
(Table 2).

Effect of treatment on sneezing

Fig. 1 shows the effect of individual treatment on the
number of sneezes induced by histamine challenge.
Treatment with either cetirizine or levocetirizine sig-
nificantly (P<0.01) reduced histamine-induced sneezes,
but not treatment with dextrocetirizine as compared to

placebo (P> 0.10).

Evaluation of safety

There was no special report on health—related problems
or discomfort (i.e., drowsiness, fatigue, and dry mouth)
caused by study medications among the volunteers.
Only one subject reported an adverse event of
bronchitis, which occurred 8 days after treatment
with levocetirizine and was not judged to be a direct
result of the study drug. However, this was a single-dose
study, and the volunteers were interviewed 4 h after
each intake of the study medication.

In this study, levocetirizine 5 mg and cetirizine 10 mg
appeared to be comparable in their antihistaminic
activity. They significantly attenuated histamine-
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induced increases in nasal airway resistance by almost
50% over placebo at the maximal concentration of
32 mg/ml. Concomitantly, the histamine threshold
concentration was increased fourfold from 8 to

32 mg/ml. The number of sneezes induced by histamine
nasal provocation was also significantly decreased by
treatment with cetirizine or levoeetirizine. In contrast,
treatment with dextrocetin'zine did not show a similar

‘protective’ effect as compared to placebo.
Our findings are in accordance with the findings of

several studies investigating the effects of cetirizine in
patients with seasonal and perennial allergic rhinitis.
Frossard et al. have recently conducted two studies to
investigate the effects of treatment with 10 mg cetirizine
on changes in the nasal airway resistance of asympto-
matic seasonal allergic rhinitics challenged with increas
ing doubling doses of histamine (17, 18). These authors
shOWed that eetirizine significantly attenuated hista-
mine-induced increases in nasal airway resistance
(NAR) only 1.5 h after administration (17), and that
these effects were prevalent even 24 h after treatment
(18), when compared with placebo.

This is thefirst study to investigate the specificeffects of
each enantiomer of cetirizine on the histamine~induced

nasal response. In view of the similarity of the
antihistaminic effects observed for cetirizine and levoce-

tirizine and the lack of any significant effects for
dextrocetirizine in this study, it is likely that the effects
ofcetirizine in the management ofallergic rhinitis are due
to levocetirizine. Since cetirizine is composed of equal
quantities ofthe two enantiomers, our study suggests that
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&

preparations of levocetirizine at a dose of 5 mg may be
useful in the management of seasonal and perennial
allergic rhinitis in the future. In addition to its
antihistaminic property, levocetirizine at the single
dose of 5 mg was well tolerated by the volunteers, who
did not suffer from any side-effects in this study.

In conclusion, this study demonstrates that the
antihistaminic properties noted for oethizine in the

.t-

management ofiseasonal'and perennial‘a'll"tgl L ' _s
 

Antihistaminic properties of levocetirizine

Further studies are required to substantiate these

findings in patients with ongoing seasonal and perennial
allergic rhinitis.
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STATNi I’JSTAV PRO KONTROLU LEéIv
Srobérova 48, 100 41 Praha 10, éeské republika

Tel. .- (02) 72 185 111,- Fax .- (02) 717 32 377,- E—mail .- SUKL@sukl.cz

 
 

Lééiva a.s.

Dolni Mécholupy 130
102 37 Praha 10

(E. J. VYfiIZUJEILINKA DATUM

3316/00 MUDr. B. Vojtovéf731 18.4.2001

ROZHODNUTi

o registraci lééivého p‘f'ipravku

Stétni fistav pro kontrolu lééiv se sidlem v Praze 10, Srobérova 48 (déle jen ,,Ustav“), jako orga’m
pfislu§n§7 k rozhodnuti podle § 9 odst. 1 pism.a) bod 1 zékona (‘5. 79/1997 3b., 0 lééivech a o zménéch a
doplnéni nékterfch souvisejicich zékonfi, ve zném’ pozdéjéich pi‘cdpisfi (dale jen ,,zékon“), rozhodl podle
§ 25 a 26 zékona po provedeném registraénim fizem' takto:

Lééivjr pfipravek :
ZODAC GTT lék. forma: gtt.

o jehoi registraci byla poda’ma iédost firmou:
Lééiva a.s., Praha, (5R

které byla doruéena Ustavu dne 31.1.2000 se registruje a pfidéluje se mu regis’rraéni éislo:
24/154I01-C

1. Videj lééivého pfipravku je vézén 11a lékafsk)? pfedpis.
2. Lééivy’r pfipravek neobsahuje omamnou létku nebo psychotropm’ létku uvedenou v pfflohéch zékona

é. 167/1998 3b., 0 névykovych létkéch a o zméné nékterj'ch da1§ich zékonfi, ve znéni pozdéjfiich

pfedpisfi.

3. Zprévu o neiédoucich fiéincich registrovaného lééivého pflpravku dle § 26 odst. 5 pism. d) bude
driitel rozhodnuti o registraci pisemné pfedklédat Ustavu po 5 letech (spolu s zédosti o prodlouiem’

registrace).

4. Pokud byl pi‘i virobé pfipravku poufiit material 2 pfeivykavcfi, driitel rozhodnuti o registraci doloii
do 30.1 1.2001 zabezpeéeni pfipravlcu vzhledem k riziku pi‘enosu BSE.

5. Pfilohami tohoto rozhodnuti, které jsou jeho nedflnou souéésti, je identifikaéni list pfipravku (Pi-floha
6. 1, které sestévé z 1 strany), pffbalové informace pro pouiivéni lééivého pfl'pravku a zachézem' s nim
(Pffloha 6. 2, které sestévé. 26 3 stran) a schvéleny’r souhm fidajfi o lééivém pfipravku (Pfiloha 5.. 3,
které. sestévé. ze 4 stran).

Odfivodnéni

Dne 31.1.2000 byla Ustavu doruéena iédost firmy:
LéEiva a.s., Praha, CR

0 registraci léoivého pi‘ipravku:
ZODAC GTT lék. forma: gtt.

V rémci registraém'ho fizeni Ustav posuzoval, zda lééivy pfipravek splfiujc poiadavky na registraci
stanovené prévnimj pfedpisy. Po provedem’ tohoto posouzeni Ustav konstatuje, ie nebyly shledz’my
dfivody pro zamitnuti iédosti a jsou splnény poiadavky na registraci lééivého pfipravku. Na zékladé
zjiéténi téchto skuteénosti rozhodl Ustav o registraci zpfisobem, ktery je uveden ve viroku tohoto
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('1. J. DATUM

3316/00 13.4.2001

Pouéeni o odvolaini

Proti tomuto rozhodnuti je'moino podat podle ustanovem' § 53 a nésl. zékona 6.71/1967 8b., 0
sprévm'm fizeni (sprévni fad) u Ustavu odvoléni, a to ve lhfité 15 dnfi ode dne jeho doméem’. O odvolém’

rozhoduje Ministerstvo zdravotnictvi.

‘60"{Wig“3% MUDr. Milan Smid, CSc.
feditel fistavu
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Pfiloha 6.1 k rozhodnuti o registraci é.j. 3316f00

Identifikaéni list

Registraéni cislo pfipravku: 24/154/01-C

Nézev lééivého pz‘E-ipravku Doplnék nézvu Kéd SfiKI. ZEM VYR STAV

ZODAC GTT GTT 1X20ML/0 . ZGM 58834 CZ LEX R

Ve sloupci oznaéeném STAV je pod zkratkou B uveden registrovany pfipravek pl‘ed provedenirn many, pod

zkratkou R pflpravek p0 provedeni zmény. Pod zkratkami ZEM a VYR je uvedeno misto/a vy'rroby, kde dochézi

k propoufiténi pfipravku a pi‘islugnf/ subjekt:

LEX cz: LECIVA A.S., PRAHA, Ceska republika
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STATNI’ USTAV

 
Pfiloha é. 3 k rozhodnuti o registraci é.j. 3316/00

SOUHRN UDAJU 0 PRiPRAVKU

1. NAZEV PRI’PRAVKU

ZODAC® GTT

2. SLOZENi KVALITATIVN1 1 KVANTITATIVNi

Cetirizini dihydrochloridum 10 mg v 1 ml roztoku (= 20 kapek)

3. LEKOVA FORMA

Kapky.

Popis pfipravku: éiry, bezbarvy a2 slabé nailoutly roztok.

4. KLINICKE UDAJE

4.1. Indikace

Symptomatické lééba alergické rymy a konjunktivitidy (Véetné celoroéni a sezénni)
akoinich alergickjrch projevfi provézenych svédénim a vyréikou, zejména pfi
urtikarii.

4.2. Dévkovéni a zpfisob podfim’

Dospélz' a (1971' nad 12 let obvykle uiivaji 10 mg cetirizinu (20 kapek) v jedné denni
dévce.

De'n' 0d 6 do 12 lei obvykle uiivaji 10 mg cetirizinu (20 kapek) 1x denné nebo 5 mg
cetirizinu (10 kapek) 2x denné.

De'ti 0d 2 do 6 let obvykle uiivaji 5 mg cetirizinu (10 kapek) 1x denné nebo
2,5 mg cetirizinu (5 kapek) 2x denné.

Pacienti sledvt’nnym selhdm’m: pfi sniieni funkce ledvin je tfeba fimérné sniiit
dévkovénl' cetirizinu, pfi clerance kreatininu 11 — 31 mllmin. se podévé 5 mg
cetirizinu (10 kapek) denné.

Hemodialyzovanym pacientfim se podévé 5 mg cetirizinu (10 kapek) denné.

Paciemflm sjaterm’ insuficienci: je tfeba L’lmérné sniiit da’wkovéni cetirizinu, obvykle
se podévé 5 mg cetirizinu (10 kapek) denné.

U geriatrickjich pacienti’t: vzhledem k véku neni nutné dévky upravovat. Dévkovéni je
tf'eba upravit v pfipadé sniZené funkce ledvin, obvykle se podévél 5 mg cetirizinu
(10 kapek) denné.

Zodac gtt je moiné uiivat nezévisle na jidle, kapky se zapl’jeji dostateénjrm
mnoistvim nedréidivé tekutiny.

1
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4.3. Kontraindikace

Znéma’l pfecitlivélost kcetirizinu, jine’ sloice pf‘ipravku nebo hydroxyzinu.
Déti d02 let.

4.4. Zvlé§tni upozornéni

Opatrnosti je tfeba u pacientfi sledvinnym selhénim, jaterni insuficienci

a u geriatrickach pacientfi.

Kapky neobsahuji Zédny zbytkovy cukr (jako sladidlo je pOuZity sacharin), kapky jsou
vhodné pro diabetiky.

Béhcm lééby se nedoporuéuje nadmérné pit alkoholické népoje.

4.5. Interakce

Pfi soucasném uiivéni cctirizinu s teofylinem mfiie byt sniiena clearance cctirizinu

(a2 0 16 %) s klinickjrmi projevy neiédoucich ficinkfi cetirizinu.

4.6. Téhotenstvi a kojeni

Pfi pokusech na zvifatech nebyla prokézana embryotoxicita ani teratogenita.
S pouiivénim u lidi nem’ dostatek zkuéenosti.

Vzhiedem k nedostatku zkuéenosti se jcho pouiiva’mi u téhotnjrch a kojicich Zen
nedoporucuje.

4.7. Moinost sniieni pozornosti pi‘i Fizeni motorovych vozidel a obsluze strojfi

Nejsou popsz'my sedativni flcinky pfipravku jako u klasickych antihistaminik. Studie

u zdravych dobrovolnikfi neprokézaly Zédny vliv p0 podéni 20 v 25 mg cetirizinu na
bdélost ncbo reakcni dobu. Pfesto je tfeba individuélné posoudit nutnost zvjrécné
opatmosti u osob vykonévajicich éinnost vyiadujici pozornost, motorickou koordinaci

a rychlé rozhodovéni (napf. fizeni motorevjrch vozidel, ovlédénl' strojfi, préce ve
vfikéch, apod.).

4.8. Neiédouci fiéinky

Cetirizin je v§eobecné dobf'e snééen. S ufiivénim cetirizinu mohou byt ojedinéle
spojeny bolesti hlavy, ospalost, zévraté, suchost v fistech, zaiivaci obtiic (dyspepsie,
bolesti bficha, plynatost).

4.9. Pi‘edévkovéni

Pfi dévkéch cetirizinu (vice nei 50 mg) byla pozorovéna ospalost, u déti mfiie
pfedévkovéni naopak vyvolat neklid a podréfidénost; mohou byt pozorovény pfiznaky
anticholinergniho fiéinku (retence moéc, vyrazné suchost v fistech, zécpa).
Oéetfem’ pfi pfedévkovéni zahrnuje standardni postup, lécba je symptomatické
apodpfirné se zaméfenim na udricni vitélnich funkci. Specifické antidotum neni

znémo. Pfi hemodialyze mfiie bin odstranéna pouze maié cast podané da’vky cetirizinu

2

Apotex, Inc. (IPR2019—00400), EX. 1016, p. 200



Apotex, Inc. (IPR2019-00400), Ex. 1016, p. 201

(cca 9 %).

5. FARMAKOLOGICKE VLASTNOSTI

Farmakoterapeutické skupina

Antihistaminikum

5.1. Farmakodynamické vlastnosti

Cetirizin je antihistaminikum 11. generace s prodlouienjrm fiéinkem. Selektivné

inhibuje periferni Hl-receptory, ale vyraznéji neovlivfiuje choiinergni, adrenergni ani

serotoninove’ receptory, V terapeutickych dévkéch nemé sedativni uéinek na CNS.

Inhibuje migraci zénétlivjzch bunék, pfedevéim eozinofilfi. Tlumi uvolfiovéni

histaminu ze iirnych bunék a bazofilnl'ch leukocytfi i v prfibéhu pozdni féze alergické
reakce.

5.2. Farmakokinetické vlastnosti

Biologické dostupnost cetirizinu p0 poiiti kapek je rychlé a fiplné. Potrava neme’l V11V
na vstfebévéni cetirizinu, prodluiuje V§ak dobu dosaieni maximélni koncentrace

na 1,7 hodiny amaximélm’ koncentraci sniiuje o 23 %. Maximélni koncentrace p0
poiiti kapek je dosaieno za 30-60 minut, dosaiené maximélni koncentrace u détl’ jsou
vyfiéi nei u dospéchh. Vztah mezi dévkou a plazmatickou koncentraci je Iineérni.

Antihistaminovy fiéinek se dostavuje za 20-60 minut po poiiti, pfetrvévé p0 dobu
24 hodin.

Vazba na plazmatické bilkoviny je 93 %. Minimélné proniké do mozkomiém’ho moku,
vazba na mozkové H1 receptory je nesznamné. Distribuém’ objem (Vd) je 0,5 212 0,8
l/kg.

Narozdil od ostatnich antihistaminik se jen minimélné metabolizuje v jétrech,
O-dealkylovany metabolit nemé antihistaminovou aktivitu.

Eliminaéni poloéas je 7,4 a2 9 hodin, u pacientfi se stfedné zévainou renélni

insuficienci se prodluiuje na 19 a2 21 hodin. U déti je celkové télesné clearance

cetirizinu asi o 33 % vy§§i nei u dospély’rch, eliminaéni poloéas je zkrécen
na 6,2 hodiny. Pfibliiné 60 % podané dévky se vylouéi moéi v nezménéné formé

béhem 24 hodin, daléich 10 % v prfibéhu nésledujicich 4 dni; u détl’ se vylouéi moéi
40 % podané dévky béhem 24 hodin. Stolici se vylouéi asi 10 % podané dévky béhem
5 dni p0 poiiti.

5.3. Preklinické data ve vztahu k bezpeénosti pi‘ipravku

Studie na zvifatech prokézaly, 2e dévky 216x vy§§i nei maximélni de’wka pro élovéka
nejsou teratogennf. Cetirizin nepfisobi teratogenné v prfibéhu organogeneze.

6. FARMACEUTICKE UDAJE

6.1. Seznam v§ech pomocnjmh létek (kvalitativné)

Methylparabenum, Propylparabenum, Glycerolum 85%, Propylenglycolum,
Saccharinum natricum dihydricum, Natrii acetas trihydricus, Acidum aceticum 99%,

3
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Aqua purificata

6.2. Inkompatibility

Neni znémé inkompatibilita perorélné uiivane’ho cetirizinu s daléi létkou.

6.3. Doba pouiitelnosti

2 roky

6.4. Uchovéva’mi

Pfi teploté do 250C.

6.5. Druh obalu

Hnédé sklenéné lahviéka uzavfené kapétkem z LDPE a bezpeénostm’m uzévérem s

détskou pojistkou HDPE, pfibalové informace V jazyce éeskérn, papirova sklédaéka

Velikost baleru’: 20 ml

6.6. Névod k pouiiti

Pfipravek se uiivé perorélné

Névod pro oteviréni lékovky s bezpeénostnim uszérem

Lékovka je opatf'ena bezpeénostnim uzévérem zabrafiujicim otevfeni détmi. Otevf‘e se

tak, is se uzz’wér stlaéi pevné doIfi a od§roubuje se proti sméru hodinovjrch ruéiéek. Po
pouiiti je tfeba uzéwér opét pevné za§roub0vat.

7. DRZITEL ROZHODNUTi 0 REGISTRACI

Lééiva a. 3., Praha, Ceské republika

8. REGISTRACNi CiSLO

24/154/01—(3

9. DATUM REGISTRACE / DATUM PRODLOUZENi REGISTRACE

10. DATUM POSLEDNi REVIZE TEXTU
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Pfiloha (3. 2 k rozhodnuti o registraci (SJ. 3316/00

Pfibalova informace

Informace Qro pouiiti= ététe pozorné

ZODAC® GTT

(Cetirizini dihydrochloridum)

kapky

Vy_r’obce / Driitel rozhodnuti o registraci

Lééiva a.s., Praha, Ceské republika

Sloieni

Lééivé létka: Cetirizini dihydrochloridum 10 mg v 1 ml roztoku (= 20 kapek)

Pornocné létky: Methylparaben, propylparaben, glycerol 85%, propylenglykol,
dihydrét sodné soli sacharinu, trihydrét octanu sodného, kyselina octovei 99%, éiéténél
voda

Indikaéni skupina

Antihistaminikum (lék tlumici reakci z pfecitlivélosti)

Charakteristika

Cetirizin, L'léinné létka pfipravku Zodac gtt, je antihistaminikum s prodlouienjzm
fiéinkern. Antihistaminika blokuji pfisobenf histaminu, jednoho z pfisobkfi, ktery se
v organismu uvolfiuje pfi reakci z pfecitlivélosti (alergie). Cetirizin tlumi jak ,,éasn0u“
fézi alergické reakce zprostl'edkovanou histamine-m, tak i pohyb bunék ze’métu,
zejména eozinofilfi a uvolfiovéni pfisobkfi spojenych s ,,pozdn1'“ fézi alergické reakce.

Zodac gtt je vysoce fiéinné antihistaminikum a antialergikum s minimélnim vyskytem
ospalosti p0 béiné lééebné dévce. Vzhledem k prodlouienému fiéinku je moiné
Zodac gtt u dospélych a staréich déti podélvat v jedné denni déwce.

Indikace

Zodac gtt se uiivé ke zmirnéni obtiii pfi alergicke’ eré a alergickém zénétu spojivek
(véetné celoroéni a sezénm’) akoim’ch alergickjrch projevfi provézenjrch svédénim
a vyréikou, zejména pfi kopfivce.

Apotex, Inc. (IPR2019—00400), EX. 1016, p. 203
 



Apotex, Inc. (IPR2019-00400), Ex. 1016, p. 204

Kontraindikace

Zodac gtt se nesmi podévat u pacientfi se znémou pfecitlivélosti na cetirizin, jinou

sloiku pfipravku nebo hydroxyzin a détem do 2 let. Téhotnjzm a kojicfm Zeném se

jeho podz’wa’mi vzhledem k nedostatku zkuéenosti nedoporuéuje.

Neiédouci fiéinky

Zodac gtt je véeobecné dobfe snééen, sjeho uil’vénim mohou bit ojedinéle spojeny
bolesti hlavy, ospalost, zévraté, suchost v fistech, zaiivaci obtl’ie (dyspepsie, bolesti
bficha, plynatost). Pfi pfipadném Vy'skytu téchto neiédoucich fiéinkfi nebo jinjtch
neobvyklych reakci se 0 daléim uil'véni pfipravku 6i podévéni ditéti porad’te
s lékafem.

Vzécné se mohou vyskymout projevy pfecitlivélosti na pfipravek (kopfivka, otok

mékkych tkani, duénost). V tomto pfl’padé je nutné ihned pferuéit uiivz’mi pfipravku
a poradit se 3 Iékaf'em.

Interakce

Uéinky pfipravku Zodac gtt a jinjtch Iékfi souéasné uiivanj/Ch se mohou navzéljem
ovlivfiovat. Souéasné uiivémi pfipravku Zodac gtt s nékterymi bronchodilatancii (léky
na rozéifeni prfidu§ek) obsahujicimi fléinnou létku teofylin mfiie vyvolat neiédouci
I’léinky lééby pfipravkem Zodac gtt.

Véé lékaf mé bin proto informovén 0 v§ech lécich, které uil'véte Vy nebo dité
na lékafsk)? pfedpis i bez néj. Bez porady s lékafem neuiivejte ani ditéti nepodévejte
souéasné s pfl'pravkem Zodac gtt iédn)? volné prodejny le’k. Jestliie Vém dal§i Iékaf

bude pfedepisovat néjaky’ jiny lék, informujte ho, ie Vy nebo dité uiivéte Zodac gtt.

Interakce cetirizinu s alkoholem (pfi hladiné alkoholu V krvi 0,8 g/I) nebyly dosud
popsény. Pfesto se doporuéuje nepoifvat nadmérné alkoholické népoje béhem uiiveini
pfipravku Zodac gtt.

Dévkovém’

Dévkova’mi vidy uréuje lékaf. Potrava vyznamné neovlivfiuje vstfebévéni pfipravku
Zodac gtt a mfiie tedy bit uil’vén nezévisle na jidle.

Dospéll a de’ti nad 12 let obvykle uiivaji 20 kapek pfipravku Zodac gtt (= 10 mg
cetirizinu) 1x denné.

De’ti 0d 6 d0 12 let uiivaji 20 kapek (= 10 mg cetirizinu) 1x denné nebo 10 kapek
(= 5 mg cetirizinu) 2x denné, re’mo a veéer.

Détem 0d 2 d0 6 let se podévé 10 kapek (= 5 mg cetirizinu) 1x denné nebo 5 kapek
(= 2,5 mg cetirizinu) 2x denné, rzino a veéer.

Staréim nemocnym nebo pacientfim se zévainim onemocnénim jater a ledvin mfiie
lékaf dévkova’mi upravit.

Pfi néhodném vynecha’ml’ dévky uiijte lék (podejte le'k ditéti) ihned, jakmile si
vzpomenete. foipadé, 26 by méla bit uiita daléi dévka, dévkovéni nezdvojujte
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a pokraéujte podle pflvodniho plénu lééby.

Kapky se zapijeji man/m mnoistvim nedréidivé tekutiny.

Névod pro oteviréni lékovky s bezpeénostnim uza’wérem

Lékovka je opatfena bezpeénostnim uzéwérem zabrafiujicim otevfeni détmi. Otevfete

jej tak, 2e uzévér stlaéite pevné dolfi a odéroubujete proti sméru hodinovych ruéiéek.
Po pouiiti je tfeba uzévér opét pevné zaéroubovat‘

U ozornéni

U pfipravku nejsou popsény tIumici fléinky. Pfesto se doporuéuje nepfekroéit
doporuéenou dennl' daivku, pokud budete fidit motorové vozidlo nebo obsluhovat
stroje.

Zodac gtt kapky neobsahuji iédnjr zbytkovjr cukI (pouiitSIm sladidlem je sacharin).
Kapky jsou vhodné pro diabetiky.

Pfedévkovéni

Pfi pfedévkovéni mfiie byt hlavnl’m pfiznakem ospalost. U déti véak mfiie
pfedévkovéni vyvolat i podréidénost a neklid. Pfi pfedévkovéni (zvléété déti) je nutno
okamiité vyhledat lékafe. Specifick)? protilék nem’ dosud zném.

Uchovévénl'

Pfi teploté do 250C.

Varovéni

Pfipravek nesmi bit pouiivén p0 uplynutl' doby pouiitelnosti vyznaéené na obalu.

Pfipravek musi bYt uchovévén mimo dosah détl’.

Pfi uiiti nadmérné dévky nebo néhodném poiiti kapek ditétem vyhledejte lékafe.

Baleni 

20 ml roztoku

Datum posledm’ revize
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STATNI' I'JSTAV PRO KONTROLU LEéIV
érobérova 48, 100 41 Praha 10, éeské republika

Tel. .' (02) 72 185 111; Fax : (02) 717 32 377;E-ma1'l.‘ SUKL@.5‘ukl.cz

 
Lééiva a.s.

Dolni Mécholupy 130
102 37 Praha 10

6:. J. VYfiIZUJEILINKA DATUM

3315/00 MUDr. B. Vojtovél731 13.4.2001

ROZHODNUTi

0 registraci lééivého pi‘ipravku

Stétni fistav pro kontrolu lééiv se sidlem v Praze 10, Srobérova 48 (dale jen ,,Ustav“), jako orgén
pfislu§ny k rozhodnuti podle § 9 odst. 1 pism.a) bod 1 zékona (1‘. 79/ 199’? Sb., 0 lééivech a o zménéch a

doplném’ nékterjrch souvisejicich zékonfi, ve znéni pozdéj§ich pfedpisfi (déle jen ,,zékon“), rozhodl podle

§ 25 a 26 zékona p0 provedeném registraénim fizeni takto:

Lééivfr pi‘ipravek :
ZODAC SIR lék. forma: sir.

o jehoi registraci byla podéna iédost firmou:
LéEiva a.s., Praha, CR

_ které byla doruéena Ustavu dne 31.1.2000 se registruje a pfidéluje se mu registraéni éislo:
24/153/01-C

1. Videj lééivého pfipravlcu je vézén 11a lékafsky pi‘edpis.

2. Lééiv? pfipravek neobsahuje omamnou létku nebo psychotropni létku uvedenou v pfflohéch zékona

65. 167/1998 8b., 0 névykovych létkéch a o zméné nékterjch dal§ich zékonfi, ve znéni pozdéjéich

pfedpisfi.

3. Zprévu o neiédoucich fiéincich registrovaného lééivého pfipravku dle § 26 odst. 5 pism. d) bude
eritel rozhodnuti o registraci pisemné pfedklédat Ustavu po 5 letech (spolu s iédosti o prodlouieni

registrace).

4. Pokud by] pfi virobé pi‘ipravku pouiit materiél 2 pi‘eivfrkavcfi, driitel rozhodnuti o registxaci doloii
do 30.11.2001 zabezpeéem’ pfipravku vzhledem k riziku pfenosu BSE.

5. Pfilohami tohoto rozhodnuti, které jsou jeho nedflnou souéésti, je identifikaéni list pfipravku (Pffloha

6. 1, které sestévé z 1 strany), pfibalové informace pro pouiivém’ lééivého pfipravku a zachézem’ s 111111
(Pffloha (‘5. 2, které sestévé 26 3 stran) a schvéleny souhrn fidajfi o lééivém p‘fipravku (Pffloha 6. 3,
které sestévé 2e 4 stran).

Odfivodnéni

Dne 31.1.2000 byla Ustavu doruéena iédost finny: ..
Lééiva a.s., Praha, CR

0 registraci lééivého pfipravku:
ZODAC SIR lék. forma: sir.

V rémci registraéniho fizem’ Ustav posuzoval, zda lééivy pfipravek splfiuje poiadavky na registraci
stanovené prévm'mi pfedpisy. Po provedem' tohoto posouzeni Ustav konstatuje, ie nebyly shledény
dfivody pro zamitnuti iédosti a jsou splnény poiadavky na registraci lééivého pfipravku. Na zékladé
zjiéténi téchto skuteénosti rozhodl Ustav o registraci zpfisobem, ktery’ je uvcden ve vyiroku tohoto
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(3. J. _ DATUM
3315/00 18.4.2001

Pouéeni o odvolfini

Proti tomuto rozhodnuti je'moino podat podle ustanovem' § 53 a nésl. zékona 5.71/ 1967 Sb., 0
sprévnim fizeni (sprévni fad) u Ustavu odvoléni, a to ve lhfité 15 dnfi ode dne jeho doruéeni. O odvolém’

rozhoduje Ministerstvo zdravotnictvi.

MUDr. Milan Smid, CSc.
feditel fistavu
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Pfiloha (1.1 k rozhodnuti o registraci é.j. 3315/00

Identifikaéni list

Regisn'aéni Cislo pfipravku: 24/153f01-C

Nézev lééivého piipravku Doplnék nézvu Kéd SfiKL ZEM VYR STAV

ZODAC SIR SIR 1x100ML/0.1GM 58835 CZ LEX R

Ve sloupci oznaéeném STAV je pod zkratkou B uveden registrovany pfipravek pi‘ed provedenim zmény, pod

Zkratkou R pfipravek po provedeni zmény. Pod zkratkami ZEM a VYR je uvedcno misto/a vyroby, kde dochézi

k propoufiténi pfipravku a pfislu§ny subjekt:

LEX cz: LECIVA A.S., PRAHA, Ceské republika
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 STATNI’ USTAV ,
PRO KONTROLU LECIV

SCHVALEN

(if 9.20:4 5?(_,/

  
Pfiloha 6. 2 k rozhodnuti o registraci é.j. 3315/00

Pfibalové informace

Informace pro pouiiti, ététe pozorné

ZODAC® SIR

(Cetirizini dihydrochloridum)

sirup

Vfi'obce / Driitel rozhodnutl' o registraci

Lééiva a.s., Praha, (“:eska republika

Sloieni
 

Lééivé Iétka: Cetirizini dihydrochloridum 5 mg V 5 m1 sirupu

Pomocné létky: Methylparaben, propylparaben, glycerol 85%, propylenglykol,

sorbitol 70% nekrystalizujici, dihydrét sodné soli sacharinu, trihydrét octanu sodného,

kyselina octové 99%, banénové aroma, éiéténé voda

Indikaénl' skupina

Antihistaminikum (le’k tluml'ci reakci z pfecitlivélosti)

Charakteristika

Cetirizin, L'léinné létka pfl’pravku Zodac sir, je antihistaminikum s prodlouienj'm

fiéinkem. Antihistaminika blokuji pfisobeni histaminu, jednoho z pfisobkfi, ktery se

v organismu uvolfiuje pfi reakci z pfecitlivélosti (alergie). Cetirizin tlumi jak ,,éasnou“
fézi alergické reakce zprostfedkovanou histaminem, tak i pohyb bunék zénétu,

zejména eozinofilfl a uvolfiovaini pfisobkfi spojenych s ,,pozdni“ fézi alergické reakce.

Zodac sir je vysoce L'léinne' antihistaminikum a antialergikum s minimélnim vyskytem

ospalosti p0 béiné lééebné dévce. Vzhledem k prodlouiene’mu L'léinku je moiné
Zodac sir u dospéchh a staréich déti podévat v jedné denni da’wce.

Indikace
 

Zodac Sir se uiivé ke zmiméni obtiii pfi alergické r§mé a alergickém ze’métu spojivek

(véetné celoroéni a sezénni) akoinich alergickych projevfl provézenych svédénim

a vyréikou, zejména pfi kopfivce.

1
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Kontraiudikace

Zodac sir se nesmi podévat u pacientfi se znémou pfecitlivélosti na cetirizin, jinou

sloiku pfi'pravku nebo hydroxyzin a détem do 2 let. Téhotnj'm a kojicim ieném se

jeho poda’mf vzhledem k nedostatku zkuéenostf nedoporuéuje.

Neiédouci fiéinky

Zodac sir je vs‘seobecné dobf‘e snééen, s jeho uiivénim mohou bjrt ojedinéle spojeny

bolesti hlavy, ospalost, zavraté, suchost v fistech, zaiivaci obtiie (dyspepsie, bolesti

bficha, plynatost). Pfi pfipadném vyskytu téchto neiédoucich fiéinkfl nebo jinj/ch

neobvyklych reakci se 0 daléim uiivém’ pfipravku éi podévém’ ditéti porad’te
s lékai'em.

Vzécné se mohou vyskytnout projevy pfecitlivélosti na pfipravek (kopfivka, otok

mékkach tkém', du§nost). V tomto pfipadé je nutné ihned pferu§it uZiVE'mi pfl’pravku
a poradit se 5 lékafem.

Interakce

Uéinky pfipravku Zodac sir a jinych .1éki‘1 souéasné uiivanjzch se mohou navzéjem
ovlivfiovat. Souéasné uiivém’ pfipravku Zodac sir s nékterymi bronchodilatancii (léky

na rozéifem' prfiduéek) obsahujicimi fiéinnou létku teofylin mfiie vyvolat neiédouci

fiéinky lééby pfipravkem Zodac sir.

Véé lékaf mé bit proto informove'm o v§ech lécich, které uiivate Vy nebo dité

na lékafskj/ pfedpis ibez néj. Bez porady s lékafem neuiivejte ani ditéti nepodéwejte
souéasné s pfipravkem Zodac sir iédny volné prodejny lék. Jestliie Vém daléi lékaf

bude pfedepisovat néjaky jiny lék, informujte ho, ie Vy nebo dité uiivéte Zodac sir.

Interakce cetirizinu s alkoholem (pfi hladiné alkoholu V krvi 0,8 g/l) nebyly dosud

popsény. Pfesto se doporuéuje nepoiivat nadmémé alkoholické népoje béhem uiivéni
pfipravku Zodac sir.

Dévkovéni

Dévkovéni vidy uréuje lékaf. Potrava vyznamné neovlivfiuje vstfebévéni pfipravku
Zodac sir a mfiie tedy byt uiivén nezévisle na jidle.

Dospe'lz' a de'ti nad I2 let obvykle uiivaji 2 odmérné liiéky pfi’pravku Zodac sir
(= 10 mg cetirizinu) 1x denné.

De'ti 0d 6 do 12 let uiivaji 2 odmérné liiéky (= 10 mg cetirizinu) 1x denné nebo
1 odmérnou liiéku (= 5 mg cetirizinu) 2x denné, rémo a veéer.

De'tem 0d 2 do 6 Jet 56 podévé 1 odmérné liiéka (= 5 mg cetirizinu) 1x denné nebo
1/2 odmérné Iiiéky (= 2,5 mg cetirizinu) 2x denné, réno a veéer.

Staréim nemoanjrm nebo pacientfim se zévainym onemocnénim jater a ledvin mfiie

le'kaf dévkovéni upravit.

Pfi néhodném vynechéni dévky uiijte lék (podejte lék ditéti) ihned, jakmile Si

vzpomenete. foipadé, 2e by méla byt uiita daléi dévka, dévkovém’ nezdvojujte

2
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a pokraéujte podle pfivodniho ple’mu lééby.

K odméfeni dévky je pfiloiena odmérne’l liiéka se dvéma ryskami, oznaéenYmi 1/4

(=1/4 odmérky, odpovidé 1,25 m1) a 1/2 (=1/2 odmérky, odpovidé 2,5 m1); liiéka

naplnéné p0 okraj obsahuje 5 m1.

Simp se zapiji malYm mnoistvim nedréidivé tekutiny.

Nfivod pro oteviréni lékovky s bezpeénostnim uzévérem

Lékovka je opatfena bezpeénostnim uzévérem zabrar'lujicim otevfeni détmi. Otevfete

jej tak, fie uzévér stlaéite pevné dolfi a odéroubujete proti sméru hodinovych ruéiéek.

P0 pouiiti je tfeba uzévér opét pevné zaéroubovat.

Upozoméni

U pfipravku nejsou popse’my tlumici L'léinky. Pfesto se doporuéuje nepfekroéit
doporuéenou dennl' dévku, pokud budete fidit motorové vozidlo nebo obsluhovat

stroje.

Zodac sir obsahuje maximélné 0,12 g cukru V 5 m1 sirupu (pouiitjrmi sladidly jsou

sorbitol a sacharin). Pfi dodrieni doporuéene'ho dévkovéni je sirup vhodn}?
pro diabetiky.

Pfedévkovéni

Pfi pfedévkovéni mfiie bit hlavnim pfiznakem ospalost. U déti Véak mfiie

pfedévkovéni vyvolat i podréfidénost a neklid. Pfi pfedeivkovani (zvléété déti) je nutno

okamiité vyhledat lékafe. Specifick}? protilék neni dosud zném.

Uchovévéni

Pfi teploté do 250C.

Varovéni

Pfipravek nesmi byt pouiivén p0 uplynuti doby pouiitelnosti vyznaéené na obalu.

Pfipravek musi byt uchovévén mimo dosah déti.

Pfi uiitl' nadmémé dévky nebo néhodném poiiti sirupu ditétem vyhledejte lékafe.

Baleni

100 ml sirupu

Datum posledni revize
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A??/(«/7 9- a4

STATNI’ USTAV ,
PRO KONTBOLU LECN

SCHVALENO

/( J51 1,: 2m Wykj

  
  
 Pfiloha 6. 3 k rozhodnuti o registraci (”Lj. 3315/00  

SOUHRN UDAJU 0 PRiPRAVKU

1. NAZEV PRI'PRAVKU

ZODAC® SIR

2. SLOZENI' KVALITATIVN1 I KVANTITATIVNI’

Cetirizini dihydrochloridum 5 mg v 5 ml sirupu

3. LEKOVA FORMA

Sirup.

Popis pfipravku: éiry, bezbarvy a2”: siabé nailoutly sirup.

4. KLINICKE UDAJE

4.1. Indikace

Symptomatické lééba alergické Iymy a konjunktivitidy (véetné celoroéni a sezénni)
a koinich alergickYCh projevfi provézenjzch svédénim a vyréikou, zejména pfi
urtikarii.

4.2. Dévkovéni a zpfisob podéni

Dospe'li a déti nad 12 let obvykle uifvaji 10 mg cetirizinu (2 odmérné liiéky) V jedné
dennl’ dévce.

De'ti 0d 6 do 12 let obvykle uil'vajl' 10 mg cetirizinu (2 odmérné liiéky) 1x denné nebo
5 mg cetirizinu (1 odmérnou liiéku) 2x denné.

De'ti 0d 2 do 6 let obvykle uZl’vaji 5 mg cetirizinu (1 odmérnou Ifiiéku) Ix denné nebo
2,5 mg cetirizinu (1/2 odmémé iziéky) 2x denné.

Pacienti sledvinnym selhdnim: pfi sniieni funkce ledvin je tfeba mnérné sniiit
dévkovéni cetirizinu, pfi clerance kreatininu 11 — 31 ml/min. se podévé 5 mg
cetirizinu (1 odmérné liiéka) denné.

Hemodia/yzovanfim pacientfim se podévé 5 mg cetirizinu (1 odmérné liiéka) denné.

Pacientfim sjaterm’ insuficiencz’: je tfeba L'lmérné sniiit déwkovéni cetirizinu, obvykle
se podavé 5 mg cetirizinu (1 odmérné iiiéka) denné.

U geriatric/(yd: pacientfi: vzhledem k véku neni nutné dévky upravovat. Dévkovémi je
tfeba upravit V pfipadé sniiené funkce ledvin, obvykle se pode'wa 5 mg cetirizinu
(1 odmérné liiéka) denné.

Zodac sir je moiné uiivat nezévisle na jidle, sirup se zapiji dostateénym mnoistvim
nedrélidivé tekutiny.

K odméfeni dévky je pfiloiena odmémé liiéka se dvéma ryskami, oznaéeny’rmi
1/4 (=1/4 odmérky, odpovidé 1,25 ml) at 1/2 (=1/2 odmérky, odpovidé 2,5 ml); liiéka

1
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naplnéné p0 okraj obsahuje 5 ml.

4.3. Kontraindikace

Znélmé pfecitlivélost kcetirizinu, jiné sloice pfipravku nebo hydroxyzinu.
Déti do 2 let.

4.4. Zvléétni upozorném’

Opatrnosti je tfeba u pacientfi sledvinnj/m selhfinim, jatemi insuficienci

a u geriatrickj/ch pacientfi.

5 ml sirupu obsahuje maximélné 0,12 g zbytkového cukru (pouiitimi sladidly jsou
sorbitol a sacharin). Pfi dodrieni doporuéeného dévkovéni je tento sirup vhodny
pro diabetiky,

Béhem lééby se nedoporuéuje nadmérné pit alkoholické népoje.

4.5. Interakce

Pfi souéasném uiivém’ cetirizinu s teofylinern mfiie byt sniZena clearance cetirizinu
(ai o 16 %) s klinickymi projevy neiédoucich ficinkfi cetirizinu.

4.6. Téhotenstvi a kojeni

Pfi pokusech na zvifatech nebyla prokézéma embryotoxicita ani teratogenita.
S pouiiva’mim u lidl’ nem’ dostatek zkuéenosti.

Vzhledem k nedostatku zkuéenosti se jeho pouiivéni u téhotnych a kojicich Zen
nedoporuéuje.

4.7. Moinost sniiem' pozornosti pfi i‘izeni motorovych vozidel a obsluze strojfi

Nejsou popsény sedativni ucinky pfipravku jako u klasickych antihistaminik. Studie

u zdravjzch dobrovolnikfi neprokézaly iédn)? Vliv p0 podém’ 20 — 25 mg cetirizinu na
bdélost nebo reakéni dobu. Pfesto je tfeba individuélné posoudit nutnost zvjrfiené
opatrnosti u osob vykonévajicich éinnost vyiadujici pozornost, motorickou koordinaci

a rychlé rozhodovéni (napifizem’ motorovych vozidel, ovlédéni strojfi, préce vc
v3?§ke’1ch, apod.).

4.8. Neifidouci fiéinky

Cetirizin je Véeobecné dobfe snééen. S uZivénim cetirizinu mohou byt ojedinéle
spojeny bolesti hlavy, ospalost, zévraté, suchost v fistech, zaiivaci obtiie (dyspepsia,
bolesti bficha, plynatost).

4.9. Pi‘edévkovfmi

Pfi dévkéch cetirizinu (vice nei 50 mg) byla pozorovéma ospalost, u déti mfiie
pfedévkovéni naopak vyvolat neklid a podréidénost; mohou bit pozorovény pfiznaky
anticholinergniho fiéinku (retcnce moée, VYrazné suchost v ustech, zécpa).
O§etfeni pfi pfedévkovanf zahmuje standardni postup, lééba je symptomatické
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a podpfimé se zaméfenim 11a udrieni vitélnich funkci. Specifické antidotum nem’

zne'lmo. Pfi hemodialize mfiie 133:1 odstranéna pouze malé (East podané dévky cetirizinu
(cca 9 %).

5. FARMAKOLOGICKE VLASTNOSTI

Farmakoterapeutickfi skupina

Antihistaminikum

5.1. Farmakodynamické vlastnosti

Cetirizin je antihistaminikum 11. generace s prodlouienym fiéinkem. Selektivné
inhibuje periferni Hl—receptory, ale vyraznéji neovlivfiuje cholinergni, adrenergni ani
serotoninové receptory. Vterapeutickych dévkéch nemé sedativni fiéinek na CNS.

Inhibuje migraci zénétlivych bunék, pfedevéim eozinofilfi. Tlumi uvolfiovéni

histaminu ze iimy’fch bunék a bazofilnich leukocytfi i v prfibéhu pozdni féze alergické
reakce.

5.2. Farmakokinetické vlastnosti

Biologické dostupnost cetirizinu p0 poiiti sirupu je rychlé a fiplné. Potrava nemé VliV
na vstfebévz’mi cetirizinu, prodluiuje véak dobu dosaiem’ maximélnl’ koncentrace na

1,7 hodiny a maximélni koncentraci sniiuje o 23 %. Maximélm’ koncentrace p0 poiifi
sirupu je dosaieno za 30—60 minut, dosaiené maximélni koncentrace u déti jsou vyééi
nez‘z u dospéljrch. Vztah mezi de’wkou a plazmatickou koncentraci je lineérnl’.
Antihistaminovy fiéinek se dostavuje 221 20-60 minut p0 poiiti, pfetrvévé p0 dobu
24 hodin.

Vazba na plazmaticke’ bilkoviny je 93 %. Minimélné proniké do mozkomi§n1h0 moku,
vazba na mozkové H1 receptory je nevi/znamné. Distribuéni objem (Va) je 0,5 a2 0,8
1/kg.

Narozdil 0d ostatnich antihistaminik se jen minimélné metabolizuje v jétrech,
O-dealkylovany metabolit nemé antihistaminovou aktivitu.

Eliminaéni poloéas je 7,4 a2 9 hodin, u pacientfi se stfedné zévainou renélm’

insuficienci se prodluiuje na 19 ai 21 hodin. U déti je celkové télesné Clearance
cetirizinu asi o 33 % vy§§i 116% u dospéljrch, eliminaéni poloéas je zkrécen
na 6,2 hodiny. Pfibliiné 60 % podané dévky se vylouéi moéi v nezménéné formé
béhem 24 hodin, daléich 10 % V prfibéhu nésledujicich 4 dnl’; u détl’ se .vylouéi moéi
40 % podané dévky béhem 24 hodin. StoIici se vylouéi asi 10 % podané dévky béhem
5 dni p0 poiiti.

5.3. Preklinickzi data ve vztahu k bezpcénosti pf'l’pravku

Studie na zvifatech prokézaly, 2e da’wky 216x vyés‘u’ nei maximélni dévka pro élovéka
nejsou teratogenni. Cetirizin nepfisobi teratogenné v prfibéhu organogeneze.

6. FARMACEUTICKE UDAJE

6.1. Seznam v§ech pomocnjuzh lzitek (kvalitativné)

3
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Methylparabenum, Propylparabenum, Glycerolum 85%, Propylenglycolum,

Sorbitolum 70% non cristallisabile, Saccharinum natricum dihydricum, Natrii acetas

trihydricus, Acidum aceticum 99%, Aroma musae, Aqua purificata

6.2. Inkompatibility

Nem’ znémé inkompatibilita perorélné uiivaného cetirizinu s daléi létkou.

6.3. Doba pouiitelnosti

2 roky

6.4. Uchovévéni

Pfi teploté do 250C.

6.5. Druh obalu

Hnédé sklenénei Iahviéka s bezpeénostnim uze’wérem s détskou pojistkou z PE/PP,
odmérné liiéka, pfibalové informace v jazyce éeském, papirova sklédaéka

Velikost baleni: 100 ml

6.6. Névod k pouiiti

Pfipravek se u‘Zivé perorélné

Névod pro otevirz’mi lékovky s bezpeénostm’m uzévérem

Lékovka je opatfena bezpeénostnim uzévérem zabrafiujicim otevfeni détmi. Otevfe se

tak, ie 36 uza'wér stlaéi pevné dolfi a 0d§roubuje se proti sméru hodinovych ruéiéek. P0
pouiiti je tfeba uzévér opét pevné zaéroubovat.

7. DRZITEL ROZHODNUTI 0 REGISTRACI

Lééiva a. s., Praha, Ceské rcpublika

8. REGISTRAéNi CiSLO

24/153/01-0

9. DATUM REGISTRACE / DATUM PRODLOUZENI REGISTRACE

10. DATUM POSLEDNi REVIZE TEXTU

4
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24/153/01-C

14/0376/00-S

VP

SUMMARY OF PRODUCT CHARACTERISTICS

1. NAME OF THE MEDICINAL PRODUCT

ZODAC SIR

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

One ml solution contains 1 mg cetirizine dihydrochloride.

Excipients:

one ml solution contains 300 mg sorbitol (70% non-crystallizing solution);

one ml solution contains 1.35 mg methylparaben;

one ml solution contains 0.15 mg propylparaben.

For a full list of excipients, see section 6.1

3. PHARMACEUTICAL FORM

Syrup.

Description of the preparation: clear, colorless to faintly yellowish syrup.

4. CLINICAL PARTICULARS

4.1. Therapeutic indications

Adults and pediatric patients over 2 years:

0 cetirizine is indicated for relief of nasal and ocular symptoms of seasonal and perennial

allergic rhinitis;

o cetirizine is indicated for relief of the symptoms of chronic idiopathic urticaria..

4.2. Posology and method of administration

Children between 2 and 6 years: 2.5 mg twice daily (2.5 ml syrup twice daily = 1/2 measuring
spoon twice daily).

Children between 6 and 12 years: 5 mg twice daily (5 ml syrup twice daily = full measuring

spoon twice daily).

Adults and children over 12 years: 10 mg once daily (10 ml syrup = 2 measuring spoons once

daily).

Thy syrup can used without preparation/modification.

Elderly patients: based on available clinical data it is presumed that it is not necessary to reduce

the dose for elderly patients with normal renal function

Patients with moderate to severe impairment of renal function: no data are available on the

benefit/safety ratio of the medicinal preparation in patients with renal function impairment. Since

kidneys are the main route of elimination of cetirizine (see section 5.2) the dosing intervals must

be adjusted individually in cases where no alternative therapy can be used.

Refer, please, to the following table and adjust the dosage according to the information reported
there.

In order to be able to use this table it is necessary to determine the creatinine clearance (CLcr) of

the patient in ml/min. The value of CLcr (ml/min) can be calculated from serum creatinine

(mg/d1) using the following formula:
.....................14(1-ager(vears1xhod11vweight[kg]

 
72 X serum creatinine [mg/d1]
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(x 0.85 for women)

Adjustment of the dose for adult patients with renal function impairment

Group Creatinine clearance Dosage and

[ml/min] frequency

Normalfunction >= 80 10 mg once daily

Mild disturbance 50-79 10 mg once daily

Moderate impairment 30-49 5 mg once daily

Severe impairment < 30 5 mg once in 2 days

End-stage kidney disease - dialyzedpatients < 10 Contraindicated

The dose in pediatric patients with renal function impairment must be adjusted individually

based on the renal clearance of each patient, his or her age, and bodily weight.

Patients with impaired liver function: it is not necessary to adjust the dose in patients with

isolated liver damage.

Patients with combined liver function and renal function impairment: it is recommended

that the dosage be adjusted (see above, Patients with moderate to severe impairment of renal

function).

4.3. Contraindications

Hypersensitivity to active substance or any of the excipients of this preparation, to hydroxyzine

or any piperarazine derivative.

Patients with severe renal impairment with creatinine clearance less than 10 ml/min.

Patients with the rare hereditary fructose intolerance should not use this preparation.

4.4. Special warnings and precautions for use

No clinically relevant interactions with alcohol have been demonstrated for therapeutic doses

(for alcohol blood levels of 0.5 g/l). Caution is nevertheless advised when alcohols is consumed

simultaneously by the patient.

Caution is also advised in patients with epilepsy or at risk of convulsions.

Administration of the preparation is not recommended in children and infants aged less then 2

years of age.

Methylparaben and propylparaben can cause allergic reactions (that can be delayed/retarded).

4.5. Interaction with other medicinal products and other forms of interaction

No interaction with this antihistamine are expected as a result of pharmacokinetic and

pharmacodynamic properties of cetirizine and its tolerance profile. Interaction studies of the type

“drug-drug”, particularly with pseudoephedrine, or theophylline dosed as 400 mg/day, have not

found pharmacodynamic or statistically significant pharmacokinetic interactions.

In spite of reduced rate of absorption when used with foods the amount of absorption is not

reduced when the preparation is used with meals.

4.6. Fertility, pregnancy and lactation

There is limited data available concerning the use of cetirizine during pregnancy. Animal studies

have not shown any direct or indirect harmful effects on pregnancy, embryonic / fetal

development, delivery or post-partum development. Caution is advised when the preparation is

administered to pregnant or nursing women as cetirizine is excreted in breast milk.

4.7. Effects on ability to drive and use machine

Objective measurements of the ability to drive, of sleep latency and performance in assembly

line settings have not shown any clinically relevant effects for the recommended dose of 10 mg.

Patients planning to take part in activities where they will drive, participate in potentially

dangerous activities or use machines should not exceed the recommended dose and should

consider the possible reaction of their organism to the preparation. Simultaneous consumption of

alcohol or use of other substances with depressive action on CNS by these sensitive patients can
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cause additional reduction of wakefulness (vigilance) and reduce their performance.

4.8. Undesirable effects

Clinical studies have demonstrated that cetirizine used in recommended doses exhibits mild

undesirable effects on CNS including drowsiness, fatigue, dizziness, and headache. Paradox

stimulation of CNS has been reported in some cases.

Although cetirizine is a selective antagonist of peripheral H1 receptors and does not exhibit

relative anticholinergic action there have been isolated reports of urination complaints,

accommodation disturbances and dry mouth.

Other reported cases included abnormal liver function with increased levels of liver enzymes

accompanied by increased bilirubin level. Most of these symptoms resolved after discontinuation

of cetirizine dihydrochloride.
Clinical trials

Double-blind controlled clinical or pharmacokinetic studies comparing cetirizine and placebo or

other antihistamines in recommended doses (10 mg daily for cetirizine) that provided quantified

data on safety included more than 3,200 patients treated with cetirizine. Based on this data set of

patients using 10 mg of cetirizine in placebo-controlled studies the following undesirable effects

have been reported (with occurrence rates of 1.0% or higher):

Undesirable eflect Cetirizine I 0 mg Placebo

(WHO-ART) (n=3,260) (n=3,061)

Body as a whole - General disorders

Fatigue 1.63% 0.95%.

Central nervous system andperipheral nervous system
disorders

Dizziness 1.10% 0.98%

Headache 7.42% 8.07%

Gastrointestinal disorders

Abdominal pain 0.98% 1.08%

Dry mouth 2.09% 0.82%
Nausea 1.07% 1.14%

Psychiatric disorders
Drowsiness 9.63% 5.00%

Respiratory, thoracic and mediastinal disorders

Pharyngitis 1.29% 1.34%

Though drowsiness was statistically more common in the placebo group most cases included

mild to moderate drowsiness. Objective tests in other studies have demonstrated that

recommended doses administered to healthy volunteers have no impact on daily activities.

Undesirable effects with occurrence rates of 1% or higher in children aged 6 months to 12years

included in clinical or pharmacokinetic placebo-controlled studies were as follows:

Undesirable eflect Cetirizine I 0 mg Placebo

(WHO-ART) (n=1,656) (n=I,294)
Gastrointestinal disorders

Diarrhea 1.0% 0.6%

Psychiatric disorders
Drowsiness 1.8% 1.4%

Respiratory. thoracic and mediastinal disorders
Rhinitis 1.4% 1 . 1%

Body as a whole - General disorders

Fatigue 1.0% 0.3%

Post-marketing experience

In addition to undesirable effects reported as part of clinical trials and reported above, the

following isolated cases of undesirable effects were reported as part ofpost-marketing
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experience (after marketing of the preparation). Occurrence rates of these effects based on

reports obtained after marketing of the preparations were specified as uncommon: >=l/ l ,000 to

<l/lOO, rare: >=l/l0,000 to <l/l,000, or very rare: <l/l0,000.

Blood and lymphatic system disorders

Very rare: thrombocytopenia.

Immune system disorders

Rare: hypersensitivity.

Very rare: anaphylactic shock.

Psychiatric disorders

Uncommon: upset (restlessness).

Rare: aggression, confusion, depression, hallucinations, insomnia.

Very rare: tics

Nervous system disorders

Uncommon: paresthesia.

Rare: cramps, motor disorders.

Very rare: appetite disorder, syncope, tremor, dystonia, dyskinesia.

Eye disorders

Very rare: lens accommodation disorder, blurred vision, involuntary eyeball motions.
Cardiac disorders

Rare: tachycardia.
Gastrointestinal disorders

Uncommon: diarrhea.

Hepatobiliary disorders

Rare: abnormal liver function (increased level of transaminases, alkaline phosphatase, gamma-

GT and bilirubin).
Skin and subcutaneous tissue disorders

Uncommon: itching, rash.
Rare: urticaria.

Very rare: angioneurotic edema, localized skin eruptions.

Renal and urinary disorders

Very rare: dysuria, enuresis.
General disorders and administration site conditions

Uncommon: asthenia, malaise.
Rare: edema.

Investigations

Rare: weight gain.

4.9. Overdose

Symptoms

Symptoms observed in overdose with cetirizine are associated mainly with effects on CNS or

with phenomena that could suggest anticholinergic effect.

Undesirable effects reported after use of at least five recommended daily doses are confusion,

diarrhea, dizziness, fatigue, headache, malaise, dilated pupils, itching, nervousness, sedation,

drowsiness, bluntness, tachycardia, tremor and urine retention.
Recommended measures

There is no known cetirizine antidote.

In cases of overdose, symptomatic or supportive treatment is recommended.

In case that the period of time after use of the preparation is short it is appropriate to consider

gastric lavage.

Cetirizine is not removed effectively with dialysis.
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5. PHARMACOLOGICAL PROPERTIES

5.1. Pharmacodynamic properties

Pharmacotherapeutic group: piperazine derivatives.
ATC code: R06AE07.

Cetirizine, a human metabolite of hydroxyzine, is a potent and selective antagonist of peripheral

H1 receptors. In vitro studies of receptor binding have not shown any other measurable affinity

other than for H1 receptors.

In addition to its anti-H1 effects, cetirizine has also been shown to exhibit anti-allergic action:

when dosed 10 mg once or twice daily it inhibits the late phase of migration of eosinophils into

the skin and the conjunctiva of patients with atopy exposed to allergens.

Studies with healthy volunteers show that cetirizine doses of 5 and 10 mg exhibits strong

inhibitory action on the "wheal and flare" reaction (eruption with surrounding reddening) caused

by very high levels of histamine in the skin, but no correlation with the efficacy of cetirizine has
been shown.

In the course of a study in children aged 5 to 12 years lasting 35 days no tolerance to the anti-

histamine effect of cetirizine was observed (inhibition of "wheal and flare"). After therapy with

repeated doses of cetirizine was discontinued the skin was observed to resume its normal

reactivity to histamine within 3 days.

In the course of a six-week, placebo-controlled study in which 186 patients with allergic rhinitis

and concurrent moderate to severe asthma were included, 10 mg of cetirizine administered once

daily resulted in improved symptoms of rhinitis and did not affect pulmonary function. This

study supports the safety of cetirizine when administered to patients with allergy suffering from

mild to moderately severe asthma.

In a placebo-controlled study, high daily doses of cetirizine (60 mg) administered for seven days

did not cause any statistically significant extension of QT interval.

Cetirizine used in recommended dosages demonstrated improved quality of life in patients with

perennial or seasonal allergic rhinitis.

5.2. Pharmacokinetic properties

 
Maximum steady-state level is approximately 300 ng/ml, and is reached in 1.0 :: 0.5 hours.

Cetirizine administered as daily doses of 10 mg for 10 days did not show any accumulation. The

distribution curves of pharmacokinetic parameters, such as maximum plasmatic level (Cmax) or

area under the curve (AUC), were unimodal in human volunteers. Ingestion of food does not

result in reduced amount of absorbed cetirizine, but the rate of absorption is reduced.

Bioavailability of cetirizine is comparable for solution, capsules and tablets.

Apparent distribution volume is 0.50 L/kg. Plasmatic protein binding of cetirizine is 93 :: 0.3%.

Cetirizine does not affect warfarin binding to plasma proteins.

Cetirizine does not undergo extensive metabolism during the first liver passage. About two thirds

of the dose are eliminated in urine as unchanged substance. Terminal half-life is approximately
10 hours.

The kinetics of cetirizine is linear over the range of 5 to 60 mg.

Specific population groups

Elderly patients: When 16 elderly patients were compared with normal patients, the

administration of one oral dose of 10 mg resulted in increased half-life by about 50% and

reduced clearance by about 40%. This reduced cetirizine clearance was presumably associated

with reduced renal function in these elderly volunteers.

Children, infants and nursed babies: children aged 6-12 years had cetirizine half-lives of about 6

hours, and children aged 2-6 years of 5 hours. The half-life of infants and nursed babies aged 6 to
24 months is reduced to 3.1 hours.

Patients with renalfunction impairment: the pharmacokinetics of the drug in patients with mild
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disturbance of renal function (creatinine clearance higher than 40 ml/min) was similar to that

observed in healthy volunteers. Patients with moderate renal function impairment had, compared

to healthy volunteers, a threefold increase of the half-live and a 70% reduction of clearance.

Patients undergoing hemodialysis (creatinine clearance below 7 ml/min) who were administered

a single oral dose of 10 mg had threefold increases of the half-life when compared with normal

volunteers, and their clearance was reduced by 70%. Cetirizine is not effectively removed with

hemodialysis.

Dosages employed in patients with moderately or severely impaired renal function must be

adjusted (see section 4.2).

Patients with liver impairment: patients with chronic liver disorders (hepatocellular, cholestatic

and biliary cirrhosis) who received a single dose of 10 or 20 mg cetirizine had a 50% extension

of the half-life and a 40% reduction of clearance when compared with healthy volunteers.

Adjustment of dosage is necessary only in patients with liver damage who are simultaneously

suffering from renal function impairment.

5.3. Preclinical safety data

Non-clinical data based on conventional pharmacology studies of safety, studies of toxicity after

repeated doses, studies on genotoxicity, evaluation of carcinogenic potential, and studies of

reproduction toxicity have not revealed any special risk for humans.

6. PHARMACEUTICAL PARTICULARS

6.1. List of excipients

Methylparaben, propylparaben, glycerol 85%, propylene glycol, sorbitol 70% non-crystallizing,

saccharin sodium dihydrate, sodium acetate trihydrate, acetic acid 99 percent (M/M), banana

flavor, purified water.

6.2. Incompatibilities

Not applicable.

6.3. Shelf life

3 years.

6.4. Special precautions for storage

This drug does not require any special storage conditions.

6.5. Nature of container and package size

Brown glass vial with child-resistant closure PE/PP, measuring spoon, box.

Package size: 100 ml.

6.6. Special precautions for disposal and other handling

No special requirements.

Instructionfor opening the vial with child-resistant closure:

The vial is provided with a child-resistant closure preventing its opening by children. It is opened

by pressing the closure firmly down and unscrewing it counterclockwise. The closure must be

again firmly screwed in after use.

7. MARKETING AUTHORIZATION HOLDER

Zentiva, k.s., Prague, Czech Republic

8. MARKETING AUTHORIZATION NUMBER

24/ l 5 3/0 l -C

9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE
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18/04/2001 /28/01/2009

10. DATE OF REVISION OF THE TEXT

21/10/2009 (ref. n0.. 92472/2009)
2006/ 10/ 1 UV

2009/01/28/X

2009/09/01/M

2009/10/21/V
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24/154/01-C

14/0375/00-S

VP

SUMMARY OF PRODUCT CHARACTERISTICS

1. NAME OF THE MEDICINAL PRODUCT

ZODAC GTT

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

One ml solution contains 10 mg cetirizine dihydrochloride, 1 drop of the solution contains 0.5

mg cetirizine dihydrochloride.

Excipients: one ml solution contains 1.35 mg methylparaben, one ml solution contains 0.15 mg

propylparaben

For a full list of excipients, see section 6.1

3. PHARMACEUTICAL FORM

Oral drops, solution.

Description of the preparations: clear, colourless to faintly yellowish solution.

4. CLINICAL PARTICULARS

4.1. Therapeutic indications

Adults and paediatric patients over 2 years:

0 cetirizine is indicated to relieve nasal and ocular symptoms of seasonal and perennial

allergic rhinitis;

o cetirizine is indicated for relief of the symptoms of chronic idiopathic urticaria.

4.2. Posology and method of administration

Children between 2 and 6 years: 2.5 mg twice daily (5 drops twice daily).

Children between 6 and 12 years: 5 mg twice daily (10 drops twice daily).

Adults and children over 12 years: 10 mg once daily (20 drops).

The solution is used orally - either undiluted as drops applied to a teaspoon, or diluted in a glass

of water. When using diluted solution it is important, particularly with children, to use only such

amounts of water to dilute the drops that the patient is able to drink (swallow) the whole volume

of the solution at once. The diluted solution should be used without delay.

Elderly patients: based on available clinical data it is presumed no dose reduction is necessary

for elderly patients with normal renal function.

Patients with moderate to severe impairment of renal function: no data are available on the

benefit/safety ratio of the medicinal preparation when used in patients with renal function

impairment. Since kidneys are the main elimination route of cetirizine (see section 5.2) the

dosing intervals must be adjusted individually in cases where no alternative therapy can be used.

Refer, please, to the following table and adjust the dosage according to the information reported
therein.

In order to be able to use this table it is necessary to determine creatinine clearance (CLcr) of the

patient in ml/min. The value of CLcr (ml/min) can be calculated from serum creatinine (mg/d1)

using the following formula:

..........................140age(vearslxhodilvwelghtlkgl

72 X serum creatinine [mg/d1]
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(x 0.85 for women)

Adjustment of the dose for adult patients with renal function impairment

Group Creatinine clearance Dosage and

[ml/min] frequency

Normalfunction >= 80 10 mg once daily

Mild disturbance 50-79 10 mg once daily

Moderate impairment 30-49 5 mg once daily

Severe impairment < 30 5 mg once in 2 days

End-stage kidney disease - dialyzedpatients < 10 Contraindicated

The dose in paediatric patients with renal function impairment must be adjusted individually

based on each patient’s renal clearance, his or her age, and bodily weight.

Patients with impaired liver function: it is not necessary to adjust the dose in patients with

isolated liver damage.

Patients with combined liver function and renal function impairment: it is recommended

that the dosage be adjusted (see above, Patients with moderate to severe impairment of renal

function).

4.3. Contraindications

Hypersensitivity to active substance or any of the excipients of this preparation, to hydroxyzine

or any piperarazine derivative.

Patients with severe renal impairment with creatinine clearance less than 10 ml/min.

4.4. Special warnings and precautions for use

No clinically relevant interactions with alcohol have been demonstrated for therapeutic doses

(for alcohol blood levels of 0.5 g/l). Caution is nevertheless advised when alcohols is used

simultaneously by the patient.

Caution is also advised in patients with epilepsy or at risk of convulsions.

Administration of the preparation is not recommended in children and infants less then 2 years of

age.

Methylparaben and propylparaben can cause allergic reactions (that can be delayed).

4.5. Interaction with other medicinal products and other forms of interaction

No interactions with this antihistamine are expected as a result of pharmacokinetic and

pharmacodynamic properties of cetirizine and its tolerance profile. Interactions studies of the

type “drug-drug”, particularly with pseudoephedrine, or theophylline dosed as 400 mg/day, have

not found any pharmacodynamic or statistically significant pharmacokinetic interactions.

In spite of reduced rate of absorption when used with foods the overall amount of absorption is

not reduced when the preparation is used with meals.

4.6. Fertility, pregnancy and lactation

There is limited data available concerning the use of cetirizine during pregnancy. Animal studies

have not shown any direct or indirect harmful effect on pregnancy, embryonic / fetal

development, delivery or post-partum development. Caution is advised when the preparation is

administered to pregnant or nursing women as cetirizine is excreted in breast milk.

4.7. Effects on ability to drive and use machine

Objective measurements of the ability to drive, sleep latency and performance in assembly line

settings have not shown any clinically relevant effects for the recommended dose of 10 mg.

Patients anticipating to take part in activities where they will drive, participate in potentially

dangerous activities or use machines should not exceed the recommended dose, and should

consider the possible reaction of their organism to the preparation. Simultaneous consumption of

alcohol or use of other substances with depressive action on CNS by these sensitive patients can
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cause additional reduction of wakefulness (vigilance) and reduce their performance.

4.8. Undesirable effects

Clinical studies have demonstrated that cetirizine used in recommended doses exhibits mild

undesirable effects on CNS including drowsiness, fatigue, dizziness, and headache. Paradox

stimulation of CNS has been reported in some cases.

Although cetirizine is a selective antagonist of the peripheral H1 receptors and does not exhibit

relative anticholinergic action there have been isolated reports of urination complaints,

accommodation disturbances and dry mouth.

Other reported cases included abnormal liver function with increased levels of liver enzymes

accompanied by increased bilirubin level. Most of these symptoms resolved after discontinuation

of cetirizine dihydrochloride.
+Clinical trials

Double-blind controlled clinical or pharmacokinetic studies comparing cetirizine with placebo or

other antihistamines in recommended doses (10 mg daily for cetirizine) that have been used as

quantified data for safety included more than 3,200 patients treated with cetirizine. Based on this

data set obtained with the use of 10 mg of cetirizine in placebo-controlled studies the following

undesirable effects have been reported (with occurrence rates of 1.0% or higher):

Undesirable eflect Cetirizine I 0 mg Placebo

(WHO-ART) (n=3,260) (n=3,061)

Body as a whole - General disorders

Fatigue 1.63% 0.95%.

Central nervous system andperipheral nervous system
disorders

Dizziness 1.10% 0.98%

Headache 7.42% 8.07%

Gastrointestinal disorders

Abdominal pain 0.98% 1.08%

Dry mouth 2.09% 0.82%
Nausea 1.07% 1.14%

Psychiatric disorders
Drowsiness* 9.63% 5.00%

Respiratory, thoracic and mediastinal disorders

Pharyngitis 1.29% 1.34%

Though drowsiness was statistically more common in the placebo group most cases included

mild to moderate drowsiness. Objective tests in other studies have demonstrated that

recommended doses administered to healthy volunteers had no impact on daily activities.

Undesirable effects with occurrence rates of 1% or higher in children aged 6 months to 12years

included in clinical or pharmacokinetic placebo-controlled studies were as follows:

Undesirable eflect Cetirizine I 0 mg Placebo

(WHO-ART) (n=1,656) (n=I,294)
Gastrointestinal disorders

Diarrhea 1.0% 0.6%

Psychiatric disorders
Drowsiness 1.8% 1.4%

Respiratory. thoracic and mediastinal disorders
Rhinitis 1.4% 1 . 1%

Body as a whole - General disorders

Fatigue 1.0% 0.3%

Post-marketing experience

In addition to undesirable effects reported as part of clinical trials and reported above, the

following isolated cases of undesirable effects were reported as part ofpost-marketing
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experience (after marketing of the preparation). Occurrence rates of these effects based on

reports obtained after marketing of the preparations were specified as uncommon: >=l/ l ,000 to

<l/lOO, rare: >=l/l0,000 to <l/l,000, or very rare: <l/l0,000.

Blood and lymphatic system disorders

Very rare: thrombocytopenia.

Immune system disorders

Rare: hypersensitivity.

Very rare: anaphylactic shock.

Psychiatric disorders

Uncommon: upset (restlessness).

Rare: aggression, confusion, depression, hallucinations, insomnia.

Very rare: tics

Nervous system disorders

Uncommon: paresthesia.

Rare: cramps, motor disorders.

Very rare: appetite disorder, syncope, tremor, dystonia, dyskinesia.

Eye disorders

Very rare: lens accommodation disorders, blurred vision, involuntary eyeball motions.
Cardiac disorders

Rare: tachycardia.
Gastrointestinal disorders

Uncommon: diarrhea.

Hepatobiliary disorders

Rare: abnormal liver function (increased levels of transaminases, alkaline phosphatase, gamma-

GT and bilirubin).
Skin and subcutaneous tissue disorders

Uncommon: itching, rash.
Rare: urticaria.

Very rare: angioneurotic edema, localized skin eruptions.

Renal and urinary disorders

Very rare: dysuria, enuresis.
General disorders and administration site conditions

Uncommon: asthenia, malaise.
Rare: edema.

Investigations

Rare: weight gain.

4.9. Overdose

Symptoms

Symptoms observed in overdose with cetirizine are associated mainly with effects on CNS or

with phenomena that could suggest anticholinergic effect.

Undesirable effects reported after use of at least five recommended daily doses are confusion,

diarrhea, dizziness, fatigue, headache, malaise, dilated pupils, itching, nervousness, sedation,

drowsiness, bluntness, tachycardia, tremor and urine retention.
Recommended measures

There is no known cetirizine antidote.

In cases of overdose, symptomatic or supportive treatment is recommended.

In case that the period of time after use of the preparation is short it is appropriate to consider

gastric lavage.

Cetirizine is not removed effectively with dialysis.
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5. PHARMACOLOGICAL PROPERTIES

5.1. Pharmacodynamic properties

Pharmacotherapeutic group: piperazine derivatives.
ATC code: R06AE07.

Cetirizine, a human metabolite of hydroxyzine, is a potent and selective antagonist of peripheral

H1 receptors. In vitro studies of receptor binding have not shown any other measurable affinity

other than for H1 receptors.

In addition to its anti-H1 effects, cetirizine has also been shown to exhibit anti-allergic action:

when dosed 10 mg once or twice daily it inhibits the late phase of migration of eosinophils into

the skin and the conjunctiva of patients with atopy exposed to allergens.

Studies on healthy volunteers show that cetirizine doses of 5 and 10 mg exhibits strong

inhibitory action on the "wheal and flare" reaction (eruption with surrounding reddening) caused

by very high levels of histamine in the skin, but no correlation with the efficacy of cetirizine has
been shown.

In the course of a study in children aged 5 to 12 years lasting 35 days no tolerance to the anti-

histamine effect of cetirizine was observed (inhibition of "wheal and flare"). After

discontinuation of therapy with repeated doses of cetirizine the skin was observed to resume its

normal reactivity to histamine within 3 days.

Over the course of a six-week, placebo-controlled study in which 186 patients with allergic

rhinitis and concurrent moderate to severe asthma were included, 10 mg of cetirizine

administered once daily resulted in improved symptoms of rhinitis and did not affect pulmonary

function. This study supports the safety of cetirizine when administered to patients with allergy

with mild to moderately severe asthma.

Cetirizine used in recommended dosages demonstrated improved quality of life in patients with

perennial or seasonal allergic rhinitis.

5.2. Pharmacokinetic properties

 
Maximum steady-state level is approximately 300 ng/ml, and is reached after 1.0 :: 0.5 hours.

Cetirizine administered as daily doses of 10 mg for 10 days did not show any accumulation. The

distribution curves of pharmacokinetic parameters, such as maximum plasmatic level (Cmax) or

area under the curve (AUC), were unimodal in human volunteers. Ingestion of food does not

result in reduced amount of absorbed cetirizine, but the rate of absorption is reduced.

Bioavailability of cetirizine is comparable for its forms as solution, capsules and tablets.

Apparent distribution volume is 0.50 L/kg. Plasmatic protein binding of cetirizine is 93 :: 0.3%.

Cetirizine does not affect warfarin binding to plasma proteins.

Cetirizine does not undergo extensive metabolism during first liver passage. About two thirds of

the dose are eliminated in urine as unchanged substance. Terminal half-life is approximately 10
hours.

The kinetics of cetirizine is linear over the range of 5 to 60 mg.

Specific population groups

Elderly patients: When 16 elderly patients were compared with normal patients, the

administration of one oral dose of 10 mg resulted in increased half-life of the drug by about 50%

and reduced clearance by about 40% in the elderly. This reduced cetirizine clearance was

presumably associated with reduced renal function in these elderly volunteers.

Children, infants and nursed babies: children aged 6-12 years had cetirizine half-lives of about 6

hours, and children aged 2-6 years of 5 hours. The half-life of the drug is reduced to 3.1 hours in

infants and nursed babies aged 6 to 24 months.

Patients with impaired renalfunction: the pharmacokinetics of the drug in patients with mild

renal function disturbance (creatinine clearance above 40 ml/min) was similar to that in healthy

volunteers. Patients with moderate disturbance of renal function had, compared to healthy
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volunteers, a threefold increase of the half-life, and their clearance was reduced by 70%.

Patients undergoing hemodialysis (creatinine clearance below 7 ml/min) who were administered

a single oral dose of 10 mg had threefold increases of half-life when compared with normal

volunteers, and their clearance was reduced by 70%. Cetirizine is not effectively removed with

hemodialysis.

Dosages employed in patients with moderately or severely impaired renal function must be

adjusted (see section 4.2).

Patients with liver impairment: patients with chronic liver disorders (hepatocellular, cholestatic,

or biliary cirrhosis) who received a single dose of 10 or 20 mg cetirizine had a 50% extension of

their half-life and a 40% reduction of clearance when compared with healthy volunteers.

Adjustment of dosage is necessary only in patients with liver damage with coincident renal

function impairment.

5.3. Preclinical safety data

Non-clinical data based on conventional pharmacology studies of safety, studies of toxicity after

repeated doses, studies on genotoxicity, evaluations of carcinogenic potential, and studies of

reproduction toxicity have not revealed any special risk for humans.

6. PHARMACEUTICAL PARTICULARS

6.1. List of excipients

Methylparaben (E218), propylparaben (E216), glycerol 85%, propylene glycol, saccharin sodium

dihydrate, sodium acetate trihydrate, acetic acid 99 percent (M/M), purified water.

6.2. Incompatibilities

Not applicable.

6.3. Shelf life

3 years.

6.4. Special precautions for storage

This drug does not require any special storage conditions.

6.5. Nature of container and package size

Brown glass vial closed with a LDPE stopper and child-resistant HDPE closure, box.

Package size: 20 ml.

6.6. Special precautions for disposal and other handling

No special requirements.

Instructionfor opening the vial with child-resistant closure: The vial is provided with a child-

resistant closure preventing its opening by children. It is opened by pressing the closure firmly

down and unscrewing it counterclockwise. The closure must be again firmly screwed in after
use.

7. MARKETING AUTHORIZATION HOLDER

Zentiva, k.s., Prague, Czech Republic

8. MARKETING AUTHORIZATION NUMBER

24/ 1 54/0 1 -C

9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE

AUTHORISATION

18/04/2001 / 28/01/2009
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10. DATE OF REVISION OF THE TEXT

21/10/2009 (ref. no. 92468/2009)
2006/ 10/ 1 UV

2009/01/28/X

2009/09/01/M

2009/10/21/V
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Toto rozhcdnm' nadobudto

MINISTERSTVO ZDRAVOTNfCTVA ”(if (W/
SLOVENSKEJREPUBLIKY ”M”

V 81323:.- .J% 1. 1.1................ A

 
C‘islo: R-699/2 000-51r VBratislave: 29. 11. 2000

Rozhodnutie

Ministerstvo zdravomictva Slovenskej repubh'ky aka prislufn)? organ podl’a

ustanovenia § 60 pism. 1)) 2111101111 Narodnej rady Slovenskej republilqy 15. 140/1998 Z. 2. a

liekoch a zdravomickych poméckach, 0 zmene zakona NR SR c". 455/1991 20. o Zivnostenskom

- podnikani ( iivnostensky zakon ) vznem’ neskorjich predpisov a 0 zmene a doplneni zcikona
NR SR 0 220/1996 Z. 2. 0 reklame v znem’ neskorsich preabisov, z'iadosti é. R—0668/2000 20

dna 08.06.2000 0 registraciu lie/cu ZODACR SIR sir, drzitela rozhodnutia
0 registracii Léciva a.s.,Doln1' Mecholupy 130,102 37 Praha 10, Ceska republika, vyrobcu
Léciva as.,Doln1' Mecholupy 130,102 37 Praha 10, Ceskd republika, v zastupeni
orgamzacnou zlozkou Léciva SK a. S. ,Dvojkrizna 9, 821 06 Bratislava, rozhodla

takto:

Ziadosti 0 registraciu lieku

ZODACR SIR sir

S obsahom 5 mg dihydrochloridu cetirizinu v 5 m1 simpu, v obale: hneda sklenena’r

liekovka so zavitomvym uzdverom s detskou poistkou, 3a vyhovuje. Pavol‘uje sa uvedenie lieku
do obehu a zapisanie do zoznamu registrovanych liekov pod registraénym éislom

1 4/03 76/00/—S

aka’dom Stdtneho astavu pre kontrolu lieéiv pre balenie I x 100 ml 15926,

pretoie liek spifia podmienlg/ ustanovené zdkonom NR SR 6. 140/1998 Z. 2.. Liek sa
zatried’zye do skupiny lie/10v, ktorych 1351111} je viazanj n11 lekdrsky predpis. Schval’uje sa
oznaéenie vonkajEieho a vmitorného obalu ( priloha 6. 1 ), pisomna informacia pre

pouz'ivatel’ov lieku (priloha 5. 2), szihm charakteristickfich vlastnostz’ lieku ( priloha 5. 3 ),
ktoré 311 saéast’ou tohto rozhodnutz'a

C‘as pouzvitelhosti lieku ZODACR SIR sir, I x 100 ml je dva roky

Rozhodnutie je plalné 5 rokov 0d nadobudnutia pravoplatnosli
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Odovodnenie

Pri preskamam’ z’iadosti o registraciu lieku, driitel’a rozhoa’nutia o registracii Lééiva
a.s., Dolm’ Mécholupy 130, 102 37 Praha 10, Ceska republika, vyrobcu Léc‘iva a.s., Dolni
Mécholupy 130, 102 37 Praha 10, Ceska republika, v zastzipeni organizac'nou zloz'kou Léc'iva
SK a.s., Dvojkriz'na 9, 821 06 Bratislava, c'. R-0668/2000 zo dfia 08.06.2000, bolo zistené,

z'e produkt spifia poiiadavlqy na kvalitny, bezpeény a 126mm? liek, preto bolo rozhodnute’ tak
akoje uvedené v0 vvroku tohto rozhodnutia.

P o u o e n i e: Proti tomato rozhodnutiuje moz’no podat’rozklad v lehote 15 dm’ 0d

jeho doruc'enia no Ministerstvo zdravomictm Slovenskej republiky
(§ 61 oak] zakona (3. 71/1967 21). o spravnom konam’).

 
RamanKovdc'

minister

Rozhodnutie dostami:

1. Léc'iva SK a. s., Dvojkriina 9, 821 06 Bratislava

2. Statny zistav pre kontrolu lieéiv, Kvema 11, 825 08 Bratislava
3. Ministerstvo zdravotnictva SR, Limbova 2, 833 41 Bratislava
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SUHRN CHARAKTERISTJCKYCH VLASTNOSTi LIEKU " 46444. we

1. New LIEKU

ZODAC® SIR

2. KVALITATlVNE A KVANTITATlVNE ZLOZENIE LIEKU

Cetirizini dihydrochloridum (dihydrochlorid cetirizinu) 5 mg v 5 ml sirupu

3. LIEKovA FORMA

Slrup

Opis prlpravku: élry, bezfarebny ai slabo iltkasty roztok sladkej banénovej
chuti.

4. KLINICKE UDAJE

4.1. Terapeutické indikécie

Symptomatické lieéba alergickej nédchy a konjunktivitldy (vrétane celoroénej a

sezénnej) a koinych prejavov sprevédzanych svrbenlm a vyréikou, najmé pri
urtikérii.

4.2. Dévkovanie a spfisob podévania

Dospe/i a deti od 12 rokov zvyéajne uiivajl] 10 mg cetirizinu (2 odmerné

lyiiéky) v jednej dennej dévke.

Deti 0d 6 do 12 rokov zvyéajne uiivaju 10 mg cetirizinu (2 odmerné lyiiéky) 1x

denne alebo 5 mg cetirizinu (1 odmerné lyiiéku) 2x denne.

Deti od 2 do 6 rokov zvyéajne uiivaju 5 mg cetirizinu (1 odmernfl lyiiéku) 1x

denne alebo 2,5 mg cetirizinu (1/2 odmernej lyiiéky) 2x denne.

Pacienti so z/yhan/m ob/iéiek: pri znlieni funkcie obliéiek treba Umerne zniiit‘

dévkovanie cetirizinu, pri klirensi kreatininu 11 - 31 ml/min sa podéva 5 mg

cetirizinu (1 odmerné lyiiéka) denne.

Hemodia/yzovanym pacientom sa podéva 5 mg cetirizinu (1 odmerné lyiiéka)
denne.

Pac/enti s peéefiovou insuficienc/ou: treba Umerne zniiit’ dévkovanie

cetirizinu, zvyéajne sa podéva 5 mg cetirizinu (1 odmerné lyiiéka) denne.

U geriatrickYCh pacientov: vzhl’adom na vek nie je nutné dévky upravovat’.

Dévkovanie treba upravit’ v pripade znlienej funkcie obliéiek, zvyéajne sa

podéva 5 mg cetirizinu (1 odmerné lyiiéka) denne.

Zodac sir sa méie uiivat’ nezévisle 0d jedla, sirup sa zapija dostatoénym

mnoistvom nedréidivej tekutiny.

Na odmeranie dévky je priloiené odmerné lyiiéka s dvomi ryskami, oznaéenymi 1/4

(= 1/4 odmerky, zodpovedé 1.25 ml) 3 1/2 (= 1/2 odmerky, zodpovedé 2,5 ml);

lyiiéka naplnené po okraj obsahuje 5 ml.

4.3. Kontraindikécie

Znéma precitlivenost’ na cetirizln, int] zloiku pripravku alebo hydroxyzin. Deti
do 2 rokov.

Neodporfléa sa podévat‘ poéas tehotenstva ani v obdobl dojéenia.

1
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4.4. §peciélne upozornenia
Opatrnost' je potrebné u pacientov so zlyhanim obliéiek, insuficienciou peéene

a u geriatrickych pacientov.

Zodac sir obsahuje maximélne 0,12 9 zvyékového cukru v 5 ml sirupu (pouiité

sladidlé SL'J sorbitol a sacharin). Ak sa dodrii odporuéené dévkovanie, je tento sirup

vhodny pre diabetikov.

Poéas lieéby sa neodporfléa nadmerne pit’ nealkoholické népoje.

4.5. Liekové a ine’ interakcie

Pri sfléasnom uiivani cetirizinu s teofylinom sa méie zniiit’ klirens cetirizinu

(ai o 16%) s klinickymi prejavmi neiiaducich fléinkov cetirizinu.

4.6. Pouiivanie v gravidite a poéas laktécie

Pri pokusoch na zvieratéch sa nepreukézala embryotoxicita ani teratogenita.

S pouiivanim u I‘udi nie je dostatok skflsenosti.

Vzhl’adom na nedostatok skflsenosti sa jeho pouiivanie u tehotnych a

dojéiacich iien neodporL'Iéa.

4.7. Ovplyvnenie schopnosti viest’ motorové vozidlé a obsluhovat’ stroje

Nie sfl opisané sedativne L'Iéinky pripravku ako pri klasickych antihistaminikéch.

Stodie u zdravych dobrovornikov nepreukézali po podani 20 - 25 mg cetirizinu
Ziadny vplyv na bdelost’ alebo reakénl'J dobu. Napriek tomu treba individuélne

posudit‘ nutnost' zvyéenej opatrnosti u oséb vykonévajficich éinnost‘ vyiadujL'qu

pozornost‘, motoricku koordinéciu a rychle rozhodovanie (napr. vedenie

motorovych vozidiel. ovlédanie strojov. préca vo vyékach a pod.).

4.8. Neiiaduce fléinky

Cetirizin sa véeobecne dobre znééa. S uiivanim cetirizinu sa ojedinele méiu

spéjaf bolesti hlavy, ospanlivost’, zévraty, suchost’ v ustach, tréviace t’aikosti

(dyspepsia, bolesti brucha, plynatost‘).

4.9. Predévkovanie

Pri dévkach cetirizinu (viac ako 50 mg) sa pozorovala ospanlivost’, u deti méie

predévkovanie naopak vyvolat’ nepokoj a podréidenost‘; méiu sa pozorovat‘

priznaky anticholinergného fléinku (retencia moéu, vyrazné suchost' v astach,

zépcha)

Oéetrenie pri predévkovani zahffia étandardny postup, lieéba je symptomatické

a podporné so zameranim na udrianie Vitélnych funkcii. Specifické antidotum
nie je znéme. Hemodialeou je moiné odstrénit’ Ien malt] éast‘ podanej dévky

cetirizinu (cca 9%).

5. FARMAKOLOGICKE VLASTNOSTI

5.1. Farmakodynamické vlastnosti

Farmakoterapeutické skupina - Antihistaminikum. ATC skupina: BOBAEO7-

antihistaminiké na celkové podévanie - piperazfnové derivéty - cetirizin.

Cetirizin je antihistaminikum ||. generécie s prediienym 06inkom. Selektivne
inhibuje periférne H1 — receptory, ale vyraznejéie neovplyvfiuje cholinergické.
adrenergické ani serotoninové receptory. V terapeutickych dévkach nemé
sedativny uéinok na CNS. Inhibuje migréciu zépalovych buniek, predovéetkym

2
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eozinofilov. Tlmi uvorfiovanie histaminu zo iirnych buniek a bazofilnych

leukocytov 31 v priebehu neskorej fazy alergickej reakcie.

5.2. Farmakokinetické vlastnosti

Biologicka dostupnost' cetirizinu po poiiti sirupu je rychla a Uplna. Potrava

nema vplyv na vstrebavanie cetirizinu, predliuje véak dobu dosiahnutia

maximélnej koncentrécie na 1.7. Maximalna koncentrécia po poiiti kvapiek sa

dosiahne o 30 - 60 minl'Jt, u deti sfl dosiahnuté maximélne koncentrécie vyééie

ako u dospelych. Vzt’ah medzi davkou a plazmatickou koncentraciou je

linearny.

Antihistaminovy Uéinok sa dostavuje 20 - 60 minl'Jt p0 poiiti, pretrvéva poéas
24 hodin.

vazba na plazmatické bielkoviny je 93%. Minimalne prenika do

mozgovomiechového moku, vazba na mozgové H1 receptory je nevi/znamna.

Distribuény objem (Vd) je 0,5 a2 0,8 Ilkg.

Na rozdiel od ostatnych antihistaminik sa len minimalne metabolizuje v peéeni,

O-dealkylovany metabolit nemé antihistaminovu aktivitu.

Eliminaény poléas je 7,4 a2 9 hodin, u pacientov so stredne zavainou rena’lnou

insuficienciou sa predliuje na 19 a2 21 hodin. U deti je celkovy telesny klirens

cetirizinu as] o 33% vyééi ako u dospelych, eliminaény poléas je skrateny na

6,2 hodin. Pribliine 60% podanej davky sa vylfléi moéom v nezmenenej forme

poéas 24 hodin, d’aléich 10% v priebehu nasledujflcich étyroch dni; u deti sa

vyll’Jéi moéom 40% podanej dévky poéas 24 hodin. Stolicou sa vylfléi asi 10%

podanej davky poéas piatich dni po poiiti.

5.3. Predklinické fldaje o bezpeénosti

Stadie na zvieratach preukazali, 2e davky 216x vyéiéie ako maximalna davka
pre éloveka nie so teratogénne. Cetirizin nepésobi teratogénne v priebehu

organogenézy.

6. FARMACEUTICKEINFORMACIE

6.1. Zoznam pomocnych létok

Methylparabenum, propylparabenum, glycerolum 85%, propylenglycoium,
sorbitolum 70% non cristallisabile, saccharinum natricum, natrii acetas, acidum

aceticum 99%, aroma musae, aqua purificata.

6.2. Inkompatibility

Inkompatibilita peroralne uiivaného cetirizinu s d'aléou létkou nie je znama.

6.3. Cas pouiitel’nosti
2 roky

6.4. Upozornenie na podmienky a Spasob skladovania

V suchu. pri teplote 10 - 25°C, chrénit’ pred svetlom.
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6.5. Vlastnosti a zloienie obalu a vel’kost’ balenia

Obal: hnedé sklenené Iiekovka so zévitovym uzéverom s detskou poistkou,

odmerné lyiiéka, pisomné informécia v slovenskom jazyku, papierové
skladaéka.

Vel’kost' balenie: 100 ml

6.6. Upozornenia na spésob zaobchédzania s liekom

Pripravok sa uiiva perorélne.

Névod na otva'ranie Iiekovky s bezpeénostnym uzéverom

Liekovka je opatrené bezpeénostnym uzéverom, ktory bréni otvoreniu det‘mi.

Otvori sa tak, ie sa uzéver stlaéi silno nadol a odskrutkuje sa proti smeru

hodinovych ruéiéiek. Po pouziti treba uzéver opét‘ silno zaskrutkovat'.

1. DRZITEL’ ROZHODNUTIA o REGISTRACII

Lééiva a.s., Praha, Ceské republika

8. REGISTRACNE (":iSLo

9. DATUM REGISTRACIEIDATUM PREDLZENIA REGISTRACIE

9. DATUM POSLEDNEJ REVIZIE TEXTU

November 2000
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Pisomné informécia pre pouiivatel'a

Informacia o pouiiti, éitajte pozorne!

ZODAC® SIR

(cetirizini dihydrochloridum)

sirup

Driitel’ rozhodnutia o registrécii:

Lééiva a.s., Praha, Ceska republika

Zloienie:

Lieéiva: cetirizini dihydrochloridum (dihydrochlorid cetirizinu) 5 mg v 5 ml sirupu

Pomocné létky: methylparabenum (metylparabén), propylparabenum

(propylparabén), glycerolum (glycerol), propylenglycolum (propylénglykol).

sorbitolum 70% noncristallisabile (sorbitol 70% nekryétalizujflci), saccharinum

natricum (sodna sol’ sacharinu), natrii acetas (octan sodny), acidum aceticum

(kyselina octova), aroma musae (bananova aréma), aqua purificata (éistena

voda)

Farmakoterapeutické skupina:

Antihistaminikum (liek tlmiaci reakciu z precitlivenosti)

Charakteristika:

Cetirizin, Uéinna latka pripravku Zodac sir. je antihistaminikum s prediieny’rm
L'Jéinkom. Antihistaminika blokujL'J pésobenie histaminu, jedného z pésobkov. ktory sa

v organizme uvol'r'luje pri reakcii z precitlivenosti (alergia). Cetirizin tlmi tak "skorfl"

fézu alergickej reakcie sprostredkovanfl histaminom, ako aj pohyb buniek zapalu,

najma eozinofilov a uvol’fiovanie pésobkov spojenych s "neskorou" fazou alergickej
reakcie.

Zodac sir je vysoko fléinné antihistaminikum a antialergikum s minimalnym v93kytom

ospanlivosti p0 beinej 1ieéebnej dévke. Vzhl'adom na prediieny Uéinok sa pripravok
Zodac sir méie podévat’ dospelym a staréim det’om v jedinej dennej davke.

lndikacie:

Zodac sir sa uiiva na zmiernenie t’aikosti pri alergickej nédche a alergickom zapale

spojoviek (vrétane celoroénej a sezénnej) a koin90h prejavov sprevédzanych

svrbenim a vyraikou, najma pri iihl’avke.

Kontraindikécie:

Zodac sir sa nesmie podévat’ pacientom so znamou precitlivenost‘ou na cetirizin, inL]

zloiku pripravku alebo hydroxyzin, tehotnym a dojéiacim ieném a det'om do 2 rokov.

Neiiaduce fiéinky:

Zodac sir sa véeobecne dobre znaéa, s jeho uZivanim sa ojedinele méiu spajat’

bolesti hiavy, ospanlivost‘, zavraty, suchost' v fistach, traviace t'aikosti (dyspepsia,

boIesti brucha, plynatost’). Pri pripadnom VYSkyte t90hto neiiaducich fléinkov alebo

inf/ch nezvyéajnych reakcii sa 0 d’aléom uiivani pripravku 6i podévani diet'at’u

porad’te s lekérom.
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Zriedkavo sa méiu vyskytm'Jt’ prejavy precitlivenosti na pripravok (Zihl’avka, opuch

makkych tkaniv, dychavica). V tomto pripade je nutné ihned‘ preruéit' uilvanie

pripravku a poradit’ sa 3 lekérom.

lnterakcie:

Uéinky pripravku Zodac sir a inych sfléasne uiivanYch liekov sa méiu navzajom
ovplyvfiovaf. Sfléasné uiivanie prlpravku Zodac sir s niektory’rmi bronchodilatanciami

(lieky na rozéirenie prieduéiek) obsahujucimi 06mm] létku teofylln méie vyvolat’

neiiaduce Uéinky lieéby pripravkom Zodac sir.

Informujte preto véého lekéra o véetkych liekoch, ktoré vy alebo vaée diet‘a uiivate

na lekérsky predpis aj bez neho. Bez sfihlasu lekéra neuilvajte ani nepodévajte

diet’at‘u sUéasne s pripravkom Zodac sir iiadny vol'nopredajny liek . Ak vém d‘aléi

lekér bude predpisovat’ nejaky in)? liek, informujte ho, 2e vy alebo diefa uilvate
Zodac sir.

lnterakcie cetirizlnu s alkoholom (pri hladine alkoholu v krvi 0,8 g/l) doposiaf neboli

oplsané. Napriek tomu sa poéas uiivania pripravku Zodac sir neodporaéa poiivat’

nadmerne alkoholické népoje.

Dévkovanie a spésob podévania:

Da‘wkovanie uréuje vidy lekér. Potrava vyznamne neovplyvfiuje vstrebévanie

pripravku Zodac sir a méie sa teda uiivat‘ nezévisle 0d jedla.

Dospe/i a deti 0d 12 rokov uiivajfl zvyéajne 2 odmerné lyiiéky pripravku Zodac sir (=

10 mg cetlrizlnu) 1x denne.

Det/ 0d 6 do 12 rokov uiivaju 2 odmerné lyiiéky (=10 mg cetirizinu) 1x denne alebo

1 odmernfl lyiiéku (= 5 mg cetirizlnu) 2x denne, réno a veéer.

Det’om od 2 do 6 rokov sa podéva 1 odmerné lyiiéka (= 5 mg cetirizinu) 1x denne

alebo 1/2 odmernej lyiiéky (= 2,5 mg cetirizinu) 2x denne, réno a veéer.

Staréim chorym alebo pacientom so zévainym ochorenlm peéene a obliéiek méie

lekér dévkovanie upravit’.

Pri néhodnom vynechanl dévky uZite liek (podajte liek diefat'u) ihned‘, ako si

spomeniete. V pripade, ie by sa mala uiit’ d'aléla dévka, dévkovanie

nezdvojnasobujte a pokraéujte podl'a pévodného plénu Iieéby.

Na odmeranie dévky je priloZené odmerné lyiléka s dvomi ryskami, oznaéenymi 1/4

(= 1/4 odmerky, zodpovedé 1,25 ml) a 1/2 (=1/2 odmerky, zodpovedé 2,5 ml); lyiiéka

naplnené p0 okraj obsahuje 5 ml.

Sirup sa zapija malym mnoistvom nedréidivej tekutiny.

Névod na otvéranie Iiekovky s bezpeénostnym uzéverom

Liekovka je opatrené bezpeénostnym uzéverom, ktory bréni otvoreniu det’mi.

Otvorite ho tak, ie uzéver stlaélte silno nadol a odskrutkujete proti smeru

hodinovych ruéiéiek. Po pouiiti treba uza'lver opéf silno zaskrutkovat'.

Upozornenie:

U pripravku nie so opisané tlmivé L'Jéinky. Napriek tomu sa odporfléa neprekroéit’

odporuéenfl dennL'l dévku, pokial’ budete viesf motorové vozidlo alebo obsluhovaf

stroje.

Zodac sir obsahuje maximélne 0,12 9 cukru v 5 ml sirupu (pouiité sladidlé so sorbitol

a sacharin). Ak sa dodrii odporuéené dévkovanie, je sirup vhodny pre diabetikov.

Predévkovanie:
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Pri predévkovani méie byt’ hlavnym priznakom ospanlivost‘. U deti véak

predévkovanie méie vyvolat' a] podréidenost’ a nepokoj. Pri predévkovani (najmé
deti) je nutné ihned’ vyhl’adat' Iekéra. Specificky protiliek doposial’ nie je znémy.

Varovanie:

Pripravok sa nesmie pouiivat’ p0 uplynuti éasu pouiitei‘nosti uvedenom na obaie.

Pri uiiti nadmernej da’wky alebo ak sirup néhodne poiije diet’a, vyhl’adajte lekéra.

Balenie:

100 ml sirupu

Uchovévanie:

V suchu, pri teplote 10~25° C, chranit‘ pred svetlom.

Uchovévajte mimo dosahu deti!

Détum poslednej revizie:
November 2000
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Vzor oznaéenia vonkajéieho obalu W

100 ml

ZODAC SIR

(Cetirizlni dihydrochloridum)

slrup

Antihistaminikum

Cetirizini dihydrochloridum 5 mg v 5 ml sirupu

Obsahuje methylparaben, propylparaben , sorbitol a swim] sol’ sacharinu

Nepouilvat’ pri precitlivenosti na parabény

Na vnfltorné uiitie

vydaj Ien na lekérsky predpis

Pisomné informécla pre pouiivatel‘a priloiené

Odmerné lyiiéka naplnené po okraj obsahuje 5 ml sirupu

Zodac sir obsahuje maximélne 0.12 g cukru v 5 ml sirupu

Uchovévajte v suchu pri teplote 10 - 25 °C!

Chréfite pred svetlom

Ukladajte mimo dosahu detl!

Nepouiity Iiek vrét’te do lekérne

C. reg.:

C. éarie:

Poui. do:

Lééiva a.s. Dolni Mécholupy 130,

102 37 Praha 10 Ceské republika

EAN kéd
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Vzor oznaéenia vnfltorného obalu

100 ml

ZODAC SIR

(Cetirizini dihydrochloridum)

sirup

Antihistaminikum

Cetirizini dihydrochloridum 5 mg v 5 ml sirupu

Obsahuje methylparaben, propylparaben , sorbitol a sodnfl sol sacharinu

Nepouiivat‘ pri precitlivenosti na parabény

Na antorné uZitie

vydaj len na lekérsky predpis

Pisomné informécia pre pouiivatel’a priloiené

Odmerné lyiiéka naplnené p0 okraj obsahuje 5 ml sirupu

Zodac sir obsahuje maximélne 0.12 g cukru v 5 ml sirupu

Uchovévajte v suchu pri teplote 10 - 25 °C!

Ch réfite pred svetlom

Ukladajte mimo dosahu deti!

Nepouiity liek vrét’te do lekérne

C. reg.:

Udaj é. éarie

Udaj détumu skonéenia pouiitefnosti

Logo LECIVA
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MINISTERSTVO ZDRAVOTNICTVA ”'5“me If: 32,204. .........
SLOVENSKEJREPUBLIKY

 
Cislo: R-700/2000-SF ” H VBratislave: 29.11.2000

R o z h o d n u ti 3

Ministerstvo zdravotnictva Slovenskej republiky ako prisluény organ podl’a

ustanovenia § 60 pism. b) zakona Narodnej may Slovenskej republiky é. 140/1998 Z. 2. o

liekoch a zdravomiclqych poméckaoh, o zmene zakona NR SR c”. 455/1991 Zb. o z'ivnostenskom

- podnikani ( z'ivnostenslgfi zdkon ) v znem’ neskors'ich precioisov a o zmene a doplnem’ za'rkona
NR SR c". 220/1996 Z. z. o reklame v zneni neskorfiich predpisov, iiadosti c". R—0667/2000 zo

dfia 08.06.2000 0 registraciu lieku ZODACR GTT git por, driitel’a rozhodnutia
o registraoii Lééiva a.s., Dolm’ Mécholupy 130, 102 37 Praha 10, Ceska republika, vyrobcu
Lééiva a.s., Dolni Me'cholupy 130, 102 37 Praha 10, Ceska republika, v zasnipeni
organizac’nou zloikou Léc'iva SK a.s., Dvojkrlz'na 9, 821 06 Bratislava, rozhodlo

takto:

‘Zvladosti o registraciu lieku

ZODACR GTT g0par

3 obsahom 10 mg dihydrochloridu cetirizinu v 1 ml roztoku, v obale: hnedcir sklenena

liekovka uzavreta kvapkadlom azavitovym uzaverom S detskou poistkou, sa vyhovuje.

Povol’uje so uvedenie lieku do obehu a zapisanie do zoznamu registrovanych liekov pod

registraénym c'islom

14/03 75/00/-S

akodom Stameho listavu pre kontrolu lieéiv pre balenie I x 20 ml 15927,
pretoz'e liek Splfia podmienlg/ ustanovené zakonom NR SR 5. 140/1998 Z. z.. Liek sa
zatried’uje do skupiny liekov, ktorjich tyidaj je viazany’ m1 lekcirsky predpis. Schval’uje sa

oznaéenie vonkajéieho a vnfitorného obalu ( priloha 5. 1 ), pisomna informacia pre

pouiivatel’ov lieku ( priloha c". 2), sfihrn charakteristickych vlastnosti lieku ( priloha c". 3 ),
ktoré sd sfiéast’ou tohto rozhodnutia

C'as pouiitel’nosti lieku zoo/ac” GTT gitpar, 1 x 20 ml je dva roky

Rozhodnutieje platné 5 rokov od nadobudnutiapravoplamosti
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0d6vodnenie

Pri preskzimani iiadosti 0 registraciu lieku, drz'itela rozhocbmtia o registrdcii Léc'iva
a.s., Dalm' Mécholupy 130, 102 37 Praha 10, Ceska republika, tyrobcu Léc'iva a.s., Dolm’
Mécholupy 130, 102 37 Praha 10, Ceska republika, v zastfipeni organizac’nou zloikou Lééiva
SK as, Dvojkriz’na 9, 821 06 Bratislava, c". R—0667/2000 zo dfia 08.06.2000, bola zistené,
z'e produkt splfia poiiadavky na kvalimy, bezpeén}? a déinny liek, preto bola rozhodnuté lak
akoje uvedené v0 vjroku tohto rozhodnutia.

P a u (f e n i e: Proti tomato rozhodnutiuje moz'no podat’rozklad v lehote 15 dm’ 0d

jeho doruéenia na Ministerstvo zdravotnictva Slovenskej republiky

(§ 61 ads] zakona 6. 71/1967 21). 0 spravnom konani).

  
RomanKovtié’

minister

Rozhodnutie dostami:

1. Béc‘iva SK a. 3., Dvojkriz'na 9, 821 06 Bratislava
2. Statny fistav pre kontrolu liec‘iv, Kvetna 11, 825 08 Bratislava
3. Ministerstvo zdravotnictva SR, Limbova 2, 833 41 Bratislava
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SUHRN CHARAKTERISTICKYCH VLASTNOSTI LIEKU

1. NAzov LIEKU

ZODAC® GTT

2. KVALITATiVNE A KVANTITATiVNE ZLOZENIE LIEKU

Cetirizini dihydrochloridum (dihydrochIorid cetirizinu) 10 mg v 1 ml roztoku

(= 20 kvapiek)

3. LIEKOVA FORMA

Perorélne roztokové kvapky.

Opis pripravku: éiry, bezfarebny ai slabo iltkasty roztok slad kej ch uti.

4. KLINICKE UDAJE

4.1. Terapeutické indikécie

Symptomatické lieéba alergickej nédchy a konjunktivitidy (vrétane celoroénej a
sezc'znnej) a koiny’mh prejavov sprevédzanych svrbenim a vyréikou, najmé pri
urtikérii.

4.2. Dévkovanie a spésob podévania

Dospeh’ a deti 0d 12 rokov zvyéajne uiivaja 10 mg cetirizinu (20 kvapiek) v

jednej denne] dévke.

Deti od 6 do 12 rokov zvyéajne uiivaju 10 mg cetirizinu (20 kvapiek) 1x denne

alebo 5 mg cetirizinu (10 kvapiek) 2x denne.

Deti 0d 2 do 6 rokov zvyéajne uiivajl] 5 mg cetirizinu (1O kvapiek) 1x denne

alebo 2,5 mg cetirizinu (5 kvapiek) 2x denne.

Pacienti so zlyhanim obliéiek: pri zniieni funkcie obliéiek treba L'Jmerne zniiit‘
dévkovanie cetirizinu, pri klirensi kreatininu 11 - 31 ml/min sa podéva 5 mg

cetirizinu (10 kvapiek) denne.

Hemodialyzovanym pacientom sa podéva 5 mg cetirizinu (1O kvapiek) denne.
Pacienti s peéefiovou insuficienciou: treba L'Jmerne zniiit’ dévkovanie

cetirizinu, zvyéajne sa podéva 5 mg cetirizinu (10 kvapiek) denne.

U gefiatrickych pacientov: vzhradom na vek nie je nutné dévky upravovat‘.
Dévkovanie treba upravit‘ v pripade zniienej funkcie obliéiek, zvyéajne sa

podéva 5 mg cetirizinu (10 kvapiek) denne.
Zodac gtt sa méie uiivaf nezévisle od jedla, kvapky sa zapijajL'J dostatoénym

mnoistvom nedréidivej tekutiny.

4.3. Kontraindikécie

Znéma precitlivenost’ na cetirizin, int] zloiku pripravku alebo hydroxyzin. Deti
do 2 rokov.

NeodporL'Jéa sa podévat’ poéas tehotenstva ani v obdobi dojéenia.

4.4. §peciélne upozornenia
Opatrnost' je potrebné u pacientov so zlyhanim obliéiek, insuficienciou peéene
a u geriatrickych pacientov.

Kvapky neobsahujfl iiadny zvyékovf/ cukor (ako sladidlo je pouiity sacharin),
so vhodné pre diabetikov.

Poéas Iieéby sa neodporuéa nadmerne pit’ nealkoholické népoje.

1
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4.5. Liekové a iné interakcie

Pri suéasnom uiivani cetirizinu s teofylinom sa méie zniiit’ klirens cetirizinu

(a2 0 16%) s klinickymi prejavmi neiiaducich L’Jéinkov cetirizinu.

4.6. Pouiivanie v gravidite a poéas laktécie
Pri pokusoch na zvieratéch sa nepreukézala embryotoxicita ani teratogenita.
S pouiivanim u t’udi nie je dostatok skL‘Isenosti.
Vzhl’adom na nedostatok skflsenosti sa jeho pouiivanie u tehotnych a

dojéiacich Zien neodporfléa.

4.7. Ovplyvnenie schopnosti viest’ motorové vozidlé a obsluhovat’ stroje
Nie so opisané sedativne L'Jéinky pripravku ako pri klasickSIch antihistaminikéch.
Stadie u zdravych dobrovol’nikov nepreukézali po podani 20 - 25 mg cetirizinu
iiadny vplyv na bdelost’ alebo reakénfl dobu. Napriek tomu treba individuélne
posfldit’ nutnost’ zvyéenej opatrnosti u oséb vykonévajL'Icich éinnost' vyiadujflcu
pozornost', motorickfl koordinéciu a rychle rozhodovanie (napr. vedenie
motorchch vozidiel, ovlédanie strojov, préca vo VSIékach a pod.).

4.8. Neiiaduce L'Iéinky
Cetirizin sa véeobecne dobre znééa. S uiivanim cetirizinu sa ojedinele mézu

spéjat’ bolesti hlavy, ospanlivost’, zévraty, suchost’ v Ustach, tréviace faikosti
(dyspepsia. bolesti brucha, plynatost‘).

4.9. Predévkovanie

Pri dévkach cetirizinu (viac ako 50 mg) sa pozorovala ospanlivost’. u deti méie
predévkovanie naopak vyvolat’ nepokoj a podréidenost’; méiu sa pozorovat’
priznaky anticholinergného L'Iéinku (retencia moéu, erazné suchost’ v flstach,
zépcha)

Oéetrenie pri predévkovani zahl‘fia étandardny postup, Iieéba je symptomatické
a podporna so zameranim na udrianie vitélnych funkcii. Specifické antidotum
nie je znéme. Hemodialyzou je moiné odstrénit’ Ien mam éast’ podanej dévky
cetirizinu (cca 9%).

5. FARMAKOLOGICKE VLASTNOSTI

5.1. Farmakodynamické vlastnosti
Farmakoterapeutické skupina - Antihistaminikum. ATC skupina: BOSAE07—
antihistaminiké na celkové podévanie - piperazinové derivéty - cetirizin.

Cetirizin je antihistaminikum II. generécie s prediienym fléinkom. Selektivne
inhibuje periférne H1 - receptory, aie eraznejéie neovplyvfiuje cholinergické.
adrenergické ani serotoninové receptory. V terapeutickych dévkach nemé
sedativny uéinok na CNS. Inhibuje migréciu zépalovych buniek, predovéetkym
eozinofilov. Tlmi uvol'fiovanie histaminu zo iirnych buniek a bazofilnych

leukocytov aj v priebehu neskorej fézy alergickej reakcie.

2
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5.2. Farmakokinetické vlastnosti

Biologické dostupnost’ cetirizinu po poiiti kvapiek je rychla a L'Jplné. Potrava
nemé vplyv na vstrebévanie cetirizinu. predliuje véak dobu dosiahnutia
maximéinej koncentrécie na 1,7 hodiny. Maximélna koncentrécia po poiiti
kvapiek sa dosiahne o 30 - 60 minl'Jt, u deti so dosiahnuté maximélne
koncentrécie vyééie ako u dospechh. Vzt’ah medzi dévkou a plazmatickou
koncentréciou je Iineérny.
Antihistaminovy L'Iéinok sa dostavuje 20 - 60 minl'Jt p0 poiiti. pretrvéva poéas
24 hodin.

Vézba na plazmatické bielkovinyje 93%. Minimélne preniké do
mozgovomiechového moku, vézba na mozgové H1 receptory je nevyznamné.
Distribuény objem (Vd) je 0,5 a2 0.8 Ilkg.
Na rozdiel od ostatnych antihistaminik sa len minimélne metabolizuje v peéeni,
O-dealkylovany metabolit nemé antihistaminovfl aktivitu.
Eliminaény poléas je 7,4 ai 9 hodin. u pacientov so stredne zévainou renélnou
insuficienciou sa predliuje na 19 ai 21 hodin. U deti je celkovy telesny kiirens
cetirizinu asi o 33% vyééi ako u dospelych, eliminaény poléas je skréteny na
62 hodin. Pribliine 60% podanej dévky sa vylaéi moéom v nezmenenej forme
poéas 24 hodin. d’aléich 10% v priebehu nasledujflcich étyroch dni; u deti sa
vylfléi moéom 40% podanej dévky poéas 24 hodin. Stolicou sa vylfléi asi 10%
podanej dévky poéas piatich dni po poiiti.

5.3. Predklinické adaje o bezpeénosti

Stadie na zvieratéch preukézali, 2e dévky 216x vyééie ako maximélna dévka
pre éloveka nie so teratogénne. Cetirizin nepésobi teratogénne v priebehu
organogenézy.

6. FARMACEUTICKEINFORMACIE

6.1. Zoznam pomocng’rch Iétok

Methylparabenum, propylparabenum. glycerolum 85%, propylenglycolum,
saccharinum natricum, natrii acetas, acidum aceticum 99%. aqua purificata.

6.2. lnkompatibility

Inkompatibilita perorélne uiivaného cetirizinu s d'aléou Iétkou nie je znéma.

6.3. éas pouiitel’nosti
2 roky

6.4. Upozornenie na podmienky a spésob skladovania
V suchu, pri teplote 1O - 25°C. chrénit’ pred svetlom.

6.5. Vlastnosti a zloienie obalu a vel’kost’ balenia

Obal: hnedé sklenené Iiekovka uzavreté kvapkadlom a zévitovym uzéverom s

detskou poistkou, pisomné informécia pre pouiivatel‘a v slovenskom jazyku,
papierové skladaéka.
Vel'kost’ balenia: 20 ml

6.6. Upozornenia na spésob zaobchédzania s liekom
Pripravok sa uiiva perorélne.

3
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Névod na otva’ram'e Iiekovky s bezpeénostnfrm uzéverom

Liekovka je opatrené bezpeénostnym uzéverom, ktory bréni otvoreniu det‘mi.
Otvori sa tak, 2e sa uzéver stlaéi silno nadol a odskrutkuje sa proti smeru

hodinovych ruéiéiek. Po pouiiti treba uzéver opéit' silno zaskrutkovat‘.

7. DRZITEL’ ROZHODNUTIA O REGISTRACII
Lééiva a.s., Praha, Ceské republika

8. REGISTRACNE CESLO

9. DATUM REGISTRACIEIDATUM PREDLZENIA REGISTRACIE

9. DATUM POSLEDNEJ REVIZIE TEXTU
November 2000

4
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Pisomné informécia pre pouiivatel’a ‘ 'flG-MvWW

Informécia o pouiiti, éitajte pozorne!

ZODAC® GTT

(cetirizini dihydrochloridum)
perorélne roztokové kvapky

Driitel’ rozhodnutia o registrécii:

Lééiva a.s.. Praha, Ceské republika

Zloienie:

Lieéivo: cetirizini dihydrochloridum (dihydrochlorid cetirizinu) 10 mg v 1 ml roztoku

(= 20 kvapiek)

Pomocné Iétky: methylparabenum (metylparabén), propylparabenum
(propylparabén), glycerolum (glycerol), propylenglycolum (propylénglykol),
saccharinum natricum (sodné sor sacharinu), natrii acetas (octan sodny),
acidum aceticum (kyselina octové), aqua purificata (éistené voda).

Farmakoterapeutické skupina:

Antihistaminikum (Iiek tlmiaci reakciu z precitlivenosti)

Charakteristika:

Cetirizin, L'Jéinné Iétka pripravku Zodac gtt, je antihistaminikum s predifienym
L'Jéinkom. Antihistaminiké blokujfl pésobenie histaminu, jedného z pésobkov, ktory sa

v organizme uvol‘fiuje pri reakcii z precitlivenosti (aiergia). Cetirizin tlmi tak "SkOl’U"
fézu alergickej reakcie sprostredkovanfl histaminom, ako aj pohyb buniek zépaiu,
najmé eozinofilov a uvol’r'lovanie pc‘Jsobkov spojenych s "neskorou" fézou alergickej
reakcie.

Zodac gtt je vysoko L'Iéinné antihistaminikum a antialergikum s minimélnym vyskytom
ospanlivosti po beinej lieéebnej dévke. Vzhfadom na predlieny Ufiinok sa pripravok
Zodac gtt méie podévaf dospelym a staréim defom vjedinej dennej dévke.

Indikécie:

Zodac gtt sa uiiva na zmiernenie faikosti pri alergickej nédche a alergickom zépale
spojoviek (vrétane celoroénej a sezénnej) a koinych prejavov sprevédzanych
svrbenim a vyréikou, najmé pri iihl‘avke.

Kontraindikécie:

Zodac gtt sa nesmie podévat‘ pacientom so znémou precitlivenost’ou na cetirizin, inL'J
zlozku pripravku alebo hydroxyzin, tehotnym a dojéiacim ieném a det’om do 2 rokov.

Neiiaduce I'Jéinky:

Zodac gtt sa véeobecne dobre znééa. s jeho uiivanim sa ojedinele m62u spéjat‘
bolesti hlavy, ospan|ivost‘, zévraty, suchost’ v Ustach, tréviace t’aikosti (dyspepsia,
bolesti brucha, plynatost’). Pri pripadnom vyskyte tychto neiiaducich 06inkov alebo
inych nezvyéajnych reakcii sa 0 d'aléom uiivani pripravku 6i podévani diet‘at‘u
porad‘te s lekérom.
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Zriedkavo sa méiu vyskytnut‘ prejavy precitlivenosti na pripravok (Zihl’avka, opuch

mékkych tkaniv, dychavica). V tomto pripade je nutné ihned' preruéit‘ uiivanie

pripravku a poradif sa 3 lekérom.

lpterakcie:
Uéinky pripravku Zodac gtt a inf/ch sfléasne uiivanych Iiekov sa méiu navzéjom
ovplyvfiovatfl Stiléasné uiivanie pripravku Zodac gtt s niektorymi bronchodiiatanciami
(Iieky na rozéirenie prieduéiek) obsahujflcimi L'Iéinnu létku teofylin méie vyvolat’
neiiaduce L'Jéinky lieéby pripravkom Zodac gtt.

Informujte preto véého Iekéra o véetkych Iiekoch, ktoré vy alebo vaée diet’a uiivate
na lekérsky predpis aj bez neho. Bez sflhlasu lekéra neuiivajte ani nepodévajte
diet’at’u sfléasne s pripravkom Zodac gtt iiadny vol’nopredajny Iiek . Ak vém d'aléi
lekér bude predpisovat’ nejaky iny liek, informujte ho, 2e vy alebo diet’a uiivate

Zodac gtt.

Interakcie cetirizinu s alkoholom (pri hladine a1koholu v krvi 0,8 gll) doposial’ neboli

opisané. Napriek tomu sa poéas uiivania pripravku Zodac gttneodporfléa poiivat‘
nadmerne alkoholické népoje.

Dévkovanie a spésob podévania:

Dévkovanie uréuje vidy lekér. Potrava vyznamne neovayvfiuje vstrebévanie

pripravku Zodac gtt a méie sa teda uiivat’ nezévisle od jedla.
Dospeh’ a deti od 12 rokov uiivajfl zvyéajne 20 kvapiek pripravku Zodac gtt (= 10 mg
cetirizinu) 1x denne.
Deti od 6 do 12 rokov uiivajfl 20 kvapiek (=10 mg cetirizinu) 1x denne alebo 10

kvapiek (= 5 mg cetirizinu) 2x denne, réno a veéer.
Defom 0d 2 do 6 rokov sa podéva 10 kvapiek (= 5 mg cetirizinu) 1x denne alebo 5

kvapiek (= 2,5 mg cetirizinu) 2x denne, réno a veéer.
Staréim chorym alebo pacientom so zévainym ochorenim peéene a obliéiek méze
lekér dévkovanie upravit’.

Pri néhodnom vynechani dévky uiite Iiek (podajte liek diet’at’u) ihned’, ako si
spomeniete. V pripade, ie by sa maia uiit‘ d’aléia dévka, da’wkovanie
nezdvojnésobujte a pokraéujte podl’a pévodného plénu lieéby.
Kvapky 5a zapijajL'J malym mnoistvom nedréidivej tekutiny.

Névod na otvéranie Iiekovky s bezpeénostnym uzéverom

Liekovka je opatrené bezpeénostnym uzéverom, ktory bréni otvoreniu det‘mi.
Otvorite ho tak. ie uzéver stlaéite silno nadol a odskrutkujete proti smeru

hodinovych ruéiéiek. Po pouiiti treba uzéver opét’ silno zaskrutkovat‘.

Upozornenie:

U pripravku nie SCI opisané tlmivé Uéinky. Napriek tomu sa odporL’Jéa neprekroéit’
odporuéenfl dennu dévku, pokial‘ budete viesf motorové vozidlo alebo obsluhovat’
stroje.

Zodac gtt neobsahuje iiad ny zvyékovy cukor (pouiitym sladidlom je sacharin).
Kvapky so vhodné pre diabetikov.

Predévkovanie:
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Pri predévkovani méie byt’ hlavnym priznakom ospanlivost’. U deti véak
predévkovanie méie vyvolat’ aj podréidenost’ a nepokoj. Pri predévkovani (najmé
deti) je nutné ihned’ vyhl’adat’ lekéra. Specificky protiliek doposial‘ nie je znémy.

Varovanie:

Pripravok sa nesmie pouiivat’ po uplynuti éasu pouiitefnosti uvedenom na obale.
Pri uiiti nadmernej dévky alebo ak kvapky néhodne poiije diet‘a. vyhradajte Iekéra.

Balenie:

20 ml roztoku

Uchovévanie:

V suchu, pri teplote 10-25° C, chrénit’ pred svetlom.

Uchovévajte mimo dosahu deti!

Détum poslednej revizie:
November 2000
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,,

Vzoroznaéeniavonkajéieho obalu M , WAG-"luau

20 ml

ZODAC GTT

(Cetirizini dihydrochloridum)

peroréine roztokové kvapky

Antihistaminikum

Cetirizini dihydrochloridum 10 mg v 1 ml (20 kvapiek)

Obsahuje methylparaben, propylparaben a sodnl] sol’ sacharinu

Nepouiivat' pri precitlivenosti na parabény

Na an’Jtorné uiitie

Wdaj len na lekérsky predpis

Pisomné informécia pre pouiivatel’a priloiené

Uchovévajte v suchu pri teplote 10 - 25 °C!

Chréfite pred svetlom

Ukladajte mimo dosahu deti!

Nepouiity liek vrét‘te do Iekérne

C. reg.:

C. éarie;

Poui. do:

Lééiva as. Dolni Mécholupy 130,
102 37 Praha 1O Ceské republika

EAN kéd
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Vzor oznaéenia vnfitorného obalu

20 ml

ZODAC

(Cetirizini dihydrochloridum)

perorélne roztokové kvapky

Antihistaminikum

Cetirizini dihydrochloridum 10 mg v 1 ml (20 kvapiek)

Obsahuje methylparaben. propylparaben a sodnl'J sol' sacharinu

Nepouiivat’ pri precitlivenosti na parabény

Na an'Jtorné uiitie

Udaj é. éarie

Udaj détumu skonéenia pouiitel’nosti

Logo LECIVA
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Smeitted by CN=C. Westerholm 5880,0=Borenius & Co. Oy Ab,C=F|

Date and time 23 June 2010, 16:56 (CEST)
receipt generated

Message DigeSt 17:63:90:96:8A:8B:73:CF:E8:04:4E:D1:A0:2B:94:31:75:52:C1:B8 

Correction by the EPO of errors in debit instructions filed by eOLF

Errors in debit instructions filed by eOLF that are caused by the editing of Form 1038E entries or the continued use of outdated

software (all forms) may be corrected automatically by the EPO, leaving the payment date unchanged (see decision T 152/82,

OJ EPO 1984, 301 and point 6.3 ffADA, Supplement to OJ EPO 10/2007).

/European Patent Office/
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Europaisches European Patent Office
Pa“""‘""‘ 80298 MUNICH

532.553.1m GERMANY
Office eulopéen Tel. +49 (0)89 2399 - 0
d" “m“ Fax +49 (0)89 2399 - 4465

Name: Lausenmeyer,

 
       

. . Jenny-Juergen

beggileSnkMomque Tel.: 8074
Intellectual Property Department or call:
Allée de la Recherche 60 +31 (0)70 340 45 00
1070 Brussel
BELGIQUE

Date

2 9—06—2 O 1 0

Reference Application No./Patent No.

17.80.EP (WO) 057585820 - 2112 / 1768649

 Applicant]Proprietor

UCB FARCHIM S.A.

Communication of a notice of opposition

You are hereby informed of a notice of opposition to the European patent specified above (see attached
copy in the enclosure). The documents specified as patent documents in the notice of opposition are
available for inspection via the Register Plus online service at http://www.epo|ine.org (see Special
edition No. 3, OJ EPO 2007, J.2). Should you wish to receive these documents in paper format, they will
be supplied to you free of charge if specifically requested on receipt of this communication (see OJ EPO
2009, 434).

If oral proceedings are to take place, parties are advised to check the electronic file via the Register Plus
online service in advance of the hearing to ensure they are in possession of all relevant documents.

An invitation to file observations and to file amendments, where appropriate, to the description, claims and
drawings (R. 79(1) EPC) will be issued separately.

The period within which such observations may be filed will not be fixed until the following conditions are
met:

(a) the opposition period has expired;

(b) the notice of opposition has been examined for certain formal requirements (R. 77 EPC).

For the Opposition Division
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Enclosure: Notice of opposition

O | — Zentiva k.s.

(with literature)
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STATE INSTITUTE FOR DRUG CONTROL

Srobarova 48, 100 41 Prague 10, Czech Republic
Tel. (02) 72 185 111, fax (02) 717 32 377, e-mail: SUKL@sukl.cz 

Lééiva a.s.

Dolni Mécholupy 130

102 37 Prague 10

File No. PROCESSED BY/EXTENSION DATE

3316/00 B. Vojtova, MD/731 18-Apr-2001

DECISION

on marketing authorization of a medicinal product

The State Institute for Drug Control, with its registered office in Prague 10, Srobarova 48 (hereinafter the
“Institute”), as the administrative body competent to decide, pursuant to Section 9 paragraph 1 letter a) of
Act No. 79/1997 Coll., on Pharmaceuticals and on Amendments and Supplements to Some Related Acts

(Act on Pharmaceuticals), as amended (hereinafter the “Act”), has decided, pursuant to sections 25 and 26

of the Act, after the marketing authorization procedure, as follows:

Medicinal product:

ZODAC GTT drug form: drops
for which an application for marketing authorization was submitted by:

Lééiva a.s., Prague, CR
delivered to the Institute on 31-Jan-2000 is authorized under the allocated registration No:

24/154/01-C

1. Distribution of the medicinal product is prescription bound.
2. The medicinal product does not contain any narcotic or psychotropic substance listed in

Supplements of the Act No. 167/1998 Coll., on Dependency Producing Substances and on
Amendments to Some Other Acts, as amended.

3. The Marketing Authorization Holder will submit the report on adverse effects of a registered

medicinal substance pursuant to Section 26 paragraph 5 letter (1) in writing to the Institute after 5 years
(together with an application for marketing authorization renewal).

4. If material obtained from ruminants was used for product manufacture, the Marketing Authorization
Holder will document before the date of 30-Nov-2001 how the product is secured as regards the risk of
BSE transmission.

5. Representing an integral part of this Decision, its Supplements are: Product Identification Sheet
(Supplement No.1 consisting of 1 page), Patient Information Leaflet for product use and handling

(Supplement No.2 consisting of 3 pages), and the approved Summary of product Characteristics
(Supplement No.3 consisting of 4 pages).

Rationale:

On 31-1-2000 the Institute received the application of the company:

Lééiva a.s., Prague, CR
For marketing authorization of the medicinal product:

ZODAC GTT drug form: drops

Within the scope of marketing authorization procedure the Institute has assessed if the medicinal product

meets the requirements for marketing authorization set by legal regulations. Having performed the
assessment, the Institute states, that no grounds for refusal have been found and the requirements for

authorization of a medicinal products have been met. Based on these findings, the Institute has decided
about the marketing authorization as stated in the announcement of this Decision.
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File No. DATE

3316/00 18-Apr-2001

Advice on repeal:

Pursuant to the provisions of Section 53 and following provisions of Act No. 71/1967 Coll., on

administrative procedure (the Administrative Code), repeal from this Decision may be filed with the

Institute Within the period of 15 days of its delivery. The repeal shall be decided on by the Ministry of
Health.

Milan smid, MD, Ph.D.
Director of the Institute 
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Supplement No. 1 to the Decision on Marketing Authorization, File No. 3316/00

Identification Sheet

Product registration number: 24/ l 54/01-C

Name of medicinal Name appendix SUKL Country Producer Status
product (State Institute for Drug

Control) code
ZODAC GTT GTT 58834 CZ LEX R

l x20ML/0.2GM

In the column marked as Status, a registered product before the variation is performed is listed

under B, a product after the variation is listed under R. Below the titles Country and Producer, the

site/s of manufacture Where the product is released and the relevant subject:

LEX CZ: LECIVA A.S., PRAGUE, Czech Republic

are listed.
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STATNi USTAV
PRO KONTROLU LECIV

SCHVALENO

. 4* 7 Z07}, b, 3L4Supplement No. 3 to the Marketing Authorization Decision File No. 3316/00 /

STATE INSTITUTE FOR DRUG CONTROL

APPROVED

SUMMARY OF PRODUCT CHARACTERISTICS

1. PRODUCT NAME

ZODAC® GTT

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Cetirizine dihydrochloride 10 mg in 1 ml of solution (= 20 drops)

3. DRUG FORM

Drops.

Product description: clear, colorless to slightly yellow solution.

4. CLINICAL PARTICULARS

4.1 Indications

Symptomatic treatment of allergic rhinitis and conjunctivitis (including perennial and

seasonal one) and skin symptoms accompanied with itching and rash, namely in urticaria.

4.2. Dosage and Administration

Adults and children over 12 years ofage usually use 10 mg of cetirizine (20 drops) in one

daily dose.

Childrenfrom 6 to 12 years ofage usually use 10 mg of cetirizine (20 drops) 1x daily or 5

mg of cetirizine (10 drops) 2x daily.

Childrenfrom 2 t0 6 years ofage usually use 5 mg of cetirizine (10 drops) 1x daily or 2.5 mg

of cetirizine (5 drops) 2x daily.

Patients with kidneyfailure: in decreased kidney function it is necessary to adequately

decrease cetirizine dosage, in creatinine clearance of 11 — 31 ml/min, 5 mg of cetirizine (10

drops) is administered daily.

Hemodialysis patients are administered 5 mg of cetirizine (10 drops) daily.

Patients with liver insufiiciency: it is necessary to adequately decrease cetirizine dosage;

usually, 5 mg of cetirizine (10 drops) is administered daily.

In geriatric patients: No dose adjustment is necessary as regards age. Dosage must be

adjusted in case of decreased kidney function, usually 5 mg of cetirizine (10 drops) is

administered daily.

Zodac gtt may be used regardless of food; drops are taken with a sufficient amount of non—

irritating liquid.
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4.3. Contraindications

Known hypersensitivity to cetirizine, another product component, or hydroxyzine.

Children under 2 years of age.

4.4. Special Warnings

Caution is necessary in patients with kidney failure, liver insufficiency, and geriatric patients.

Drops do not contain any residual sugar (saccharin is used as sweetener), they are suitable for
diabetics.

Excessive consumption of alcoholic beverages during treatment is not recommended.

4.5. Interactions

In simultaneous use of cetirizine and theophylline, cetirizine clearance may be decreased (by

up to 16%) with the occurrence of clinical symptoms of cetirizine adverse effects.

4.6. Pregnancy and Breastfeeding

Animal experiments have documented neither embryotoxicity nor teratogenicity. Experience
with use in humans is insufficient.

With regard to insufficient experience, product use in pregnant and breastfeeding women is
not recommended.

4.7. Possibility of Decreased Attentiveness when Driving Motor Vehicles and Operating

Machinery

Sedative effects of the product similar to those of classical antihistamines have not been

described. Studies in healthy individuals have not shown any impact on alertness or reaction

time after administration of 20 — 25 mg of cetirizine. In spite of that, the need for increased

caution should be assessed individually in persons performing activities necessitating

attention, motor coordination, and rapid decision making (e.g. driving motor vehicles,

operating machinery, working in heights, etc.).

4.8. Adverse Effects

Cetirizine is generally well tolerated. In isolated cases, headache, sleepiness, vertigo, dry

mouth, digestive problems (dyspepsia, abdominal pain, flatulence) may be associated with
cetirizine use.

4.9.0verdose

In cetirizine doses (exceeding 50 mg) sleepiness has been observed; in children, in contrast,

overdose may cause restlessness and irritation; the signs of its anticholinergic effect may be

observed (urine retention, marked mouth dryness, constipation).
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Treatment of overdose comprises the standard approach; therapy is symptomatic and

supportive, focused on maintaining vital functions. Specific antidote is not known. Only a

small fraction of the administered dose of cetirizine may be removed by hemodialysis (about

9%).

5. PHARMACOLOGICAL PROPERTIES

5.1. Pharmacodynamic Properties

Cetirizine is a 2nd generation antihistamine with prolonged effect. It selectively inhibits
peripheral H1 receptors, but does not markedly influence cholinergic, adrenergic, or serotonin

receptors. In therapeutic doses it is devoid of any sedative effect on the CNS. It inhibits

migration of inflammatory cells, especially eosinophils. It suppresses histamine release from

mast cells and basophil leukocytes even during the late phase of allergic reaction.

5.2. Pharmacokinetic Properties

Cetirizine bioavailability after ingestion of drops is rapid and complete. Food does not

influence cetirizine absorption but it prolongs the time necessary to reach the maximum

plasma concentration to 1.7 hours and decreases the maximum concentration by 23%

Maximum concentration after ingestion of drops is reached in 30 — 60 minutes, maximum

concentrations in children are higher than those in adults. Relationship between the dose and

plasma concentration is linear. Antihistamine effect occurs in 20 — 60 minutes after ingestion
and lasts for 24 hours.

The degree of plasma protein binding is 93%. Penetration into cerebrospinal fluid is minimal,

binding to brain H1 receptors is insignificant. Distribution volume (Vd) is 0.5 to 0.8 l/kg.

In contrast to other antihistamines, cetirizine metabolism in the liver is minimal. Its O-

dealkylated metabolite lacks antihistamine activity.

Cetirizine elimination half-life is 7.4 to 9 hours, in patients with moderate kidney

insufflciency it is prolonged to 19 to 21 hours. In children, the total body clearance of

cetirizine exceeds that in adults by about 33%, elimination half-life is shortened to 6.2 hours.

Approximately 60% of the administered dose is eliminated unchanged with urine within 24

hours, other 10% during the following 4 days; in children, 40% of the administered dose is
eliminated with urine within 24 hours. About 10% of the administered dose is eliminated

with stools within 5 days after ingestion.

5.3. Preclinical Data Regarding Product Safety

Animal studies have shown that doses exceeding 2l6-fold the maximum human daily dose

are not teratogenic. Cetirizine does not show teratogenic effects during organogenesis.

6. PHARMACEUTICAL DATA

6.1. List of All Inactive Substances (Qualitatively)

Methylparaben, propylparaben, 85% glycerol, propylene glycol, sodium saccharin dihydrate,

sodium acetate trihydrate, 99% acetic acid, purified water.
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6.2. Incompatibilities

Incompatibility of orally used cetirizine with any other substance is not known.

6.3. Shelf Life

2 years

6.4. Storage

At temperature up to 25 0C.

6.5. Packaging Type

Brown glass Vial closed with a LDPE dropper and a HDPE childproof screw cap, Patient

Information Leaflet in Czech, paper folding box.

Package size: 20 ml

6.6. Instructions for Use

Product is used orally.

Instructions for Opening a Vial with a Safety Cap

The Vial is provided with a safety cap, which prevents children from opening it. You may

open it by pressing the cap strongly downwards and turning counter—clockwise. After use the

cap must be screwed on tightly again.

7. MARKETING AUTHORIZATION HOLDER

Le'civa a.s., Prague, Czech Republic

8. REGISTRATION NUMBER

24/ 154/01 —C

9. DATE OF MARKETING AUTHORIZATION / MARKETING AUTHORIZATION

RENEWAL

10. DATE OF THE LAST TEXT REVISION

Apotex, Inc. (IPR2019—00400), EX. 1016, p. 262



Apotex, Inc. (IPR2019-00400), Ex. 1016, p. 263

STATNi USTAV ,
PRO KONTROLU LECIV

Supplement No. 2 to the Marketing Authorization Decision File No. 3316/00 7/ ‘ a , i, L. // '1' we; w? »
STATE INSTITUTE FOR DRUG‘CONTROL
APPROVED

Patient Information Leaflet

Information on use, read carefully

ZODAC® GTT

(cetirizine dihydrochloride)

drops

Producer / Marketing Authorization Holder

Le’éiva a.s., Prague, Czech Republic

Composition

Active substance: cetirizine dihydrochloride 10 mg in 1 ml of solution (=20 drops)

Inactive Substances: Methylparaben, propylparaben, 85% glycerol, propylene glycol, sodium

saccharin dihydrate, sodium acetate trihydrate, 99% acetic acid, purified water.

Pharmacotherapeutic group

Antihistamine (medicinal product suppressing hypersensitivity reaction)

Characteristic

Cetirizine, the active substance of Zodac gtt, is an antihistamine with prolonged effect.

Antihistamines block the effect of histamine, one of the agents released in the organism

during hypersensitivity reaction (allergy). Cetirizine suppresses both the “early” phase of

allergic reaction mediated by histamine, and the migration of inflammatory cells, especially

eosinophils, and the release of agents linked with the “late” phase of allergic reaction.

Zodac gtt is a highly efficient antihistamine and anti-allergic agent with a minimum

occurrence of sleepiness after regular therapeutic dose. With regard to its prolonged effect,

Zodac gtt may be administered to adults and older children in one daily dose.

Indications

Zodac gtt is used for alleviation of complaints in allergic rhinitis and conjunctivitis (including

perennial and seasonal one) and skin symptoms accompanied with itching and rash, namely
in urticaria.
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Contraindications

Zodac gtt may not be administered to patients with known hypersensitivity to cetirizine,

another product component, or hydroxyzine, and to children under 2 years of age. With

regard to insufficient experience, its administration to pregnant or breastfeeding women is
not recommended.

Adverse Effects

Zodac gtt is generally well tolerated. In isolated cases, headache, sleepiness, dizziness, dry

mouth, digestive problems (dyspepsia, abdominal pain, flatulence) may be associated with its

use. If any of these adverse effects or other unusual reactions eventually develop, consult a

physician about fithher use of the product or its administration to a child.

Rarely, reactions of hypersensitivity to the product might occur (hives, soft tissue edema,

shortness of breath). In that case it is necessary to discontinue product use immediately and

consult a physician.

Interactions

The effects of Zodac gtt and other simultaneously used medicines may mutually interact.

Simultaneous use of Zodac gtt and some bronchodilators (medicines for widening the

bronchi) containing the active substance theophylline may cause the occurrence of adverse

effects of Zodac gtt treatment.

Therefore, your physician should be informed about all medicines you or your child are

using, whether they are prescription or non—prescription medicines. Do not use or give your

child any over-the-counter medicine simultaneously with Zodac gtt without having consulted

your physician. If another physician prescribes you another medicine, inform him/her that

you or your child are using Zodac gtt.

Interaction of cetirizine with alcohol (in blood alcohol level of 0.8 g/l) have not been

described yet. However, excessive consumption of alcoholic beverages when using Zodac gtt
is not recommended.

Dosage

Dosage is always determined by a physician. Food does not significantly influence the

absorption of Zodac gtt, and so Zodac gtt may be taken independently of food.

Adults and children over 12 years ofage usually use 20 drops of Zodac gtt (=10 mg of

cetirizine) lx daily.

Childrenfrom 6 to 12 years ofage use 20 drops (=10 mg of cetirizine) lx daily or 10 drops

(5 mg of cetirizine) 2x daily, in the morning and in the evening.

Childrenfrom 2 t0 6 years ofage are administered 10 drops (=5 mg of cetirizine) 1x daily or

5 drops (=2.5 mg of cetirizine) 2x daily, in the morning and in the evening.
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The physician may adjust the dosage for elderly patients or patients with serious liver and/or

kidney disease.

If you accidentally omit a dose, use the product (administer it to the child) as soon as you

remember. In case another dose should be already taken, do not double the dose but continue

the treatment according to the original treatment plan.

Drops are taken with a small amount of non-irritating liquid.

Instructions for Opening 21 Via] with a Safety Cap

Vial is provided with a safety cap, which prevents children from opening it. Open it by

pressing the cap strongly downwards and turning counter—clockwise. After use, the cap must

be screwed on tightly again.

Note

No sedative effects of the product similar have been described. In spite of that, you should

not exceed the recommended daily dose if you are going to drive a motor vehicle or operate

machinery.

Zodac gtt does not contain any residual sugar (the used sweetener is saccharin). Drops are
suitable for diabetics.

Overdose

The main symptom of overdose may be sleepiness. In children, however, overdose may cause

also irritation restlessness. In case of overdose (especially in children) it is necessary to see a

physician immediately. Specific antidote is not yet known.

Storage

At temperature up to 25 OC.

Wamin

Product may not be used after expiration date stated on the packaging.

Product must be stored out of reach of children.

In case of using an excessive dose or accidental ingestion of drops by a child, see a physician.

Package size

20 ml of solution

Date of the Last Revision
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STATE INSTITUTE FOR DRUG CONTROL

Srobarova 48, 100 41 Prague 10, Czech Republic
Tel. (02) 72 185 111, fax (02) 717 32 377, e-mail: SUKL@sukl.cz 

Lééiva a.s.

Dolni Mécholupy 130

102 37 Prague 10

File No. PROCESSED BY/EXTENSION DATE

3315/00 B. Vojtova, MD/731 18-Apr-2001

DECISION

on marketing authorization of a medicinal product

The State Institute for Drug Control, with its registered office in Prague 10, Srobarova 48 (hereinafter the
“Institute”), as the administrative body competent to decide, pursuant to Section 9 paragraph 1 letter a) of
Act No. 79/1997 Coll., on Pharmaceuticals and on Amendments and Supplements to Some Related Acts

(Act on Pharmaceuticals), as amended (hereinafter the “Act”), has decided, pursuant to sections 25 and 26

of the Act, after the marketing authorization procedure, as follows:

Medicinal product:

ZODAC SIR drug form: syrup

for which an application for marketing authorization was submitted by:

Lééiva a.s., Prague, CR
delivered to the Institute on 31-Jan-2000 is authorized under the allocated registration No:

24/153/01-C

1. Distribution of the medicinal product is prescription bound.

2. The medicinal product does not contain any narcotic or psychotropic substance listed in
Supplements of the Act No. 167/1998 Coll., on Dependency Producing Substances and on
Amendments to Some Other Acts, as amended.

3. The Marketing Authorization Holder will submit the report on adverse effects of a registered

medicinal substance pursuant to Section 26 paragraph 5 letter (1) in writing to the Institute after 5 years

(together with an application for marketing authorization renewal).

4. If material obtained from ruminants was used for product manufacture, the Marketing Authorization
Holder will document before the date of 30-Nov-2001 how the product is secured as regards the risk of
BSE transmission.

5. Representing an integral part of this Decision, its Supplements are: Product Identification Sheet

(Supplement No.1 consisting of 1 page), Patient Information Leaflet for product use and handling

(Supplement No.2 consisting of 3 pages), and the approved Summary of product Characteristics
(Supplement No.3 consisting of 4 pages).

Rationale:

On 31-1-2000 the Institute received the application of the company:

Lééiva a.s., Prague, CR
For marketing authorization of the medicinal product:

ZODAC SIR drug form: syrup

Within the scope of marketing authorization procedure the Institute has assessed if the medicinal product

meets the requirements for marketing authorization set by legal regulations. Having performed the

assessment, the Institute states, that no grounds for refusal have been found and the requirements for

authorization of a medicinal products have been met. Based on these findings, the Institute has decided
about the marketing authorization as stated in the announcement of this Decision.
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File No. DATE

3315/00 18-Apr-2001

Advice on repeal:

Pursuant to the provisions of Section 53 and following provisions of Act No. 71/1967 Coll., on

administrative procedure (the Administrative Code), repeal from this Decision may be filed with the
Institute Within the period of 15 days of its delivery. The repeal shall be decided on by the Ministry of
Health.

M
Milan Smid, MD, Ph.D.
Director of the Institute 
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Supplement No. 1 to the Decision on Marketing Authorization, File No. 3315/00

Identification Sheet

Product registration number: 24/ l 53/01-C

Name of medicinal Name appendix SUKL Country Producer Status
product (State Institute for Drug

Control) code
ZODAC SIR SIR 58835 CZ LEX R

lxlOOML/O. lGM

In the column marked as Status, a registered product before the variation is performed is listed

under B, a product after the variation is listed under R. Below the titles Country and Producer, the

site/s of manufacture Where the product is released and the relevant subject:

LEX CZ: LECIVA A.S., PRAGUE, Czech Republic

are listed.
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STATNI’ USTAV ,PRO KONTROLU LECIV

SCHVALENO

Supplement No. 2 to the Marketing Authorization Decision File No. 3315/00 ‘7”, ,1 , 1m 57¢!
STATE INSTITUTE FOR DRUG CONTROL

APPROVED

Patient Information Leaflet

Information on use, read carefully

ZODAC® SIR

(cetirizine dihydrochloride)

syrup

Producer / Marketing Authorization Holder

Le’éiva a.s., Prague, Czech Republic

Composition

Active substance: cetirizine dihydrochloride 5 mg in 5 m1 of syrup

Inactive Substances: Methylparaben, propylparaben, 85% glycerol, propylene glycol,

noncrystallizing 70% sorbitol, sodium saccharin dihydrate, sodium acetate trihydrate, 99%

acetic acid, banana flavor, purified water.

Pharmacotherapeutic group

Antihistamine (medicinal product suppressing hypersensitivity reaction)

Characteristic

Cetirizine, the active substance of Zodac sir, is an antihistamine with prolonged effect.

Antihistamines block the effect of histamine, one of the agents released in the organism

during hypersensitivity reaction (allergy). Cetirizine suppresses both the “early” phase of

allergic reaction mediated by histamine, and the migration of inflammatory cells, especially

eosinophils, and the release of agents linked with the “late” phase of allergic reaction.

Zodac sir is a highly efficient antihistamine and anti-allergic agent with a minimum

occurrence of sleepiness after regular therapeutic dose. With regard to its prolonged effect,

Zodac sir may be administered to adults and older children in one daily dose.

Indications

Zodac sir is used for alleviation of complaints in allergic rhinitis and conjunctivitis (including

perennial and seasonal one) and skin symptoms accompanied with itching and rash, namely
in urticaria.

Apotex, Inc. (IPR2019—00400), EX. 1016, p. 269



Apotex, Inc. (IPR2019-00400), Ex. 1016, p. 270

Contraindications

Zodac sir may not be administered to patients with known hypersensitivity to cetirizine,

another product component, or hydroxyzine, and to children under 2 years of age. With

regard to insufficient experience, its administration to pregnant or breastfeeding women is
not recommended.

Adverse Effects

Zodac sir is generally well tolerated. In isolated cases, headache, sleepiness, dizziness, dry

mouth, digestive problems (dyspepsia, abdominal pain, flatulence) may be associated with its

use. If any of these adverse effects or other unusual reactions eventually develop, consult a

physician about fithher use of the product or its administration to a child.

Rarely, reactions of hypersensitivity to the product might occur (hives, soft tissue edema,

shortness of breath). In that case it is necessary to discontinue product use immediately and

consult a physician.

Interactions

The effects of Zodac sir and other simultaneously used medicines may mutually interact.

Simultaneous use of Zodac sir and some bronchodilators (medicines for widening the

bronchi) containing the active substance theophylline may cause the occurrence of adverse
effects of Zodac sir treatment.

Therefore, your physician should be informed about all medicines you or your child are

using, whether they are prescription or non—prescription medicines. Do not use or give your

child any over-the-counter medicine simultaneously with Zodac sir without having consulted

your physician. If another physician prescribes you another medicine, inform him/her that

you or your child are using Zodac sir.

Interaction of cetirizine with alcohol (in blood alcohol level of 0.8 g/l) have not been

described yet. However, excessive consumption of alcoholic beverages when using Zodac sir
is not recommended.

Dosage

Dosage is always determined by a physician. Food does not significantly influence the

absorption of Zodac sir, and so Zodac sir may be taken independently of food.

Adults and children over 12 years ofage usually use 2 measuring spoons of Zodac sir (=10

mg of cetirizine) 1x daily.

Childrenfrom 6 to 12 years ofage use 2 measuring spoons (=10 mg of cetirizine) 1x daily or

1 measuring spoon (5 mg of cetirizine) 2x daily, in the morning and in the evening.

Childrenfrom 2 t0 6 years ofage are administered 1 measuring spoon (=5 mg of cetirizine)

lx daily or 1/2 measuring spoon (:25 mg of cetirizine) 2x daily, in the morning and in the

evening.

The physician may adjust the dosage for elderly patients or patients with serious liver or

kidney disease.
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If a dose is accidentally omitted, use the product (administer it to the child) as soon as you

remember. In case another dose should be already taken, do not double the dose but continue

the treatment according to the original treatment plan.

For measuring the dose, a measuring spoon graduated at 2 levels marked as 1/4 (= 1A of a

measuring spoon, which corresponds to 1.25 ml) and 1/2 (= 1/2 of a measuring spoon, which

corresponds to 2.5 ml) is provided; measuring spoon filll to the brim contains 5 ml.

Syrup is taken with a small amount of non-irritating liquid.

Instructions for Opening 21 Via] with a Safety Cap

Vial is provided with a safety cap, which prevents children from opening it. Open it by

pressing the cap strongly downwards and turning counter—clockwise. After use, the cap must

be screwed on tightly again.

Note

No sedative effects of the product similar have been described. In spite of that, you should

not exceed the recommended daily dose if you are going to drive a motor vehicle or operate

machinery.

Zodac contains 0.12 g of sugar in 5 ml of syrup (the used sweeteners are sorbitol and

saccharin). If the recommended dosage is observed, syrup is suitable for diabetics.

Overdose

The main symptom of overdose may be sleepiness. In children, however, overdose may cause

also irritation and restlessness. In case of overdose (especially in children) it is necessary to

see a physician immediately. Specific antidote is not yet known.

Storage

At temperature up to 25 OC.

Wamin

Product may not be used after expiration date stated on the packaging.

Product must be stored out of reach of children.

In case of using an excessive dose or accidental ingestion of syrup by a child, see a physician.

Package size

100 ml of syrup

Date of the Last Revision
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STATNI’ USTAV
PRO KONTBOLU LECN

SCHVALENO

Supplement No. 3 to the Marketing Authorization Decision File No. 3315/00 / J: ‘1‘ 2”“ l’yk/
STATE INSTITUTE FOR DRUG CONTROL

APPROVED

SUMMARY OF PRODUCT CHARACTERISTICS

1. PRODUCT NAME

ZODAC® SIR

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Cetirizine dihydrochloride 5 mg in 5 ml of syrup

3. DRUG FORM

Syrup.

Product description: clear, colorless to slightly yellow syrup.

4. CLINICAL PARTICULARS

4.1 Indications

Symptomatic treatment of allergic rhinitis and conjunctivitis (including perennial and

seasonal one) and skin symptoms accompanied with itching and rash, namely in urticaria.

4.2. Dosage and Administration

Adults and children over 12 years ofage usually use 10 mg of cetirizine (2 measuring

spoons) in one daily dose.

Childrenfrom 6 to 12 years ofage usually use 10 mg of cetirizine (2 measuring spoons) 1x

daily or 5 mg of cetirizine (1 measuring spoon) 2x daily.

Childrenfrom 2 t0 6 years ofage usually use 5 mg of cetirizine (1 measuring spoon) 1x daily

or 2.5 mg of cetirizine (1/2 a measuring spoon) 2x daily.

Patients with kidneyfailure: in decreased kidney function it is necessary to adequately

decrease cetirizine dosage, in creatinine clearance of 11 — 31 ml/min, 5 mg of cetirizine (1

measuring spoon) is administered daily.

Hemodialysis patients are administered 5 mg of cetirizine (1 measuring spoon) daily.

Patients with liver insufiiciency: it is necessary to adequately decrease cetirizine dosage;

usually, 5 mg of cetirizine (1 measuring spoon) is administered daily.

In geriatric patients: No dose adjustment is necessary as regards age. Dosage must be

adjusted in case of decreased kidney function, usually 5 mg of cetirizine (1 measuring spoon)

is administered daily.

Zodac sir may be used regardless of food; syrup is taken with a sufficient amount of non—

irritating liquid.

For measuring the doses, a measuring spoon graduated at 2 levels marked as 1/4 (= 1A of a

measuring spoon, which corresponds to 1.25 ml) and 1/2 (= 1/2 of a measuring spoon, which

corresponds to 2.5 m1) is provided; measuring spoon full to the brim contains 5 ml.

4.3. Contraindications
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Known hypersensitivity to cetirizine, another product component, or hydroxyzine.

Children under 2 years of age.

4.4. Special Warnings

Caution is necessary in patients with kidney failure, liver insufficiency, and geriatric patients.

5 ml of syrup contain at maximum 0.12 g of residual sugar (the used sweeteners are sorbitol

and saccharin). If recommended dosage is observed, the product is suitable for diabetics.

Excessive consumption of alcoholic beverages during treatment is not recommended.

4.5. Interactions

In simultaneous use of cetirizine and theophylline, cetirizine clearance may be decreased (by

up to 16%) with the occurrence of clinical symptoms of cetirizine adverse effects.

4.6. Pregnancy and Breastfeeding

Animal experiments have documented neither embryotoxicity nor teratogenicity. Experience
with use in humans is insufficient.

With regard to insufficient experience, product use in pregnant and breastfeeding women is
not recommended.

4.7. Possibility of Decreased Attentiveness when Driving Motor Vehicles and Operating

Machinery

Sedative effects of the product similar to those of classical antihistamines have not been

described. Studies in healthy individuals have not shown any impact on alertness or reaction

time after administration of 20 — 25 mg of cetirizine. In spite of that, the need for increased

caution should be assessed individually in persons performing activities necessitating

attention, motor coordination, and rapid decision making (e.g. driving motor vehicles,

operating machinery, working in heights, etc.).

4.8. Adverse Effects

Cetirizine is generally well tolerated. In isolated cases, headache, sleepiness, vertigo, dry

mouth, digestive problems (dyspepsia, abdominal pain, flatulence) may be associated with
cetirizine use.

4.9. Overdose

In cetirizine doses (exceeding 50 mg) sleepiness has been observed; in children, in contrast,

overdose may cause restlessness and irritation; the signs of its anticholinergic effect may be

observed (urine retention, marked mouth dryness, constipation).

Treatment of overdose comprises the standard approach; therapy is symptomatic and

supportive, focused on maintaining vital functions. Specific antidote is not known. Only a
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small fraction of the administered dose of cetirizine may be removed by hemodialysis (about

9%).

5. PHARMACOLOGICAL PROPERTIES

Pharmacotherapeutic group

Antihistamine

5.1. Pharmacodynamic Properties

Cetirizine is a 2nd generation antihistamine with prolonged effect. It selectively inhibits
peripheral H1 receptors, but does not markedly influence cholinergic, adrenergic, or serotonin

receptors. In therapeutic doses it is devoid of any sedative effect on the CNS. It inhibits

migration of inflammatory cells, especially eosinophils. It suppresses histamine release from

mast cells and basophil leukocytes even during the late phase of allergic reaction.

5.2. Pharmacokinetic Properties

Cetirizine bioavailability after ingestion of syrup is rapid and complete. Food does not

influence cetirizine absorption but it prolongs the time necessary to reach the maximum

plasma concentration to 1.7 hours and decreases the maximum concentration by 23%

Maximum concentration after ingestion of syrup is reached in 30 — 60 minutes, maximum

concentrations in children are higher than those in adults. Relationship between the dose and

plasma concentration is linear.

Antihistamine effect occurs in 20 — 60 minutes after ingestion and lasts for 24 hours.

The degree of plasma protein binding is 93%. Penetration into cerebrospinal fluid is minimal,

binding to brain H1 receptors is insignificant. Distribution volume (Vd) is 0.5 to 0.8 l/kg.

In contrast to other antihistamines, cetirizine metabolism in the liver is minimal. Its O-

dealkylated metabolite lacks antihistamine activity.

Cetirizine elimination half-life is 7.4 to 9 hours, in patients with moderate kidney

insufflciency it is prolonged to 19 to 21 hours. In children, the total body clearance of

cetirizine exceeds that in adults by about 33%, elimination half-life is shortened to 6.2 hours.

Approximately 60% of the administered dose is eliminated unchanged with urine within 24

hours, other 10% during the following 4 days; in children, 40% of the administered dose is
eliminated with urine within 24 hours. About 10% of the administered dose is eliminated

with stools within 5 days after ingestion.

5.3. Preclinical Data Regarding Product Safety

Animal studies have shown that doses exceeding 216-fold the maximum human daily dose

are not teratogenic. Cetirizine does not show teratogenic effects during organogenesis.

6. PHARMACEUTICAL DATA

6.1. List of All Inactive Substances (Qualitatively)
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Methylparaben, propylparaben, 85% glycerol, propylene glycol, noncrystallizing 70%

sorbitol, sodium saccharin dihydrate, sodium acetate trihydrate, 99% acetic acid, banana

flavor, purified water.

6.2. Incompatibilities

Incompatibility of orally used cetirizine with any other substance is not known.

6.3. Shelf Life

2 years

6.4. Storage

At temperature up to 25 0C.

6.5. Packaging Type

Brown glass vial closed with a PE/PP childproof screw cap, measuring spoon, Patient

Information Leaflet in Czech, paper folding box.

Package size: 100 ml

6.6. Instructions for Use

Product is used orally.

Instructions for Opening a Vial with a Safety Cap

The vial is provided with a safety cap, which prevents children from opening it. You may

open it by pressing the cap strongly downwards and turning counter—clockwise. After use, the

cap must be screwed on tightly again.

7. MARKETING AUTHORIZATION HOLDER

Le'civa a.s., Prague, Czech Republic

8. REGISTRATION NUMBER

24/ 153/01 —C

9. DATE OF MARKETING AUTHORIZATION / MARKETING AUTHORIZATION

RENEWAL

10. DATE OF THE LAST TEXT REVISION
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This decision entered into

force

on 5-Feb-2001

in Bratislava, 5-Feb-2001 Signature 3% -- ' 7"" '

MINISTRY OF HEALTH ¢ __
OF THE SLOVAK REPUBLIC " H _

Number: R-700/2000-SF In Bratislava, 29-Nov-2000

Decision

The Ministry of Health of the Slovak Republic as the administrative body competent,

pursuant to Section 60 Letter b) ofAct ofthe National Council of the Slovak Republic No

140/1998 Coll. on medicines and medical aids, amending Act No 455/1991 Coll. of the

National Council of the Slovak Republic on small business activity (Trade Licensing Act)

as amended, and amending and supplementing Act of the National Council of the Slovak

Republic No 220/1996 Coll. on advertizing as amended, has decided regarding the

Application No. R-0667/2000 dated 08-Jun-2000 for marketing authorization of the

medicinal product ZODACR GTT gtt por (oral drops), of the Marketing Authorization
Holder Leciva a.s., Dolnz’ Mécholupy 130, 102 37 Prague 10, Czech Republic, of the

producer Leciva a.s., Dolnz’ Mécholupy 130, 102 37 Prague 10, Czech Republic

represented by the organizational subsection Leciva SK, Dvojkrzzna 9, 821 06 Bratislava

asfollows:

The applicationfor marketing authorization ofthe medicinalproduct

ZODACR GTT oral drops
containing 10 mg of cetirizine dihydrochloride in 1 ml of solution, in the

packaging: brown glass vial closed with a dropper and a childproof screw cap, is

approved. Placement of the medicinal product to the market and its entry into the List of

Registered Medicinal Product under the registration Number

14/03 75/00/-S

and the State Institutefor Drug Control code I592 7for the package size of1x20 ml is

approved, as the medicinal product meets the requirements ofthe Act ofthe National

Council of the Slovak Republic No 140/1998 Coll. The medicinalproduct is classified

into the group ofmedicinal products available on medicalprescription only. Labeling of

outer and innerpackaging (Supplement No.1), Patient Information Leaflet (Supplement

No.2), and Summary ofProduct Characteristics (Supplement No.3), which constitute an

integralpart ofthis decision, are approved.

Shelf life ofthe medicinal product ZODACR GTT oral drops, 1x20 ml is two years

This Decision expires 5 years after entry intoforce.
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Rationale:

After reviewing the application for marketing authorization ofthe medicinal

product of the ofthe Marketing Authorization Holder Lééiva a.s., Dolnz’Mécholupy l 3 0,

102 3 7 Prague 10, Czech Republic, of the producer Lééiva a.s., Dolnz’Mécholupy l 3 0,

102 3 7 Prague 10, Czech Republic represented by the organizational subsection Lééiva

SK, Dvojkrz'zna 9, 82] 06 Bratislava, Registration No. R-0667/2000 datingfrom 08-Jun-

2000, it has beenfound that the product meets the requirements on quality, safety, and

efiicacy ofa medicinalproduct and, therefore, it has been decided as stated in this
Decision

Advice: Repealfrom this Decision may befiled within the period of 15

days from its delivery to the Ministry ofHealth of the Slovak

Republic (Section 61, paragraph I ofAct No. 71/1967 Coll.

on administrative proceedings).

 
RomanKovtic’

minister

 

Decision will be delivered to:

1. Lééiva SK a.s., Dvojkrz'fna 9, 821 06 Bratislava

2. State Institute for Drug Control, Kvetna l l, 825 08 Bratislava

3. Ministry ofHealth ofthe Slovak Republic, Limbova 2, 833 41 Bratislava
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SUMMARY OF PRODUCT CHARACTERISTICS  
1. PRODUCT NAME

ZODAC® GTT

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Cetirizine dihydrochloride 10 mg in 1 ml of solution (= 20 drops)

3. DRUG FORM

Oral solution drops.

Product description: clear, colorless to slightly yellow, sweet tasting solution.

4. CLINICAL PARTICULARS

4.1 Therapeuticlndications

Symptomatic treatment of allergic rhinitis and conjunctivitis (including perennial and

seasonal one) and skin symptoms accompanied with itching and rash, namely in
urticaria.

4.2. Dosage and Administration

Adults and children over 12 years of age usually use 10 mg of cetirizine (20 drops) in

one daily dose.

Children from 6 to 12 years of age usually use 10 mg of cetirizine (20 drops) 1x daily

or 5 mg of cetirizine (10 drops) 2x daily.

Children from 2 to 6 years of age usually use 5 mg of cetirizine (10 drops) 1x daily or

2.5 mg of cetirizine (5 drops) 2x daily.

Patients with kidney failure: in decreased kidney function it is necessary to

adequately decrease cetirizine dosage, in creatinine clearance of 11 — 31 ml/min, 5

mg of cetirizine (10 drops) is administered daily.

Hemodia/ysis patients are administered 5 mg of cetirizine (10 drops) daily.

Patients with liver insufficiency: it is necessary to adequately decrease cetirizine

dosage; usually, 5 mg of cetirizine (10 drops) is administered daily.

In geriatric patients: No dose adjustment is necessary as regards age.

Dosage must be adjusted in case of decreased kidney function, usually 5 mg of

cetirizine (10 drops) is administered daily.

Zodac gtt may be used regardless of food; drops are taken with a sufficient amount

of non-irritating liquid.

4.3. Contraindications

Known hypersensitivity to cetirizine, another product component, or hydroxyzine.

Children under 2 years of age.

It is not recommended to use the product in pregnancy or during breastfeeding.

4.4. Special Warnings

Caution is necessary in patients with kidney failure, liver insufficiency, and geriatric

patients.

Drops do not contain any residual sugar (saccharin is used as sweetener), they are
suitable for diabetics.

Excessive consumption of non-alcoholic beverages during treatment is not
recommended.
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4.5. Drug Interactions and Other Interactions

In simultaneous use of cetirizine and theophylline, cetirizine clearance may decrease

(by up to 16%) with the occurrence of clinical symptoms of cetirizine adverse effects.

4.6. Use in Pregnancy and during Breastfeeding

Animal experiments have documented neither embryotoxicity nor teratogenicity.

Experience with use in humans is insufficient.

With regard to insufficient experience, product use in pregnant and breastfeeding
women is not recommended.

4.7. Influence on the Ability to Drive Motor Vehicles and Operate Machinery

Sedative effects of the product similar to those observed with classical

antihistamines have not been described. Studies in healthy individuals have not

shown any impact on alertness or reaction time after administration of 20 — 25 mg of

cetirizine. In spite of that, the need for increased caution should be assessed

individually in persons performing activities necessitating attention, motor

coordination, and rapid decision making (e.g. driving motor vehicles, operating

machinery, working in heights, etc.).

4.8. Adverse Effects

Cetirizine is generally well tolerated. In isolated cases, headache, sleepiness,

vertigo, dry mouth, digestive problems (dyspepsia, abdominal pain, flatulence) may
be associated with cetirizine use.

4.9.0verdose

In cetirizine doses (exceeding 50 mg) sleepiness has been observed; in children, in

contrast, overdose may cause restlessness and irritation; the signs of its

anticholinergic effect may be observed (urine retention, marked mouth dryness,

constipation).

Treatment of overdose comprises the standard approach, therapy is symptomatic

and supportive, focused on maintaining vital functions. Specific antidote is not

known. Only a small fraction of the administered dose of cetirizine may be removed

by hemodialysis (about 9%).

5. PHARMACOLOGICAL PROPERTIES

5.1. Pharmacodynamic Properties

Pharmacotherapeutic group — Antihistamine. ATC group: BOSAEO7-antihistamine

for systemic administration — piperazine derivatives — cetirizine.

Cetirizine is a 2nd generation antihistamine with prolonged effect. It selectively
inhibits peripheral H1 receptors, but does not markedly influence cholinergic,

adrenergic, or serotonin receptors. In therapeutic doses it is devoid of any sedative

effect on the CNS. It inhibits migration of inflammatory cells, especially eosinophils. It

suppresses histamine release from mast cells and basophil leukocytes even during

the late phase of allergic reaction.
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5.2. Pharmacokinetic Properties

Cetirizine bioavailability after ingestion of drops is rapid and complete. Food does

not influence cetirizine absorption but it prolongs the time necessary to reach the

maximum plasma concentration to 1.7 hours. Maximum concentration after ingestion

of drops is reached in 30 — 60 minutes, maximum concentrations in children are

higher than those in adults. Relationship between the dose and plasma
concentration is linear.

Antihistamine effect occurs in 20 — 60 minutes after ingestion, it lasts for 24 hours.

The degree of plasma protein binding is 93%. Penetration into cerebrospinal fluid is

minimal, binding to brain H1 receptors is insignificant.

Distribution volume (Vd) is 0.5 to 0.8 l/kg.

In contrast to other antihistamines, cetirizine metabolism in the liver is minimal. lts O-

dealkylated metabolite lacks antihistamine activity.

Cetirizine elimination half-life is 7.4 to 9 hours, in patients with moderate kidney

insufficiency it is prolonged to 19 to 21 hours. In children, the total body clearance of

cetirizine exceeds that in adults by about 33%, elimination half-life is shortened to

6.2 hours. Approximately 60% of the administered dose is eliminated unchanged

with urine within 24 hours, other 10% within the following 4 days; in children, 40% of
the administered dose is eliminated with urine within 24 hours. About 10% of the

administered dose is eliminated with stools within 5 days after ingestion.

5.3. Preclinical Safety Data

Animal studies have shown that doses exceeding 216-fold the maximum human

daily dose are not teratogenic. Cetirizine does not show teratogenic effects during

organogenesis.

6. PHARMACEUTICAL INFORMATION

6.1. List of Inactive Substances

Methylparaben, propylparaben, 85% glycerol, propylene glycol, sodium saccharin,

sodium acetate, 99% acetic acid, purified water.

6.2. lncompatibilities

Incompatibility of orally used cetirizine with any other substance is not known.

6.3. Shelf Life

2 years

6.4. Warning about Storage Conditions and Storage Method

Store in a dry place, at temperature of 10 — 25 °C, protect from light.

6.5. Properties and Content of Packaging and Package Size

Packaging: brown glass vial closed with a dropper and a childproof screw cap,

Patient Information Leaflet in Slovak, paper folding box.

Package size: 20 ml

6.6. Warning about Product Handling

Product is used orally.
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Instructions for Opening a Vial with a Safety Cap

The vial is provided with a safety cap, which prevents children from opening it. You

may open it by pressing the cap strongly downwards and turning counter-clockwise.

After use, the cap must be screwed on tightly again.

7. MARKETING AUTHORIZATION HOLDER

Leciva a.s., Prague, Czech Republic

8. REGISTRATION NUMBER

9. DATE OF MARKETING AUTHORIZATION I MARKETING

AUTHORIZATION RENEWAL

It}. DATE OF THE LAST TEXT REVISION

NOVEMBER 2000
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Patient Information Leaflet 06"M"7""”

Information on use, read carefully!

ZODAC® GTT

(cetirizine dihydrochloride)

oral solution drops

Marketing Authorization Holder

Leciva a.s., Prague, Czech Republic

Composition

Active substance: cetirizine dihydrochloride 10 mg in 1 ml of solution (=20 drops)

Inactive Substances: methylparaben, propylparaben, glycerol, propylene glycol,

sodium saccharin, sodium acetate, acetic acid, purified water.

Pharmacotherapeutic group:

Antihistamine (medicinal product suppressing hypersensitivity reaction)

Characteristic:

Cetirizine, the active substance of Zodac gtt, is an antihistamine with prolonged

effect. Antihistamines block the effect of histamine, one of the agents released in the

organism during hypersensitivity reaction (allergy). Cetirizine suppresses both the

“early” phase of allergic reaction mediated by histamine, and the migration of

inflammatory cells, especially eosinophils, and the release of agents linked with the

“late” phase of allergic reaction.

Zodac gtt is a highly efficient antihistamine and anti-allergic agent with a minimum

occurrence of sleepiness after regular therapeutic dose. With regard to its prolonged

effect, Zodac gtt may be administered to adults and older children in one daily dose.

Indications:

Zodac gtt is used for alleviation of complaints in allergic rhinitis and conjunctivitis

(including perennial and seasonal one) and skin symptoms accompanied with itching

and rash, namely in urticaria.

Contraindications

Zodac gtt may not be administered to patients with known hypersensitivity to

cetirizine, another product component, or hydroxyzine, to pregnant or breastfeeding

women and to children under 2 years of age.

Adverse Effects

Zodac gtt is generally well tolerated. In isolated cases, headache, sleepiness,

dizziness, dry mouth, digestive problems (dyspepsia, abdominal pain, flatulence)

may be associated with its use. If any of these adverse effects or other unusual

reactions eventually develop, consult a physician about further use of the product or
its administration to a child.
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Rarely, reactions of hypersensitivity to the product might occur (hives, soft tissue

edema, shortness of breath). In that case it is necessary to discontinue product use

immediately and consult a physician.

Interactions:

The effects of Zodac gtt and other simultaneously used medicines may mutually

interact. Simultaneous use of Zodac gtt and some bronchodilators (medicines for

widening the bronchi) containing the active substance theophylline may cause the

occurrence of adverse effects of Zodac gtt treatment.

Therefore, inform your physician about all medicines you or your child are using,

whether they are prescription or non-prescription medicines. Do not use or give your

child any over-the-counter medicine simultaneously with Zodac gtt without approval

of your physician. If another physician prescribes you another medicine, inform

him/her that you or your child are using Zodac gtt.

Interaction of cetirizine with alcohol (in blood alcohol level of 0.8 g/l) have not been

described yet. However, excessive consumption of alcoholic beverages when using

Zodac gtt is not recommended.

Dosage and Administration:

Dosage is always determined by a physician. Food does not significantly influence

the absorption of Zodac gtt, and so Zodac gtt may be taken independently of food.

Adults and children over 12 years of age usually use 20 drops of Zodac gtt (=10 mg

of cetirizine) 1x daily.

Children from 6 to 12 years of age use 20 drops (=10 mg of cetirizine) 1x daily or 10

drops (5 mg of cetirizine) 2x daily, in the morning and in the evening.

Children from 2 to 6 years of age are administered 10 drops (=5 mg of cetirizine) 1x

daily or 5 drops (=2.5 mg of cetirizine) 2x daily, in the morning and in the evening.

The physician may adjust the dosage for elderly patients or patients with serious

liver or kidney disease.

If you accidentally omit a dose, use the dose (administer it to the child) as soon as

you remember. In case another dose should be already taken, do not double the

dose but continue the treatment according to the original treatment plan.

Drops are taken with a small amount of non-irritating liquid.

Instructions for Opening a Vial with a Safety Cap

Vial is provided with a safety cap, which prevents children from opening it. Open it by

pressing the cap strongly downwards and turning counter-clockwise. After use, the

cap must be screwed on tightly again.

Note

No sedative effects of the product similar have been described. In spite of that, you

should not exceed the recommended daily dose if you are going to drive a motor

vehicle or operate machinery.

Zodac gtt contains no residual sugar (the used sweetener is saccharin). Drops are
suitable for diabetics.

Overdose:
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The main symptom of overdose may be sleepiness. In children, however, overdose

may cause also irritation restlessness. In case of overdose (especially in children) it

is necessary to see a physician immediately. Specific antidote is not yet known.

Warning:

Product may not be used after expiration date stated on the packaging. In case of

using an excessive dose or accidental ingestion of drops by a child, seek a

physician.

Package size:
20 ml of solution

Storage:

In a dry place, at temperature of 10 — 25 °C, protect from light.

Keep out of reach of children!

Date of the Last Revision

November 2000
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.,

Outer Packaging Labeling Template W
20 ml

ZODAC GTT

(cetirizine dihydrochloride)

oral solution drops

Antihistamine

Cetirizine dihydrochloride 10 mg in 1 ml (20 drops)

Contains methylparaben, propylparaben, and saccharin sodium salt

Do not use in hypersensitivity to parabens

For internal use

Available on medical prescription only

Patient Information Leaflet is enclosed

Store in a dry place at temperature of 10 — 25 °C!

Protect from light.

Store out of reach of children!

Return any unused product to the pharmacy

Registration number:

Batch No.:

Expiration date:

Léciva a.s., Dolni Mécholupy 130,

102 37 Prague 10 Czech Republic

EAN code
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.,

Inner Packaging Labeling Template W
20 ml

ZODAC

(oetirizine dihydroohloride)

oral solution drops

Antihistamine

Cetirizine dihydroohloride 10 mg in 1 ml (20 drops)

Contains methylparaben, propylparaben, and saccharin sodium salt

Do not use in hypersensitivity to parabens

For internal use

Batch No. specification:

Expiration date specification:

LECIVA logo
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This decision entered into

force

on 5-Feb-2001

in Bratislava, 5-Feb-2001 Signature 3% -- ' 7"" '

MINISTRY OF HEALTH ¢ __
OF THE SLOVAK REPUBLIC " H _

Number: R-699/2000-SF In Bratislava, 29-Nov-2000

Decision

The Ministry of Health of the Slovak Republic as the administrative body competent,

pursuant to Section 60 Letter b) ofAct ofthe National Council of the Slovak Republic No

140/1998 Coll. on medicines and medical aids, amending Act No 455/1991 Coll. of the

National Council of the Slovak Republic on small business activity (Trade Licensing Act)

as amended, and amending and supplementing Act of the National Council of the Slovak

Republic No 220/1996 Coll. on advertizing as amended, has decided regarding the

Application No. R-0668/2000 dated 08-Jun-2000 for marketing authorization of the

medicinal product ZODACR SIR syrup, of the Marketing Authorization Holder Leciva
a.s., Dolnz’ Mécholupy 130, 102 37 Prague 10, Czech Republic, of the producer Leciva

a.s., Dolnz' Mécholupy 130, 102 3 7 Prague 10, Czech Republic, represented by the

organizational subsection Leciva SK, Dvojkrzzna 9, 821 06 Bratislava

asfollows:

The applicationfor marketing authorization ofthe medicinalproduct

ZODACR SIR syrup
containing 5 mg of cetirizine dihydrochloride in 5 ml of syrup, in the packaging:

brown glass vial closed with a childproof screw cap, is approved. Placement of the

medicinal product to the market and its entry into the List of Registered Medicinal

Product under the registration Number

14/03 76/00/-S

and the State Institutefor Drug Control code I5926for the package size of1x100 ml is

approved, as the medicinal product meets the requirements ofthe Act ofthe National

Council of the Slovak Republic No 140/1998 Coll. The medicinalproduct is classified

into the group ofmedicinal products available on medicalprescription only. Labeling of

outer and innerpackaging (Supplement No.1), Patient Information Leaflet (Supplement

No.2), and Summary ofProduct Characteristics (Supplement No.3), which constitute an

integralpart ofthis decision, are approved.

Shelf life ofthe medicinal product ZODACR SIR syrup, 1x100 ml is two years

This Decision expires 5 years after entry intoforce.
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Rationale:

After reviewing the application for marketing authorization ofthe medicinal

product of the ofthe Marketing Authorization Holder Lééiva a.s., Dolnz’Mécholupy l 3 0,

102 3 7 Prague 10, Czech Republic, of the producer Lééiva a.s., Dolnz’Mécholupy l 3 0,

102 3 7 Prague 10, Czech Republic represented by the organizational subsection Lééiva

SK, Dvojkrz'zna 9, 82] 06 Bratislava, Registration No. R-0668/2000 datingfrom 08-Jun-

2000, it has beenfound that the product meets the requirements on quality, safety, and

efiicacy ofa medicinalproduct and, therefore, it has been decided as stated in this
Decision

Advice: Repealfrom this Decision may befiled within the period of l5

days from its delivery to the Ministry ofHealth of the Slovak

Republic (Section 61, paragraph I ofAct No. 71/1967 Coll.

on administrative proceedings).

 
RomanKovdE

minister

Decision will be delivered to:

1. Lééiva SK a.s., Dvojkrz'fna 9, 821 06 Bratislava

2. State Institute for Drug Control, Kvetna l l, 825 08 Bratislava

3. Ministry ofHealth ofthe Slovak Republic, Limbova 2, 833 41 Bratislava
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r/

lIC.'lII.- 9
SUMMARY OF PRODUCT CHARACTERISTICS we

1. PRODUCT NAME

ZODAC® SIR

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Cetirizine dihydrochloride 5 mg in 5 ml of syrup

3. DRUG FORM

Syrup

Product description: clear, colorless to slightly yellow, sweet, banana flavored
solution.

4. CLINICAL PARTICULARS

4.1 Therapeuticlndications

Symptomatic treatment of allergic rhinitis and conjunctivitis (including perennial and

seasonal one) and skin symptoms accompanied with itching and rash, namely in
urticaria.

4.2. Dosage and Administration

Adults and children over 12 years of age usually use 10 mg of cetirizine (2

measuring spoons) in one daily dose.

Children from 6 to 12 years of age usually use 10 mg of cetirizine (2 measuring

spoons) 1x daily or 5 mg of cetirizine (1 measuring spoon) 2x daily.

Children from 2 to 6 years of age usually use 5 mg of cetirizine (1 measuring spoon)

1x daily or 2.5 mg of cetirizine (1/2 of a measuring spoon) 2x daily.

Patients with kidney failure: in decreased kidney function it is necessary to

adequately decrease cetirizine dosage, in creatinine clearance of 11 — 31 mI/min, 5

mg of cetirizine (1 measuring spoon) is administered daily.

Hemodialysis patients are administered 5 mg of cetirizine (1 measuring spoon) daily.

Patients with liver insufficiency: it is necessary to adequately decrease cetirizine

dosage; usually, 5 mg of cetirizine (1 measuring spoon) is administered daily.

In geriatric patients: No dose adjustment is necessary as regards age.

Dosage must be adjusted in case of decreased kidney function, usually 5 mg of

cetirizine (1 measuring spoon) is administered daily.

Zodac sir may be used regardless of food; syrup is taken with a sufficient amount of

non-irritating liquid.

For measuring the doses, a measuring spoon graduated at 2 levels marked as 1/4 (=

1A of a measuring spoon, which corresponds to 1.25 ml) and 1/2 (= 1/2 of a measuring

spoon, which corresponds to 2.5 ml) is provided; measuring spoon full to the brim
contains 5 ml.

4.3. Contraindications

Known hypersensitivity to cetirizine, another product component, or hydroxyzine.

Children under 2 years of age.

It is not recommended to use the product in pregnancy or during breastfeeding.
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4.4. Special Warnings

Caution is necessary in patients with kidney failure, liver insufficiency, and geriatric

patients.

Zodac sir contains at maximum 0.12 g of residual sugar in 5 ml of syrup (the used

sweeteners are sorbitol and saccharin). If recommended dosage is observed, the

product is suitable for diabetics.

Excessive consumption of Eton-alcoholic beverages during treatment is not
recommended.

4.5. Drug Interactions and Other Interactions

In simultaneous use of cetirizine and theophylline, cetirizine clearance may decrease

(by up to 16%) with the occurrence of clinical symptoms of cetirizine adverse effects.

4.6. Use in Pregnancy and during Breastfeeding

Animal experiments have documented neither embryotoxicity nor teratogenicity.

Experience with use in humans is insufficient.

With regard to insufficient experience, product use in pregnant and breastfeeding
women is not recommended.

4.7. Influence on the Ability to Drive Motor Vehicles and Operate Machinery

Sedative effects of the product similar to those observed with classical

antihistamines have not been described. Studies in healthy individuals have not

shown any impact on alertness or reaction time after administration of 20 — 25 mg of

cetirizine. In spite of that, the need for increased caution should be assessed

individually in persons performing activities necessitating attention, motor

coordination, and rapid decision making (e.g. driving motor vehicles, operating

machinery, working in heights, etc.).

4.8. Adverse Effects

Cetirizine is generally well tolerated. In isolated cases, headache, sleepiness,

vertigo, dry mouth, digestive problems (dyspepsia, abdominal pain, flatulence) may
be associated with cetirizine use.

4.9.0verdose

In cetirizine doses (exceeding 50 mg) sleepiness has been observed; in children, in

contrast, overdose may cause restlessness and irritation; the signs of its

anticholinergic effect may be observed (urine retention, marked mouth dryness,

constipation).

Treatment of overdose comprises the standard approach, therapy is symptomatic

and supportive, focused on maintaining vital functions. Specific antidote is not

known. Only a small fraction of the administered dose of cetirizine may be removed

by hemodialysis (about 9%).

5. PHARMACOLOGICAL PROPERTIES

5.1. Pharmacodynamic Properties

Pharmacotherapeutic group — Antihistamine. ATC group: BOSAEO7-antihistamine

for systemic administration — piperazine derivatives — cetirizine.
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Cetirizine is a 2nd generation antihistamine with prolonged effect. It selectively
inhibits peripheral H1 receptors, but does not markedly influence cholinergic,

adrenergic, or serotonin receptors. In therapeutic doses it is devoid of any sedative

effect on the CNS. lt inhibits migration of inflammatory cells, especially eosinophils. lt

suppresses histamine release from mast cells and basophil leukocytes even during

the late phase of allergic reaction.

5.2. Pharmacokinetic Properties

Cetirizine bioavailability after ingestion of syrup is rapid and complete. Food does not

influence cetirizine absorption but it prolongs the time necessary to reach the

maximum plasma concentration to 1.7 hours. Maximum concentration after ingestion
of \o\ is reached in 30 — 60 minutes, maximum concentrations in children are

higher than those in adults. Relationship between the dose and plasma
concentration is linear.

Antihistamine effect occurs in 20 — 60 minutes after ingestion, it lasts for 24 hours.

The degree of plasma protein binding is 93%. Penetration into cerebrospinal fluid is

minimal, binding to brain H1 receptors is insignificant.

Distribution volume (Vd) is 0.5 to 0.8 l/kg.

In contrast to other antihistamines, cetirizine metabolism in the liver is minimal. lts O-

dealkylated metabolite lacks antihistamine activity.

Cetirizine elimination half-life is 7.4 to 9 hours, in patients with moderate kidney

insufficiency it is prolonged to 19 to 21 hours. In children, the total body clearance of

cetirizine exceeds that in adults by about 33%, elimination half-life is shortened to

6.2 hours. Approximately 60% of the administered dose is eliminated unchanged

with urine within 24 hours, other 10% within the following 4 days; in children, 40% of
the administered dose is eliminated with urine within 24 hours. About 10% of the

administered dose is eliminated with stools within 5 days after ingestion.

5.3. Preclinical Safety Data

Animal studies have shown that doses exceeding 216-fold the maximum human

daily dose are not teratogenic. Cetirizine does not show teratogenic effects during

organogenesis.

6. PHARMACEUTICAL INFORMATION

6.1. List of Inactive Substances

Methylparaben, propylparaben, 85% glycerol, propylene glycol, noncrystallizing 70%

sorbitol, sodium saccharin, sodium acetate, 99% acetic acid, banana flavor, purified
water.

6.2. lncompatibilities

Incompatibility of orally used cetirizine with any other substance is not known.

6.3. Shelf Life

2 years

6.4. Warning about Storage Conditions and Storage Method

Store in a dry place, at temperature of 10 — 25 °C, protect from light.
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6.5. Properties and Content of Packaging and Package Size

Packaging: brown glass vial closed with childproof screw cap, measuring spoon,

Patient Information Leaflet in Slovak, paper folding box.

Package size: 100 ml

6.6. Warning about Product Handling

Product is used orally.

Instructions for Opening a vial with a safety cap

The vial is provided with a safety cap, which prevents children from opening it. You

may open it by pressing the cap strongly downwards and turning counter-clockwise.

After use, the cap must be screwed on tightly again.

7. MARKETING AUTHORIZATION HOLDER

Léciva a.s., Prague, Czech Republic

8. REGISTRATION NUMBER

9. DATE OF MARKETING AUTHORIZATION I MARKETING

AUTHORIZATION RENEWAL

"i3. DATE OF THE LAST TEXT REVISION

NOVEMBER 2000
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.4

Patient Information Leaflet M
Information on use, read carefully!

ZODAC® SIR

(cetirizine dihydrochloride)

syrup

Marketing Authorization Holder

Leciva a.s., Prague, Czech Republic

Composition

Active substance: cetirizine dihydrochloride 5 mg in 5 ml of syrup

Inactive Substances: methylparaben, propylparaben, glycerol, propylene glycol,

noncrystallizing 70% sorbitol, sodium saccharin, sodium acetate, acetic acid, banana

flavor, purified water.

Pharmacotherapeutic group:

Antihistamine (medicinal product suppressing hypersensitivity reaction)

Characteristic:

Cetirizine, the active substance of Zodac sir, is an antihistamine with prolonged

effect. Antihistamines block the effect of histamine, one of the agents released in the

organism during hypersensitivity reaction (allergy). Cetirizine suppresses both the

“early” phase of allergic reaction mediated by histamine, and the migration of

inflammatory cells, especially eosinophils, and the release of agents linked with the

“late” phase of allergic reaction.

Zodac sir is a highly efficient antihistamine and anti-allergic agent with a minimum

occurrence of sleepiness after regular therapeutic dose. With regard to its prolonged

effect, Zodac sir may be administered to adults and older children in one daily dose.

Indications:

Zodac sir is used for alleviation of complaints in allergic rhinitis and conjunctivitis

(including perennial and seasonal one) and skin symptoms accompanied with itching

and rash, namely in urticaria.

Contraindications

Zodac sir may not be administered to patients with known hypersensitivity to

cetirizine, another product component, or hydroxyzine, to pregnant or breastfeeding

women and to children under 2 years of age.

Adverse Effects

Zodac sir is generally well tolerated. In isolated cases, headache, sleepiness,

dizziness, dry mouth, digestive problems (dyspepsia, abdominal pain, flatulence)

may be associated with its use. If any of these adverse effects or other unusual

reactions eventually develop, consult a physician about further use of the product or
its administration to a child.
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Rarely, reactions of hypersensitivity to the product might occur (hives, soft tissue

edema, shortness of breath). In that case it is necessary to discontinue product use

immediately and consult a physician.

Interactions:

The effects of Zodac sir and other simultaneously used medicines may mutually

interact. Simultaneous use of Zodac sir and some bronchodilators (medicines for

widening the bronchi) containing the active substance theophylline may cause the
occurrence of adverse effects of Zodac sir treatment.

Therefore, inform your physician about all medicines you or your child are using,

whether they are prescription or non-prescription medicines. Do not use or give your

child any over-the-counter medicine simultaneously with Zodac sir without approval

of your physician. If another physician prescribes you another medicine, inform

him/her that you or your child are using Zodac sir.

Interaction of cetirizine with alcohol (in blood alcohol level of 0.8 g/l) have not been

described yet. However, excessive consumption of alcoholic beverages when using
Zodac sir is not recommended.

Dosage and Administration:

Dosage is always determined by a physician. Food does not significantly influence

the absorption of Zodac sir, and so Zodac sir may be taken independently of food.

Adults and children over 12 years of age usually use 2 measuring spoons of Zodac

sir (=10 mg of cetirizine) 1x daily.

Children from 6 to 12 years of age use 2 measuring spoons (=10 mg of cetirizine) 1x

daily or 1 measuring spoon (5 mg of cetirizine) 2x daily, in the morning and in the

evening.

Children from 2 to 6 years of age are administered 1 measuring spoon (=5 mg of

cetirizine) 1x daily or 1/2 measuring spoon (=2.5 mg of cetirizine) 2x daily, in the

morning and in the evening.

The physician may adjust the dosage for elderly patients or patients with serious

liver or kidney disease.

If you accidentally omit a dose, use the dose (administer it to the child) as soon as

you remember. In case another dose should be already taken, do not double the

dose but continue the treatment according to the original treatment plan.

For measuring the dose, a measuring spoon graduated at 2 levels marked as 1/4 (=

1A of a measuring spoon, which corresponds to 1.25 ml) and 1/2 (= 1/2 of a measuring

spoon, which corresponds to 2.5 ml) is provided; measuring spoon full to the brim
contains 5 ml.

Syrup is taken with a small amount of non-irritating liquid.

Instructions for Opening a Vial with a Safety Cap

Vial is provided with a safety cap, which prevents children from opening it. Open it by

pressing the cap strongly downwards and turning counter-clockwise. After use, the

cap must be screwed on tightly again.

Note

No sedative effects of the product similar have been described. In spite of that, you

should not exceed the recommended daily dose if you are going to drive a motor

vehicle or operate machinery.
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Zodac sir contains at maximum 0.12 g of sugar in 5 ml of syrup (the used

sweeteners are sorbitol and saccharin). If recommended dosage is observed syrup
is suitable for diabetics.

Overdose:

The main symptom of overdose may be sleepiness. In children, however, overdose

may cause also irritation and restlessness. In case of overdose (especially in

children) it is necessary to see a physician immediately. Specific antidote is not yet
known.

Warning:

Product may not be used after expiration date stated on the packaging. In case of

using an excessive dose or accidental ingestion of syrup by a child, see a physician.

Package size:

100 ml of syrup

Storage:

In a dry place, at temperature of 10 — 25 °C, protect from light.

Keep out of reach of children!

Date of the Last Revision

November 2000
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.—

1
Outer Packaging Labeling Template W

100 ml

ZODAC SIR

(cetirizine dihydrochloride)

syrup

Antihistamine

Cetirizine dihydrochloride 5 mg in 5 ml of syrup

Contains methylparaben, propylparaben, sorbitol, and saccharin sodium salt

Do not use in hypersensitivity to parabens

For internal use

Available on medical prescription only

Patient Information Leaflet is enclosed

Measuring spoon filled to the brim contains 5 ml of syrup.

Zodac sir contains at maximum 0.12 g of sugar in 5 ml of syrup.

Store in a dry place at temperature of 10 — 25 °C!

Protect from light.

Store out of reach of children!

Return any unused product to the pharmacy

Registration number:

Batch No.:

Expiration date:

Léciva a.s., Dolni Mécholupy 130,

102 37 Prague 10 Czech Republic

EAN code
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Inner Packaging Labeling Template

100 ml

ZODAC

(cetirizine dihydrochloride)

syrup

Antihistamine

Cetirizine dihydrochloride 5 mg in 5 ml of syrup

Contains methylparaben, propylparaben, and saccharin sodium salt

Do not use in hypersensitivity to parabens

For internal use

Available on medical prescription only

Patient Information Leaflet is enclosed

Measuring spoon filled to the brim contains 5 ml of syrup.

Zodac sir contains at maximum 0.12 g of sugar in 5 ml of syrup

Store in a dry place at temperature of 10 — 25 °C!

Protect from light.

Store out of reach of children!

Return any unused product to the pharmacy

Registration number:

Batch No. specification:

Expiration date specification:

LECIVA logo
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European Patent Office
D—80298 MUnchen

Deutschland

Our ref: BOl99PI-EP

Re.: Opposition against European Patent No. 1768649

Opponent: Zentiva k.s.

Dear Sirs,

 

an   

Partners ‘
Pia Hjelt, M.Sc. (Chem.Eng) ‘
Karn‘ Leskinen, M.Sc. (Chemfing)
Silvio Hjelt, M.Sc. (Gv.Eng) ‘ 3
Jonna Sahlin, M.Sc, (Chem.Eng)
Peter Akerlund, LL.M. ‘2
Christian Westerholm, M.Sci (Mech.Eng) “‘3
Patents and Trade Marks
Gunnel Lbnnqvist, M.Sc. (Biochem) X
Laura Roseiius, LL.M. ’2
Jaana Hamalainen, Ph.D. (Biotech)
Arja Mantyla, M.Sc. (Biochem)
Sampo Ylétalo, Ph.D. (Physics)
Lisbeth Séderman M.Sc. (Chem.Eng) ‘1
Timo Hotti, M.Sc. (Ind.Eng)
Jami Wilenius, M.Sc. (EliEng)
Linda Norrgard, M.Sc. (Chem.Eng)
Marjukka Nuppola, M.Sc. (Mech.Eng)

1

Consulting
Mikael Charpentier, B.Sc. (Econ.&Bus.Adm)
Petn‘ Nieminen, Degree in IT

:’ European Patent Attorney2 European Trade Mark Attorney
'3 European Design Attorney

13 July 2010

With reference to the Opposition against European Patent No. 1768649 by Zentiva k.s.

enclosed please find translations of cited documents D5—D8 according to Article 14(4) EPC and

Rule 6(2) EPC.

Yours faithfully,

BORENIUS & Co Oy Ab

Christian Westerholm

(00125420)

Enclosures: Translation into English of;

D5

D6

D7

D8

BORENIUS Er Co 0g Ab
WE KNOW HOW TO PROTECT KNOWAHOWTM

Marketing authorization for ZODAC®G‘I‘I’ in Slovakia

Marketing authorization for ZODAC®SIR in Slovakia

Marketing authorization for ZODAC®G‘I‘I’ in the Czech Republic

Marketing authorization for ZODAC®SIR in the Czech Republic

Tailbei’ginkatu 2 A, FIDOlBO Helsinki, Finland
Tel +358 9 686 6840 I Fax +358 9 686 68444 [ maii@borenius.fi l www.bbrenius,fi
VAT number F110370590 I Business ID 10370590 I Domicile Helsmki
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EuropaischesPatentamt

European

Patent Office Submission in opposition proceedings
Office européendes brevets 

Sender: 80298 Munich
Germany

BORENIUS & CO 0y Ab Tel. +49(0)89 2399-0 | Fax -4465
Tallberginkatu 2 A
00180 Helsinki PO. Box 5818

Fin|and NL-2280 HV RijswijkNetherlands

Phone: +358 9 686 6840 Tel. +31(0)70 340-2040 | Fax -3016

Fax: +358 9 686 684 44 10958 Berlin

E-mail: mail@borenius.fi Germany
Tel. +49(0)30 25901—0 I Fax -840

 

- representing the opponent(s): Zentiva k.S. 

 

Opponent/representative‘s reference B0199PI-EP   
The information given below is pertaining to the following patent in opposition proceedings: 

Patent NO' EP1768649

Application NO- EP05758582.0

Date of mention of the grant in the European Patent Bulletin (Art.

97(3), Art. 99(1) EPC) 23 September 2009

me (”the invention PHARMACEUTICAL COMPOSITION OF PIPERAZINE
DERIVATIVES

Proprietor of the patent
UCB FARCHIM SA.

  
 

Documents attached:
 

 
Description of document Original file name Assigned file name

1 Any annexes (other than citation) to an opposition BO199Pl-OPPOSITION AGAINST EP OTHER-1.pdf

letter - Letter 176864981-filing translations.pdf      

Evidence filed subsequently: 

D5 Other evidence Marketing authorization for ZODAC GTT in Slovakia
original file name: D5 English translationpdf
attached as: Other-evidence-1.pdf 

D6 Other evidence Marketing authorization for ZODAC SIR in Slovakia
original file name: D6 English translationpdf
attached as: Other-evidence-2.pdf 

D7 Other evidence Marketing authorization for ZODAC GTT in the Czech Republic
original file name: D7 English translationpdf
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attached as: Other-evidence-3.pdf 

   
 

D8 Other evidence Marketing authorization for ZODAC SIR in the Czech Republic
original file name: D8 English translation.pdf
attached as: Other-evidence-4.pdf

Signatures

Place: Helsinki

Date: 15 July 2010

Signed by: Fl, Borenius & Co. 0y Ab, C. Westerholm 5880

Association: BORENIUS & Co 0y Ab

Capacity: (Representative)
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Patents mt

sump: an
Patent offim‘

Bfficfi an m pé-nnfies hex-at: 
Acknowledgement of receipt

We hereby acknowledge receipt of the following submission by the opponent:

Submission number 878710

Application number EP05758582.0

Patent number EP1768649

Date of receipt 15 July 2010

Your reference B0199PI-EP

Opponent Zentiva k.S.

Title PHARMACEUTICAL COMPOSITION

OF PIPERAZINE DERIVATIVES

Documents submitted package-data.xm| ep-opposition-data.xm|

ep-oppo.pdf (2 p.) OTHER-1.pdf\BO199PI-OPPOSITION

AGAINST EP 1768649B1-filing

translations.pdf(1 p.)

Other-evidence-1.pdf\D5 English Other-evidence-2.pdf\D6 English

translation.pdf(11 p.) translation.pdf(11 p.)

Other-evidence-3.pdf\D7 English Other-evidence-4.pdf\D8 English

translation.pdf (10 p.) translation.pdf (10 p.)

 
Submitted by CN=C. Westerholm 5880,0=Borenius & Co. Oy Ab,C=F|

Method of submission

Date and time 15 July 2010, 11:06 (CEST)
receipt generated

Message Digest 79:CA:E1:21:34:D0:57:96:E1:F1:ED:33:5E:CC:AC:B9:71:C0:D9:C6 
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Correction by the EPO of errors in debit instructions filed by eOLF

Errors in debit instructions filed by eOLF that are caused by the editing of Form 1038E entries or the continued use of outdated

software (all forms) may be corrected automatically by the EPO, leaving the payment date unchanged (see decision T 152/82,

OJ EPO 1984, 301 and point 6.3 ffADA, Supplement to OJ EPO 10/2007).

/European Patent Office/
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Europaisches European Patent Office
Pa“""‘""‘ 80298 MUNICH

53:23:311ce GERMANY
Office eulopéen Tel. +49 (0)89 2399 - 0
d" “m“ Fax +49 (0)89 2399 - 4465

Name: Lausenmeyer,
' ' Jenny-Juergen

beggileSnkMomque Tel.: 8074
Intellectual Property Department or call:
Allée de la Recherche 60 +31 (0)70 340 45 00
1070 Brussel
BELGIQUE

 
       

Date

2 O — O 7 — 2 O 1 0

Reference Application No./Patent No.

17.80.EP (WO) 057585820 - 2112 / 1768649
Applicant]Proprietor

UCB FARCHIM S.A.

BRIEF COMMUNICATION

 

Subject: [I Your letter of

El Our telephone conversation of

El Communication of

El

Enclosure(s): El Letter from the proprietor of the patent of

K Letterfrom the opponent 01 of 13.07.10 with literature

El Copy (copies)
Communication:

El A letter from the opponent /proprietor was received on .................... . The documents specified as
patent documents in this letter are now available via the Register Plus online service under
http://www.epo|ine.org (see Special edition No. 3, OJ EPO 2007, J.2). Should you wish to receive
these documents in paper format, they will be supplied to you free of charge if specifically requested on
receipt of this communication (OJ EPO 2009, 434).

El

For the Opposition Division

1» ’7); .
@Q <6S 64&1 oo(D

‘3 g
3» E»?:5 m

139 sQ

do 58‘00 ‘8

' 00103 301th '

El Registered letter
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Europaisches European Patent Office
”MW“ 80298 MUNICH

5:!2353fice GERMANY
Office européen Tel. +49 (0)89 2399 - o
des brevets Fax +49 (0)89 2399 - 4465

Name. Lausenmeyer J.

 
           

Hjelt, Pia Dorrit Helene Tel: 8074
BORENIUS & CO Oy AB or call:
Tallberginkatu 2 A +31 (0)70 340 45 00
00180 Helsinki
FINLANDE

Date

2 9—0 7—2 0 1 0

Reference Application No./Patent No.
BO199Pl-EP OPPO 01 057585820 - 2112 / 1768649

 Applicant]Proprietor

UCB FARCHIM S.A.

Communication of further notices of opposition pursuant to Rule 79(2) EPC

No further opposition has been filed.

If oral proceedings are to take place, parties are advised to check the electronic file via the Register Plus
online service at http://www.epo|ine.org (see Special edition No. 3, OJ EPO 2007, J.2) in advance of the
hearing to ensure that they are in possession of all relevant documents.

A copy of the communication pursuant to Rule 79(1) EPC sent to the proprietor of the patent is also
enclosed for your information.

The patent proprietor's (proprietors') observations on the notice of opposition to the above-mentioned
patent will be communicated to the opponent without delay. A time limit for reply will be fixed if the
Opposition Division considers this expedient.

If no reply to a communication is received within the time limit set, the proceedings will be resumed
forthwith. Your attention is drawn to Article 114(2) EPC.

For the Opposition Division

(yes Patenra,”1&5 [I
@Q <68 Z4&1 o

_ oco

.3 8
3 in.“:5 m

439 sQ

00 43%9.0 Q
00103 can“)

Enclosures: copy of the communication pursuant to Rule 79(1) EPC (Form 2317A)
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Europaisches European Patent Office
Pa“""‘""‘ 80298 MUNICH

53:23:31fice GERMANY
Office eulopéen Tel. +49 (0)89 2399 - 0
d" “m“ Fax +49 (0)89 2399 - 4465

Name: Lausenmeyer J.

 
       

Lechien, Monique Tel.: 8074
UCB, S.A., or call:

Intellectual Property Department +31 (0)70 340 45 00
Allée de la Recherche 60
1070 Brussel
BELGIQUE

Date

2 9 — O 7 — 2 O 1 0

Reference Application No./Patent No.

17.80.EP (WO) 057585820 - 2112 / 1768649
Applicant]Proprietor

UCB FARCHIM S.A.

Communication of notices of opposition (R. 79(1) EPC)

 

Notice of opposition has been filed within the opposition period by:

01. Zentiva k.s./U kabelovny 130/10237 Praha 10/REPUBLIQUE TCHEQUE/l

The notice of opposition indicated above has already been communicated to you.

You are requested to file your observations within a period of four months from notification of this
communication.

You may also file amendments, where appropriate, to the description, claims and drawings within the
period specified. One set of these documents is to be filed.

If you introduced documents which have not yet been mentioned during the proceedings, your attention is
drawn to Rule 83 EPC.

Enclosures:

For the Opposition Division

Registered Ietter Apotex, IngBSQPR2019—OO4OO), EX. 1016, p. 305EPO Form 2317A 12.07 (23/07/10)
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r:
LJ

ML/MC

  

IPD/1010-037

VIA REGISTERED MAIL J

17.80_EP (WO)

UCB Pharma SA -. Département Propriete Intellectuelle - Allée de la Recherche 60 - 8—1070 Bruxelles
Intellectuele Eigendom Departement - Rechearchdreef 60 - 8-1070 Brussel
Intellectual Property Department - Allée de la Recherche 60 - 8-1070 Brussels

EUROPEAN PATENT OFFICE

D-80298 MUNICH (Germany)

EPO -fll\élunich
Our ref.: Case 17.80_EP (WO) __)lee quote in a” I 9, Okt 2m

correspondence I

Your ref.:

Reference:

Dear Sirs,

Brussels. October 13, 2010

European Patent 1 768649 (Application No.05 758 582.0-2112)

In the Name of UCB Farchim SA. — Notice of opposition

Reference is made to the Official Communication pursuant to H. 79(1) EPC dated

July 29, 2010, issued in respect of the above-identified patent.

This is in response to the Communication of the European Patent Office dated July
29, 2010:

We write in reply to the above Communication inviting us to make observations on

the notice of opposition filed on the above mentioned patent. A notice of opposition

has been filed by Zentiva k.s., Prague, Czech Republic (the opponent in the

following).

I. REQUESTS

It is our main

form.
request that the patent is maintained as granted, i.e. in unamended

New claims 1-6 according to the first auxiliary request and new claims 1-3 according
to the second auxiliary request are filed enclosed to this submission. It is requested

to maintain the patent within the scope of one of these auxiliary requests should the

Opposition Division surprisingly come to the conclusion that the opposed patent

contravenes Article 100 a) EPC.

Oral proceedings according to Article 116 EPC are requested if the Opposition

Division is unable to grant the above requests without them.

Tel.: (322) 559 99 99 — Fax: (322) 559 94 O9 - RPM/RPR: 0403 096 168 - Bank: 210-0045962-36
Headquarters: Allée de la Recherch 60 - . s | (Bel ium)
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lr

17.80.EP (WO)
IPD/1010-037

l|. AUXILIARY REQUESTS

Claim 1 according to the first auxiliary request is restricted to the subject-matter of

claim 4 as granted. A new dependent claim 3 has been added based on [0020] of EP

1 768 649 corresponding to p. 4, l. 29 of WO2006/005507.

Claim 1 according to the second auxiliary request is based on [0020] of EP 1 768 649

corresponding to p. 4, l. 29 of WO2006/005507 and has been restricted to

levocetirizine. Claims 3-6 as granted were deleted.

III. PRIOR ART CITED BY THE OPPONENT

In the Notice of opposition, documents D1-D11 were cited. The order of the

documents as submitted will be maintained also in the following.

IV. GROUNDS FOR OPPOSITION

The only ground for opposition on which the opposition is based is that of Article 100

a) EPC in connection with Articles 52—57 EPC.

In more detail, the opponent has requested to revoke the opposed patent due to a

lack of novelty of claims 1, 2, 3, 5 and 7 and due to a lack of inventive step of all
claims 1-7.

1. Lack of Novelty - Claim 1

Prior use of the products named ZODAC®GTT and ZODAC®SIR

Claim 1 of the opposed patent allegedly lacks novelty in view of the prior use of two

products named ZODAC®GTT and ZODAC®SIR marketed by the opponent in

Slovakia and in the Czech Republic before the priority date of the opposed patent

(14.7.2004).

The marketing authorizations for both products were granted on November 29, 2000

in Slovakia and on April 18, 2001 in the Czech Republic.

The respective products then were launched in the Czech Republic on October 31,

2001 and in Slovakia on September 30, 2002. The opponent indicated that, thus, the

respective medicaments were available on the market before the priority date of the

opposed patent, and the compositions of the products were part of the state of the art

after the launch of the products since the composition of the products could be

analyzed without undue burden.

Opponent submitted documents D9-D11 in order to provide evidence for this alleged

prior use. However, one should bear in mind that the standard of proof for a public

prior use is high. Public prior use is only adequately substantiated, if specific details

are given of what was made available to the public, where, M90. ho_w and by whom

(T328/87; T93/89; T1002/92, and T212/97).
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17.80.EP (WO) 3
lPD/1010-037

It is established case law that to be able to determine whether an invention has been

made available to the public by prior use, the following circumstances have to be
clarified:

(i) When the act prior use occurred

(ii) What was made available to the public through that use

(iii) The circumstances of the act of use, i. e. where, how and by whom the

subject matter was made public through that use.

It is important to note that in cases of alleged public prior use, particular

substantiation is required in the Notice of opposition, i. e. within the time period for

filing an opposition. Thus, if an opponent wishes to rely upon prior use, the notice of

opposition must indicate within the opposition period all the facts which make it

possible to determine the date of prior use, what has been used, and the

circumstances relating to the prior use.

However, it is at least doubtful what was made available to the public through the use

of the products named ZODAC®GTT and ZODAC®SIR.

The opponent submitted documents D9 and D10 in order to provide evidence on the

constitution and precise composition of products ZODAC®GTT and ZODAC®SIR.

The submitted evidence should clearly prove what kind of medicinal product was

available to the public before the priority date of the opposed patent, i. e. July 14,
2004.

However, having a view to documents D9 and D10, there is no proof that the

composition indicated here indeed reflects the products launched on the market

before July 14, 2004. We would like to draw the attention of the Opposition Division

to chapter 9. and 10. of D9 and D10, respectively, leaving considerable doubts

regarding the question, what was available to the public before July 14, 2004.

Chapters 9. and 10. clearly indicate that the publication date of these information

sheets is later than July 14, 2004. The original text has been revised 4 (l) times

starting on October 11, 2006 to October 21, 2009 for both documents D9 and D10.

Furthermore, in point 9. of D9 and D10 it is indicated that there was a renewal of the

authorization in January 28, 2009.

Opponent wishes to use the information contained in D9 and D10 to confirm that the

exact composition as disclosed therein (methylparaben 1.35 mg, propylparaben 0.15

mg) was identically launched in the time before July 14, 2004. However, since it is

not convincing that the summary of product characteristics of D9 and D10 truly and

identically reflect the characteristics of ZODAC®S|Fl and ZODAC®GTT as launched

in 2001 and 2002, this evidence is insufficient.

Therefore, opponent has not convincingly shown that the subject matter of claim 1

has been publicly demonstrated before the priority date of the opposed patent.

Unless the opponent will convincingly and without any remaining doubt show what

composition the ZODAC®S|R and ZODAC®GTT products had before the priority
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date of the opposed patent, claim 1 according to the main and the auxiliary requests

is novel in view of these products.

Furthermore, it should be noted that T594/01 as cited by the opponent is not relevant

here. The case underlying T594/01 is completely different and cannot be compared

with the present situation. In the patent case underlying T594/01, the main claim was

related to a process for the preparation of ethylene glycols where, among others, the

process was performed "with less than 0.1 wt% of carbon dioxide in the reaction

mixture". However, there was no information contained on how to measure the

carbon dioxide content indicated in the examples of a prior art document. In this

case, the Board held that “normally the uncertainty of a measured experimental value

is irrelevant for the assessment of novelty". But only in this precise case, a specific

experimental value as disclosed in an example of the prior art still anticipates claimed

subject matter since the latter is not distinguishable from the prior art within the

margin of experimental error.

That is to say, T594/01 does not indicate that a "lower than" value in general cannot

be distinguished from the identified value itself. In particular in the field of

pharmaceutical chemistry, there are established and very precise standard methods

for determining the content of any ingredient of a pharmaceutical composition. It is

quite unrealistic to assume that the data indicated in D9 and D10 are not valid as

such but that a large margin of uncertainty regarding' the measurement has to be
taken into consideration.

Therefore, as a conclusion, claim 1 according to the main request is novel in view of
the prior use of products ZODAC®GTT and ZODAC®S|FI.

This even more applies to the subject matter of claim 1 according to the first and

second auxiliary requests since the quantity of parahydroxybenzoate esters there is

restricted to a range of from 0.0001-1.4 mg/ml and 001—1125 mg/ml, respectively.

Therefore, the subject matter of claim 1 according to the main request as well as
according to the first and second auxiliary request is clearly novel according to Article

54(1) and (2) EPC.

2. Lack of inventive step - (Article 56 EPC)

The only attack as regards lack of inventive step is based on documents D1 and D3.

D1 was considered to be the closest prior art since it discloses a pharmaceutical

composition comprising cetirizine hydrochloride and methyl- as well as

propylparaben (see example 5 of D1). Needless to say, D1 does not disclose a liquid

pharmaceutical composition comprising an active substance chosen among

cetirizine, Ievocetirizine and efletirizine and parahydroxybenzoate esters as

preservatives in the amount of more than 0 and less than 1.5 mg/ml.

The combined amount of methylparaben and propylparaben of example 5 of D1

(page 11) is 0.3 g/100ml or 3 mg/ml. Therefore, D1 reflects not more and not less

than what has been already discussed in the introduction of the present patent and

has been mentioned in [0014] of the present patent specification (last sentence).

Apotex, Inc. (IPR2019—00400), EX. 1016, p. 309



Apotex, Inc. (IPR2019-00400), Ex. 1016, p. 310

17.80.EP (WO) 5
IPD/1010-037

Further, it is interesting to note that D1 discloses on p. 3, lines 56-57 that different

kinds of additives, for example preservatives, buffer agents, pH-controlling agents

and the like can be used in amounts determined by those skilled in the art within the

same range as adopted for ordinary ophthalmic or nasal solutions. This will have to
be discussed later.

in view of the citation of D1, the objective problem underlying the present invention is

exactly that mentioned in the description of the patent—in-suit, [0008] stating that "the

purpose of the invention concerns a liquid pharmaceutical composition containing an

active substance belonging to the family of substituted benzhydryl piperazines

chosen among cetirizine, levocetirizine and efletirizine, and a reduced amount of

preservatives (selected from parahydroxybenzoate esters)”.

This purpose is achieved by the subject matter of claim 1 according to the main or

the first or second auxiliary request.

Opponent referred to D3 (Handbook of Pharmaceutical Excipients) which is allegedly

giving the person skilled in the art information regarding the concentrations of

methylparabens and propylparabens that should be used for different applications.

However, it is worth to study D3 in detail.

The chapter of D3, discussing methylparaben (p. 340 etc.) indicates that

methylparaben is widely used as an anti-microbial preservative in cosmetics, food

products and pharmaceutical formulations. Although it is indicated, that it may be

used alone, it can be derived from D3 that it is preferably used in combination with

other parabens or with other anti—microbial agents, see section 7. of chapter

"Methylparaben". Thus, the amounts of methylparaben indicated in the table of

section 7. have to be evaluated quite carefully since the amounts of methylparaben

indicated therein clearly do not reflect the methylparaben content used as the o_nly

- preservative. Rather, the amounts of methylparaben have to be seen as intended for

use in combination with other preservatives.

It is interesting to note that the first sentence on the right col. on p. 340 of 03

indicates that methylparaben is used together with propylparaben in an overall

amount.of 2 mg/ml for the "preservation of various parenteral pharmaceutical

formulations". There is not any indication that the amounts indicated in the table are

sufficient for methylparaben to act efficiently as the M preservative in a

pharmaceutical formulation.

Of particular interest is section 10. of chapter "Methylparaben", which was not

submitted by opponent but is submitted enclosed to this submission. Here, one can
read that

"Methylparaben is the least active of the parabens; antimicrobial activity

increases with increasing chain length of the alkyl moiety. Activigy may be

improved by using combinations of parabens since additive effects occur.

Therefore, combinations of methyl, ethyl, propyl- and butylparaben are usually

used together". (emphasis added)
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Furthermore, the minimum inhibitory concentrations (MICs) of methylparaben in table

| (section 11.) are interesting to read: here, one can easily derive that the minimum

inhibitory concentration of methylparaben in, for example, important pharmaceutical

formulations such as eye drops, has to be more than 4 mg/ml since a well known and

very harmful pathogen such as pseudomonas aeruginosa requires a minimum

inhibitory concentration of 4000 ug/ml (= 4 mg/ml). As a skilled person knows,

infections of the eye with pseudomonas aeruginosa may lead to harmful infections of

the eye and even to blindness.

By comparing the contents of table | and the table in section 7. of chapter

"Methylparaben" it can be easily determined that the minimum inhibitory
concentrations as contained in table I do not fit to the concentrations indicated in the

table of section 7. That is to say, a skilled person can easily derive from the latter

table that the lower limits are only theoretical ones and that they are not suitable to

provide a sufficient effect as a preservative alone in view of the best known

pathogens which might occur in pharmaceutical compositions.

 

The same also applies to chapter "Propylparaben" of D3.

Apart from that, a skilled person would not have any motivation to combine D1 and

D3 for the following reasons:

In section 14. of chapters "Methylparaben" and "Propylparaben" one can find the
information that

"although parabens have also been used as preservatives in injections and

ophthalmic preparations they are now generally regarded as being unsuitable

for these types of formulations. . .

Therefore, it is highly questionable what should prompt a skilled person to combine

the teachings of D1, i. e. an ophthalmic composition comprising cetirizine

hydrochloride and methyl- and propylparaben in an amount of 3 mg/ml with the

teachings of D3 which is on the one hand indicating that not even the concentration

of parabens used in D1 is sufficient to defeat well known pathogens and on the other

hand indicates in general that parabens should not be used in ophthalmic

preparations.

There is no reason to assume that a skilled person would arrive at the subject matter

presently claimed by a combination of D1 and D3 without using inadmissible

hindsight. A very interesting indication in this respect is the passage on p. 3, line 56

and 57 of D1 (as mentioned by opponent):

”The amount of additive to be used can be determined by those skilled in the

art within the same range as adopted for ordinary ophthalmic or nasal
solutions".

Having a view to D3, a skilled person would be deterred from using parabens in liquid

pharmaceutical formulations at all bearing in mind the above teachings.

Further, opponent pointed out that
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"For the skilled person in the art preparing a liquid composition it is obvious to

have presen/atives on the lowest possible level. ”

This statement ignores the main problem areas which have to be addressed by a

skilled person in determining the proper constitution and concentration of

preservatives used in a pharmaceutical preparation. Although potential side effects of

preservatives always are an issue for a skilled person, product safety usually will be

the main topic which has to be addressed, in particular regarding microbial

contaminations in liquid pharmaceutical preparations.

DB thus discloses not to use parabens in certain liquid formulations at all and, in

general, in amounts much higher then presently claimed. D3 therefore is clearly

teaching away from the subject matter according to the main and the first or second

auxiliary request.

Thus, the subject matter of claim 1 according to the main, first and second auxiliary

request is based on an inventive step in the meaning of article 56 EPC.

IV. THE SUBJECT MATTER OF DEPENDENT CLAIMS 2-7

Since the subject matter of claim 1 according to the main, first and second auxiliary

request is novel and based on an inventive step, this automatically applies to the

subject matter of the dependent claims.

V. CONCLUSIONS l

Therefore, it is justified to reject the opposition and to maintain the present patent as

granted or, as auxiliary requests, in the scope of the first or second auxiliary request.

Respectfully submitted,

Yours faithfully,

6%.
Monique LECHIEN
European Patent Attorney

Enclosures: - Set of claims according to the first and second auxiliary request (with and

without trackchanges)

- Further pages of DB

- Acknowledgement of receipt Form 1037
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2nd Auxiliary Request

CLAIMS:

1. A liquid pharmaceutical composition comprising thean active substance amen—among

eetirizinerlevocetirizine—and—e-fiet-iriiine, wherein the pharmaceutical composition contains

meth l —h drox benzoate/ ‘ l -h drox benzoate in a ratio of 9/] ex ressed in wei’rht     

 
2. A liquid pharmaceutical composition according to claim 1, characterized in that it is an

aqueous composition.
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3-1.- A liquid pharmaceutical composition according to any of the preceding claims,

characterized in that the composition is in the form of oral solutions, nasal drops, eye drops

and ear drops.
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2nd Auxiliary Request

CLAIMS:

1. A liquid pharmaceutical composition comprising the active substance levocetirizine,

wherein the pharmaceutical composition contains methyl p—hydroxybenzoate / propyl p-

hydroxybenzoate in a ratio of 9/1 expressed in weight selected in the range of 0.01 and 1.125

mg/ml of the composition.

2. A liquid pharmaceutical composition according to claim 1, characterized in that it is an

aqueous composition.

3. A liquid pharmaceutical composition according to any of the preceding claims,

characterized in that the composition is in the form of oral solutions, nasal drops, eye drops

and ear drops.
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lst Auxiliary Request

CLAIMS:

1. A liquid pharmaceutical composition comprising an active substance chosen among

cetirizine, levocetirizine and efletirizine, wherein the pharmaceutical composition contains an

amount of p-hydroxybenzoate esters (methyl p-hydroxybenzoate / propyl p-hydroxybenzoate

in a ratio of 9/1 expressed in weight) selected in the range of 0.0001 and 1.4 mg/ml of the

composition.

2. A liquid pharmaceutical composition according to claim 1, characterized in that it is an

aqueous composition.

3. A liquid pharmaceutical composition according to claim 1 or 2, characterized in that

the amount 0 f p-hydroxybenzoate esters (methyl p-hydroxybenzoate / propyl p-

hydroxybenzoate in a ratio of 9/1 expressed in weight) is selected in the range of 0.01 and

1.125 mg/ml ofthe composition

4. A liquid pharmaceutical composition according to any of the preceding claims,

characterized in that the active substance is cetirizine.

5. A liquid pharmaceutical composition according to any of the claims 1 to 3,

characterized in that the active substance is levocetirizine.

6. A liquid pharmaceutical composition according to any ofthe preceding claims,

characterized in that the composition is in the form of oral solutions, nasal drops, eye drops

and ear drops.
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lst Auxiliary Request

CLAIMS:

1. A liquid pharmaceutical composition comprising an active substance chosen among

cetirizine, levocetirizine and efletirizine, wherein the pharmaceutical composition contains an

amount of p—hydroxybenzoate esters (methyl p-hydroxybenzoate / propyl p—hydroxybenzoate

in a ratio of 9/1 ex ressed in weioht selected in the ran Je of 0.0001, and 1.4 m )/ml of the 

 

 

composition.

 
2. A liquid pharmaceutical composition according to claim 1, characterized in that it is an

aqueous composition.

 

the amount of -h drox benzoate esters methl -h drox benzoate / r0 1 -

drox henzoate in a ratio of 9/1 ex ressed in wei ht is selected in the ran we of 0.01 and   

1.125 m /m1 of the com osition the—phafimeeatreal—eempeafien—eentam—an—amewt—et—p—
.4....... ..- ..-. .-.---- .... -1... :-' I 'u it . r ' . v ‘I v 'I" u 4 u ‘v .4. - '-

14. A liquid pharmaceutical composition according to claim 1 or 2, characterized in that

 

4§. A liquid pharmaceutical composition according to any of the preceding claims,

characterized in that the active substance is cetirizine.
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l i6. A liquid pharmaceutical composition according to any of the claims 1 to 14,
characterized in that the active substance is levocetirizine.

I _6_l. A liquid pharmaceutical composition according to any of the preceding claims,
characterized in that the composition is in the form of oral solutions, nasal drops, eye drops

and ear drops.
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Application No: 05 758 582.0

Patent No; EPLB—t 768 649

Preparation for oral proceedings - Instructions to Support Service

Oral proceedings are to be held in connection with the above patent application

1. The matters to be discussed are set out in the annex (Form 2906)

2. Dispatch the summons using Form 2008/2310 and Form 2906 for the parties to attend on:

Day 29.11.2011 Time 09:00
ROOMS

Room 23300ooked

ORAL 01,02, 03 and n.
coded

2.1 if no room is available, notify the division on Form 2088

2.2 Parties' submissions in preparation for the oral proceedings,
if any, should be made no later than

2 month(s)

before the date of the oral proceedings
(transfer to Form 2008.1 / 2310.1)

2.3 Encode ORAL(04) coded .

..._.....L.A.F'.l-_ll.il..
Date initials

2.4 Dispatch Form 2008.7 /2310.7 to division ....... LA. .01. .08: .11. . . Q. . ..Date initials
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Sheet 2 Application No.: 05 758 582.0 

3. [:1 Arrange for the following special equipment
to be provided in the conference room:

Date Initials

4. Request language service to provide simultaneous ' LA 01, DB. 11
interpretation facilities as necessary ......................Date Initials

5. Return the dossier to primary examiner with Form 2041 LA [1 i. 08. 11
(15 days before the oral proceedings) .......................Date Initials

6. Check that summons has been received

(Form 2936 / advice of delivery)

7. 15 days before the oral proceedings:
- dispatch the dossier to the primary examiner and
- dispatch Form 2041 with copies for the other members of the examining division.

 
Sindel, Ulrike Giro, Annalisa . Giménez Miralles, J
Chairman 2nd examiner 1st examiner Legal member

26421.24 )
Enclosure(s):
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Europaisches European Patent Office
Pa“""‘""‘ 80298 MUNICH

532.553.1m GERMANY
Office eulcpéen Tel. +49 (0)89 2399 - 0
d" “m“ Fax +49 (0)89 2399 - 4465

Name: Lausenmeyer J.

 
           

Hjelt, Pia Dorrit Helene Tel: 8074
BORENIUS & CO Oy AB or call:
Tallberginkatu 2 A +31 (0)70 340 45 00
00180 Helsinki
FINLANDE

Date

0 3 —08—2 0 1 1

Reference Application No./Patent No.
BO199Pl-EP OPPO 01 057585820 - 2112 / 1768649

Applicant]Proprietor

UCB FARCHIM S.A.

Summons to attend oral proceedings pursuant to Rule 115(1) EPC

 

You are hereby summoned to attend oral proceedings arranged in connection with the above-mentioned
European patent.

The matters to be discussed are set out in the communication accompanying this summons (EPO Form
2906).

The oral proceedings, which will be public, will take place before the opposition division

on 29.11.11 at 09.00 hrs in Room 4330

at the EPO, Bayerstr. 34, PschorrHéfe, D-80335 Miinchen 
No changes to the date of the oral proceedings can be made, except on serious grounds (see OJ EPO
1/2009, 68). If you do not appear as summoned, the oral proceedings may continue without you (R. 115(2)
EPC).

Your attention is drawn to Rule 4 EPC, regarding the language of the oral proceedings, and to the Special
edition No. 3 OJ EPO 2007, 128, concerning the filing of authorisations for company employees and
lawyers acting as representatives before the EPO.

The final date for making written submissions and/or amendments (R. 116 EPC) is 29.09.11.

You are requested to report in good time beforehand to the porter in the EPO foyer. Room 3473 and 3474
are available as waiting rooms. Parking is available free of charge in the underground car park. However,
this applies only in the case of accessing the car park via the entrance "Zollstrasse".

1st Examiner: 2nd Examiner: Chairman:
Giménez Miralles J Giro A Sindel U

For the Opposition Division Annexes:

Ewes Paranra,” Confirmation of receipt (Form 2936)
03 06 Rule 4 EPC (EPC Form 2043)

(as 60 Communication (EPO Form 2906)
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53:23:31fice GERMANY
Office eulopéen Tel. +49 (0)89 2399 - 0
d" “m“ Fax +49 (0)89 2399 - 4465

Name: Lausenmeyer J.

 
       

Lechien, Monique Tel.: 8074
UCB, S.A., or call:

Intellectual Property Department +31 (0)70 340 45 00
Allée de la Recherche 60
1070 Brussel
BELGIQUE

Date

0 3 — O 8 — 2 O 1 1

Reference Application No./Patent No.

17.80.EP (WO) 057585820 - 2112 / 1768649

Applicant]Proprietor

UCB FARCHIM S.A.

Summons to attend oral proceedings pursuant to Rule 115(1) EPC

 

You are hereby summoned to attend oral proceedings arranged in connection with the above-mentioned
European patent.

The matters to be discussed are set out in the communication accompanying this summons (EPO Form
2906).

The oral proceedings, which will be public, will take place before the opposition division

on 29.11.11 at 09.00 hrs in Room 4330

at the EPO, Bayerstr. 34, PschorrHéfe, D-80335 Miinchen 
No changes to the date of the oral proceedings can be made, except on serious grounds (see OJ EPO
1/2009, 68). If you do not appear as summoned, the oral proceedings may continue without you (R. 115(2)
EPC).

Your attention is drawn to Rule 4 EPC, regarding the language of the oral proceedings, and to the Special
edition No. 3 OJ EPO 2007, 128, concerning the filing of authorisations for company employees and
lawyers acting as representatives before the EPO.

The final date for making written submissions and/or amendments (R. 116 EPC) is 29.09.11.

You are requested to report in good time beforehand to the porter in the EPO foyer. Room 3473 and 3474
are available as waiting rooms. Parking is available free of charge in the underground car park. However,
this applies only in the case of accessing the car park via the entrance "Zollstrasse".

1st Examiner: 2nd Examiner: Chairman:
Giménez Miralles J Giro A Sindel U
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03 ’-<¢ Rule 4 EPC (EPC Form 2043)

W9 60 Communication (EPO Form 2906)
- “3o

o 2.0 5’.

Y3. 9"”<9 9

00% ng?‘
0103 can“) '

Registered letter with advice of EABSW’X’ Inc. (IPRZQLQJOO400fl‘Egqu89%§|15?'3Q7: 01.08.11EPO Form 2310 04.09 [ORALO3=4330] (01/0



Apotex, Inc. (IPR2019-00400), Ex. 1016, p. 328

 
LurepaisehasPater-[amt
Europe; nPaton! (mice
Offkc curopéendc: brevets

Wichtige Hinweise zur

mflndlichen Verhandlung

Das Europaische Patentamt vertugt
fiber keine eigenen Doimetscher.
Diese mussen im Bedarfslall von

auBerhalb, teiiweise sogar aus
anderen Landern, beigezogen werden.
was mit einem hohen Aufwand an

Kosten und organisatorischen
Vorbereltungen verbunden ist. Muss
ein Verhandlungstermin kurzfristig
abberaumt werden, konnen Kosten fLir
bestetlte Dolmetscher nicht mehr
vermieden werden.

Es wird daher gebeten, eine Simultan-
Crbersetzung nur bei wirklichem Bedarf
in Anspruch zu nehmen. Es ware
wfinschenswert, wenn sich die
Beteiligten (zweckmaBigerweise
gleichzeitig mit der
Terminabstimmung) aul die
Benutzung einer Amtssprache einigen
konnten. Bei Verstandigungs-
schwierigkeiten sind die Mitglieder der
Einspruchsabteilung bereit zu helfen.

Die von den Verfahrensbeteiligten
bevorzugte (abgestimmte)
Verhandlungssprache und ggf. eine
notwendige Simultant'ibersetzung sind

dem Amt mogiichst vor der in
Hegel 4(1) EPU angegebenen Frisl
mitzuteilen.

[II Verlahrenssprache ist
Deutsch

Von der/dem/den Einsprechenden
wurde

I] Englisch

El Franzésisch benutzt.

Es wird um eilige Mitteilung -
mfiglichst per Telefax an den zu-
ste’indigen Formalpriifer - gebeten,

Important information

concerning oral proceedings

The European Patent Office has no
interpreters of its own. When
interpreters are needed they have to
be brought in lrom outside, sometimes
even from other countries, which is
costly and involves considerable
organisation. ll oral proceedings have
to be cancelled at short notice. the

cost of interpreters already engaged
still has to be borne.

Please therefore make use of

simultaneous interpreting facilities only
where strictly necessary. It possible
the parties should agree on an official
language for the proceedings,
preferably at the time when they
arrange a date. The members of the
Opposition Division will be willing to
help should any communication
problems arise.

The EPO should be told if possible
before the period mentioned in Rule 4
(1) EPC which language the parties
preler (agree on) and whether
simultaneous interpreting facilities are
required.

X Language of the proceedings is
Engflsh

The language used by the opponent/s
was

[I German

E] French.

Please inform us urgently - where
possible by fax addressed to the
formalities officer concerned -

Tres important
Procédure orale

L‘Office européen des brevets ne
dispose pas de son propre service
d'interpretes. Aussi laut-il appel le
cas échéant a des interpretes de
l’extérieur, qui viennent méme
parfois de l‘étranger, ce qui
occasionne de frais élevés et

demande un grand travail
d‘organisation. Si la date d'une
procedure orale doit etre annulée au
demier moment, it n'est plus possible
d'éviter les frais d'interpretes.

Les parties a une procedure sont
donc priées de ne demander une
traduction simultanée qu'en cas de
reel besoin. |l serail souhaitable

qu'elles puissent se mettre d'accord
en meme temps qu'elles conviennent
de is date sur l'utilisation d'une

langue olficielle comme langue des
débats. Si les parties éprouvent des
difficultés de comprehension lors des
débats, les membres de la division
d'opposition sont disposes a leur
preter leur assistance.

L'Oftice doit étre avisé si possible
avant le début du délai mentionné

dans la regle 4(1) CBE de la langue
preferee par les parties pour le
déroulement des débat (et sur
laquelle elles se sont préalablemenl
mises d'accord) et de la nécessité
éventuelle d'une lraduction
simultanée.

E] La langue de la procedure est le
francais

La langue utilisée par l'opposant/les
opposants était

[I l'allemand

E] l'anglais.

Priere d'indiquer d'urgence a
l'agent des formalités compétent
si possible par te’lét‘ax 

moglichst bis

Datum 27.09.2011

if possible by

Date 27.09.2011

si possible jusqu’au

Date 27.09.2011   
‘l. welche Sprache(n) Sie in der

ml‘Jndlichen Verhandlung
venrvenden (Sprechen)

2. aus welcher Sprache Sis eine
Simultanflbersetzung benétigen
(Héren).

EPA/EPO/OEB Form 2043 02.09

‘l. which language(s) you intend to
use during the oral proceedings
(Speaking)

2. from which language you need
simultaneous interpretation
(Listening).

Apotex, Inc. (IPR2019—00400), EX. 1016, p. 328

1. quelle(s) |angue(s) vous
utiliserez au cours de la

procedure orale (pour parler)

2. a partir de quelle langue vous
aurez besoin d'une traduction

simultanée (pour écouter).

05758582 .0

JL20183
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Soliten Sie lhren Antrag auf rnCtndliche
Verhandlung zurfickziehen oder zum
anberaumten Verhandlungstermin
nicht erscheinen wollen bzw. aus

wichtigem Grund daran gehindert
sein, werden Sie gebeten,

o unverziigltch das Amt -
moglichst per Teletex - davon zu
benachrichtigen, wobei das
Schriftstfick mit einem

deutlichen Vermerk “Dringend,
mtindliche Verhandlung am ..."
oder sinngemfifl gekennzeichnet
sein sollte;

. in dringenden Fallen (weniger als
1 Monat vor dem Verhandlungs-
termin) zusatzlich auch dem/die
anderen Verfahrensbeteitigten
bzw. ihre(n) Vertreter auf
schnellstem Weg direkt zu
unterrichten.

In iedem solchen Fall obliegt der
Einspruchsabteilung die
Entscheidung, ob die Verhandlung
durchgefijhrt oder abberaumt wird. Es
wird jedoch darauf hingewiesen, dass
einem Vertahrensbeteiligten, der eine
nicht rechtzeitige oder unterbliebene
Benachrichtigung zu verantworten hat.
die dadurch den anderen Beteiligten
verursachten Kosten aufertegt werden
konnen (Art. 104 EPU).

Hinweis auf Hegel 4 EPU

Hegel 4
Sprache im mijndlichen Verfahren

(1) Jeder an einem mflndtichen
Verfahren vor dem Europaischen
Patentamt Beteiligte kann sich anstelle
der Vertahrenssprache einer anderen
Amtssprache des Europaischen
Patentamts bedienen, sofern er dies

dem Europaischen Patentamt
spatestens einen Monat vor dem

angesetzten Termin mitgeteilt hat oder
selbst fiJr die Ubersetzung in die
Verfahrenssprache sorgt. Jeder
Beteiligte kann sich einer Amtssprache
eines Vertragsstaats bedienen, sofern
er selbst fflr die Ubersetzung in die
Verfahrenssprache sorgt. Von diesen
Vorschriften kann das Europaische
Patentamt Ausnahmen zulassen.

EPA/EPO/OEB Form 2043 02.09

Should you decide to withdraw your
request for oral proceedings or not
wish to attend on the date set. or if for
some special reason you are unable
to do so, you are requested

0 to notify the EPO immediately,
where possible by fax, marking
the document clearly with the
words "Urgent, oral
proceedings on ...” or similar;

0 in urgent cases (less than one
month before the date set for the

proceedings), additionally to notify
the other party/parties and/or
their representative(s) direct as
rapidly as possible.

in alt such cases the Opposition
Division will decide whether the

proceedings are to go ahead or be
cancelled. You should however note

that costs incurred by the other parties
may be charged to a party who either
fails to notify them or does not do so
in good time (Article 104 EPC).

Attention is drawn to Ftule 4

EPC

Ftule 4

Language in oral proceedings

(1) Any party to oral proceedings
before the European Patent Office
may use an official language of the
European Patent Office other than
the language of the proceedings, if
such party gives notice to the
European Patent Office at least one
month before the date of such oral

proceedings or provides for
interpretation into the language of the
proceedings. Any party may use an
official language of a Contracting
State, if he provides for interpretation
into the language of the proceedings.
The European Patent Office may
permit derogations from these
provisions.

Si vous retirez votre requéte tendant
a recourir a la procedure orale ou st
vous ne souhaitez pas vous
presenter a la date fixée pour la
procedure orale ou ne pouvez vous
y presenter pour une raison
sérieuse, veuillez

o en faire avis sans retard a

I'Office, si possible par téléfax,
en partant sur votre
communication clairement la

mention "Urgent, procedure
orale le ..." ou une indication

similaire;

. dans les cas urgents (moins
d‘un mois avant la date fixée

pour la procedure orale) en faire
avis également directement
pas la voie la plus rapide a
l'autrelaux autres partieis) ou
blen a son/leurs mandataire(s).

ll appartient alors a la division
d'opposition de decider si la
procedure orale aura lieu ou non. l|
est néanmoins souligné que les frais
causes aux autres parties par une
partie qui est responsable de
l'omission d'un tel avis ou de ce que
cet avis n'a pas été felt so temps
utile peuvent étre mis a la charge de
cette partie (art. 104 CBE).

Rappel de la Regle 4 CBE

Regle 4
Langues admissibles lors de la
procedure orale

(1) Toute partie a une
procedure orale devant
I'Oflice européen des brevets
peut utiliser une tangue -
officielle de I'Office européen
des brevets autre que la
langue de la procedure, a
condition soit d'en aviser

l'Office européen des brevets
un mots au moins avant Ia

date de la procedure orale,
soit d‘assurer I'interprétation
dans la langue de la
procedure. Toute partie peut
utiliser une langue officielle de
l'un des Etats contractants a
condition d'assurer

l‘interprétation dans la langue
de la procedure. L'Office
européen des brevets peut
autoriser des dérogations aux
présentes dispositions.
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(2) Die Bediensteten des
Europaischen Patentamts konnen sich
im milndlichen Verfahren anstelle tier

Ven‘ahrenssprache einer anderen
Amtssprache des Europaischen
Patentamts bedienen.

(3) in der Beweisaufnahme kennen
sich die zu vernehrnenden Beteiligten,
Zeugen oder Sachverstandigen, die
sich in einer Amtssprache des
Europaischen Patentamts oder eines
Vertragsstaats nicht hinlanglich
ausdn'lcken kennen, einer anderen

Sprache bedienen. Erfolgt die Bewels-
aufnahme auf Antrag eines
Beteiligten, so werden die Beteiligten,
Zeugen oder Sachverstandigen mit
Erkléirungen, die sie in einer anderen
Sprache ate in einer Amtssprache des
Europaischen Patentamts abgeben,
nur gehort, sofern dieser Beteiligte
selbst fiJr die Ubersetzung in die
Verfahrenssprache sorgt. Das

Europaische Patentamt kann jedoch
die Ubersetzung in eine seiner
anderen Amtssprachen zulassen.

(4) Mil Einverstandnis allar Beteiligten
und des Europaischen Patentamts
kann jede Sprache verwendet werden.

(5) Das Européische Patentamt

Libernimmt, soweitlerforderlich. auf
seine Kosten die Ubersetzung in die
Ven‘ahrenssprache und
gegebenenfalls in seine anderen

Amtssprachen, sofern ein Beteiligter
nicht selbst fi'lr die Ubersetzung zu
sorgen hat.

(6) Erkiarungen von Bediensteten des
Europaischen Patentamts, Beteiligten,
Zeugen und Sachversténdigen, die in
einer Amtsspraohe des Européiischen
Patentamts abgegeben werden,
werden in dieser Sprache in die
Niederschrift aufgenommen.
Erklarungen in einer anderen Sprache
werden in der Amtssprache
aufgenommen, in die sie Ubersetzt
worden sind. Anderungen einer
europaischen Patentanmeldung oder
eines europaischen Patents werden in
der Verfahrenssprache in die
Niederschrift aufgenommen.

EPA/EPO/OEB Form 2043 02.09

(2) in the course of oral proceedings,
employees of the European Patent
Office may use an official language of
the European Patent Office other than
the language of the proceedings.

(3) Where evidence is taken, any
party, witness or expert to be heard
who is unable to express himself
adequately in an official language of
the European Patent Office or of a
Contracting State may use another
language. Where evidence is taken
upon request of a party, parties,
witnesses or experts expressing
themselves in a language other than
an official tanguage of the European
Patent Office shall be heard only if
that party provides for interpretation
into the language of the proceedings.
The European Patent Office may,
however, permit interpretation into
one of its other official languages.

(4) If the parties and the European
Patent Office agree, any language
may be used.

(5) The European Patent Office shall,
if necessary, provide at its own
expense interpretation into the
language of the proceedings, or,
where appropriate, into its other
official languages, unless such
interpretation is the responsibility of
one of the parties.

(6) Statements by employees of the
European Patent Office. parties,
witnesses or experts, made in an
official language of the European
Patent Office, shall be entered in the

minutes in that language. Statements
made in any other language shall be
entered in the official language into
which they are translated.
Amendments to a European patent
application or European patent shall
be entered in the minutes in the

language of the proceedings.

(2) Au cours de la procedure orale,
les agents de l'Office européen des
brevets peuvent utiliser une langue
officielle de l'Office européen des
brevets autre que la langue de la
procedure.

(3) Lors de l'lnstruction, les parties,
témoins ou experts appele’s a étre
entendus, qui ne possedent pas une
maitrise suffisante d‘une langue
officieile de l'Office européen des
brevets ou d'un Etat contractant,

peuvent utiliser une autre langue. Si
la mesure d‘instruction est ordonnée

sur requete d'une partie, les parties,
témoins ou experts qui s'expriment
dans une langue autre qu‘une
langue offioielle de l‘Office européen
des brevets ne sont entendus que si
cette partie assure l'interprétation
dans la langue de la procedure.
L'Office européen des brevets peut
toutefois autoriser l'interprétation
dans l‘une de ses autres langues
officietles.

(4) Sous reserve de l'accord des
parties et de l'Office européen des
brevets, toute langue peut étre
utilise’e.

(5) L'Office européen des brevets
assure a ses frais, en tant que de
besoln, l'interprétation dans la
langue de la procedure, ou, le cas
échéant, dans ses autres langues
officielles, a moins que cette
interpretation ne doive étre assurée
par l'une des parties.

(6) Les interventions des agents de
l'Office européen des brevets, des
parties, témoins et experts faites
dans une langue officielle de i'Office
européen des brevets sont
consignees au proces-verbat dans
cette langue. Les interventions faites
ctans une autre langue sont
consignees dans la langue officielle
dans laquelle elles sont traduites.
Les modifications apportées a une
demande de brevet européen ou a
un brevet européen sont consignées
au proces verbal dans la langue de
la procedure.
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Datum Blatt Anmelde-Nr:

Date 03.08.2011 Sheet 1 ApplicationNo: 05 758 582.0
Date Feuille Demande n°:
 

1. The European patent EP 1 768 649 B1; based upon European patent application

057585820; date of filing: 07.07.2005; priority: 14.07.2004 (EP04016519); date of

publication and mention of the grant of the patent: 23.09.2009 (Bulletin 2009/39);

Proprietor: UCB Farchim S.A., CH-1630 Bulle, Switzerland

has been opposed by:

Opponent: Zentiva k.s., 102 37 Prague, Czech Republic

2. With notice of opposition filed on 23.06.2010 the Opponent requests revocation

of the opposed patent in its entirety based on the grounds of Art. 100(a) EPC for lack

of novelty and inventive step (Art. 52(1), 54 and 56 EPC). Alternatively, oral

proceedings pursuant to Art. 116 EPC are requested.

3. With letter of observations dated 13.10.2010 filed on 19.10.2010 the patent

Proprietor requests rejection of the opposition and maintenance of the patent as

granted (Main request), or amended in the form of Auxiliary request 1 or Auxiliary

request 2 filed on same date. Alternatively, oral proceedings pursuant to Art. 116 EPC

are requested.

4. In the course of the proceedings, the following documents have been submitted

as evidence by the parties (the numbering will be adhered to in the rest of the

procedure):

D1: EP0605203A2

D2: U85891913

D3: Handbook of Pharmaceutical Excipients, 3rd Ed. (2000), pages 340-343 and

450-453

D4= Wang et al. (2001), Allergy 56, 339-343

D5: Marketing authorization for ZODAC GTT oral drops in the Slovak Republic,

dated 29.11.2000, entering into force on 05.02.2001, accompanied by its translation

into English
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Datum Blatt Anmelde—Nr:

Date 03.08.2011 Sheet 2 ApplicationNo: 05 758 582.0
Date Feuille Demande n°:
________—_—__—_————————

D6= Marketing authorization for ZODAC SIR syrup in the Slovak Republic, dated

29.11.2000, entering into force on 05.02.2001, accompanied by its translation into

English

D7= Marketing authorization for ZODAC GTT drops in the Czech Republic, dated

18.04.2001, accompanied by its translation into English

D8= Marketing authorization for ZODAC SIR syrup in the Czech Republic, dated

18.04.2001, accompanied by its translation into English

D9: ZODAC GTI', Summary of Product Characteristics, date of last text revision

21.10.2009

D10: ZODAC SIR, Summary of Product Characteristics, date of last text revision

21.10.2009

D11= Thomson Reuters Newport Premium, Launched Drug Forms Detail (2010)

5. The opposition, filed in due time, in proper form, and supported by reasoned

statements, is formally admissible (Art. 99(1) and 100 EPC, and Rules 3(1) and 76

EPC).

6. According to the parties' requests, oral proceedings will be held. The summons

are attached to this communication.

7. The Opposition Division is of the following preliminary non-binding opinion:

7.1 Public prior use

D5, D6, D7, D8 together with D11 demonstrate that the products ZODAC GTT oral

drops and ZODAC SIR syrup were launched to the market in the Czech Republic on

31.10.2001, and in Slovakia on 30.09.2002. The Summary of Product Characteristics

and Patient Information Leaflet attached to each of D5, D6, D7, D8 demonstrate that

ZODAC GTT and ZODAC SIR comprise cetirizine dihydrochloride in aqueous solution

containing methylparaben and propylparaben as preservatives. However, the

concentration of methylparaben and propylparaben in the solution is not disclosed in

D5 to D8.

On the other hand, D9 and D10 are the last revision of the Summary of Product

Characteristics (dated 21.10.2009) for ZODAC GTT and ZODAC SIR in the Czech

Republic. The Opponent's contention that D9 and D10 were published when the
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Datum Blatt Anmelde-Nr:

Date 03 .08 .2011 Sheet 3 Application No: 05 758 582 .0
Date Feuille Demande n°:
 

marketing authorisations were granted is not true. D9 and D10 have been last revised

on 21.10.2009, and therefore their publication could not occur before that date.

Further, D9 and D10 demonstrate that the first authorisation of ZODAC GTT and

ZODAC SIR in the Czech Republic has been renewed once on 28.01.2009, and that

the text of the Summary of Product Characteristics has been revised four times, once

coinciding with the renewal of the authorisation (28.01.2009). The evidence provided

in form of D5, D6, D7, D8, D9 and D10 cannot exclude the possibility that a variation

of the excipient composition could have been introduced coinciding with one of those

revisions after the product was first launched. It has not been proven beyond any

reasonable doubt that the products launched in 2001 and 2002 in the Czech Republic

and Slovakia and commercially available before the date of priority of the contested

patent had exactly the same concentration of parabens as the products available in

2009 in the Czech Republic as described in D9 and D10. The burden was with the

Opponent to prove up to the hilt that the products ZODAC G'l‘l' oral drops and

ZODAC SIR syrup commercially available in the Czech Republic and Slovakia in 2001

and 2002 had a concentration of parabens of less than 1.5 mg/ml as defined in claim

1 of the opposed patent. The requirement of adequate substantiation by means of

extensive evidence regarding this point (Mat was made available) within the

opposition period for the proof of a public prior use has not been met. The actual

concentration of parabens in the products ZODAC G'l‘l' oral drops and ZODAC SIR

syrup launched in the Czech Republic and Slovakia in 2001 and 2002 and

commercially available before the priority date of the contested patent remains
unknown.

7.2 lnventive step

D1, example 5, is seen as the closest prior art. Difference of claim 1 of the opposed

patent is the definition of the paraben concentration of “more than 0 and less than 1.5

mg/ml", whereas D1 discloses 3 mg/ml. The technical effect associated with this

difference is the lowering of well-known adverse effects in case of hipersensitivity to

parabens whilst maintaining the recommended efficacy for antimicrobial preservation

(minimum inhibitory activity). The technical problem was therefore to provide an

improved formulation where the health drawbacks associated with use of parabens in

case of hipersensitivity and the antimicrobial efficiency (opposing effects) are

balanced and optimized. The solution according to the opposed patent is the use of

parabens in concentrations of “more than 0 and less than 1.5 mg/ml".

First aspect for discussion during the oral proceedings will be whether or not the

problem as formulated above is shown in the patent to be actually solved over the

range of paraben concentrations "more than 0 and less than 1.5 mg/ml" defined in

claim 1. It is apparent that concentrations of parabens only slightly higher than 0 mg/
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ml (say concentrations as low as e.g. 0.0001 mg/ml as described in parag. 20 of the

contested patent) can hardly solve the problem of providing formulations meeting the

required antimicrobial activity (stability against microbial contamination). It is also

apparent from the results of the examples of the contested patent that concentrations

lower than 0.15 mg/ml have simply not been tested.

If, in view of this, the technical problem has to be reformulated as to the provision of

an alternative formulation to that of D1 (example 5) wherein the risks due to

hipersensitivity to parabens in some patients are reduced, then the choice of w

possible concentrations of parabens low—er than those disclosed in D1 would be

equally obvious. Any reduction of the concentration of parabens solves the problem of

reducing the risk of adverse reaction in sensitive patients. In this context, it is stressed

that the contested patent contains no evidence whatsoever about a reduction of the

risk of allergic reactions; however, the achievement of this effect in the contested

patent is considered to be plausible in view of the general knowledge of the person

skilled in the art. Yet, for the same token, in view of that general knowledge, it would

be obvious for the skilled person to reduce the concentration of parabens in order to

lower the risk of allergic reactions. The motivation to do so is given by the well-known

safety and toxicology concerns about the use of parabens as preservatives.

The eventual recognition of an inventive step will be, therefore, dependent on whether
or not the concomitant effect of simultaneously maintaining an acceptable

antimicrobial stability can be taken into account, i.e. whether or not it is shown by

evidence that the range of paraben concentrations defined in the claims actually

represents a critical range of values where the opposing effects of lowering the risk of

an adverse hipersensitivity reaction, on the one hand, and achieving minimum

antimicrobial efficacy, on the other hand, are balanced and result in a range of values

representing a true compromise and an improvement over the prior art. In this regard,

the general knowledge of the skilled person represented by handbooks such as D3

must be taken into account. The skilled person is well aware that concentrations of

0.15-2 mg/ml methylparabens and/or 0.05-0.1 mg/ml propylparabens in ophthalmic

drops or 0.1 -0.2 mg/ml propylparabens in oral solutions are the usual amounts to be

employed (see D3, pages 340 and 450). These values almost completely overlap with

the range of concentrations defined in claim 1 of the contested patent.

It appears, therefore, that claim 1 as granted does not involve an inventive step.

The foregoing line of reasoning is also valid as regards the ranges of paraben

concentrations defined in the auxiliary requests 1 and 2. Further, if the choice of a

combination of methylparaben and propylparaben in a particular weight ratio (Auxiliary

request 1) and/or the choice of levocetirizine (levorotatory enantiomer of cetirizine)

specifically (Auxiliary request 2) can be associated with some particular effect(s)

which should be taken into account for the definition of the technical problem, this
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should be demonstrated by evidence. In absence of such substantiation, the further

limitations introduced in auxiliary requests 1 and 2 representjust trivial variations

obvious for a skilled person. General handbooks such as D3 disclose the use of

methylparaben and propylparaben in combination (see D3 page 341, section 10), and

in particular in a weight ratio 9:1 in several pharmaceutical formulations for parenteral

use (see D3 page 340, section 7). Taking the concentration ranges for methylparaben

and propylparaben and the weight ratio 9:1 disclosed in D3, one arrives at combined

concentration values for total parabens falling within the ranges defined in auxiliary

requests 1 and 2. As regards the limitation to levocetirizine, the effect of paraben

preservatives is the same on both optical isomers of cetirizine. Accordingly, no

inventive contribution can be seen in these limitations.

In preparation for the inventive step discussion, the parties are again reminded that

any technical effect is expected to be demonstrated by way of evidence and

comparative tests, and that any technical effect must be credibly shown over the

whole area covered by the claims. Unreasonably broad generalisations will not be

accepted. The parties should be prepared for this discussion.

8. Further remarks:

Claim 1 of Auxiliary request 1 seems to comply with A.123(2) and (3) EPC. However,

the introduction of a new claim 3 based on page 4 lines 28-29 of the original patent

application does not comply with Rule 80 EPC, because this amendment is not

occasioned by a ground for opposition in that claim 3 is only a dependent claim

dependent on claim 1; the introduction of a new claim 3 based only on the description

and not having a basis in the claims as granted is neither appropriate nor necessary to

overcome a ground for opposition, as the relevant independent claim 1 has already

been amended for that purpose. The right to amendment of a patent in opposition is

not an occasion to improve the patent (T127/85). The introduction of a new dependent

claim additionally to the amendment of the relevant independent claim upon which the

former depends is clearly an improvement of the patent by incorporation of a possible

fallback position. Such an improvement of the patent and of the patentee's position is

not allowable under Rule 80 EPC.

9. The parties are informed that further comments, evidence, information,

submissions and/or requests in preparation of the oral proceedings, if any, are to be

filed in agreement with the requirements of Rule 116(1) EPC, i.e. not later than the

final date indicated on the EPO form 2310 (of. Guidelines E-lll, 5 and D-Vl, 3.2).
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Empfangebeechelnigung fiber den Zugang des vd‘retehend bezeichneten Sehrifletiicke
Acknowledgement of receipt ol' the ddcurnent specified above

Hécepiseé clu document specilie ci-deeeue

Unter Bezugnahme auf die Mitteilung irn AEI EPA 7/2010, 3737 wird gebeten, die Empfangebeecheinigung
mit Emp‘fangsdatum und Unterechrif-t zu Vereehen Lind umgehend an dae EPA 2uriicltzu5enden:

With reference to the Notice in OJ EPO 772010. 377, you are; requested to date and sign the
acknowledgement of receipt and return it to the EPO immediately:

Ccnfcrmément au communique pert: eu JO GEE 7/2010, 377, vcue etee prié ci'indiquer sur le récépieeé la
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Petri Nieminen, Degree in IT
"European Patent Attorney
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‘1 European Design Attorney

27 September 201 1

Re.: European Patent No. 1768649

Owner: UCB Farchim S.A
Opponent: Zentiva k.s.

Dear Sirs,

With reference to your Summons to attend oral proceedings pursuant to Rule 115(1)EPC,
dated 3 August 2011, please be informed that we will use the English language during the
proceedings and wish to get interpretation if the Opponent uses French or German.

Yours faithfully,

BORENIUS & Co 0y Ab

onna Sahlin

European Patent Attorney (09231490)
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27 September 201 1

Re.: European Patent No. 1768649
OWner: UCB Farchim 5.A

Opponent: Zentiva k.s.

Dear Sirs,

I request you to record a change in the Representative in the above case. Please send all
future correspondence to:

Jonna Sahlin

BORENIUS & C0 0y Ab
Itamerenkatu 5
FI—00180 Helsinki

Finland

e—mail: mail@borenius.fi
Direct: +358 9 686 684 46

Additional representatives:

Annika Hakkila (registration No. 0082860)
Pia Hjelt (registration No. 0081750)
Lisbeth soderman (registration No. 0082670)
Christian Westerholm (registration No. 0125420)

Hans Stellberg (registration No. 0082260)
Anu Keinanen (registration No. 09218940)

Yours faithfully,
BORENIUS & Co Oy Ab

am 36%.)

Jonna Sahlin

Registration No. 09231490
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lhr Zeichen/your ref. Unser Zeichen/our ref. MUnchen/Munich

P30048-EPOP WB/SAN/Ivo September 29, 2011

Opposition against Patent No. 1 768 649

(Application No: 05 758 582.0)

Proprietor: UCB Farchim S.A.

Opponent: Zentiva k.s.

This is in response to the summons to attend oral proceedings pursuant to Rule 11511) EPC

dated Augpst 3, 2011:

I. REPRESENTATION

It is indicated herewith that we will represent patentee in the further course of the

proceedings, and will attend the oral proceedings dated November 29, 2011 on his behalf.

II. LANGUAGE USED DURING THE ORAL PROCEEDINGS

We intend to use the English language during the oral proceedings.

No simultaneous interpretation is needed.
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III. WRITTEN SUBMISSION IN PREPARATION OF THE ORAL

PROCEEDINGS ON NOVEMBER 29, 2011

Since no further submission was filed by the opponent subsequent to the letter filed by

patentee on October 13, 2010, we would like to note that, formally, the arguments submitted

therein are fully maintained.

III.1 Auxiliary Reguests/Amendments

The Opposition Division outlined that, although claim 1 of auxiliary request 1 seems to

comply with Article 123(2) and (3) EPC, new claim 3 of auxiliary request 1 contravenes Rule

80 EPC. The amendment accordingly is not occasioned by a ground for opposition since

claim 3 is a dependent claim. In order to overcome this objection, claim 3 of auxiliary request

1 has been deleted. Therefore, new auxiliary request 1 comprises 5 claims (attached to this

letter).

The claims according to the second auxiliary request have not been objected to. Therefore,

we assume that the claims according to the first and second auxiliary request are admissible

and fulfil the requirements of Article 123(2) EPC.

Further, a third auxiliary request is submitted comprising minor amendments in relation to

the second auxiliary request as previously submitted. Claim 1 of the third auxiliary request is

directed to a liquid pharmaceutical composition comprising the active substance

levocetirizine and preservatives, wherein the preservatives are defined as being selected from

methyl/propyl p-hydroxybenzoate in a ratio of 9/1 expressed in weight selected in the range

of 0.01 and 1.125 mg/ml of the composition.

The fact that the liquid pharmaceutical composition comprises levocetirizine and

preservatives is self-explanatory and can be found throughout the patent text. Furthermore,

[0019] clearly defines that

”best results have been obtained with a mixture of methyl parahydroxybenzoate and

propyl parahydroxybenzoate in a ratio of9/1 expressed in weight".

Apotex, Inc. (IPR2019—00400), Ex. 1016, p. 345
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From this passage, it becomes clear that the exclusive use of methyl parahydroxybenzoate

and propyl parahydroxybenzoate as preservatives is disclosed in the application as filed. The

amount selected in the range of 0.01 and 1.125 mg/ml, as disclosed in [0020], is directly

related to the above sentence, therefore, giving a direct and unambiguous teaching for a

pharmaceutical composition exclusively comprising methyl p-hydroxybenuoate / propyl p-

hydroxybenzoate as preservatives in the amounts indicated in claim 1 of the third auxiliary

request.

Further, a fourth auxiliary request is submitted based on the third auxiliary request but

directed to a range of 0.1 and 1.125 mg/ml of methyl / propyl p-hydroxybenzoate. This

amendment is based on [0019] and [0020] of the description as well. It is referred to T925/98

indicating that according to the established Case Law, in the case of a disclosure of both a

general and a preferred range, a combination of the preferred disclosed narrower range and

one of the part-ranges lying within the disclosed overall range on either side of the narrower

range is unequivocally derivable from the original disclosure of the patent—in—suit and, thus

supported by it (see further T02/81; T201/83 and many others). Therefore, the broader range

of 0.01 and 1.125 mg/ml and the narrower range of 0.1 and 1 mg/ml for the parabenes

inherently discloses also a range of from 0.1 to 1.125 mg/ml.

Therefore, the amendments meet the requirements of Article 123(2) EPC.

III.2 Novelty

The only novelty attack submitted by the opponent was based on the alleged prior use of

products Zodac® GTT Oral Drops and Zodac® SIR Syrup which were launched in the Czech

Republic on October 31, 2001 and on September 30, 2002 in Slovakia.

The product characteristics and patient information leaflet was attached as D5, D6, D7 and

D8 whereas documents D9 and D10 showed the last revision of the summary of product

characteristics.

As outlined in the submission of October 13, 2010, we would again like to point out that

important details are missing in the line of arguments submitted along with the Notice of

Apotex, Inc. (IPR2019—00400), Ex. 1016, p. 346
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Opposition as regards the alleged prior use. According to T6/86, T329/86 and T78/90, if an

opponent wishes to rely upon the prior use as being part of the state of the art for the purpose

of Article 54(2) EPC and as part of the legal and factual framework within the substantive

examination of the opposition, the Notice of Opposition must indicate within the opposition

period all the facts which make it possible to determine the date of prior use, what has been

used and the circumstances relating to the prior use. According to T53 8/89, the main points

of what was made available to the public, where, when, how and by whom have to be

submitted during the opposition period. At least one point, i.e. what was made available, was

not substantiated by the opponent during the opposition period.

As the Opposition Division correctly outlined, the actual concentration of parabenes in the

product Zodac® GTT Oral Drops and Zodac® SIR Syrup launched in the Czech Republic and

Slovakia in 2001 and 2002 which were commercially available before the priority date of the

contested patent remains unknown.

Zodac® GTT and Zodac® SIR contained 1.35 mg/ml of methylparaben and 0.15 mg/ml of

propylparaben each in the form of the renewed marketing authorization of January 2009.

Opponent did not indicate which amount of both substances were provided in the Zodac®

GTT and Zodac® SIR products launched in the Czech Republic and in Slovakia in

October 2001 and September 2002. Therefore, the required m were not submitted during

the opposition period. As a precautional remark, even if the opponent now would submit

fiuther evidence regarding the precise composition of the Zodac® GTT and Zodac® SIR

products launched in October 2001 and September 2002, this will not remedy the deficiencies

of the argumentation provided in the Notice of Opposition since it was not filed during the

opposition period.

Therefore, it is submitted that public prior use has not been shown by the opponent and, thus,

the subject matter of claim 1 according to the main request as well as according to the first,

second, third and fourth auxiliary request is clearly novel according to Article 54(1) and (2)

EPC.
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111.3 Lack of Inventive Step

The opponent has based the inventive step attack on documents D1 and D3.

The Opposition Division confirmed that D1, example 5, has to be seen as the closest prior art.

Example 5 discloses an ophthalmic composition comprising 0.2 g methylparaben and 0.1 g

propylparaben, i.e. an overall amount of para-hydroxybenzoates of 0.3 g.

As outlined by the Opposition Division, this is clearly more than "less than 1.5 mg/ml" as in

the liquid pharmaceutical composition of claim 1 according to the main request.

However, the Opposition Division indicated that the broad range of "more than 0 and less

than 1.5 mg/ml" does not seem to be supported by experimental evidence in the Examples

(and will not result in a plausible effect). In more detail, the Examining Division outlined

that, from the results of the examples, it is apparent that concentrations lower than 0.15

mg/ml have simply not been tested.

As a result of the alleged breadth of the claims, the Examining Division came to the

conclusion that the technical problem has to be re-formulated as the provision of an

alternative formulation to that of D1. The Opposition Division further outlined that lowering

the concentrations of parabens in view of those disclosed in D1 would be straightforward for

a skilled person since the negative effects of parabens (allergic reactions) are well-known

and, thus, there would have been a motivation of the skilled person to simply reduce the

concentration of parabens in order to avoid these negative side effects. However, we

respectfully disagree.

Considering the tailored scope of the claims according to the auxiliary requests (in particular

4th auxiliary request) it is noted that the amounts of parabens disclosed therein are well

covered by the experimental evidence given in the patent-in-suit. See e. g. examples 3 and 4

disclosing the use of a mixture of parabens (methyl p-hydroxybenzoate / propyl p-

hydroxybenzoate in a ratio of 9/1 expressed in weight) starting form 0.15 mg/ml to 0.375

Apotex, Inc. (IPR2019—00400), EX. 1016, p. 348
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mg/ml, 0.45 mg/ml, 0.75 mg/ml, and 0.125 mg/ml. This, for example, covers the range

indicated in claim 1 according to the 4Lh auxiliary request well.

In view of the alleged motivation of the skilled person to simply lower the amounts of

preservatives in order to avoid the toxicity, we would like to refer to the letter submitted on

October 13, 2010. Special care has to be taken in the field of the production of

pharmaceutical products in terms of product safety. Although potential side effects of

preservatives are, of course, an issue for a skilled person, product safety usually will be the

main topic which has to be addressed, in particular regarding microbial contaminations in

liquid pharmaceutical preparations (such as ophthalmic formulations). For a skilled person, it

is not a straightforward way to simply lower the amounts of preservatives in such a

composition, since he/she has to expect that product safety is considerably affected, thus not

leading to a safe, reliable and tradable product.

The Opposition Division's attention is again drawn to D3, table I, indicating that the

minimum inhibitory concentration of methylparaben has to be more than 4 mg/ml since a

well known and harmful pathogen (Pseudomonas aeruginosa) leading to harmful infections

of the eye and even to blindness, requires a minimum inhibitory concentration of 4,000

ug/ml.

In the absence of any information which is related to the "self-preserving" effect of

cetirizine/levocetirizine and efletirizine, a skilled person would not have any motivation to

simply lower the amounts of preservatives indicated in D3.

Therefore, there is no reason to assume that a skilled person would have a motivation based

on D1 and D3 to simply lower the amount of parabens in the pharmaceutical formulation and

to arrive at the subject matter presently claimed.

Thus, the subject matter according to the main request and the first, second, third and fourth

auxiliary request is based on an inventive step in the meaning of Article 56 EPC.
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IV. REQUESTS

Therefore, it is still requested to reject the opposition and to maintain the present patent as

granted or, as auxiliary requests, in the scope of the first, second, third or fourth auxiliary

request.

Respectfully submitted,
2

I '~—-r

Wolfgang an mann

European Patent Attorney

Enclosures:

Amended Auxiliary Request 1

AuxiliaryRequests 3 and 4
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